ADISEKI]

PIECES DETACHEES

- Tracteur

TM223

TM223 - FHSME4, FMUE4, FUE1, FUE4

|

—

;m Beol 0. & de Vagricatiues - 0818

T S TRVRIS Tikeupi 0eThe0 TN
s s s e 1685-097-1001-0 03-000 20 I -0502 I 6







Directions for use of Parts Catalogue

All component and option parts used for TM223 tractors are listed in this parts

catalogue.

1) MODEL TYPE

.....

-----

.....

FOUR WHEEL DRIVE. STD
FOUR WHEEL DRIVE. HST
INDEPENDENT PTO CLUTCH & POWER STEERING
MID PTO

POWER STEERING

TYPE OF MODEL

]

O ®

s cl|G
KEY| PART CODE DESCRIPTION g SSM4BM | SSMABF | SSM4BG | SRMASH | SRMASF | SRM4SG| C E '; REMARKS
1 | 8595-211-001~20 | CASE/UPPER ¢h L
1A | 8657-201-081-00 | CASE/UPPER % b !
2 |8595-211-002-10 | CASE/LOYER ] 1 !
3 |v523-100-801-80 | PIN £ * £
4 |V211-260-803-00 | ROLT, SENS s| ¢ ¢
% zﬂ,
* 23

® O 6

@O KEY(shows the location of parts diagramed in the illustration.

®

® “LH and RH  on the parts name are described agains

Parts numbers begin with

"V oand

W ~ are standard parts of the market.
t

the moving direction

of the machine or are described on the condition how to install parts on the

machines.




SPC : The following symbol classifies parts to be used for machines.
" %~ means standard parts.
"T ~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
Upper column: QTY shows the number of parts to be used for one unit of machine.
"M~ is indicated for parts supplied by a meter long.
" £ is indicated for parts supplied by liter.
" AR ~ is indicated for parts need to be adjusted or regulated.
Lower column : serial number
— 229 means serial number up to 229,
— 230 means serial number 230 and after.
ITC : Interchangeability
"1 -OLD < NEW
New parts can be used in place of the old parts.
"2 +0LD — NEW
Old parts can be used in place of the new parts.
"3 +OLD —< NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list (shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked B, and © for
©, so' the rest follow in the same alphabetical order.
Remarks
% Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.




The following colors are used color parts.

COLOR
CODE

COLOR

SPRAY TYPE
CODE NUMBER

PAINTS
4K DRUM

PAINTS
16K DRUM

4G

CRYSTAL BLUE

1300-957-001-10

1300-957-003-00

1300-957-004-00

51

SUNSET GRAY

130-959-001-10

1300-959-003-00

1300-959-004-00

6G

SUMMER WHITE

1300-958-001-10

1300-958-003-00

1300-958-004-00

TF

MIRROR BLACK

1300-954-001-10

1300-954-003-00

1360-954-004-00

8E

SILVER MIST

1300-968-001-10

1300-968-003-00

1300-698-004-00

8F

BRILLIANT
BROWN METALLIC

1300-972-001-10

4. Serial Numbers :

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.

Please see Fig.No. 5 —1.

2) For chassies serial number is shown on (the LABEL.

Please see

5. Parts Order

1) Parts numbers listed in the parts catalogue are all registered in

computer”,

SEett HEERNREEXE1

ISEKI & CO,LTOD. MADE IN JAPAN

2) When, you vorder parts, please make sure of correct numbers.

“ISEKI on-line

3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use

“ISEKI GENUINE PARTS".

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. 1 Hoxk STRUCTURE TABLE OF MODEL *okK

MiT
M
0 | 2FFFF
ZHMUU
D | 3SUEE
ME14
E E4
4
L
F
I
G
1 % 3K 3K %k
2 % %K%K
3 K%k ok K
4 KK K K
___ji K 3K KK
6 1 5 Py I D D Y D A S/ R I A A
7 KKK
8 % % % X ]
g * % ¥
10 | %
11 ————— ¥ —*—*- ————————————————————————————————————————————————— R et e e Tttt ST S
12 *
13 x %k
14 *
16 | *
i6 [T D D D A = A A R A AR B,
17 XK XK
18 *
18 * KK
,_jglm * K K
21 A___* ____________ [N SO — B e TR T SUUNTR GNP TV USRI UGS OUR UG S)VG) RS GUR U SV UURU SPUON U SO O SOOI U
22 % % K
23 KAk
24 *
_]@_ * % K
5% B B R DRI SR S RN SNSRI DU R SRS
21 *
28 % % X
28 E
30 | =
31 71 P30 BIPSENN D A R R A A A A A
32 KK KK
33 *
34 KK K
_mjgi‘ K K K K
36 | wx [T 7T D D R D D e A
37 *
38 *
39 *
406 | =%
7 T AR S B e B e e e B IR EEEEE
42 *
43 K K K
44 *
45 *




P. 2z *K K STRUCTURE TABLE OF MODEL * A K
MIT
M
0 | 2FFFF
2HMUU
D | 3SUEE
ME14
E E4
4
L
F
T
G
46 KRR
47 K % 3% K
48 KK KK
49 % K
50 | *
S R e B I R e (it Sl Setivinind il Rttt St AN
52 TTTT
53 * K K K
54 Kk % K
95 | wkkx
T Y D S/ A A A T
57 *
58 % 3 3 K
59 TIT T
60 | =
61 1 sl 1T TTTTYTTTOTTTTTTTTTTOTTTYTTTTTTVYTCTTTOTTTYTTTTTTOT
62 XK K KK
63 4 K % K|
64 K K K K
~W§§ ______ KK KK
66 5 A A RS S/ AN R AN R R R R
67 3K KK K
68 kK K
69 %K%K
__jp _____ % %K K
 Ta i St Rl Seltt Sl il R il Sttt S EN il
72 T
73 K 5K K
74 KK KK
__jgi__ K % 3K K
76 T ewws T TTTTTyYTTTTTTTTTTTYTTTTTTTTTTTYTTTVTUTUCTYVYTTUOTT
77 % % % K
78 KK KK
78 3K % % K
._fﬁl * K %K
81 175 P2E" A I A A R A A I
82 *
83 % % %
84 *
._fgi_ KKK
86 | xx « 1 TTT1UTTTTVUTTTTTTTTTYTTTTTTTTTTTTYTCTTYVYTCTYVTCTOOUOT 7T
87 %
83 T
89 & ok 5K K
g¢ 53K K K|




P. 3 Hok K STRUCTURE TABLE OF MODEL KKK
Mi{T
M
0 | ZFFFF
2HMUU
D | 3SUEE
ME14
E E4
4
L
F
I
G
a1 3 %K KK
92 *
a3 * K K
34 5 5% % K
85 *
T et B B B e e ey e s e ] e
97 TTTT
98 TT T
99 TT T
100 | o *x¥k 1
101 U ' R N Y R R A A A A e
162 *
103 %ok % K
104 *
' 105 ¢ > * bbb




FIG. 53, 55~57

FIG. 77, 89
FIG. 8
FIG. 4,5
FIG. 75
FIG. 85
FIG. 76, 86, 87

FIG. 1,3, 6

FIG. 58, 59

FIG. 64, 65

FIG. 60~63
FI6G. 2

FIG. 66

SaNN FIG. 71, 79, 86~88
i 5 | () .
o —— / & FIG. 12~37,
—& [ (=Y /> N
L

FIG. 85

FIG. 70, 72, 80

FIG. 81, 82
FIG. 67~69, 73, 74
FIG. 38, 39

40~51, 54, 101

FIG. 52

FIG. 9~11

FIG. 78

FIG. 100



CONTENTS

TM223 (H TYPE)
ENGINE (E3112-B05)

CYLINDER HEALD teeecesseesteretuottuaatnamuerunteinnieunteinstmeesnsemesssoensenesenssnesnnsrnbioissins Fig.
CYLINDER HEAD COVER ‘teereeestsseruatuettarmuieernteruerunienneiississeteseterssesensusnerninns Fig.
INLET MANIFQOLID secreeceesecaseenstuoeensrmimmierunieeineerunemisrmmecmnsesetsecmossesenssosnbinnennns Fig.
EXHAUST MANIFQLL ceeetteeererereatrartinrureueerrneeuiremieemssernseesssssrsesnetinssabinnmnenaenns Fig.
CYLINDER BLOGCEK teeceertersereetuaetuaetamntemteureeueennecssiessecsneeseruoionsunssiosmneroessnerens Fig.
BEARING,UNDER SIZE (OPTION)  ceeeeeeeeeerrevrnieeeerrrmmmrinesbersinesioreenneeceniensnnn. Fig.
OIL PAN  cetreettntnutttii ittt ittt ee ettt eta et tasctueessesesstnseassanstrsernsrnarenneens Fig.
REAR PLATE orreeetsetuttntetutttttiittiniiiertreiiieriieinsstiesnirensessenesansssssnassnenrnssnnes Fig.
TIMING GEAR CASE reecsstrereetuatuarnrernausrerrnrsinorsssassesioinesionsansnensarneensssssssnronnsres Fig.
HANGER +tveerreseuntmnsttutiitiittiiitintiineiriern i eraeienerhistnsssncansssnsanssnsssnsrssesnnsennes Fig.
VALVE  ceeeetneetnetniiittiittiittintinti et aie e ceaaeaetenseaseesnetnstnsssssnsannsssersessnnsennns Fig
CAM SHATFT tereeruntenstuustentttentintttitirtieeteriiorin ieteesssnnstnssenstnnseesnsssiersersessnnsennes Fig
PISTON ceeeeeeerneruimtumttuiiiiiticittuetiiernernintlorrtisheierureietiaeseesensennernseriesnsrnesnnsennes Fig.
PISTON,/OVER SIZE (OPTION) ++eccertteeetmtmmmmmmanneerermmmiieeseemsensersenmssseeennaneneens Fig.
CRANK SHAFT (No.1~15383]1) ceeeeecrvrsarnanrreeruuineermuurreriussserenernenseesennersacasssronns Fig.
CRANK SHAFT (N0.153832~) +ctteseatseruormrumrertureeuuieeenuieiuniersnsesessnsenscennsrnnsrnnns Fig.
WATER PUMP -eveereerertunttiommtiiionmineiiiiuiiiieiinenetereeetiesiertessrsssesenesmsisseneees Fig.
COOLING FAN  ceteeeertenetihstisidenimttuitieiii ittt e etaeeuetneenssnrernesnerneesnnees Fig.
INJECTION NOZZLE ceesersineecueeestenattntuemuiemmiiemireenietneersesnioestnestssnnesnersessnesssennns Fig
INJECTION PUMP trettsecttectnstusteartuamimmieriiemiieiseeenseeeensemaeternmrmersierseeseesmerrasenns Fig.
FUEL PIPE teeeeirestionantuttutteetutmurtietimiarunrinirnrrsitesssssnncentonsrnmnarersresssenssosnsessesnses Fig.
ELECTRIC (1) severvteoceneuutttnttuetttmuiitiniieeuiiiicineetnstsennsesesassnnsnesnessesseesosmrnsonns Fig.
ELECTRIC (2) tereretecrrrurcutttetutertietuiienriiutiiieisiiatttiiesstarnesmnmmennsensnsssornssersssosensses Fig.
COMPONENT PARTS FOR 6215 — 300 — 036 — 00 ON Fig.20 «+eeeeerseererrnneerneees Fig.
COMPONENT PARTS FOR 6215 — 600 — 103 — 10 ON Fig.21-seeeeeeverererencerneen Fig.
COMPONENT PARTS FOR 6281 — 100 — 005 — 00 ON Fig.23 «eeeeeerreeersrncericnes Fig.

COMPONENT PARTS FOR 6281 — 200 — 005 — 00 ON Fig.23 «ereeeevreeeeeceisinnen Fig

W 0 =N O U Rl W DN

I N N S T 5 T S T N N S o U T
S S L O B U R e o R T R S R R e TS T TC R R SO =N




CONTENTS

TM223 (EXCEPT H TYPE)
ENGINE (E3112-B07)

CYLINDER HEATD +reeeevereerreeeceseesetsimmmummmimmenentinieiiiiitieettettssenesssiiiitniines Fig.
CYLINDER HEAD COVER rretceeeeesssssessssmmiimmmmumttiiiiiuiiiiittcttteestaiiiianrinintie Fig.
INLET MANIFQLID +erereeereersenneessssranssresssnntttemmettmimuimisonntteetstioiiiiiusootane Fig.
EXHAUST MANIFQLID -eeeveereeessessssessossseeeetttemmnmmmmiumnmamtettinttttitinnesiineeaens Fig.
CYLINDER BLOCEK +ererreeeseseensstsesessoassstssssnarsresetmmmuuammsesssntotsiasiiionmiine Fig.
BEARING, UNDER SIZE (OPTION) rreseesrseeesseesssssusunecetsesibonimirionenniniieies Fig.
OIL, PAN  ++evesrereerenrsnsnnennsmesnuninniiietteettertetttrtmnriioiesaaassssiroeetssstitsmiiiiniasiotes Fig
REAR PLATE oereerrersastesenseruetetniietetttteittiettimiiiiinisiiiesyaeetetttttiiiiiioiiin Fig.
TIMING GEAR CASE +eeeeersseeernnnnensssesetumuiiinttetmetririiaiosttnitssti. Fig.
TIANGER +eeevreeersnnnseernnnmrassseenninneennenestuunnnrneseiionettimmimiiniioterieesetetiniieiiiiie. Fig
VALVE +eeeesnreneeseennunnnnsummmmiineneneeeteennnnttntnnnintioriniiiasessesssssesontteenissiiisesissiinerisiine. Fig
CAM SHATFT «oeeevreerseerenrmnnneneeermmuumiiisietiiaiiiionstmnrmasssrmissttttssiitsiiitit. Fig
PISTON +eeveeeeersrunsessenuunnneeeecnsmesessnsstnmmhioeeetiemmmmmmnsrmmiisasttetessosestsetinisstiiitites Fig.
PISTON,/OVER SIZE (OPTION) srereeeeseeersrsrrsesensasasoninnectstissinnninnieniotsimiinie Fig.
CRANK SHATFT +oeeeervereeennnnmeesseestssiotsettetummmtmmimmiimetsrststttotttnmeriiiiiitis Fig.
OIL PUMP +vvesrerereracnnnnmmunnmneiioesitinniettmmmmmimririiiiarsttetstetttnteeiiisssttiintire Fig.
COOLING FAN  +oeeerressrenssntoeesstetsstenettetmmmmmummiiiimtetttttttmmmisatitiie Fig
INJECTION NOZZLE ++s4ssetseernsasersesettuusttmmitimuinttttiiiaeeestiiisettetii ot Fig.
INJECTION PUMP «estrerstseeeeecunannteeettmumnttmiiiiuiitniiiiasttiestiiaeestiii i Fig.
FUEL PIPE +eeerfeestensarssesesetnnneneseeeeunnttstetttmmmterimiiemtttsmiimsiestattesetttoisime Fig
ELECTRIC (1) sevessnereressennununnumimittittttttitttiiiieiniatnesssetaesanessouiiiiiiiiisneess Fig.
ELECTRIC () ++eveeseressersnnnnummumuiuiittettttitttittiiatsatnetsnensensietaioiiisiiiiiiiisinsnniens Fig.
COMPONENT PARTS FOR 6215 — 300 — 036 — 00 ON Fig.1Q -eeeereeeemecnsennneene Fig
COMPONENT PARTS FOR 6215 — 600 — 103 — 10 ON Fig.20---seeeeeererremmmnnnneeees Fig.
COMPONENT PARTS FOR 6281 — 100 — 005 — 10 ON Fig.22 -eeeeeeeeeerrmeeereneneees Fig.

COMPONENT PARTS FOR 6281 — 200 — 005 — 00 ON Fig.22 cereereereereneeeerceneee Fig

W o0 ~ O Ul = W N

DO DD DYDY DN RYD) e e e e et e ped e
-~ O U1 s W DD e O 0 =1 O Ul W Ny O



10

CONTENTS

CHASSIS

RADIATOR SYSTEM ceeveeecesereectuanenrerinetimeniernarsrersiseussmiersseeissemeressasesmessiorssonss Fig
MUFFLER SYSTE M +tetecereeettsesenorensetuertueernnrruaeeniesteessenecrnteeermmssiecressnsseiismssoie Fig.
ATR CLEANER SYSTEM e ceseeessesreusetueeteruarenearuinernseneeneemneeiseenermerassonssssiornesnes Fig
FILTER SYSTEM:escesesttesesttnsentumaarueciarmiemterierirrneeenmrseisessssmsmesssesssssiosonribeeesnsnns Fig.
FUEL TANK SYSTEM ¢tveseeseressresertarrneeanesnreereesncenncesernernes T ZARLITITITIes Fig.
BATTERY SYSTEM: teerreeeterscattraaaeraetarnrrenseseaserecssersensessesssaystsishesssnssssmeernosnnses Fig.
ACCELE PEDAL SYSTEM (EXCEPT H TYPE) +rteeessrrreeeessttueessrrnreeesssrureessssnnens Fig.
THROTTLE LEVER SYSTEM «ocerevestecsrransencarseuserservenseneioocssihsionsssesssessnesosssssasens Fig.
CLUTCH HOUSING SYSTEM (EXCEPT H TYPE) ++-seteesrsstiseruansrureessrerenivessonsnns Fig.
CLUTCH HOUSING SYSTEM (H TYPE) cccctreereevruusursnsetontneaanenrerumrmriieeeenseneesenns Fig.
CLUTCH PEDAL SYSTEM (EXCEPT H TYPE) -rovveore e Fig.
TRANSMISSION CASE SYSTEM (E1 TYPE) «¢ieeestereeeeererrrnmmumiinsieneeeeeenearerinnnns Fig.
TRANSMISSION CASE SYSTEM (E4 TYPE EXCEPT H) weeeeesseevvveececeeessnnnnnnnens Fig.
TRANSMISSION CASE SYSTEM (H TYPE) treeeeerreeeevenseererturriraeeeneurnseeesensnoneenns Fig.
HST SYSTEM (H TYPE):+cceereeerseerersnsrenssrennnns et Fig.
INPUT GEAR SYSTEM (EXCEPT H TYPE) --eereeereerereerurniaaeeeeerrieeserinieinenenans Fig.
DRIVE PINION SYSTEM (EXCEPT H TYPE) +++eeeeeeererrvvnnsesransarereeervvrnnionieneens Fig
DRIVE GEAR SYSTEM (H TYPE) cesterrvereeeuuraeeruuinetuinermunneeriineeimiernemen Fig.
RIVERSE GEAR SYSTEM (EXCEPT H TYPE) +eereeeerrererrrrsaeerrrunnieeeseenninenn. SN Fig.
4WD GEAR SYSTEM (EXCEPT H TYPE) ttreeeeeeeeeeruserserrruesarereurrioneeerrriesrerennes Fig.
AWD GEAR SYSTEM (H TYPE) seeveeereeeesseceturstettumanmmuemeuuioeeeriiineeriiieeraeeriens Fig.
MAIN LEVER AND PLUG SYSTEM (EXCEPT H TYPE) «eteorereeeeeccneerceroniunccnas Fig.
SUB LEVER SYSTEM (EXCEPT H TYPE) cssseeeeerteesssereuuruiererrrerminrererriieeeseerannss Fig.
SUB LEVER SYSTEM (H TYPE) -+eervrverrnsaerecees LN Fig.
4AWD CHANGEUSYSTEM (EXCEPT H TYPE) seeeeeererernrareresereecrcnrmunrssnssssnesreennas Fig. :
AWD CHANGE SYSTEM (H TYPE) s+++eteeerenseseetnuuunsneremnnereereriiineeeeeinnserremmmss Fig
SUB CHANGE SYSTEM (H TYPE) ectteersseteuestrtueneauunreriirertsnieeseminiemmnsermmsrenna Fig.
SUB CHANGE SYSTEM (EXCEPT H TYPE) ++cccerererersureseeruurrrecererunieersrnnnsanen Fig.
PTO GEAR SYSTEM (E4 TYPE EXCEPT H) tccceereererreruseerernnuiieeeeenuinessernanninnins Fig.

PTO GEAR SYSTEM (H TYPE) tteeetteeeeeratecuattuonmmueeruemeunieiuiienseemserecesemimemnes Fig.

WO 0 ~ O U1 o W DN e

W N [\ [\] [\ DN [NV [N} [\ (W] DO i bt — Ly — = — — — g
(el < es} - (@) (@] [I=N w [N — (e w oo - [@p) ()] = w [\] — [l




PTO GEAR SYSTEM (El1 TYPE) OO U U U SU RO RUU OO OPURRPOOS Fig
PTO SHAFT SYSTEM reereeerereereeeeossosssiinmiimniitniiiiiiiiiesiestestoceioii Fig.
PTO LEVER SYSTEM (H TYDPE) s+eessersrrerersnnnuunsnuseruuttctceccniniinsiiinimmniniintoe Fig.
PTO LEVER SYSTEM (EXCEPT H TYPE) eeeeeseressrreresrsresssnssasusesnintissnueesinnn: Fig.
SHIELD COVER SYSTEM ::eeeeeseresssessssssssesssttmmnmmmiunennniensetettottoiiinmitit Fig
MID PTO SYSTEM (M TYPE) weeeeeeeeersererasserosssensoniurntttiicateiitsninnninnitnriiciaionen Fig
MID PTO SYSTEM (E4 TYPE EXCEPT M) r+eeseeeesssnssnnsnsenencncctetcostantncininztnin Fig
MID PTO LEVER SYSTEM (M TYPE EXCEPT H) reeeereesersorerercesocsnsuantocenceecenns Fig
MID PTO LEVER SYSTEM (HM TYPE) srereeerrenrnnnerarsassorsaeasseccssninariinnitiennne Fig.
LINK SYSTEM (H TYPE) wereeeeeeeeeeseeseeeeseennnnnnnenenanoiissreenitneiriodinesiesiiiiiie. Fig.
PEDAL SYSTEM (H TYPE) «eeeeeeeeeeeeeereeertetansnannannoninerensiinieieeiiniemiiiiiii. Fig
PIPING SYSTEM (H TYPE) wereeereereeeretreeterantanonannnnnninainteeniuiotiineietiisieiiniiie. Fig
DIFF SYSTEM (EXCEPT H TYPE) ctreeeeeeereererssasasasasnsuusbhuniennteriitiiiiiiiiiiine. Fig.
DIFF SYSTEM (H TYPE) +eresrsereeeesertecetatemttimnmtatanmmmiummiitsieiiiiieiiiiiii. Fig.
REAR AXLE SYSTEM (H TYPE) - reeereerreesserartoreniioccceeansees N Fig
REAR AXLE SYSTEM (EXCEPT H TYPE) -reeessreeess eeee e e et Fig
WHEEL SHAFT SYSTEM cererererssesectnnsrennisiniruienannanases P Fig
BRAKE SYSTEM (1) ++sereeeresenuutntmteeetetiiottsinmmmentnmmemiuiiseesiiiiieiiiiiiiiiiie Fig
BRAKE SYSTEM (2) (EXCEPT HEL TYPE) ssreeeeeeeeerrrraennueeeuniiessssetcininn Fig
BRAKE SYSTEM (2) (H TYPE) +tiseereeeeetettatntantttmntmmmiiuiiiiiiiieiiiiiiietiiiesia Fig
BRAKE SYSTEM (2) (E1 TYPE) toeeeeeeerunnrmrimeneaeetaettntnertummiimeniseeeiiie. Fig
TIRE SYSTEM (OPTION) s-+eseetetseseseeermmuummunneantettttnirettmnimmmeussssitiiii. Fig.
STEERING WHEEL SYSTEM reeeeveerecttrsssseetrtmmreettmtmmiimimmaenmimeitttstieriii. Fig
CYLINDER SYSTEM t+tertsestuseaennuonsersuesetuentettmuesstmiemmiiestmiiomttminsttmiottmoseseiccoes Fig
STEERING SYSTEM treeesessseeressnnrsesettunnsestetmumeeertmmieetmiittiammmiiesttstcoe Fig.
PIPING SYSTEM (EXCEPT H TYPE) rrereerrrrreereeeeeneararettmummuienettiiimmn. Fig
PIPING SYSTEM (H TYPE) ++eeeereeeeeeraruummmnnttentattettitettniummeesectti Fig
AXLE BRACKET,BUMPER SYSTEM #reererresseressnnnnmnntraeteeeneatnatereneceniniiiiiniin Fig.
FRONT HITCH SET (EXCEPT El1 TYPE — OPTION) soeevrreeerererescssmmennnniieseceeness Fig
DRIVE SHAFT SYSTEM (H TYPE) eerrrererurreeeeermmiinetermniiiinnittiieiieiiet. Fig.
DRIVE SHAFT SYSTEM (EXCEPT H TYPE) ++eererrersererenrnnnaraetuuuonescreracrentacen Fig
DRIVE PINION SYSTEM::ceeeeerserreeresosereuaestnnmoserusssetumestuettimiiremmimiotmisan Fig.
AXLE HOUSING SYSTEM reeerreeseeeersenssrnssrunseenaseenaserisemnsemietiirimiiorsinamncanoces Fig
FINAL GEARFINAL DRIVE SHAFT SYSTEM rreeerrerreerseeeteeerenerennannnniieciinniiin Fig

11



12

TIE ROD SYSTIEM ++ereeeressevsenusttnaeuuaeruarenteruiemecuntemieeeetsssssesssseesesrnsenssennsenesinsnns Fig.
FRONT WHEEL,TIRE SYSTEM (OPTION) ctceeesrerrsssennussasaaranaeeeresrerereenrenrsnanens Fig.
CYLINDER CASE SYSTEM ++vcerereseeerneeesertersersrtocuteesstterseeceacsaesnsesssnsrorsnsmnsessenes Fig.
LIFT ARM SYSTEM:eeeresereeerstateranenertesuertcmuissueenseemsesssersessstsesssmenerassnaresranns Fig.
CYLINDER SYSTEM teerreeevetuarnaceacnasrurrnreesensererstsrsssetssessomsnennctacessenssssmnssnrnrsnnes Fig.
POSITION LEVER SYSTEM :-eereeenserserurenvtncessoseansosstasetsecesaccasaacessessanssnssnssiosssnss Fig.
DAMPER SET (H TYPE — OPTION) teteveeeeeeererusseeseareuuuinnererrruminiesereensnsosionnes. Fig.
AUX VALVE SET (H TYPE — OPTION) tteeeevrerevnnsssssonanesaararneereurmmnisisnarseecenees Fig.
PIPING SYSTEM:veerseeseserenstactnamimmrennerinmneneuntrenssmotersssnssesencesrensaasnseissnsenssnrmns Fig.
3P LINK SYSTEM teereereerenseuenarucenrerssensereereensesseressssesssnesnsensenisssmismissssrannensannen Fig.
HOOD SYSTEM tevevettereeserensetarnammuamemuneterneiunerssemermecsssssesisboeisoaseenertrenrernsrnans Fig.
GRILLE SYSTEME:+crstestestestuetuattamuieureruntuersemseririerssssssissossensiatnensnsensssssasserssieres Fig.
STEERING COVER SYSTEM:«rresrererrserserserrsrctusasctusesiosssesatummnrenrsoensasossssusrnrsarencs Fig.
SIDE COVER SYSTEM -ceesveetessrerseanseneersenscnsssncssoussesessoineiostusssssssnnscnseasearesssranen Fig.
FENDER SYSTEM teeteeetcesstserensentettntmueruueeneruierstinmestremnetsesesssioreesanestassrsernsmanes Fig
LEVER GUIDE,SEAT BRACKET SYSTEM ++erevaseessteseeceruereeerueeeerruereemnsecnisesmnene Fig.
SEAT SYSTEM (EXCEPT E1 TYPE) --erseerttusareerauuuniaaeeereerurneeeeeenmnneeeereansseenes Fig.
SEAT SYSTEM (E1 TYPE) ++ecevesrereruorsetunsnntunhiermuineerrmiieiiiuisrmmimecmmesemmesseneces Fig.
STEP SYSTEM (EXCEPT H TYPE) tcrteseseesieneerretuuuriieneeereriisersessnsneeemmmmoseones Fig.
STEP SYSTEM (H TYDPE) reeecveceesetneatsnsnnasarnanrernrererreneerenieserminerenessmmsessssieces Fig.
MIRROR AND HEAD LAMDP SYSTEM c+ereeeeererereessersecuececnionsorsaossonseearanasrossnesnns Fig.
LAMP SYSTEM (EXCEPT E1 TYPE) teereeesserersereeentnrarrnrumrrmissssseseeserrrsmiionenens Fig.
LAMP SYSTEM (E1 TYPE) +seteerteceurerseectuareetuniarrunneeerurnneeeeiiseermmesimnersmmeesinnes Fig.
REFLECTOR AND LAMP SYSTEM (E1 TYPE — OPTION) wveveveevenereeecccrnencannnnnns Fig.
PANEL SYSTEM #+reeetrstenesiseceasauaranarruetensenntenterneerisesesmsntensensensssssssnsanrenssrnesnesnns Fig.
SWITCH SYSTEM (1) teeerseeueeensreuuiemmuoremitemioeerineriiiriieerissieseseieserconssrsossnssenns Fig.
SWITCH SYSTEM (2):ecrsersersseeuseeusnemmuimminrtiineriieeiiiernnriieiiermeesenssemoesenssssreons Fig.
HARNESS SYSTEM (H TYPE) +++ecersrereerenseenuaarenuieeerurieeeeruineermiineeimesemmeserm e Fig.
HARNESS SYSTEM (EXCEPT H TYPE) -+-++eeereerrernunmersrsesteeeeereriermmmiineeseesenninnn Fig.
ORNAMENT,LABEL (CE) +-veevecteeessetuuusertuuammmnieneminneermmiieeriieirienetnssserinsennonsenans Fig.
LABEL (CONTROL) (H TYPE) ++eeccerrrsreseertentereeunraseeeeerrumnsseneirmmineereoimeeserneoons Fig.
LABEL (CONTROL) (EXCEPT H TYPE) seeeeeeererrurumrmruuirereeseeeeeerrminiieseresennnes Fig.
LABEL (ENGLISH) (OPTION) ++tteereesectesseenuineerueerrunieeerumisrmmaseresssemmiossmsreecnanns Fig.

LABEL (FRENCH) (EXCEPT E1 TYPE — OPTION) reeeeeessrrrereeerersessasssssirrnrnnereens Fig.




ig. 99

ig. 100

OPTIONAL PARTS

DRAW BAR HITCH SET (EXCEPT E1 TYPE — OPTION) seeeeererreeeeerererreeneneeaeees Fig.

COMPONENT PARTS

COMPONENT PARTS FOR K200 — 053 — 000 — 00 ON Fig.57 «eereerserenensecreerecees Fig.
COMPONENT PARTS FOR K211 — 001 — 000 — 00 ON Fig.89 «ssrruseerenererreeceees Fig.
COMPONENT PARTS FOR 1683 — 202 — 500 — 00 ON Fig.15errrenreeeeerenerereereeees Fig.
COMPONENT PARTS FOR 1685 — 211 — 500 — 00,10 ON Fig.30:eeereeeereerereeenee Fig

WIRING DIAGRAM (STD) (A)
WIRING DIAGRAM (STD) (B)
WIRING DIAGRAM (STD) (CO)
WIRING DIAGRAM (STD) (D)
WIRING DIAGRAM (HST) (A)
WIRING DIAGRAM (HST) (B)
WIRING DIAGRAM (HST) (C)
WIRING DIAGRAM (HST) (D)

101

102
103
104
105

13



ENGINE
E3112 — B05---TM223
(H TYPE)

6004 - 097 - 200 - 10



FIG. 1

CYLINDER HEAD

15

-3
6004-1011

S |TYPE OF MODEL|1 | C |G )
KEY PART CODE DESCRIPTION P T/0|R REMARKS

C |E3112B05 CcClL P
116211-110-046-00 | CYLINDERHEAD ASSY £ el L
1A| 6211-116-057-00 | CYLINDERHEAD ASSY * | s
2 16211-150-021~-00 | HOTPLUG ASSY * s
316911-129-006-00| CAP, SEALING * c
4 16208-605-004-10 | PLUG/PT1/2 # 5 N
5|6211-715-002-00 | SEAT, VALVE ¥ 3
6 | 6211-721-001-00 | BULBE GUIDE * sy v+ 0 ’
716211-721-002-001 GUIDE, VALVE * 3
8§ | 6212-569-002-00 | SEAL; 0IL ¥ 8
9 |vV682-200-000-60|PBALL % L
10 | 6211-141-029-10 | GASKET/CYLINDERHEAD * 'r 4y 0
11 | 6209-000-003~00 | BOLT/M10X1.25X82 * o
12 | 6909-830-212-00 STUD, HEAD COVER * 2




16

FIG. 2 CYLINDER HEAD COVER
5
3
6003-110
S |TYPE OF MODEL{ 1 | C |G :
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 cl|L|P
1|6211-170-004-10 COVER, CYLINDER HEAD * !
2 |6211-751-001-10 | CAP,0IL FILLER ¥ !
3 6211-173-003-00| SEAL, CYL. HEAD COVER * 1
416209-490-002-00 | NUT, CAP * 2
5|16909-572-008-00 | PACKING * 2
6 6209-360-028-10| HOSE/RABBER * 1




§003-120B

FIG. 3

INLET MANIFOLD

17

S {TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION P T|O REMARKS
C |E3112805 ciL
16214-111-011-20 | MANIFOLD (INLET) /ASSY * 1
2 | 6214-115-001-20| GASKET, INLET MANIFOL ¥ !
31v211-560-802-00 | BOLT/M8X20 ¥ 8
4 16901-910-840-00 | BOLT ¥ 1




18

FIG. 4 EXHAUST MANIFOLD

§004-140

TYPE OF MODEL
E3112B05

KEY PART CODE DESCRIPTION

REMARKS

O-
roo
eiey]

1 16214-141-010-10 | MANIFOLD, EXH !

2 16214-145-001~30 | GASKET, EXH. MANIFOLD !

[

¥R |OTY

3 ]V211-560-802-50 | BOLT, SEMS/M8X25 7T




6004-201T

FIG. b CYLINDER BLOCK
2 g2
k)
3117 (? | —18 3
7 /\\ °? /\>/r$
-SSR S R </
O S reos
\/25 @%&/ 1; ‘,.oo e
RN ~—20
24 14 X S 7 PAS 7l
- /\,\\4/ 0% = '.'. 19 . 1
ﬁ ’\/ '3 L é‘j\ .
2 . NSy F N Qs—% 13
@/ l\\ 012
- 5

13

19

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
C |E3112B05 C{L|P
1/6211-210-037-10 | CYLINDERBLOCK ASSY ¥ | _joola
1A| 6211-210-037-20 ; CYLINDERBLOCK ASSY E 3 1
2 (6208-000-004-10 | BOLT * 8
3 16209-610-001-00] CAP, SEALING * 2
416911-219-195-00| CAP, SEALING * 4
516509-605-019~10 | PLUG - * 3
6 | 6212-531-005-10 | PIN/IDLEGEAR * 1
716911-129-083-00| CAP, SEALING * 2
8 16211-258-001-00/ SEAL, BEARING CAP * 1
9 | 6211-258-002-00|SEAL, BEARING CAP/7 % 2
10 |6211-510-001-00 | METAL, CRANX SET * 1
11 16211-511-003-00| BEARING/CRANK/UPPER * 4
12 | 6211-511-084-00 | BEARING/CRANK/LOWER * 4
13 | 6211-599-001-10 | BEARING, THRUST CRANK * 2
14 {6209-625-001-00 | SEAL,0IL * L
15 | 6209-749-001-20 | PIN/TUBE * 2
16 | 6908-160-816-00 | PIN ¥ I
17 | ¥523-100~-802-40 | PIN % !
18 | 6209-740-005-00 | PIN * E
19 1 6904-110~840-00 | STUD/H8X40 * 1
20 | 6904-110-818-00| STUD * 1
21 | 6904-110-822-00 | STUD * 2
22 | 6294-453-002-00 | DOWEL * 2
23 | 6909-902-2998-00 | NIPPLE % 1
24 {6213-721-007-00| PIPE/WATERDRAIN ¥ S
25 | 6213-319-001-00| CONNECTOR, 0IL FILTER * !
2% [ 6211-261-016-00 | COVER/INJECTIGNPUNP? % 1
27 | 6211-282-001-20| GASKET/COVER * 1
28 | 6901-910-614-00 | BOLT * 1
20 | 6215-549-013-00{PIN % 1




20

FIG. 5

CYLINDER BLOCK

6004-2017
S |TYPE OF MODEL|{ 1 [ C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 cliLiP

30 1 6211-760-012-20| LEYELGAGE ¥ 1
% 2

31

6209-3060-013-00

STUD




6003-209

FIG. 6

BEARING,UNDER SIZE (OPTION)

21

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

C |E3112B05 ciL|P

1|6211-540-001-00 | METAL, CRANK SET T ! 050

2 16211-599-001-10 | BEARING, THRUST CRANK T 2

3/6211-560-001-00| METAL, CRANK SET T ! 100

4 16211-599-001~-10 | BEARING, THRUST CRANK T 2

516212-264-006-00 | BEARING/CONN ROD/UN T 6 050

6 6212-266-006-00 | BEARING/CONN ROD/UN T 6 100




22

FIG. 7

OIL PAN

§004-210
S |TYPE OF MODEL| I | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112B05 ClL}P

1 |6211-361-010-10|PAN,OIL COMP * 1

2 13625-301-002-00|PLUG(MI4X15) % 1

3 |V720-~102-401-80| 0-RING/P18 * 1

4 % 8

6901-910~-612-00

BOLT, SEMS/M6X12




§004-220E

FIG. 8

REAR PLATE

23

TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION T|OIR REMARKS
E31128B05 C|L}P
6211-341-032-00| PLATE/REAR !
$6211-342-002~10 | POINTER

6901-911-020-00

BOLT, SEMS/M10X20

T QO e

6908-160-816-00

PIN

W N |OTO

1
§
1
1

6209-300-004-00

STUD




24

§004-240D

FIG. 9

TIMING GEAR CASE

S| TYPE OF MODEL cla
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 L|P
1 |6211-310-012-10]| GEARCASE ASSY £ | ohe
1A{ 6211-310~012-20| GEARCASE ASSY * | s
2 {6500-605-019-10|PLUG % 2
316209-610-002-10| CUP/SEALING/16 * 1
4 {6904-110-822-00 | STUD * 4
5|6904-110-855-00| STUD * 2
6 | 6904-110-850-00 | STUD * !
7 |6209-625-002-00 | SEAL, 011 % 1
8 | 6209-030-005-00 | BOLT/M8XS85 * !
9 | 6509-000-084-00|BOLT/L=55 * 2
10 | 6909-110-508-00 | NUT/M8 * !
11 | 6908-150-508-00 | WASHER * !
12 | V211-560-802-00 | BOLT/M8X20 * 3
13 | 6901-910-845-00 | BOLT, SEMS/M8X45 * 5
14 | 6209-030-006-00|BOLT/M8X75 * !
15 | 1425-621-004-00 | CLAMP, HARNESS ¥ 2
16 {6209-046-001-~00| BOLT/M8X30 % 1
17 1 8200-500-003-00 ] WASHER/08X14X01 % !
18 |6215-546-003-00 | STOPPER/FULLLOAD * 1
19 [ 6200-409-001-00 | NUT/MS * 1
20 |V341-120-008-00 | NUT, CAP/M 8 ¥ !
21 | 6209-920-002-00{ PACKING ¥ 2
22 | 6215-542-004-20 | PIN/ARM % 1
23 |P117-303-003-00 | PIN/SNAP * 2
24 | 6215-542-005-00 | PIN * o
25 1 6809-202-308-00!PLUG * oo
26 16209-500-003-00 | WASHER/08X14%01 * !
27 | 6209-740-001-00 | PIN, GROOVE % 1
28 [6211-312-003-10] GASKET, GEAR CASE * | _uetn
| 284 6211-312-003-20 | GASKET/GEARCASE * | e




5004-240D

25

S |TYPE OF MODEL cle
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C |E3112B0S cCiL|P
29 1 6213-160-002-00 | VALVE/RELIEF ASSY * 1
30 | 6213-161-001-00 | PISTON/RELIEF VALVE * L
31 | 6213-164-001-00 | SPRING/RELIEF VALVE * 1
32 |V705-140-012-00 | RING, SNAP/12 C ¥ 1
33 | 6209-050-001-00 | BOLT/M6 * 1
34 | 6209-050-002-00 | BOLT/M6 % 1
35 | 6909-110~406-00 | NUT ¥ 2
36 | 6219-310-003-10 | DRIVE/TACHOMETE ASSY ¥ | _isosso
36A| 6219-310-003-20 | DRIVE/TACHOMETE ASSY * | jsonhe 1
37 | V723-102-002-40 ['RING/O ¥ !
33 [ 6901-910-616<00 [ BOLT, SEMS/M6X16 ¥ 2
30 [ 3625-540-004=-00 | CAP, BLANK/30 * !
40 | 6211-311-007-20 | PLATE, FRONT # !
41 | 6211-312-004-10 ] GASKET, PLATEASE ¥ | Lo
41A1 6211-312-004-20 | GASKET/PLATE ¥ | s 1
42 | 6902-050-816-00 | BOLT * o
43 | 6211-319-003-00 | SPACER ¥ !
44 [V723-1062-005-00| 0-RING 1A S50 % T
45 | 6209-7490~-001~-20 | PIN/TUBE % 2
46 | 6904-110-822-00| STUD ¥ 1
47 | 6212-530-005-10 | SHAFT/HYDRAULIC ASSY * t
48 | V600-110-600-50| BEARING, RB/6005 * = 0L
49 | 6909-110-408-00 | NUT/MS ¥ 1
50 | 6909-150-508-00! WASHER ¥ 1
51 |6511-321-083-00| COVER * L
52 | 6211-322-002-00 | GASKET/COVER ¥ o T B O
53 | 6909-110-408-00 | NUT/H8 * I
54 | 6909-150-508-00 | WASHER * 4




26

§003-290

FIG. 10

HANGER

()

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112805

O——

—Oo0

TIH

REMARKS

1

6211-777-007-20

HANGER

*i%|OTYM

2

2

6901-911-020-00

BOLT, SEMS/M10X206

2




5004-301

FIG. 11

VALVE

27

S |TYPE OF MODEL| 1 { C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 c|L{P
1(6212-551-001-00 VALVE, INTAKE ¥ 3
2 | 6212-552-001-00 | VALVE, EXHADUST ¥ 3
3 16212-561-001-00 ] SPRING, VALVE % 6
416212-563-001-00 | SEAT, VALVE ‘SPRING ¥ §
5 6212-565-001-00 | CUTTER, VALVE * 1z
6 6212-571-003-00 | TAPPET ¥ §
716212-575-002-00 | ROD, PUSH * 8
8 16212-600-002-00 | SHAFT, ROCKER ASSY % 1
9 |6212-611-004-10/|ROCKERARM * 6
10 | 6212-620-001-10/SHAFT, ROCKER ARMASSY * !
11 | 6212-621-002=10 | SHAFT/ROCKERARM * !
12 | 6212-626-002=10 | PLUG * 2
13 1 6212-628-004~-00 | BRACKET ROCKER SHAFT * 2
14 | 6212-628-005-00 | BRACKET, ROCKER SHAFT % !
15 | 6209-840-004-00 | SPRING * 2
16 |V704-140-016~-00 | RING, SNAP/16 C ¥ 2
17 | 6212-616-002-00| SCREW ADJUST * §
i8 | 6209-405-003-00 | NUT % §
19 | 6209-000-002-00 | BOLT * 1
20 | 6901-050-850-00 | BOLT/M8X45 * 1
21 {6909-110-508-00 | NUT/M8 % 2
%

B
|3

6209-500-005-00

WASHER/08X15.5X1.6




28

5003-310

FIG. 12

CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112805

o--

—oo0

TG

REMARKS

6212-511-002-00

SHAFT, CAM

6212-522-003-00

GEAR, CAMSHAFT

6908-~-000-716-080

KEY

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT, SEMS/M6X12

U 0D

6212-523-003-00

GEAR, IDLE

W f W W W OTY




6004-3401

FIG. 13

PISTON

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112B05

O—=—

o0

pviesio]

REMARKS

6212-111-055-10

PISTON

3

78.

6212-121-014-00

RING/PISTON SET

6212-211-001-10

PIN, PISTON

6209-587-001-00

RING, SNAP

6212-230-004-00

ROD, CONKN

wl @ ol o

6212-235-001-10

BOLT/CONNECTINGROD

6209-440-003-00

NUT/FLANGE

@ o

QO = | Wb 00N =

6212-261-006-00

BEARING/CONN ROD

WKWK H|OTO




30

6004-34891

FIG. 14

J

PISTON,OVER SIZE (OPTION)

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 ciL|P
116212-114-055-10| PISTON/OV T 3 050
2 16212-124-014-00{ RING/PISTON/OV SET T 3 050
316212-116~-055-10 | PISTON/OV T 8 100
4 16212-126-014-00{ RING/PISTON/OV /»SET T 8 100




£004-3508

FIG. 15

CRANK SHAFT (No.1~153831)

31

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 C|LIP
1|6212-310-009-00 | SHAFT, CRANK ASSY ¥ !
2 |v523-101-001-80 | PIN * L
3 (6212-521-002-00| GEAR, CRANK SHAFT * !
4 16908-000-750-00 | KEY * !
516212-330-046-00 | FLYWHEEL ASSY ¥ !
6 16212-333-003-00 | RINGGEAR * !
716209-000-025-00 | BOLT * 4
8 16212-339-004~10 | BOSS/SPLINE % !
9 16212-370-011-00/{ PULLEY ASSY ¥ !
10 | 6212-371-008-00 |PULLEY * !
11 | 6212-372-002~10 | CENTER CRANK PULLEY ¥ !
12 | 6802-050-610-00 | BOLT * 1
13 | 6909-150-506-00 | WASHER, SP/M6 ¥ 4
14 1 6212-379-001~00 | WASHER ¥ !
15 | 6901-066-645-00 | BOLT * !




32

6004-350K

FIG. 16

CRANK SHAFT (No.1563832~)

S |TYPE OF MODEL] 1 [ C [G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C |E3112B05 CiLIP
1 [6212-310-009-00| SHAFT, CRANK ASSY £ | s
2 |V523-101-001-80 | PIN * | oaire
3|6212-521-002-00| GEAR, CRANK SHAFT ¥ | s
4]6908-000-750-00 | KEY ¥ | e
5|6212-330-049-00| FLYFHEEL ASSY | # |
5] 6212-330-049-10 | FLYWHEEL ASSY | # | ol 1
6 |6212-333-003-00 | RINGGEAR * | ok
7 16908-160-816~00|PIN o el
8 | V600-150-600-20 | BEARING, RE/6002SS £ s
9 16209-000-013-00 ) BOLT * | o
10 [6212-370-011-00| PULLEY ASSY | % | jeosy
11 ({6212-371-009-00 | PULLEY ¥ | i
12 | 6212-372-002-10 | CENTER CRANK PULLEY * | oahn
13 |6902-050-610-00 | BOLT * | oo
14 | 6809-150-506-00| FASHER, SP/M6 * | st
15 (6212~379-001-00 | WASHER * | joehs
16 | 6901-066-645-00 | BOLT ¥ | e




§004-401B

FIG. 17

OlL PUMP

33

TYPE OF MODEL

roo

TIoo

KEY PART CODE DESCRIPTION S T REMARKS
C |E3112B05 C

16213-100-003-20| PUMP,OIL ASSY * | s

1A| 6213-100-003-30 | OILPUMP ASSY e 1

216213-111-001-30 | BODY/OILPUMP * 1

3 16213-120-003-10 | GEAR/OILPUMP ASSY * | _isibss

34/ 6213-120-003-20 | GEAR/OTLPUMP ASSY * | 5100 1

4 16213-125-001~00| ROTOR/OUTER * 1

56213-129-003-00 | PIN/STRAIGHT * 2

6 16213-119-001-00 | BOLT/¥S * 3

716901-910-625~00 | BOLT * 3

8 | 6213-140-008-00 | STRAINER * 1

9 |V720-102-401-50| 0-RING/P15 * 1

10 {6213-149-002~00 | CLAMP, STRAINER % 1

11 {6901-910-816-00|BOLT, SEMS/H8X16 * !

12 16213-311-006-00 | PIPE, OIL % !

13 | 6909-906-105-10 | BOLT, JOINT * !

14 | 6209-920-002-00 | PACKING * 2

15 6213-240-002-00 | CARTRIDGE, OIL FILTER * | e

154} §213-240-0082-10! CARTRIDGE/GILFILTER £ | ks 1




34

6004-420

FIG. 18

WATER PUMP

TYPE OF MODEL

KEY PART CODE DESCRIPTION S + 8 S REMARKS
C |E3112B05 C|L |P
1|6213-610-005-40| WATERPUMP ASSY * !
2 |6213-611-003-20 | BODY/WATERPUMP * 1
3 |€8213-631-002-00 | BEARING/WATER ‘PUMP % !
4 16213-631-005-00 | BEARING/WATERPUMP * 1
5|16213-622-002-10 | SEAL SET/WATER PUMP * !
6 |[6213-621-003-00 | ROTOR/WATERPUMNP * !
716213-642-002~-00 | SEAL/WATER PUMPPULLE ¥ !
8 1 6213-613-002-10| GASKET * !
9 6213-612-004-00| PLATE/¥ATER PUMP * 1
10 {6213-619-003-00 | SCREW/WATER PUMP * 3
11 | 6213-619-002~00 | PIPE/WATER PUMP * 2
12 [ 6213-614-003-10| GASKET/WATER PUMP ¥ 1
13 | 6901-910-845-00 | BOLT, SEMS/M8X45 * L
14 {6809-110-508-00 | NUT/MS * 2
15 | 6909-150-508-00| WASHER . ¥ 2
16 {6213-619-001-00 | SPACER, PUMP. WATER * !
17 | 6213-614-004-10| GASKET, SPACER * !
18 | 68304-110-840-00 | STUD/M8X40 * 2
19 | V211-560-802-00 | BOLT/M8X20 % 1
20 | 6909-110-508-00 | NUT/M8 * !
21 | 6909-150-508-00) WASHER ¥ !
22 | 6213-729-013-10 | HOSE/RUBBER * L
23 | J0O61-210-015-00| CLAMP/WIRE/10-15 ¥ 2
24 | 6213-716~001-40 | HOUSING/THERMOSTAT * !
25 | 6213-721-003-00| PIPE, PUMP HOUSING ¥ !
26 | 6213-743-002-10 | GASKET/HOGUSING * !
27 | V211-5606-802-00 | BOLT/M8X20 * 1
28 | 6208-030-006-00 | BOLT/M8X75 * L
29 | 6513-770-022-10 | THERMOSTAT * 1
% 1

6213-711-003-20

PIPE, WATER OUTLET




§004-420

FIG. 18

WATER PUMP

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
T

£3112B05

roo

TI®

REMARKS

31

V723-102-005-50

6-RING

#* ¥ |[OTO

1

32

6901-910-830-00

BOLT

2




36

FIG. 19

COOLING FAN

e

SN

[oe]
}
~J

6004-4801
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 cCliL|P
116213-660-007-00| FAN/COOLING ¥ t
216213-641-002-00 | PULLEY, FATER PUMP ¥ !
316213-660-008-00| SPACER/FAN/48 * !
416209-030-044-00|BOLT/WS ¥ 4
5[6213-671-012-00 | BELT/VHM34/5/FAN ¥ !




37

5 4 3
bA  4A  3A
1
2
1
2 \ =
I
g
L
S0, o
Mo =
O@
J:i;,ﬁ £°§ o
e a8 _ 08 P«')zt ';%
q
L L
6004-501C
S |TYPE OF MODEL cle
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112B05 C|L|P
1(6215-300-036-00 | INJECTIONNOZZLE ASSY * 5 FIG 025
2 |6215-315-002-00 | GASKET, NOZZLE * 3
316215-410-006-10 | PIPE, INJ * | g
34| 6215-411-103-00 | PIPE/INJECTION ASSY * | Lays
4 6215-410-007-10 | PIPE/INI ¥ | et
44| 6215-411-104-00 | PIPE/INJECTION ASSY £ | ey
5|6215-416-008-10 | PIPE, INJ * | e
51 6215-411-105-00 | PIPE/INJECTION ASSY * | s




38

FIG. 21 INJECTION PUMP

N

3
i
5
6

6004-5108

~ S |TYPE OF MODEL] I [ C
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C |E3112805 clLiP
1 [6215-600-103-10] INJECTIONPUMP  ASSY * I FIG 026
2 [6218-752-006-00 | SHIM/PUMP, INJ * I
3 /6219-752-007-00 | SHIM/PUMP, INJ * 1
4 (6218-752-008-00 | SHIM/PUMP, INJ * 1
56219-752-009-00 | SHIM/PUMP, INJ % I
6 |[6218-752-010-00 | SHIM/PUMP, INJ * 1
7]|V201-360-802-00|BOLT/M8X20 * 2
8 | 6909-110-508-00 | NUT/MS * 2
9 |6909-150-508-00 | FASHER £ | 2
10 [ 6215-621-016-10 | CAMSHAFT/INJ PUMP ¥ I
11 | 6212-524-002-00 | GEAR, INJ PUMP + 1
12 | 6908-000-716-00 | KEY * !
13 | V600-110-620-30 | BEARING, RB/6203 ¥ 1
14 {V600-110-600-40 | BEARING, RB/6004 * I
15 {6212-535-002-00 | PLATE, THRUST INJPUMP * L
16 {6901-910-612-00 | BOLT, SEMS/M6X12 * I
17 | 6215-520-001-00 | FLYWEIGHT * 1
18 16200-020-043-00 | BOLT/H6X10 % 3
19 | 6215-526-001-10| PIECE, THRUST * I
20 | 6215-541-001-00 | ARM, FLOATING ¥ | e
20| 6215~541-001-10 | ARM/FLOATING COMP * | Lo
21 | 6215-543-002-10 | RINK/CONTROL * L
22 | 6215-542-006-00 | PIN, CONTROL * !
23 |V710-140-004-00 | RING, SNAP/ 4 E * T
24 | 6215-541-016-30 | ARM/TENSION * f
25 | 6215-548-028-10| CASE/ADAPTER % I
26 | 6215-549-027-106 | PIN/ADAPTER % D
27 | 6215-549~-034-00 | SPRING/ADAPTER * vty
28 [6215-549-006-00| SHIM, ADAPTER * =y Ty
29 | 6215-549-009-00 | SHIM, ADAPTER * ey oy




6004-5108

o) NR IS . RINE WWE N\

FIG. 21

2320
[ 2a

INJECTION PUMP

39

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112B05 ClL]|P
30 | 6215-549-010-00 | SHIM, ADAPTER * 2
31 |1 6215-549-023-00 | SHIM/ADAPTER * 1
32 16215-548-024-00| SHIM/ADAPTER * 1
33 |V710-140-004-00 | RING, SNAP/ 4 E * 1
34 | 6215-531-008-00 | SPRING/GOVERNOR ¥ 1
35 | 6215-541-024~-10 | LEVER/CONTROL COMP * !
36 | v720-101-900-80 | 0-RING/P 8 % 1
37 | 6209-580-002-10 ) SPRING, RETURN % !
38 | 6215-549-007-10,{ ARM/CONTROL * 1
39 | 6909-110-406-00|'NUT * 1
40 |V411-260-006-00 | FASHER / M6 * 1
41 | 6909-150-506-00 | WASHER, SP/M6 * !
* 1

42

6215-549-012-00

SPRING, STARTING




40

o
/; \%

§604-550

FIG. 22

b=

iﬁ’/

¥

ol

FUEL PIPE

)
N
é::!
ET:;

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

3112805

O~

ron

REMARKS

TIO

6215-412-002-10

CONNECTOR

6215-411-074-10

PIPE/FUEL

6200-360-005-00

HOSE, RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8. 2

6209-360-021-00

HOSE/RUBBER

3632-360-036-00

JOINTT-TYPE 2

J061-210-012-00

CLAMP/WIRE/10-12

6215-419-001-00

TUBE, ORIFICE

D LO0 I D U B G0N et

J062-087-0983-00

CLIP/HOSE/8.7-9.3

W W W W[ W W W R TH]OTW




£003-8011

FIG. 23

ELECTRIC (1)

41

2

S | TYPE OF MODEL c|G
KEY PART CODE DESCRIPTION P T|O R REMARKS
C |E3112805 cC{L|P
1 |6281-200-005-00| GENERATOR /ASSY ¥ ! FIG 028
2 | 6213-674-006-10 | PLATE/ADJUST * 1 o
3 |V211-560-802-00 | BOLT/M8X20 ¥ 1
4(1373-121-001-00 | WASHER/9X22X2 * 1
5| 6209-031~083-00 | BOLT/WSP * 1
6 |6909-110-410-00 | NUT/M10 * 1
7 16281-100-005-00 | STARTER ASSY * | _isrhis FIG 027
7A1 6281-100-005-10 | STARTER ASSY ¥ | e 1 FIG 027
8 | V203-361-004-50/BOLT * !
9 | 6909-110~-410-00|'NUT/M10 * !
*

10

V401-160-010-00

WASHER, SP/M10




42

FIG. 24

ELECTRIC (2)

3—5\

N

5004-826.
s |TYPE OF MODEL] 1 [Cc [
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112805 clL|P ‘
1 16281-971-003-00 | SKITCH/OTLPRESSURE RN
2 (6282-450-002-00 sgf___l__y__gn/ovrsmi‘kﬂ « | 1 1
3 [6281-410-024-00| GLOWPLUG k) ¥
4 (6219-732-002-00 | CONNECTOR, GLOW PLUG * ‘T 1o
5|6281-910-003-00| SOLENOID 1 o] ot
54/ 6281-910-003-10 | SOLENOID 12 | ssdte 1
6 |6208-630- ooz—1n GASKET B Tty
7[8801-810-612-00 | BOLT, SEMS/M6X12 * il N S T AR
8 [6281-920-001-00 | RELAY, SOLENOID K, N N Y




43

FIG. 25 COMPONENT PARTS FOR 6215 —300—036 — 00 ON Fig.20
g
5 25
&
$215-3000
S |TYPE OF MODEL| 1 { C |G
KEY PART CODE DESCRIPTION P T|O IR REMARKS
C |E3112B05 ClL|P
16215-330-024-00| HOLDER/NOZZILE ASSY % 3
216215-331-008-00 | BODY/NOZZLE HOLDER * 8
3 16215-342-001-00 | PIN,NOZZLE HOLDER % 8
4| 6215-343-001-00 | WASHER * 3
56215-332-013-00 | NUT/NOZZLERETAINING * 3
6 [6215-339-001-00 | PIECE, DI'STANCE * 3
7|1 6215-345-001-00 | ¥ASHER % 8
8 | 6215-345-002-00 | ¥ASHER % 3
9| 6215-345-003-00 | ¥ASHER ¥ 3
10 | 6215-345-004-00 [FASHER * 3
11 | 6215-345-005<00 | FASHER * 3
12 | 6215-345-006=00 | ¥ASHER ¥ 3
13 | 6215-345-007-00 | FASHER * 8
14 | 6215-345-008-00 | FASHER % 3
15| 6215-345-009-00 | WASHER * 3
16 | 6215-345-010-00 | YASHER * 3
17 | 6215-345-011-00 | WASHER * 3
18 {6215-345-012-00| WASHER ¥ 3
19 | 6215-345-013-00 | WASHER * 3
20 | 6215-345-014-00 | WASHER * 3
21 16215-345-015-00 | YASHER * 8
22 | 6215-345-016-00 | WASHER % 8
23 | 6215-345-017-00 | ¥ASHER * 3
24 | 6215-345-018-00 | FASHER * A
25 | 6215-345-019-00 | FASHER * s
26 | 6215-345-020-00 | WASHER % 3
27 | 6215-345-021-00 | FASHER ® 3
28 | 6215-345-022-00 | WASHER ¥ 3
29 | 6215-345-023-00 | VASHER % 3
30 | 6215-345-024-00 | WASHER ¥ ST L




44

FIG. 25  COMPONENT PARTS FOR 6215 —300 — 036 — 00 ON Fig.20

— 51—
— 50—

=
2—=
I 740~
2
4 fg
1TE
5
g
6215-3000
S—|TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|OIR REMARKS
C [E3112B05 CiL|P
31 {6215-345-025-00 | WASHER * 8
32 | 6215-345-026-00| WASHER * 3
33 | 6215-345-027-00 | WASHER * 3
34 | 6215-345-028-00| WASHER * 3
35 | 6215-345-029-00 | FASHER * 8
36 | 6215-345-030-00 | WASHER * 3
37 | 6215~345-031-00 | WASHER * 3
38 | 6215-345-032-00| WASHER * 3
39 | 6215-345-033-00 | WASHER * 3
40 | 6215-345-034-00 | WASHER * 3
41 | 6215-345-035-00 | WASHER * 8
42 | 6215-345-036-00 | WASHER * 3
43 | 6215-345-037-00 | WASHER * 3
44 | 6215-345-038-00 | WASHER * 8
45 [ 6215-345-039-00 [ WASHER * 3
46 | 6215-345-040-00 [ WASHER * 8
47 | 6215-345-041-00 | WASHER ¥ 3
48 | 6215-345-042-00 | WASHER % 8
49 | 6215-345-043-00 | WASHER * 3
50 | 6215-359-001-00 | WASHER * 8
51 | 6215-359-002~-00 | NUT ¥ 3
52 | 6215-311-027-00| NOZZLE ASSY * 8




45

FIG. 26 COMPONENT PARTS FOR 6215 —600—103—10 ON Fig.21
4
10
11 13 12
Q 3 /@
/9
\15‘ @
5—19
CO—20~33
6215-6001
S |TYPE OF MODEL| L | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C |E3112805 clL |P
1]/6215-619-009-00| SCREW/HOLLOW * 1
2 | 6215-619-010-00 | ¥ASHER/AIR BLEEDER * 2
3 |/6215-643-006-00 ! SPRING/DELIVERYVALVE * 3
4|16215-644-007-00; HOLDER/DELIVERYVALVE % 3
516215-649-001-00| ORING % 3
6 6215-649-002-00| GASKET/DELIVERYVALVE * 3
716215-641-006-00 | VALVE ASSY * 3
8 16215-611-001-00 | HOUSING ASSY * 1
916215-631-012-00 [ ELEMENT ASSY * 3
10 | 6215-618-022-00 [ BOLT/WASHERHEAD * 2
11 1 6215-612-001-00 | PLATE/ADJUSTING ¥
12 | 6215-629-001~=00 | PIN/INJECTIONPUNP ¥
13 | 6215-629-002-00 | PLATE * 1
14 | 6215-622-0801-00 | TAPPET/INJECTIO ASSY * 3
15 | 6215-637-001-00 | RACK/CONTROL ASSY * l
16 | 6215-635-001-00| SLEEVE/PLUNGER * 8
17 | 6215-638-004-00 | SEAT/SPRING/UPPER * 3
i3 16215-634-001-00 SPRING/PUMPPLUNGER * 8
19 1 6215-639-005-00 | SEAT/SPRING/LOVWER ¥ s
20 | 6215-629-003-00 | PLATE/TAPPET/ADIJUST * 1
21 | 6215-629-004-00 | PLATE/TAPPET/ADIUST * 1
22 | 6215-629-0065-00 | PLATE/TAPPET/ADJUST ¥ 1
23 | 6215-629-006-00 | PLATE/TAPPET/ADJUST * !
24 | 6215-629-007-00 | PLATE/TAPPET/ADJUST * 1
25 | 6215-629-008-00{ PLATE/TAPPET/ADJUST * t
26 | 6215-629-009-00 | PLATE/TAPPET/ADIUST * 1
27 16215-629-0710-00 | PLATE/TAPPET/ADIUST + 1
98 | 6215-629-011-00 | PLATE/TAPPET/ADJUST * 1
29 | 6215-629-012-00 | PLATE/TAPPET/ADJUST * 1
30 | 6215-629-013~-00 | PLATE/TAPPET/ADJUST ¥ 1




46

FIG. 26 COMPONENT PARTS FOR 6215 —600—103 —10 ON Fig.21

6215-6001

TYPE OF MODEL| 1 { C |G
T|O|[R REMARKS
E3112805 c|Li{P

1

KEY PART CODE DESCRIPTION

31 16215-629-014-00 | PLATE/TAPPET/ADJUST
32 16215-629-015-00 | PLATE/TAPPET/ADIUST
33 16215-629-016-00 ] PLATE/TAPPET/ADIUST

1

#* N IR OTW

1




47

FIG. 27 COMPONENT PARTS FOR 6281 — 100 —005—00 ON Fig.23
6281-1000
S |TYPE OF MODEL cl|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112B05 ClL|P
1(6281-111-002-00]| YOKE/STARTER * !
2 [ 6281-116-002-00 | STARTER KIT % 2
3 16281-121-003-00 | ARMATURE * !
4(6281~1298-010-00 | BEARING, BALL * !
5(6281-129-011-00 | BEARING, BALL * 1
6 | 6281-124-001-00 | STARTER KIT * 1
716281-129-020-00| HOUSING, STARTER ASSY * !
8 1 6281-151-005-00 | SFITCH, STARTER ASSY * | _isobis
84| 6281-151-005-10/ SWITCH/STARTER ASSY * | 50 1
9 | 6281-118-002-00 |HOLDER BRUSH ASSY ¥ !
10 | 6581-117-007-00 | SPRING, BRUSH ¥ 1
11 | 6281-115-005=00 | FRAME, STARTER END ¥ !
12 | 6581-123-011-00 | PINION, STARTER * !
13 | 6581-128-099-00 | RORA ¥ 8
14 | 6581-129-100-00 | RETAINER * 1
15 {6581-129-092-00 | BALL * 1
16 | 6581-128-096-00 | SPRING * 1
17 | 6281-129-006-00 | SCREW % 2
18 1 6281-129-008-00 | BOLT/¥S * 2
19 16281-129-009-00 | SCRE¥/¥S * 2
20 | 6909-111-508-00 | NUT * 1
21 | 6909-150-508-00 | WASHER * 1
22 | 6909-110-408-00 | NUT/MS8 * !




48

FIG. 28

COMPONENT PARTS FOR 6281 — 200 —005—00 ON Fig.23

23
6281-2000
S {TYPE OF MODEL| I { C |G ‘
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C |E3112805 C|L|P
1 (6281-222-004-00|PULLEY * 1
2 | 6281-220-002-00 | NUT * 1
3 /6281-229-003-00) COLLOR * 1
4 |6281-221-001-00 [ ROTOR ASSY * !
5(6281-229-005-00] BEARING * 1
6 | 6281-229-004-00{ COVER, BEARING % 1
7(6281-213-006-00 | FRAME ASSY * !
8 1 6281-229-006-00 | PLATE * 1
91{6281-229-007-00| BOLT * 4
10 | 6281-228-009-00 | BEARING * 1
11 | 6281-229-008-00 | BOLT * 2
12 | 6281-214-003-00 ] FRAME * 1
13 | 6281-214-004-00{ COVER * 1
14 16281-229-029-00 | HOLDER ASSY * !
15 | 6281-229-011-00] BUSH * !
16 | 6281-217-001-00 [ HOLDER, BRUSH ASSY ¥ 1
17 | 6281-215-001-00 | BRUSH * 2
18 [ 6281-216-001-00 | SPRING % 2
19 | 6281-229-019-00 | SEAL/RING * !
20 | 6281-229-012-001{ BOLT % 2
21 | 6281~229-013-00 | BOLT * 6
22 16281-229-014~-00| BOLT * 1
23 | 6281-229-015-00 | BOLT * 3
24 | 6281-229-016-00 | NUT % 2
25 | 6281-229-017-00 | BOLT * 2
26 | 6281-229-018-00 | NUT ¥ 1
27 16281-271-002-006 | REGULATOR ASSY % 1




ENGINE
E3112 — BO7---TM223
(EXCEPT H TYPE)

6004 - 097 - 240 - 00



6004-1011

FIG. 1

CYLINDER HEAD

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112807

O~1—

—o0

TG

REMARKS

6211-110-057-00

CYLINBERHEAD ASSY

1

6211-150-021-00

HOTPLUG ASSY

6911-128-006-00

CAP, SEALING

6208-605-004-10

PLUG/PT1/2

6211-715-002-00

SEAT, YALYE

PO CHEEY

6211-721-001-00

BULBE GUIDE

6211-721-002-00

GUIDE,VALVE

6212-5698-002-00

SEAL, 0IL

W00 =ik DN

V682-200-000-60

BALL

L L YT

—
<

6211-141-029-10

GASKET/CYLINBERHEAD

—
jo—

6209-000-003-00

BOLT/M10X1.25X82

14

—
oo

6909-830-212~00

STUD, HEAD COVER

AR IR SR SE B R JE SR S EE SR EReN%l




50

FIG. 2 CYLINDER HEAD COVER

6004-110

TYPE OF MODEL
E3112807

KEY PART CODE DESCRIPTION REMARKS

O-—-
nfeYe!
TG

6211-170-004-10| COVER, CYLINDER HEAD !

6211-751-001-10; CAP,0IL FILLER

6211-173-003-00 | SEAL, CYL, HEAD COVER

6209-490-002-00 | NUT, CAP

6909-572-008-00 | PACKING

o IR

W HIW W W[ OTO

YU SO DD | e

6209-360-027~-10 | HOSE/RUBBER




§003-120B

FIG. 3

INLET

MANIFOLD

51

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|{O IR REMARKS
C |E3112807 C|L P
1 6214-111-011-20| MANIFOLD (INLET) ASSY ¥ 1
2 1 6214-115-001-20| GASKET, INLET MANIFOL * 1
3 |V211-560-802-00 | BOLT/M8X20 ¥ 8
4 | 69061-910-840~00 | BOLT % 1




52

FIG. 4 EXHAUST MANIFOLD

6004-140

TYPE OF MODEL
£3112807

KEY PART CODE DESCRIPTION

REMARKS

O—A—
oo
TG

1 [6214-141-010-10{ MANIFOLD, EXH !

2 16214-145-001-30 | GASKET, EXH. MANLFOLD !

§

W] OTY

3 1V211-560-802-50 ) BOLT, SEMS/M8X25 7T




6004-201T

FIG. 5

CYLINDER BLOCK

13

53

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION p T|O IR REMARKS
C |E3112B07 CjiL P
1/6211-210-037-20| CYLINDERBLOCK ASSY * !
2 | 6209-000-004-10 | BOLT * 8
316209-610-001-00| CAP, SEALING ¥ 2
416911-219-195-00| CAP, SEALING * 4
5| 6509-605-019-10 | PLUG * 3
6 [6212-531-005-10 | PIN/IDLEGEAR * 1
716911-129-083-00{ CAP, SEALING * 2
8| 6211-258-001-00 | SEAL, BEARING CAP * !
9 | 6211-258-002-00, SEAL, BEARING CAP/7 * 2
10| 6211-510-001-00 ['METAL, CRANK SET * !
11 |6211-511-003-00 | BEARING/CRANK/UPPER * 4
12 [6211-511-004-00| BEARING/CRANK/LOWER * 4
13| 6211-599-001-10 | BEARING, THRUST CRANK * 2
14 | 6209-625-001-00| SEAL,0IL ¥ 1
15| 6209-749-001-20 | PIN/TUBE * 2
16 | 6908-160-816-00 | PIN % 1
17 | vV523-100-802-40 | PIN * !
18 | 6209-740-0605-00 PIN ¥ 2
19 | 6904~-110-840-00 | STUD/M8X40 * !
20 | 6904-110-818-00 | STUD * !
21 16904-110-822-00 | STUD * 2
22 16294-453-002-00 | DOWEL * 2
23 1 6909-902-299-00 | NIPPLE ¥ 1
24 1 6213-721-007-00 | PIPE/WATERDRAIN * !
25 {6213-319-001-00 | CONNECTOR, 0IL FILTER * !
26 | 6211-291-016-00| COVER/INJECTIONPUMP * 1
27 [ 6211-252-061-206 | GASKET/COVER % 1
28 | 6901-910-614-00 1 BOLT * 4
29 [6215-549-013-00 | PIN % !
30 {6211-760-012-20 | LEVELGAGE * 1




54

6004-201T

FIG. 5

CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112807

O—~

roo0

VIO

REMARKS

31

6209-300-013-00

STUD

* | OTO

2




6003-208

FIG. 6

BEARING,UNDER SIZE (OPTION)

55

S |TYPE OF MODEL| 1 { C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

C |E3112807 Ci{L|P

1{6211-540~-001-00 | METAL, CRANK SET T ! 050

2 16211-599-001-10 | BEARING, THRUST CRANK T 2

316211-560-001-00 | METAL, CRANK SET T ! 100

4 16211-599~-001-10 | BEARING, THRUST CRANK T 2

5|16212-264-006-00 | BEARING/CONN ROD/UN T 6 050

6 | 6212-266~-006-00 | BEARING/CONN ROD/UN T § 100




56

6004-210

FIG. 7

OIL PAN

S—|TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O R REMARKS
C |E3112807 clL|P _
116211-361-010-10 | PAN,OIL COMP ¥ !
2 13625-301-002-00 | PLUG(M14X15) ¥ !
3 |V720-102-401-80| 0-RING/P18§ ¥ L
4 |69801-910-612-00 | BOLT, SEMS/M6X12 ¥ 18




FIG. 8 REAR PLATE

6004-220E

TYPE OF MODEL
E3112807

KEY PART CODE DESCRIPTION REMARKS

O~
afeTe)
vm

6211-341-032-00| PLATE/REAR !

6211-342-002-10 | POINTER

6801-911-020-00 | ROLT, SEMS/M10X20

1
6
6908-160-816-00|PIN 1
1

L B R BE BE NEeN )]

[ R R

6209-300-004-00| STUD




58

£004-240D

FIG. 9

TIMING GEAR CASE

S| TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T{O|R REMARKS
C |E3112B07 ClLIP »
1 6211-310-012-20| GEARCASE ASSY * !
2 | 6509-605-019-10|PLUG * ¢
3/6209-610-002-10| CUP/SEALING/16 * 1
4/6904-110-822-00| STUD * 4
5|6904-110-855-00| STUD ¥ 2
6 |6904-110-850-00 | STUD * !
7 16209-625-002-00| SEAL,OIL * 1
8 | 6209-030-005-00 | BOLT/M8X85 * 1
9 16509-000-084-00 | BOLT/L=55 % 2
10 | 6909-110-508-00 | NUT/M3 * 1
11 | 6908-150-508-00 | WASHER * !
12 |V211-560-802-00 | BOLT/M8X20 * 3
13 | 6901-910-845-00 | BOLT, SEMS/M8X45 * 5
14 | 6209-030-006~00 [ BOLT/M8X75 * 1
15 | 1425-621-004-00 [ CLAMP, HARNESS * 2
16 | 6209-6G46-001-00 | BOLT/M8X30 * 1
17 | 6209-500-003~00 | WASHER/08X14X01 * 1
18 1 8215-546-003-00 1! STOPPER/FULLLOAD * :
19 1 6208-409-001-00| NUT/MS * 1
20 |V341-120-008-00 | NUT, CAP/M 8 * 1
21 | 6209-920-002-00 | PACKING * 2
22 | 6215-542-004-20 | PIN/ARM * 1
23 | P117-303-003-00 | PIN/SNAP * 2
24 | 6215-542-005-00 | PIN * !
25 | 6909-202-308-00|PLUG * 1
26 | 6209-500-003-00 | WASHER/08X14X01 * 1
27 1 62090-740-001-00 1 PIN, GROOVE * 1
28 | 6211-312~003-20 | GASKET/GEARCASE * 1
20 [6213-160-002~-10 | VALYE/RELIEF ASSY ¥ 1
30 | 6213-161-001-10 | PISTON/VALVE/RELIEF * 1




6004-240D

FIG. 9

TIMING GEAR CASE

59

S |TYPE OF MoDEL[ L[ C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
C |E3112B07 clL|P
31 | 6213-164-001-00 | SPRING/RELIBF VALVE * 1
"33 |v705-140-012-00 | RING, SNAP/12 ¢C ¥ I
33 1 6208-050-001-00 | BOLT/M6 * I
34 16209-050-002-00 | BOLT/M6 * f
35 | 6009-110-406-00 | NUT * 2
36 | 6219-310-003-20 | DRIVE/TACHONETE ASSY * 1
37 |V723-102-002-40 | RING/O * f
38 | 6901-910-616-00 | BOLT, SEMS/N6X16 ¥ 2
39 3625-540-004-00 | CAP, BLANK/30 * I
10 16211-311-007-20 | PLATE, FRONT * L
41 16211-312-004-20 | GASKET/PLATE * I
42 1 6902-050-816~-00| BOLT * 3
43 [6211-319-003-00 | SPACER ¥ I
1 V7i23-102-005-00| 0-RING 1A S50 * i
45 | 6209-749-001-20 | PIN/TUBE * 2
46 | 6904-110-822-00 | STUD * I
17 6212-530-005-10 | SHAFT/HYDRAULIC ASSY * I
48 |V600-110-600-50 | BEARING, RB/6005 s 2
49 |6909-110-408-00 | NUT/H8 * 4
50 |6909-150-508-00 | WASHER ¥ i
51 | 6511-321-083-00 | COVER * !
55 | 6211-322-002-00 | GASKET/COVER * I
53 | 6909-110-408-00 | NUT/M8 * i
54 [6909-150-508-00 | WASHER * i




60

FIG. 10

HANGER

()
B

@ o

/A;_CE-_T_L_QX _‘ = : \
_ ! S
I 0 @P =5
il TR [H 5D °
[T ©
°QP
28 VN e = LEr= =
L L 11 I 51 2
A a o 6 £§ HEa_ 2" a a_a. (s
) ) B
6003-250
S |TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION p TIO|R REMARKS
C [E3112807 C(L P
1 16211-777-007-20 | HANGER * 2
2 16901-911-020-00 | BOLT, SEMS/N10X20 * é




6004-301

FIG. 11

VALVE

61

TYPE OF MODEL

o--

mroo

TG

KEY PART CODE DESCRIPTION E REMARKS
C |E3112B07
1]6212-551-001-00] VALVE, INTAKE * 3
2 16212-552-001-00 | VALVE, EXHAUST * 8
3 (6212-561-001-00 | SPRING, VALVE * 6
416212-563-001-00| SEAT, VALVE SPRING * §
5(6212-565-001-00 | CUTTER, VALVE * 1z
6 [6212-571-003-00{ TAPPET % §
7|6212-575-002-00 | ROD, PUSH * §
8§ 16212-600-002-00 | SHAFT,ROCKER ASSY ¥ !
9 16212-611-004-10 [ ROCKERARM * 6
10 | 6212-620-001-10 | SHAFT, ROCKER ARMASSY * 1
11 | 6212-621-002-101{ SHAFT/ROCKERARM * !
12 |6212-626-002-10 | PLUG * 2
13 16212-628-004-00 | BRACKET ROCKER SHAFT * 2
14 | 6212-628-005-00 | BRACKET, ROCKER SHAFT * 1
15 | 6209-940~004-00 | SPRING * 2
16 | V704-140-~01T6-00| RING, SNAP/16 ¢ * 2
17 | 6212-616-002-00 | SCREW ADJUST ¥ §
18 [ 6209-408-003-00 | NUT % §
19 | 6209-000-002-00 | BOLT ¥ L
20 | 6901-050-850-00 | BOLT/M8X45 * !
21 | 6909-110-508-00| NUT/M8 * 2
*

oy
oo

6209-500-005~00

WASHER/08X15.5X1.6




62

£003-310

FIG. 12

CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112807

O-—

roo

TIO

REMARKS

6212-511-002-00

SHAFT, CAM

1

6212-522-003-0¢0

GEAR, CAMSHAFT

6908-000-716-00

KEY

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT, SEMS/M6X12

1
1
1
2
1

(=N IS4 R RVORE

6212-523-003-00

GEAR, IDLE

W W W R OTN




§004-3401

FIG. 13

PISTON

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112B07

O-—

roo

TIO

REMARKS

6212-111-055-10

PISTON

3

6212-121-014-00

RING/PISTON SET

6212-211-001-10

PIN,PISTON

6209-587-001-00

RING, SNAP

6212-230-004-00

ROD, CONN

6212-235-001-10

BOLT/CONNECTINGROD

6209-440-003-00

NUT/FLANGE

(e RN SR ) B SRRV SR

6212-261-006-00

BEARING/CONN ROD

MR KWW NN OTO

@ o »f w o ol




64

6004-3491

FIG. 14

PISTON,OVER SIZE (OPTION)

S |TYPE OF MODEL| 1 | C |G :
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112807 c|L|P
1 /16212-114-055-10 | PISTON/OQV T 3 050
2 16212-124-014-00 | RING/PISTON/OV,_ SET T 3 050
3 16212-116-055-10 | PISTON/OV T 3 100
4 16212-126-014-00 | RING/PISTON/OV SET T 3 100




§004-3500

FIG. 15

CRANK SHAFT

65

s [TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112807 ciL|P

116212-310-009-00 | SHAFT, CRANK ASSY * L
2 |v523-101-001-80 | PIN ¥ 1
3 (6212-521-002-00 | GEAR, CRANK SHAFT ¥ L
4|6908-000-750-00 | KEY % i
5 |6212-330-049-10 | FLYVHEEL ASSY * I
616212-333-003-00 | RINGGEAR % 1
716908-160-816-00|PILN * 3
8 | v600-150-600-20 | BEARING, RB/6002SS % 1
9 /6209-000-013-00|BOLT * 1
10 [ 6212-370-011-00 | PULLEY ASSY * 1
11 [6212-371-009-00 | PULLEY * 1
12 | 6212-372-002-10 ) CENTER CRANK PULLEY * 1
13 | 6902-050-610-00 | BOLT % 1
14 | 6909-150-506-00 | FASHER, SP/M6 * 4
15| 6212-379-001-00 | FASHER * L
16 | 6901-066-645-00 | BOLT * L




66

£004-401B

FIG. 16

OIL PUMP

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P TiO|R REMARKS
C |E3112B07 clL |P
1 [6213-100-003-30| OILPUMP ASSY * 1
2 6213-111-001-30 | BODY/OILPUMP ¥ L
3 6213-120-003-20| GEAR/OILPUMP ASSY * 1
4[6213-125-001-00| ROTOR/OUTER * 1
516213-126-003-00 | PIN/STRAIGHT * 2
6 | 6213-119-001-00 BOLT/¥S * 3
7(6901-910-625-00|BOLT * 3
8 |6213-140-008-00 | STRAINER ¥ 1
9 |V720-102-401-50] 0-RING/PI5 ¥ !
10 {6213-149-002-00 | CLAMP, STRAINER * !
11 {6901-910-816-00 | BOLT, SEMS/M8X16 * 1
12 | 6213-311-006-00 | PIPE,OIL * 1
13 {6909-906-105~-10 || BOLT, JOINT * !
14 16209-920-002-00 | PACKING ¥ 2
15 | 6213-240-002-10 | CARTRIDGE/OILFILTER * 1




5004-420

FIG. 17

WATER PUMP

67

TYPE OF MODEL

roo

v o]

KEY PART CODE DESCRIPTION S T REMARKS
C |E3112B07 C
16213-610-005-40| WATERPUMP ASSY ¥ !
2 | 6213-611-003~-20|BODY/WATERPUMPD ¥ 1
3 |6213-631-002-00| BEARING/WATER PUMP * 1
416213-631-005-00| BEARING/WATERPUMP * !
516213-622-002-10| SEAL /SET/WATER PUMP * 1
6 6213-621-003-00| ROTOR/WATERPUNMP * !
716213-642-002-00| SEAL/WATER PUMPPULLE * 1
8 16213-613-002-10| GASKET * L
9 16213~-612-004-00,PLATE/WATER PUMP * t
10 | 6213-619-003-00 [ SCREW/WATER PUMP * 3
11 | 6213-619-002-00 (| PIPE/WATER PUMP ¥ 2
12 | 6213-614-003-10 | GASKET/WATER PUMP * N
13 | 6901-910-845-00 | BOLT, SEMS/M8X45 ¥ !
14 | 6909-110-508-00 | NUT/M8 * 2
15 | 6908-150-508-00 | WASHER * 2
16 | 6213-6198-001-00 | SPACER, PUMP. FATER * 1
17 | 6213-614-004-10 | GASKET, SPACER * !
18 | 6904-110-840-00 | STUD/M8X40 ¥ 2
19 |v211-560-802-00 | BOLT/M8X20 * 1
20 | 6909-110-508-00 | NUT/MS8 * !
21 | 6909-150~-508-00| WASHER * !
22 | 6213-729-013-10 ) HOSE/RUBBER * 4t 0
23 | JO61-210-015-00| CLAMP/WIRE/10-15 ¥ N
24 | 6213-716-001-40 | HOUSING/THERMOSTAT * !
25 | 6213-721-003-00 | PIPE, PUMP HOUSING * !
26 | 6213-743-002-10| GASKET/HOUSING * 1
27 |¥211-560-802-00 | BOLT/M8X20 * 1
28 1 6209-030-006-00 | BOLT/M8X75 * !
29 | 6513-770-022-10 | THERMOSTAT * 1
% 1

(s
(=]

6213-711-003-20

PIPE, WATER OUTLET




68

§004-420

FIG. 17

WATER PUMP

S |TYPE OF MODEL|{ 1 | C {G

KEY PART CODE DESCRIPTION P TIO|R REMARKS
C [E3112807 clL|P

31 1V723-102-005-50{ 0-RING * 1

32 | 6901-910-830-00{ BOLT ¥ z




§004-480(

FIG. 18

COOLING FAN

69

[

S |TYPE OF MODEL| 1 | C |G .
KEY PART CODE DESCRIPTION P T{O|R REMARKS

C |E3112807 C|L P

1 6213-660-007-00| FAN/COOLING * !

2 16213-641-006-00 | PULLEY, WATER PUMP ¥ !

3 16213-669-008-00| SPACER/FAN/48 * !

4|6209-030-092-00 | BOLT/VWS * 4

5 *

6213-671-003-00

BELT VHMO034




70

FIG. 19 INJECTION NOZZLE

—

1
22—
1
2 \ ==
£ia\ @, Nt
g -
| ece °
CF A
T O =
] Q
(@)

LAl
6004-501C
: TYPE OF MODEL{ I | C |G
KEY PART CODE DESCRIPTION T|O (R REMARKS
3112807 ciL|P
6215-300-036-00 ] INJECTIONNOZZLE ASSY 3 FIG 024

6215-315-002-00 | GASKET, NOZZLE

6215-411-103-00 | PIPE/INJECTION ~ASSY

6215~-411-104-00 | PIPE/INJECTION  ASSY

L B BR EE BE B Eeke ]

SRR SR

6215-411-105-00 | PIPE/INJECTION ASSY




§004-5108

o

3
4
5
6

FIG. 20

INJECTION PUMP

71

S |TYPE OF MODEL|! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |E3112807 C P
1 |6215-600-103-10| INJECTIONPUMP ASSY ¥ ! FIG 025
2 16219-752-006-00 | SHIM/PUMP, INJ * 1 C
3 16219-752-007-00 | SHIM/PUMP, INT % 1
4 1 6219-752-008-00| SHIM/PUMP, INJ * !
516219-752-009-00 | SHIM/PUMP, INJ ¥ 1
6 16219-752-010-00 | SHIM/PUMP, INJ * 1
7|v201-360-802-00 { BOLT/H8X20 * 2
8 |6909-110-508-00 | NUT/NM8 * 2
9 16909-150-508-00 | WASHER * 2
10 | 6215-621-016-10|/CAMSHAFT/INJ PUMP ¥ !
11 {6212-524-002=00 | GEAR, INJ PUMP * !
12 | 6908-000-716-00 | KEY % L
13 |vV600-110-620-30 | BEARING, RB/6203 * 1
14 | V600-110-600-40 | BEARING, RB/6004 * L
15 {6212-535-002-00 | PLATE, THRUST INJPUMP * !
16 | 6901-910-612-00 | BOLT, SEMS/M6X12 * 1
17 | 6215-520-001-00 | FLYWEIGHT % !
18 | 6209-030-043-00 | ROLT/M6X10 * 3
19 | 6215-526-001-10 | PIECE, THRUST ¥ !
20 [6215-541-001-10 | ARM/FLOATING cCoMP ¥ !
21 | 6215-543-002-10 | RINK/CONTROL ¥ e
22 | 6215-542-006-00 | PIN, CONTROL * !
23 | V710-140-004-00 | RING, SNAP/ 4 E * 1
24 | 6215-541-016-30 | ARM/TENSION ¥ !
25 | 6215-549-028-10| CASE/ADAPTER * !
26 |6215~-540-027-10 | PIN/ADAPTER * 1
27 16215-548-034-00| SPRING/ADAPTER ¥ 1
28 | 6215-548-006-00 | SHIM, ADAPTER ¥ 2
29 | 6215-549-009-00 | SHIM, ADAPTER * 2
30 | 6215-549-010-00 | SHIM, ADAPTER ¥ 2




72

6004-5108

2
:
4
5
5

FIG. 20

INJECTION PUMP

S |TYPE OF MODEL| ! | C |G

KEY PART CODE DESCRIPTION P T|0|R REMARKS
C |E3112807 ciL|P _

31 [6215-549-023-00 | SHIM/ADAPTER * 1

32 | 6215-549-024-00 | SHIM/ADAPTER * 1

33 |V710-140-004-00 RING, SNAP/ 4 E * 1

34 | 6215-531-008-00| SPRING/GOVERNOR % 1

35 | 6215-541-024-10 | LEVER/CONTROL COMP * 1

36 | V720-101-900-80 | 0-RING/P 8 * 1

37 | 6209-580-002-10 | SPRING, RETURN * 1

38 | 6215-549-007-10 | ARM/CONTROL * 1

39 |6909-110-406-00| NUT ¥ 1

40 | V411-260-006-00 | WASHER /M6 * L

41 | 6809-150-506-00 | WASHER, SP/M6 % 1

42 | 6215-549-012-00 | SPRING, STARTING * 1




£004-550

—_—5

<SS -
~ T

=~

20~1—

NG

P
T .
™
P
. 4
f

FIG. 21

)>§%‘1

FUEL PIPE

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112807

O-—

roon

TIO

REMARKS

6215-412-002-10

CONNECTOR

1

6215-411-074-10

PIPE/FUEL

6209-360-005-00

HOSE, RUBBER

J062-076-082-00

CLIP/HOSE/T.

1
1
1
1

6209-360-021-00

HOSE/RUBBER

3632-360-036-00

JOINTT-TYPE 2

J061-210-012-00

CLAMP/WIRE/10-12

6215-419-001-00

TUBE, ORIFICE

W W W KRR (ODW

— e Dl e

H-Rae RIS BR-N NV B~ NERVURE N R

J062-087-083~-00

CLIP/HOSE/8.7-9.3




74

§003-8011

-\

FIG. 22

ELECTRIC (1)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112807

O-1—

roo

VIO

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIGC 027

6213-674-006-10

PLATE/ADJUST

V211-560-802-00

BOLT/M8X20

1373-121-001-00

WASHER/9X22X2

6209-031-083-00

BOLT/WSP

1
1
1
1

6909-110-410-00

NUT/M10

6281-100-005-10

STARTER ASSY

EIG 026

V203-361-004-50

BOLT

E=RRe N - L R SRV R RN

6909-110-410-00

NUT/M10

I = L

—
<

VA01-160-010-00

WASHER,SP/M10

LM MWW MWW NI OTD




6004-8203

FIG. 23

)Y
D) :
r

o}

ELECTRIC (2)

P

75

TYPE OF MODEL |1 | C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS
E3112B07 cClL P
6281-971-003-00 ) SYITCH/OILPRESSURE !
6282-450-002-00 | SWITCH/OVERHEAT
6281-410-010-00 | GLOWPLUG

6219-732-002-00

CONNECTOR, GLO¥ PLUG

1
3
1
1

6281-910-003-10

SOLENOID

6209-630-~-002-10

GASKET

6901-910-612-00

BOLT, SEMS/M6X12

oimdicn im0 inom

6281-920-001-00

RELAY, SOLENOID

LER SR SR BE BE BE BE 3 EeNI%]




76

FIG. 24 COMPONENT PARTS FOR 6215 —300- 036 —00 ON Fig.19
g
6215-3000
S| TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C |E3112807 c|L|P
1|6215-330-024-00 ] HOLDER/NOZZLE ASSY * 3
2 (6215-331-008-00|BODY/NOZZLE HOLDER * 3
3/6215-342-001-00|PIN,NCZZLE HOLDER % 3
4 16215-343-001-00] WASHER * 8
5|16215-332-013-00 | NUT/NOZZLERETAINING * 3
6 |6215-339-001-00 | PIECE, DISTANCE " 3
7 1 6215-345-001-00 | WASHER * 3
8 | 6215-345-002-00 | WASHER * 3
9 | 6215-345-003-00 | WASHER * 3
10 | 6215-345-004-00 | WASHER * 8
11 {6215-345-005-00 | WASHER % 3
12 16215-345-006-00 | FASHER * oo
13 | 6215-345-007-00 | WASHER % ST
14 | 6215-345-008-00 | WASHER ¥ 8
15 | 6215-345-009-00 | WASHER * srY—"1T1vvrr
16 | 6215-345-010-00 | FASHER * 3
17 | 6215-345-011-00| WASHER * 3
18 | 6215-345-012~-00 | WASHER * 3
19 | 6215-345-013-00 | WASHER * 8
20 | 6215-345-014-00 | WASHER * 3
21 | 6215-345-015-00 | WASHER % 3
22 | 6215-345-016-00 | WASHER % 8
23 | 6215-345-017-00 | FASHER * 3
24 | 6215-345-018-00| WASHER * LN
25 | 6215-345-019-00 | WASHER * svY"~+tv v+
26 | 6215-345-020-00 | WASHER * 3
27 | 6215-345-021-00 | WASHER * s
28 | 6215-345-022-00 | WASHER % s T
29 | 6215-345-023-00 | WASHER % sT171T 1t
30 | 6215-345-024-00 | FASHER * 8




7

FIG. 24  COMPONENT PARTS FOR 6215 — 300 — 036 — 00 ON Fig.19

—51—&3

£215-3000

S |TYPE OF MODEL| ! | C
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112B07 C|L
31 | 6215-345-025-00 [ ¥ASHER * 3
32 | 6215-345-026-00| WASHER * 3
33 |6215-345-027-00 | WASHER * 3
34 | 6215-345-028-00 | WASHER * 3
35 | 6215-345-029-00 | WASHER % s
36 | 6215-345-030-00 | WASHER * 3
37 | 6215-345-031-00 [ WASHER * 3
38 | 6215-345-032-00 | WASHER % 3
39 | 6215-345-033-00/ WASHER % 8
40 | 6215-345~-034-00 [ WASHER * 3
41 | 6215-345-035-00 | WASHER % 8
42 1 6215-345-036-00| WASHER * 8
43 1 6215-345-037-00 | ¥ASHER * 8
44 1 6215-345-038-00 | YASHER ¥ 8
45 | 6215-345-038-00 | WASHER * 3
46 | 6215-345-040-00 | WASHER % 8
47 | 6215-345-041-00 | WASHER * 3
48 | 6215-345-042~-00 | WASHER * 3
49 | 6215-345-043-00 | WASHER % 3
50 | 6215-359-001-00| WASHER * 3
51 | 6215-359-002-00 | NUT ¥ 8
52 | 6215-311-027-00 | NOZZLE ASSY * 3




78

FIG. 25 COMPONENT PARTS FOR 6215 —600—103—10 ON Fig.20
4
14
6215-5001
S |TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION P Tl0 REMARKS
C |E3112807 clL
1/6215-619-009-00| SCREW/HOLLO¥W * !
2 | 6215-618-010-00 | FASHER/AIR BLEEDER * 2
3/6215-643-006-00 | SPRING/DELIVERYVALVE * 3
4/6215-644-007-00 | HOLDER/DELIVERYVALVE * 3
5|6215-649-001-00 | ORING % 3
6 |6215-649-002-00 | GASKET/DELIVERYVALVE * 3
716215-641-006-00| VALVE ASSY * 3
8§ | 6215-611-001-00 | HOUSING ASSY * 1
9 |6215-631-012-00 | ELEMENT ASSY ¥ 3
10 {6215-619-022-00 | BOLT/WASHERHEAD * 2
11 | 6215-612-001-00 | PLATE/ADJUSTING * 2
12 |6215-629-001-00 | PIN/INJECTIONPUMP * 8
13 |6215-629-002-00PLATE ¥ 1
14 | 6215-622-001-00 | TAPPET/INJECTIO ASSY ¥ 3
15 |1 6215-637-001-00| RACK/CONTROL ASSY % 1
16 | 6215-635-001-00 | SLEEVE/PLUNGER * 3
17 | 6215-639-004~00 | SEAT/SPRING/UPPER * s
18 16215-634-001-00| SPRING/PUMPPLUNGER ¥ .
19 | 6215-639-005-00 | SEAT/SPRING/LOWER ¥ 3
20 [6215-629-003-00 | PLATE/TAPPET/ADJUST * 1
21 | 6215-629-004-00 | PLATE/TAPPET/ADJUST * 1
22 | 6215-629-005-00 | PLATE/TAPPET/ADJUST * !
23 16215-629-006-00 | PLATE/TAPPET/ADJUST ¥ 1
24 | 6215-629-007-00 | PLATE/TAPPET/ADJUST * 1
25 | 6215-629~008-00 | PLATE/TAPPET/ADJUST % 1
26 | 6215-629-009-00| PLATE/TAPPET/ADJUST * 1
27 {6215-629-010-00| PLATE/TAPPET/ADJUST % !
28 | 6215-629-011-00| PLATE/TAPPET/ADJUST * 1
29 | 6215-629-012-00 | PLATE/TAPPET/ADJUST % !
30 | 6215-629-013-00 | PLATE/TAPPET/ADJUST * !




79

FIG. 25 COMPONENT PARTS FOR 6215 —600— 103 —10 ON Fig.20

§215-6001

TYPE OF MODEL | I
E3112807

KEY PART CODE DESCRIPTION REMARKS

ok
—on
ey

31 | 6215-629-014-00! PLATE/TAPPET/ADJUST !

32 | 6215-629-015-00 | PLATE/TAPPET/ADJUST !

1

* W OTO

33 16215-629-016-00 | PLATE/TAPPET/ADJUST




80

FIG. 26 COMPONENT PARTS FOR 6281 — 100 — 005 —10 ON Fig.22
1
]
§281-1000
S | TYPE OF MODEL cle
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |E3112807 clL|P
1[6281-111-002-00) YOKE/STARTER * 1
2 16281~116-002-00| STARTER KIT * 2
3 16281-121-003-00 | ARMATURE ) 1
4 (6281-129-010-00 | BEARING, BALL * 1
5 (6281-129-011-00 | BEARING, BALL * !
6 16281-124-001-00| STARTER XIT ¥ 1
7/6281-129-020-00 | HOUSING, STARTER ASSY * 1
8 | 6281-151-005-10| SWITCH/STARTER ASSY * L
9 | 6281-118-002-00 | HOLDER BRUSH ASSY * 1
10 | 6581-117-007-00 | SPRING, BRUSH * 4
11 | 6281-115-005-00 | FRAME, STARTER END * oo
12 | 6581-123-011-00 | PINION, STARTER * 1
13 | 6581-129-099-00 | RORA ¥ 5
14 | 6581-129-100-00 | RETAINER ¥ 1
15 16581-129-092-00 | BALL * 1
16 16581-129-096-00 [ SPRING ¥ !
17 | 6281-129-006=00| SCREW * 2
18 | 6281-129-008-00 | BOLT/¥S * 2
19 | 6281-129-009-00 | SCREW/¥S * 2
20 | 6909-111-508-00 ) NUT * 1
21 | 6909-150-508-00 | WASHER * !
22 | 6809-110-408-00| NUT/M8 * 1




81

FIG. 27 ° COMPONENT PARTS FOR 6281 — 200 — 005 —00 ON Fig.22

6281-2000

S |TYPE OF MODEL|{ | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C [E3112807 C|L [P
1/6281-222-004-00]| PULLEY % 1
2 (6281-229-002-00 | NUT * 1
3 (6281-229-003-00| COLLOR % !
4 16281-221-001-00 | ROTOR ASSY * !
516281-229-005-00 [ BEARING * 1
6 | 6281-229-004-00| COVER, BEARING * !
7 16281-213-006-00| FRAME ASSY * 1
8 {6281-229-006-00| PLATE * 1
9 16281-229-007-00 | BOLT ¥ 4
10 | 6281-229-009-00 | BEARING * 1
11 | 6281-229-008-00 | BOLT * 2
12 | 6281-214-003<00| FRAME * 1
13 | 6281-214-004-00| COVER * 1
14 | 6281-229-029-00 | HOLDER ASSY * 1
15 | 6281-2298~011=00 | BUSH ¥ 1
16 | 6281~-217-001-00 | HOLDER, BRUSH ASSY % !
17 | 6281-215-001-00 | BRUSH * 2
18 | 6281-216-001-00 | SPRING * 2
19 {6281-229-019-00 ] SEAL, RING * 1
20 | 6281-229-012-00 | BOLT * 2
21 | 6281-229-013-00 | BOLT * §
22 | 6281-229-014-00 | BOLT * 1
23 1 6281-229-015-00 | BOLT ¥ 3
24 | 6281-228-016-00 | NUT * 2
25 | 6281-~229-017-00 | BOLT * 2
26 | 6281-229-018-00 | NUT ¥ 1
27 | 6281-271-002-00 | REGULATOR ASSY % 1




CHASSIS




1685-102

(BXCEPT H TYPE)

FIG. 1

10

Y19

o

RADIATOR SYSTEM

83

22

28,

&

32

(ENGINE)
1

25

2 T,

'3». Qéf'
2 2

gﬁ
™
23(ENGINE)

TYPE OF MODEL

@]
TIO

KEY PART CODE DESCRIPTION E T REMARKS
c | ™23 c
1[1684-102-200-10 | RADIATOR ASSY * 1 1
2 11639-102-202-00 | NET/WIRE COMP * 1
311614-102-213-00 | CAP % 1
4 11614-102-214-00 | HOSE * 1
5|V273-360-601-20 | BOLT/WING/SP * 1
6|1682-102-003-00 | INSULATOR/15X20X420 * 1
711685-102-241-00 | SHROUD * 1
8 | 1675-102-002-00 | INSULATOR * 2
9 |v210-360-601-20 | BOLT, SEMS * 4
10 | 1612-111-001-00 | INSULATOR % 1
11 |1612-102-005-00 | INSULATOR * !
12 11672-102-004<00 | INSULATOR * 2
13]VvV211-360-8001-60|BOLT, SEMS  (SP) ¥ 4
14 {1685-102-210-00 | PLATE/LH COMP ¥ 1
15{1685-102~220-00] PLATE/RH CoMP * 1
16 {V211-360-801-60 | BOLT, SEMS  (SP) * 1
17 | 1675-102-004-00 | BOSE/RADIATOR/INLET * !
18 |J061-236-044-00 | CLAMP/WIRE/36-44 % | 1
19 |J061-230-038-00 | CLANP/WIRE/30-38 % 1
20 | 1614-102-002-00 | HOSE/RADIATOR/OUTLET * 1
21 | JO61-224-032-00| CLAMP/WIRE/24-32 * 1
22 | J061-236-044-00| CLAMP/WIRE/36-44 * 1
23 11682-102-004-00| HOSE/250 * 1
24 | 1593-102-004-20 | HOSE/210 * 1
25 | J0O61-210-015-00| CLAMP/WIRE/10-15 * 1
26 | 1560-104-010-40 | CONNECTOR * 1
27 1 1424-101-203-00 | PLUG * i
28 | 1424-101-204-00 | PACKING * 1
29 |V211-360-804-00 | BOLT % !
30 | 1617-102-006-00 | HUBR/09X14X20 * !




84

1685-102

(H TYPE)

(BXCEPT H TYPE)

FIG. 1

10

B

21

RADIATOR SYSTEM

22
20 @g

(ENGINE)

érzsA‘

24 18
g
26 \?ﬁ

128

3
%
S
23(ENGINE)

S |TYPE OF MODEL| I | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™223 ciL|P

81 |V411-260-008-00 | FASHER, PL/M 8 * L

32 |1425-621-004-00 | CLAMP, HARNESS * L

33 | 1678-102-200-00 | RADIATOR ASSY * !

34 |1685-102-250-10 | PLATE/LH COMP * !

35 | 1685-102~260-00 | PLATE/RH COMP * !




FIG. 2

MUFFLER SYSTEM

85

1685-103
S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | T™223 ciL|P

111685-103-200-10| MUFFLER COMP ¥ !

2|1594-105-001-00 | GASKET ¥ !

3 |V203-361-003-50|BOLT % 2

4 |V401-160-010-00 | FASHER, SP/N10 * 2




86

1575-104

FIG. 3

AIR CLEANER SYSTEM

&
(ENGINE)
P

S | TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | T™223 clL|P
1 |1675-104-210-00| CLEANER/AIR ASSY * !
2 |1675-104-211-00{ COVER ASSY * !
3 11675-104-213-00| ELEMENT ASSY * 1
4 |1544-104-205-00]| VALVE * !
511650-104-201-00| CLIP % 2
6 |1614-104-001-00| BAND/CLEANER ¥ 1
7 {1675-104-001-00| PIPE/CLEANER/INLET * 1
8 |]J061~242-050-00| CLAMP/WIRE/42-50 * 1
9 [1675-104-002-00 | HOSE/CLEANER/OUTLET + 1
10 | JO61-247-055-00 | CLAMP/WIRE/47-55 * 2
11 {1675-104-200-10 | BRACKET/CLEANER COMP * !
12 ([V211-360-802-00 | BOLT(SP) M8X20 * L
13 {V201-260-808-00|BOLT/M 8X80 * !
14 [VA01-160-008-00| FASHER, SP/M 8§ * 1
% 2

Jrnat
<

1427-111-228~-00

CUSHION, RUBBER




FIG. 4.

FILTER SYSTEM

87

(ENGINE)
P &
18 AL
& L |
@ (ENGINE)
/ 17%
e 1
\/15
1685-105
S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|0 IR REMARKS
. c | ™223 clL|P
1 |1672-105-210-00| FILTER/FUEL ASSY * 1
2 |1415-102-007-00 | SPRING, VALVE * 1
3{V720-102-401-00 | 0-RING/P10A * 1
4 |1415-102-008-00| VIS * 1
5|(1415-102-009-00 | CUP * 1
6 |1444-102-204-00 | NUT, RING * !
7 |V720-103-504-40 | 0-RING/P44 * !
8 | 1415-102-011-00 | ELEMENT % 1
9 |1572-102-003-00,BOLT/M06X08/APSET ¥ 2
10 {1415-102-013-00 |'PACKING * 2
11 {|v201~260-806-50 |BOLT/M 8X65 * 1
12 {|V401-160-008-00| FASHER, SP/H 8 * !
13 {1685-105-001-00 | HOSE/06X10X350 ¥ 1
14 {J0O62-111-120-00| CLIP/HOSE/11.1-12 * 2
15 | 1614-105-003-10 | HOSE/06X10X250 * 1
16 |J062-111-120-00| CLIP/HOSE/11.1-12 * 2
17 | 3805-311-210-00 | PUMP/FUEL * 1
18 |v210-360-601-20 | BOLT, SEMS * 2
19 | 1685-105-210~00 | BRACKET/FUEL COMP * 1
20 {V211-360-801-60 | BOLT, SEMS  (SP) * 2
21 | 1608-201-008-10 | HOSE/320 ¥ 1
22 | J062~104-111-00| CLIP/HOSE/10.4-11.1 * 1
23 | J061-210-012-00 CLAMP/WIRE/10-12 * !
24 | 1612-105-002-00 | HOSE/650 * !
" 3

[
(531

J062-087-093-00

CLIP/HOSE/8.7-9.3




88

FIG. b

FUEL TANK SYSTEM

1685-111

S|TYPE OF MODEL| ! | C |G

KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | TM223 CiL P

1/1685-111-210-00| TANK/FUEL CoMP * 1

2|{V211-360-801-60 | BOLT, SEMS  (SP) % 4

3 |1685-111-310-00{ GAUGE/FUEL ASSY % !

4 |1416-621-037-00 | PACKING/RUBBER * 1

5|V200-260-501-0B | BOLT/SEAL * 5

6| 1640-111-200-00| CAP/TANC ASSY * L

7 1 1640-111-202-00 | GASKET * 1

8 [1640-111-001-00 | INSULATOR/TANK % 1

9 [1685-111-220-30 | BRACKET/TANK coMP * ! 1

10 | v203-361-002-00 | BOLT/M10X1.25X20 ¥ 4

11 {V334-480-010-00 | NUT/M10 7T P=1.25 * 1

12 | V401-160-010-00 | WASHER, SP/N10 ¥ s

13 | V411-260-010-00 | FASHER/M10 ] 5

14 {1612-690-001-00 | INSULATOR/36 * 3

15 | 1685-111-001-00 | INSULATOR * !

16 | V211-360-802-00 | BOLT (SP) M8X20 * 4




1685-112

FIG. 6

BATTERY SYSTEM

89

TYPE OF MODEL

roon

TI6

KEY PART CODE DESCRIPTION g T REMARKS
c | ™23 c
1 /1604-112-200-00 | BATTERY/55B24R=LF * !
2 | 1604-112-202-00 | BATTERYCAP * 1
3 11593-112-002-50{ BOLT, BATTERY * 2
4| 1682-112-006-00 | PLATE/BATTERY * 1
5| v411-260-006-00 | YASHER / M6 * 2
6 1V301-260-006-00 | NUT/M 6 * 4
7 {1685-112-220-00 | CABLE/BATTERY/660 * 1
8 | 1685-112-222-00 | BOLT * t
9 11685-112-223-00//NUT * 1
10 | v211-360-801-60 |BOLT, SEMS (SP) * !
11 [ 1480-112-003-10 [ CABLE, BATTERY ¥ 1
12 | 1600-112-231~00 | BOLT/M06X32 * 1
13 | 1600-112-232-00 | NUT/MO06 * !
14 | 1685-112-200-00 | BASE/BATTERY coMP * !
15{V211-360-801-60{ BOLT, SEMS  (SP) * 8
16 | 1682-112-001-00 | INSULATOR ¥ 1
17 | 1421-603-004~00 | BUSH, LEVER * 2
18 | 1685-112-210-00 | TABLE/BATTERY COMP * !
19 | v411-260-008-00 | FASHER, PL/M 8 * 1
20 | V304-260-008-00 | NUT/H 8 * 2
21 |v211-360-801-60 | BOLT, SEMS  (SP) * 1
*

oo
oo

3623-820-013~-00

KNOB, SET/12




90

1672-116

FIG. 7 ACCELE PEDAL SYSTEM (EXCEPT H TYPE)

g 98,
. N e % 83-2

2 % g-13
7 Yy g1

TYPE OF MODEL | !

KEY PART CODE DESCRIPTION S T 8 S REMARKS
c | T™223 ciL|P
1|1675-116-210-00| CABLE/PEDAL ASSY ¥ 1
2 |V411-260-006-00| WASHER / M6 * 1
3 |V500-162-002-00 | PIN, SPLIT/2 X20 ¥ 1
4 [1672-116-200-10 | ARM COMP * 1
511672-116-001-10 | PEDAL/ACCELERATOR % 1
6 |V580-140-402-00| PIN/SPRING # 1
7 WIRE ¥ 1
8 |2150-420-008-00 | BUSH/08X15X11 * 2
9 |1414-312-002-00 | SPRING, TENSION/53 * 1




1584-117

FIG.

8 THROTTLE LEVER SYSTEM

(ENGINE)
N—16

91

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
c | T™223 clL|P
1 |1612-111-230-10] BRACKET/TANK COMP * !
2 | 1685-117-210-00 | BRACKET/LEVER COMP * !
3 1V211-260-802-00|BOLT, SEMS (S) ¥ 2
4 )1427-111-229-00| CUSHION, RUBBER * 1
5(1612-117-200-20 | LEVER COMP * 1
6 |1614-117-001-00| GRIP/THROTTLE * 1
711600-117-002-00{ LINING/11X40X03 * 1
8 | 1404-117-008-00| SPRING, PRESS/22 * !
9 [ VA11-260-010-00 | WASHER/M10 * !
10 | v328-262-110-00 | NUT * 1
11 | v500-162-502~50 | PIN, SPLIT/2.5X25 * 1
12 | 3610-440-018-00| WASHER * L
13 {1675-117-210-20 | CABLE/ACCELERATOR * !
14 | VA11-260-006-00 | YASHER / M6 % 2
15 | V500-162-501-50 | PIN, SPLIT/2.5X15 ¥ 2
*

[
xR

1675-116-001-00

HOLDER




92

FIG. 9

CLUTCH HOUSING SYSTEM (EXCEPT H TYPE)

22
21 QQ
2423
S|
(ENGINE)
il 74
Cfll \\\/&?
5(ENGINE)] 6
4 g/g 3—&
1684-120
S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
C | TM223 clL|P
1 |1684-120-200-10| HOUSING/CLUTCH , COMP * 1
2 {V763-150-000-00 | NIPPLE, GREASE/PT1/8 * 1
3 [1326-706-002-10| PLUG, DRAIN ¥ 1
4 {V201-361-202-50 | BOLT/M12X25 * 2
5 |V401~160-012-00 | WASHER, SP/M12 ¥ 2
6 ] V211-260-801-60{ BOLT, SEMS (S} /' M8X16 * 4
7iV334-460-010-00 | NUT/M10 7T P=1.25 % 2
8 | V401-160-010-00 | WASHER, SP/M190 ¥ 4
9{Vv203-361-003-50 BOLT * 2
10 | v334-460-010-00 | NUT/MI0 /7T P=1.25 ¥ 2
11 | V411-260-010-00| WASHER/M10 ¥ 4
12 | 1434-122-230-10 | BRACKET COMP * e
13 |V211-260-801-60< BOLT, SEMS (S) M8X1§ * 2
14 | 1672-120-007-00 | SLEEVE * i
15 | 1434-120-005-00| SPRING/HC50 * 1
16 | 1491-120-001-00 | BEARING, CLUTCH RS * !
17 1 1435~-122-002-00 | FORK/RELEASE * !
18 {1672-120-006-00 | PIN/12X75 % 1
19 {V500-163-002-00 | PIN, SPLIT/3 X20 * S
20 | V744-120-350-70| SEAL, 0IL/TC20357 * .
21 |1682-120-001-00 | SHAFT/INPUT * e
22 11435-120-002-30 ] COUPLING/16X27X62 * !
23 | V580-140-603-20|PIN, SPRING/6 X32 ¥ * 2
24 FIRE * o
25 | 1684-120-210-00 | COVER/CLUTCH ASSY * !
26 | 1684-120-220-00 [ DISK/CLUTCHCONP * L
27 {V211-260-802-00 | BOLT, SEMS (S) % S
28 | V304-460-012-00 | NUT/M12 * T L
29 |V401-160-012-00 | WASHER, SP/M12 * 8




FIG. 10

3 (ENGINE)
B

S 17
15 =
(REPAIR) 2'5 27 RERAIR)

P

1685-120

93

CLUTCH HOUSING SYSTEM (H TYPE)

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|Oo|R REMARKS
C | T™™223 c|L|P
1|1685-120-500-20 | HOUSING/CLUTCH COMP * ! 1
2 |vV201-361-202-50 | BOLT/M12X25 * 2
3 |V201-361-204-00|BOLT/MI12X40 * 2
4 |V304-460-012-00 | NUT/M12 * 2
51 V411-260-012-00| FASHER /M12 * 4
6 |V401-160-012-00| WASHER, SP/M12 * 4
7|V211-260-801-60|BOLT, SEMS (S) M8X16 * 4
8 | V334-460-010-00 | NUT/MI0 7T P=1.25 * 2
9 |V401-160-010-00 | WASHER, SP/M10 * 2
10 | 1688-120-052-00 | GROMMET/25X70X03 * 1
11 |1685-120-051-10 | SHAFT/INPUT * Lo
114 1685-120-061-00 ) SHAFT/INPUT * L
12 | 1683-120-530-20 | FAN/HST coMP * 1
13 | v580-140-603-20 | PIN, SPRING/6 X32 ¥ * 2
14 WIRE * 2
15| 1685-120-210-00 | COVER/CLUTCH/20 ASSY * N
16 | 1685-120-220-00 [ DISK/CLUTCH/200 COMP * L
17 |v211-260-802-00 [ BOLT, SEMS (S) * S
18 |v251-340-802-5D | BOLT/STUD/SEAL * 2.
19 |VA01-160-008-00 | WASHER, SP/M 8 * o
20 |v304-460-008-00| NUT/M8 * 2.
21 | V304-460-010-00 | NUT/M10 * 3
22 | V401-160-010-00 | FASHER, SP/N10 * 3
23 | v211-561-003-50 | BOLT/S * 0
24 | V411-260-010-00 | FASHER/M10 * L
25 | 1685-120-210-00 | COVER/CLUTCH/20 ASSY R 1
26 | 1685-120-220-00 | DESK/CLUTCH/200 COMP R !
27 |v211-260-802-060 | BOLT, SEMS (S) R §




94

1684-122

FIG. 11

12 13

cm o b

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TM223 c|L|P
1 |1684-122-200-00 PEDAL/CLUTCH COMP ¥ !
2 {1672-122-003-00 | BOLT/TRIMED * 1
3|V201-260-802-50 | BOLT/M 8X25 ¥ 2
4 V304-260-008-00 | NUT/M 8 * 8
5 |V763-150-000-00| NIPPLE, GREASE/PT1/8 * L
6 | 1105-106-001-00 | SPRING/HCO94 * 1
7 | 1544-123-005-006 | ROD * 1
8 |V411-260-006-00 | WASHER/ M6 * !
9 |V500-162-002-00 | PIN, SPLIT/2 X20 ¥ 1
10 | 1672-122-002-00 | TUBE/035 ¥ !
11 | 1684-122-001-00 | ROD/CLUTCH/A % 1
12 | 1421-122-003-00 | TURNBUCKLE * !
13 | V304-260-008~00 | NUT/M 8 * !
14 { 1672-122-001-20 | ROD/CLUTCH/B * 1
15 | VA11-260-008-00 | WASHER, PL/M 8 % 2
16 | V500-163-001-50 [ PIN, SPLIT/3 X15 * E
17 | 1434-122-005-00{ BOOT * 1
18 ¥IRE * !
19 WIRE * 1




1672-201

FIG. 12

TRANSMISSION

28

CASE SYSTEM (E1 TYPE)

95

DESCRIPTION

TYPE OF MODEL

mroo0

IO

S
KEY PART CODE z — g REMARKS
1 1672-201-004-00| CASE/TRANSMISSION/FR * 1
2 | 1688-201-055-00] CASE/TRANSHISSION/RE * 1
3 |V252-341-003-00 ! BOLT/STUD * 2
41Vv252-341-003-50 | BOLT/M10X35 * 7
5| Vv401-160-010-00 | FASHER, SP/M10 * ’
6 |V411-260-010-00 | WASHER/M10 * §
7| v304-260-010-00 | NUT % 9
8 | V251-261-202-5D | BOLT/STUD/SEAL % 2
9| V252-261-004-00 | BOLT/STUD * 2
10 | V252-261-005-50 [ BOLT/M10X55 * 2
11 |V252-261-204-50 | BOLT/M12X45 * E
12 | v252-341-003-00 | BOLT/STUD * 2
13 {V252-341-203-00|BOLT/M12X30 * 8
14 {V211-361-003-50 | BOLT/M10X35 * 2
15 | V522-100~801~80 | PIN * 2
16 | 1427-201~007-00 | PLUG, DRAIN * 1
17 | 1427-201~-008-00 | ¥ASHER, SEAL/16 * !
18 | 1427-201-005-00 | KETAL/INPUT * 1
19 | V201-260-806-00 | BOLT/M 8X60 * 4
20 | V201-260-803-50 | BOLT/M 8X35 * 4
21 | V401-160-008~00 | WASHER, SP/M 8 * 8
22 |V411-260-008-00| WASHER, PL/¥ 8 * 8
23 | V522-100-801-80 | PIN % 2
24 | 1427-201-012-060 | METAL, DIFF-CASE LH ¥ !
25 | 1427-201-013-00 | METAL, DIFF-CASE RH * 1
26 | 1427-201-014-00 | SHIM, DIFF-CASE A * 8
27 11427-201-015-00 | SHIM,DIFF-CASE B * 4
28 |v211-560-802-50 | BOLT, SEMS/M8X25 7T * 8
29 | 1688-201-056-00 | METAL/PTO * !
30 | V523-101-002-40 | PIN * 2




9%

1872-201

FIG. 12

TRANSMISSION CASE SYSTEM (E1 TYPE)

S |TYPE OF MODEL| I [ C |G

KEY PART CODE DESCRIPTION P T{O|R REMARKS
Cc | TM223 clL P

31 |v211-260-803-00 | BOLT, SEMS % 8

32 | 1444-314-009-10| CAP,PTO SHAFT * L

33 |v210-360-602-00{BOLT/SP ¥ 2




1682-201

FIG. 13

TRANSMISSION CASE SYSTEM (E4 TYPE EXCEPT H)

97

TYPE OF MODEL

roo

polseio)]

KEY PART CODE DESCRIPTION E T REMARKS
c | ™™M223 c

1]1682-201-001-10| CASE/TRANSHISSION/F * 1
2 | 1688-201-055-00] CASE/TRANSMISSION/RE ¥ 1
3 1V252-341-003-00| BOLT/STUD * 2
4 |V252-341-003-50 | BOLT/MI0X35 % ’
5| V401-160-010-00 | WASHER, SP/M10 * y
6 | V411-260-010-00 | WASHER/M10 * 9
7| V304-460-010-00 | NUT/M10 * 9
8 | V251-261-202-5D | BOLT/STUD/SEAL * 2
9 |v252-261~-004-00 | BOLT/STUD ¥ 2
10 |V252-261-005-50 { BOLT/M10X55 * 2
11 | V252-341-204-50 1 BOLT/STUD * 2
12 | V252-341-003<00{ BOLT/STUD * 2
13 | V252-341-203-00 | BOLT/MI2X30 * 8
14 |V211-661-003-50 [ BOLT/SP ¥ 2
15 | ¥522-100-801-80 | PIN * 4
16 | 1427-201-007-00 | PLUG, DRAIN * 2
17 | 1427-201-008-00 | ¥ASHER, SEAL/16 * 2
18 | 1427-201-005-00 [ METAL/INPUT ¥ L
19 | V201-260-806-00 | BOLT/M 8X60 * 4
20 | V201-260-803-50 | BOLT/M 8X35 % 4
21 | VA01-160-008-00| WASHER, SP/M 8 * 8
22 |V411-260-008-00 | WASHER, PL/M 8 ¥ 8
23 | V522-100-801-80 | PIN * I
24 | 1427-201-012-00 | METAL, DIFF-CASE LH ¥ !
25 | 1427-201-013-00 | METAL, DIFF-CASE RH * !
26 | 1427-201-014~00| SHIM, DIFF-CASE A * 8
27 | 1427-201-015-00 | SHIM, DIFF-CASE B * 4
28 |v211-560-802-50 | BOLT, SEMS/M8X25 17T % 8
29 [1688-201-056-00 | METAL/PTO * 1
30 | V523-101-002-40|PIN % 2




98

1682-201

FIG. 13

TRANSMISSION CASE SYSTEM (E4 TYPE EXCEPT H)

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T{O|R REMARKS
C | TM223 clL|pP
31 |v211-260-803-00| BOLT, SEMS * 8
32 | 1444-314-009-10] CAP,PTO SHAFT ¥ 1
33 |v210-360-602-00| BOLT/SP ¥ 2




FIG. 14

TRANSMISSION CASE SYSTEM (H TYPE)

99

37
. 37
32
1688-201
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | T™M223 CiLIP
1/1688-201-051-10| CASE/TRANSMISSION/HS * 1
2 | 1688-201-055-00 | CASE/TRANSMISSION/RE * 1
31vV252-341-003-50 | BOLT/M10X35 * 8
4{V251-341-003-5D | BOLT/STUD/SEAL * 2
5 | vV411-260-010-00| WASHER/M10 * 1o
6 {V401-160-010-00 | FASHER, SP/NI10 ¥ 10
7 {V304-260-010-00 | NUT ¥ 1
8 |v251-261-202-5D | BOLT/STUD/SEAL * 2
9 |VvV252-261-004-00/BOLT/STUD * 2
10 |v252-261-005-50[BOLT/M10X55 * 2
11 |v252-341-204~50 | BOLT/STUD * 2
12 |v252-341-003=00 | BOLT/STUD * 2
13 | v252-341-002-00 | BOLT/STUD * 2
14 | V251-341-002-50 [ BOLT/STUD % 1
15 |V211-661-005-00|BOLT/SP * 1
16 { 1427-201~-007-00 | PLUG, DRAIN * 2
17 | 1427-201-008-00 | ¥ASHER, SEAL/16 * 2
18 {1688-201-052-00 | METAL/HST ¥ 1
19 | 1326-706-002-10 | PLUG, DRAIN * 2
20 {V720-111-800-70 | 0-RING/P 7 * 1
21 | v720-111~900-50 | 0-RING/P5 HS90 * !
22 | V523-101-002-40!|PIN % 2
28 | v211-661-003-50| BOLT/SP % §
24 |V211-661-004-00| BOLT/SP * !
25 | 1683-201-053~10 | PLATE/COVER ¥ 1
26 | 1421-433-004-00; PIN, KNOCK * 2
27 | ¥211-660-802-00 | BOLT/8X20 * 2
28 | 1427-201-012-00 | METAL, DIFF-CASE LH * !
29 | 1427-201-013-00 | METAL, DIFF-CASE RH * !
30 | 1427-201-014-00 | SHIM,DIFF-CASE A * 8




100

1688-201

FIG. 14

TRANSMISSION CASE SYSTEM (H TYPE)

S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P TIO|R REMARKS
C | T™™M223 cCiL|P

31 | 1427-201-015-00 | SHIM, DIFF-CASE B * 1

32 |V211-560-802-50 | BOLT, SEMS/M8X25 7T ¥ 8

33 | 1688-201-056-00 | METAL/PTO * !

34 |V523-101-002-401PIN * 2

35 |¥211-260-803-00 | BOLT, SEMS * 8

36 | 1444~314-009-10| CAP,PTO SHAFT ¥ !

37 |V210-360-602-00 | BOLT/SP * 2




1683-202

FIG. 15

HST SYSTEM (H TYPE)

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O——

—oo0

TIO

REMARKS

1683-202-500-00

HST ASSY

1

FIG 104

1683-273-640-00

ADAPTER/L/PF3/8 ASSY

V720-112-401-40

0-RING/PI14

V720-102-401-40

0-RING/PT4

V201-361-007-50

BOLT

1108~-311-005-00

BOLT

VA01-160-010-00

WASHER; SP/M10

OO0 | =3 S| Qb QU2

V411-260-010-00

WASHER/M10

W W WL W WKW | OTY

SR S B ST




102

1684-202

FIG. 16

INPUT GEAR SYSTEM (EXCEPT H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O-—

o0

TIUO

REMARKS

1684-202-001-00

GEAR/SPUR/14

1

V744-120-350-70

SEAL,0IL/TC20357

V600-110-620-40

BEARING, RB/6204

V606-110-520-50

BEARING, RB/5205

V654-416-201-70

BEARING, NR/KT162017

V704-140-025-00

RING, SNAP/25 C

1672-202-002-10

SHAFT/CHANGE

V607-110-620-40

BEARING, RB/6204NR

V704-140-020-00

RING, SNAP/20C

1684-202-002-00

GEAR/SPUR/19-25

= |t
el E—RR-~RNe N BE-2 3 §9; RECEEIUIHY X -

1684-202-003-0¢0

GEAR/SPUR/32

[N OO Y (DS U N O S N

—
Do

1684-202-004-00

GEAR/SPUR/14-33

LR AR B BE B B SR EE SR SRTSE N Nekhis)]




1684203

FIG. 17

DRIVE PINION SYSTEM (EXCEPT

H TYPE)

103

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P TIO|(R REMARKS
C | T™™223 CiL|P
111684-203-200-30|PINION/BEVEL SET ¥ !
2 11594-218-001-00 | BEARING/BALL 6305502 ¥ !
3/1491-203-006-10 | BEARING ¥ !
4|1427-203-002-00 | RING, SNAP/25 * !
5|1684-203-003-00| GEAR/SPUR/16-34 ¥ L
6 |1684-203-001-00| GEAR/SPUR/17-24 * L
7 |11600-203-006-00 | BEARING, NEEDLE * 2
8 |1684-203-002-00 | GEAR/SPUR/30 * !
9 | 1684-203-004-00 | GEAR/SPUR/34 * L
16 | 1434-203~002-00 |COLLAR, THRUST * L
11 {V600-110-630-40 | BEARING, RB/6304 * !
12 | V705~-140-052-00 | RING, SNAP/52 C ¥ t




104

1688-203

FIG. 18

DRIVE GEAR SYSTEM (H TYPE)

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™23 clL|P
1 /1683-202-051-00| COLLAR/41X55X10 * !
211683-203-051-00| GEAR/SPUR/19 * !
3 | v600-111-600-60 | BEARING, RB * v
411683-203-052-00 | SHAFT/SUB % !
5,1683-203-053-00 | GEAR/SPUR/17 * !
6 1 1683-203-054-00| GEAR/SPUR/19-29 * !
7|V704-140-020-00 | RING, SNAP/20C % ¢
8 |V600-110-630-40 | BEARING, RB/6304 * !
9 |V607-110-620-40 | BEARING, RB/6204NR * !
10 | 1688-203-500-10 | PINION/BEVEL/07 SET * !
11 | 1688-203-055-00 | GEAR/SPUR/19-29 * !
12 /| V600-110-630-40 | BEARING, RB/6304 * !
13 | 1593-203-058-20 | COLLAR/25X35X02 * !
14 |V704-140-025-00 | RING, SNAP/25 ( * !
15 [1594-218-001-00 | BEARING/BALL 6305SH2 | * !
16 [ 1491-203-006-10 | BEARING * !
17 [ 1427-203-002-00 | RING, SNAP/25 * !




1684-204

FIG. 19

RIVERSE GEAR SYSTEM (EXCEPT H TYPE)

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

o-—

rono

TIUO

REMARKS

1684-204-001-00

GEAR/SPUR/20-23

1

1684-204-004-00

BEARING/NEEDLE

1684-204-003-00

COLLAR/22X36X02

V704-140-022-00

RING, SNAP/22 C

| UT Q0 DN

1684-204-002-00

SHAFT/REVERSE

| W W H K IHIOTO

1
2
1
1
1

V580-140-601-60

PIN SPLIT W 6.0X16




106

FIG. 20 4WD GEAR SYSTEM (EXCEPT H TYPE)

1682-205

TYPE OF MODEL

T™223
1

KEY PART CODE DESCRIPTION REMARKS

O-—
~00
D

1682-205-001-00 | GEAR/SPUR/20
1682-205-200-10 | SHAFT/FRONT COMP
V600-110-630-40| BEARING, RB/6304
V600-110-620-40 ) BEARING, RB/6204
V744-120-350-70 | SEAL, 0IL/TC20357

HH N W H|OTY

S Q0 DD

1
1
1
1




1685-205

FIG. 21

AWD GEAR SYSTEM (H TYPE)

(o

) b

107

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O-—

imtoXe!

TG

REMARKS

1683-205-051-0¢0

GEAR/SPUR/18-30

1

V654-425-322-40

BEARING KT253224

1593-203-058-290

COLLAR/25X35X02

V704-140-025-00

RING, SNAP/25 C

[ ™

1685-205-001-00

COLLAR/25X40X25

1683-205-052-0¢0

SHAFT/4¥D

1683-205-053-00

GEAR/SPUR/25

1682~255-002-290

BEARING/NEEDLE

3656-107-004-00

WASHER/21X38X02

V704-140-020-00

RING, SNAP/20C

el
=IO @I~ | U 0D

V580-140-601-60

PIN SPLIT W 6.0X16

—
[\V]

1685-205-051-00

SHAFT/FRONT

[a—
w

1683-205-055-10

GEAR/SPUR/17

—
=

V600-110-620-40

BEARING, RB/6204

—
W

V744-120-350-70

SEAL, 0IL/TC20357

LR BE SR SE BE BE B BE BE NE BK BE BE BE SNehvI?]

R N L N B N N N e




108

1684-207

MAIN

FIG. 22

LEVER AND

PLUG SYSTEM (EXCEPT H TYPE)

Contacteur de point mort (fig. 91)

6

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™223

roo

TInm

REMARKS

1672-207-001-10

1

METAL/SHIFT

DD [ -

v211-360-803-00

BOLT/M8X30

1672-207-200-00

1600-502-003-00

LEVER/MAIN  ~ COMP

BOLT, SH/M08X25

V304-260-008-00

NUT/M 8

[ 1544-219-005-00
1682-207-200

00

KNOB, LEVER/12

TUBE/SHIFT/MAIN

WM | W W W H | OTN

.
1
e
1
1
e
1544-215-015-00 | BEARING ¥ £
________ V705-140-028-00 | RING, SNAP/28 C | ¢ o
e B st e
11 [V211-260-802-00 | BOLT, SEMS (S) * T
12 |1682-207-210-00 | ARM/SHIFT/MAIN cCoOMP | % | O 11  —
13 |1614-215-006-00 | SPRING/HCO60 % i
14 [1544-215-016-00 | BOOT, CHANGE ¥ !
= A ko B e e
16 | 1684-207-001-00 | PLATE/GUIDE % !
R et e
18 | 1564-304-003-00 | GAUGE, 0IL LEVEL % T
19 | 1564~-667-002-00 | BLOT/M14X10 * r
RIS A ET e TR R T i C i e : S D




1684-208

FIG. 23

= ﬁ&%\

~

A

HE

22—14{{\ ~ B %

;

SUB LEVER SYSTEM (EXCEPT H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM223

O-—

roo

IO

REMARKS

1672-208-200-2¢0

ARM/SHIFT/SUB COMP

V723-101-501-40

RING/O

1672-208-210-20

LEVER/SUB COMP

1600-502-003-00

BOLT, SM/M0O8X25

V304-260-008-00

NUT/M /8

1685-265-210-00

LEVER/M-PTO COMP

V211-360-801-60

BOLT, SEMS  (SP)

1614-262-003-00

GRIP/SUB

N-RNeLRIEN RN IE K2R SERVURE R

1685-265-001-00

SHOE

LR BE EE BE BE BE BE BN N EeNvI))

L I B R




110

1585-208

FIG. 24

17

SUB LEVER SYSTEM (H TYPE)

£

19

KEY PART CODE DESCRIPTION P TS [R REMARKS
C | TM223 ciL|P
1/1683-208-500-00 | PIN/SHIFT COMP | # !
2 |V720-102-401-40 | O-RING/P14 * :
3 11620-255-208-00 | PLATE/I/30X50 * '
4 1V211-360-801-60 | BOLT, SEMS  (SP) * .
5/V682-200-001-00 | BALL * !
6 [1518-621-320-00 | SKITCH, STOP * e
7/1683-208-510-00 | ARM/SHIFT/SUB  COMP | % oy
8 |V580-140-602-50 | PIN, SPRING/6 X25 ¥ * !
9 WIRE * ! )
10 | 1685-208-051-00 | PLATE/JI/19X295 * e
11 |V411-260-008-00 | FASHER, PL/M 8 * :
12 |V500-163-002-00 | PIN, SPLIT/3 X20 * ¢
13 | 1683-208-540-00| LEVER/SUB ASSY | % '
14 |3668-612-001-00 | BUSH * :
15 | 1683-208-053-00 | LEVER/SUB * !
16 [V211-261-002-00 | BOLT, SEMS * t
17 | 1544-219~-005-00 | KNOB, LEVER/12 * e
18 12144-419-022-00 | WASHER/18X26X02 x| !
19 |V704-140-018-00 | RING, SNAP/18 ¢ * iR
% 1

B
(=4

2130-208-004-00

LEVEL GAUGE




1682-209

FIG. 25

4WD CHANGE SYSTEM (EXCEPT H TYPE)

111

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O (R REMARKS
C | TM223 ClL|P
1 |1427-210-008-10 | FORK/SHIFT/FRONT * 1
2 | 1427-210-008-00 | CASE, SPRING * 1
3 11302-225-003-00 ) SPRING, SHIFTER * 1
41v682-200-001-00|BALL ¥ 1
5|V500-162-002-00 | PIN,SPLIT/2 X20 *
6(1427-210-011-00 | BOLT/M8X30 * !
7| VvV411-260-008-00{ WASHER, PL/M 8 ¥ 1
8 | 1427-210-200-00 | STAY, SHIFTER * !
9 |V580-140-502-00 [ PIN, SPRING/5 X20 ¥ * !
10 WIRE * !
11 {1427-209-200-00 | ARM, SHIFT ¥ 1
12 |1682-209-200<20| LEVER/4WD COMP * 1
13 | 2101-230-001-00 | KNOB % 1
14 |V720-102-401-40 | 0-RING/P14 * 1
15 | 1427-601-003-00 | FASHER/15X24X2 * 1
16 | V580-140-503-20 | PIN, SPRING/5 X32 ¥ * 1
17 WIRE * 1




112

FIG. 26

4WD CHANGE

FI1G.80

SYSTEM (H TYPE)

1718

1685-208

s |TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION P T|6|R REMARKS

C | ™M223 clL|pP
1/1683-209-500-10| PIN/SHIFT/FRONT, CONP | # I
2 |V720-102-402-10 | 0-RING/P21 ¥ i
3| 1650-253-003-00| SPRING/HC022 * !
4 |V682-200-001-00 | BALL ¥ I
5|1427-251-004-00 | CAP, BLANK/M10 * !
6 |1620-255-208-00| PLATE/I/30X50 " I
7|V211-360-801-60 | BOLT, SEMS  (SP) * !
8 | 1683-209-520-00| ARM/SHIFT COMP | # I
9 |V580-140-602-50| PIN, SPRING/6 X25 ¥ * oo
10 WIRE % I
11 [1685-209-051-00 | PLATE/Z/19X261 * T 1T rr
12 {V411-260-008-00 | WASHER, PL/N 8 % 2
13 | V500-163-002-00 | PIN, SPLIT/3 X20 * 2
14 | 1683-209-530-00 | LEVER/4¥D ASSY ¥ L
15 | 3668-612-001-00 | BUSH ¥ ¢
16 [ 2101-230-001-00 | KNOB * I
17 | 2144-419-022-00 | WASHER/18X26%02 % L

*

N
o)

V704-140-018-00

RING, SNAP/18 €




1683-21¢

FIG. 27

18-6

SUB CHANGE SYSTEM (H TYPE)

113

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O-i—

mroo0

VIO

REMARKS

1683-210-051-00

STAY/SHIFT/HST

1683-210-052-00

FORK/SHIFT/SUB

16506-253-003~-00

SPRING/HCO022

V682-200-001~00

BALL

1683-210-053-00

FORK/SHIFT/PTO

1650-253-003-00

SPRING/HCO022

o] el el el el

w1 U e G0N e

V682-200-001-00

BALL

e W[ W W MR W | OTW




114

FIG. 28 SUB CHANGE SYSTEM (EXCEPT H TYPE)

-
(@]
N

3—d
4—@%) é53—11
&——12 !
: A
P " 15
22—1% 18 17
, b
Q N\
, A
/T Y
17—=
e 13
£4
e 9
B AL 14
. %\ ©
/ o T
13 g
1884-210
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O (R REMARKS
c | T™™M223 clL|P
1 |{1684-210-001-00 STAY/SHIFT/1ST ¥ 1
2 ]1427-210-003-00 | BOLT/M8X25 * 1
3 |V401-160-008-00| WASHER, SP/H 8 * 1
4 |vV411-260-008-00 | WASHER, PL/M 8 ¥ 1
5 |V720-102-401-00| 0-RING/P10A * 2
6 | 1672-210-002-00 | FORK/SHIFT/IST * 1
7 /1650~-259-010-00| SPRING/HC023 * 1
8 | V682-200-001-00| BALL * 1
9 |1684-210-002-00 | STAY/SHLFT/2ND * 1
10 | 1427-210-003-00 | BOLT/M8X25 * !
11 | V401-160-008-00 | WASHER, SP/¥ 8 * 1
12 | V411~-260-008-00 | FASHER, PL/M 8 * !
13 | V720-102-401-00 |/0~RING/P10A * 2
14 [V704-140-014-00| RING, SNAP/14 C * 1
15 | 1672-210-004-00 | FORK/SHIFT/2ND # !
16 | 1672-210-005~-00 | FORK/SHIFT/SUB % 1
17 | 1650-258-010-00| SPRING/HCO023 ¥ 2
18 |V682-200-001-00 [ BALL % 2




1684-211

FIG. 29

PTO GEAR SYSTEM (E4 TYPE EXCEPT H)

115

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O R REMARKS
c | ™23 clL|P
1 /1684-211-001-00| SHAFT/DRIVE/PTO * !
2 |v600-110-630-40 | BEARING, RB/6304 * 1
3 |V705-140-052-00 | RING, SNAP/52 C * 1
4 11684-211-200-00| GEAR/SPUR/26 SET * 1
5 | 1684-211-201-00| GEAR/SPUR/26 * 1
6 ]1593-341-006-00 | CLUTCH, ONE-WAY % !
7 11593-341-014-00{ COLLAR/48X57X3 * 2
8 {1681-211-002~-00 | HUB * 1
9 |V600-111-600-70 | BEARING, RB % !
10 | v707-140-062-00 | RING/SNAP * 1
11 | 2146-310-005~00 | BEARING * 1
12 | v607-110-620-50| BEARING, RB/6205NR ¥ !
131 V704-140-025-00 | RING, SNAP/25 C * 1
14 | 1688-211-061-10 | GEAR/SPUR/13 * !
15 | v600-110-620-40 | BEARING, RB/6204 ¥ 2
16 |1684-211-003-00| GEAR/SPUR/18-20 * 1
17 | 1682-211-007-00| 960612 * 2
18 1682-211-002-20| WASHER/20X32X02 * 3
19 | V704-140-020-00 ]} RING, SNAP/20C * !




116

FIG. 30

PTO GEAR SYSTEM (H TYPE)

25A 27A L4 26
1685-211
S [TYPE OF MODEL| 1 | C
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™e23 c|L|P
1 [1685-211-500-00| CLUTCH/PTO/3 ASSY | % L FIG 105
1A| 1685-211-500-10 | CLUTCH/PTO0/3 ASSY | % L FIG 105
211688-211-058-00 | BUSH/22X25X15 * !
3 |1688-211-510-20 | SHAFT/PTO COMP | * !
4|1688-211-057-00|RING/22 ) % 2
5 /1688-211-051-10| GEAR/SPUR/33 * L
6 |1480-207-012-00 | COLLAR 23X34X2 * !
7 1544-322-002-00 | WASHER/30X40X2 * I
8 |V704-140-030-00 | RING, SNAP/30 C * Yool
9 | 1688-211-053-00 | COUPLING/37X50X35 ¥ !
10 | 1688-211-052-00 | GEAR/SPUR/18 0 rr Yy
11 [1682-255-002-20 | BEARING/NEEDLE ¥ !
12 |3656-107-004-00 | WASHER/21X38X02 * T
13 | V704-140-020-00 | RING, SNAP/20C % :
14 | 1650-203-008-00 | RING/30 ¥ 3
15 | V600-110-620-40 | BEARING, RB/6204 * I
16 | V600-110-620-60 | BEARING, RB/6206 * !
17 | 1544-322-002-00 | FASHER/30X40X2 * !
18 |V704-140-030-00 | RING, SNAP/30 ¢ * !
19 | V707-140-062-00 | RING/SNAP % !
20 | 1688-211-054-00 | GEAR/SPUR/31-20 * Tt Tt
21 |V654-425-322-40 | BEARING KT253224 * S
22 |1435-203-001-00 | COLLAR/25X46X3 | L e
23 | 1415-205-013-00 | COLLAR/25X42X4 % ey
24 |V704-140-025-00 | RING, SNAP/25 C * !
25 | 1688-211-055-00 | GEAR/SPUR/30 * Y
25A| 1688-211-055-10 | GREAR/SPUR/30 * L
26 | 1688-211-056-20 | SHAFT/DRIVE/PTO * !
27 | 1688-211-059-00 | HUB/CLUTCH * L
27A| 1688-211-310-00 | HUB/CLUTCH COMP | # L




1685-211

FIG. 30

117

PTO GEAR SYSTEM (H TYPE)

S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | T™223 c{L|P

28 | V654-430-382-40 | BEARING, NR/KT303824 * N D I I O

29 | 1560-208-018-40  WASHER/30X46X2 * !

30 | 1544-322-002-00 | FASHER/30X40X2 # | !

31 |V704~140-030-00 | RING, SNAP/30 ¢ * £

32 | V600-110-620-50 | BEARING, RB/6205 * !

33 | V600-110-630-40 | BEARING, RB/6304 * !

34 | 1688-211-061-10 | GEAR/SPUR/13 * !

3 | V600-110-620-40 | BEARING, RB/6204 * 2

36 | V704-140-025-00 | RING, SNAP/25 C * !




118

1684-211A

FIG. 31

PTO GEAR SYSTEM (E1 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O-—

i eXe]

peisvio]

REMARKS

1684-211-004-10

SHAFT/DRIVE/PTO

1

V600-110-630-40

BEARING, RB/6304

V705~140-052-00

RING, SNAP/52 C

1684-211-002-00

GEAR/SPUR/26

V607-110-620-50

BEARING, RB/6205NR

V704-140-025-00

RING, SNAP/25 C

1688-211-061-10

GEAR/SPUR/13

V600-110-620-~-40

BEARING; RB/6204

B =Re R RN~ B ) - SRR UURE SR

1682-211-009-10

HUB (21X32X49)

e W NN WK R|OTTW

L S TS OL U S U




FIG. 32

PTO SHAFT SYSTEM

119

1688-212

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

C | ™23 clL|P
1|1672-212-001-00 | SHAFT/PTO * 1
2 | 1427-212-003-20 | SLEEVE % !
3| 1594-218-001-00 | BEARING/BALL 6305512 ¥ o R O I
4 /1688-212-001-20 | GEAR/SPUR/25 * Y0
5 | vV607-110-630-40 | BEARING, RB/6304NR * 1
6 |1427-212-002-00 | FASHER/20X28X2 * oo
7|Vv704-140-020-00 | RING, SNAP/20C * !
8 ¥ !

V744-135-550-80

SEAL,/OIL/TC35558




120

1685-216

FIG. 33

PTO LEVER SYSTEM (H TYPE)

TYPE OF MODEL

KEY PART CODE DESCRIPTICN § + 8 g REMARKS
C | ™23 clL|P
1{1683-208-500-00|PIN/SHIFT COMP * 1
2 1V720-102-401-40|0-RING/P14 % 2
3 (1620-255-208-00 | PLATE/L/30X50 * 1
4 |V211-360-801-60 | BOLT, SEMS  (SP) * !
5 |(1683-265-510-00 | ARM/SHIET/MLD CoMP * 1
6 |V580-140-602-50 | PIN, SPRING/6 X25 W * 1
7 WIRE * 1
8 | 1685-216~-051-10 | PLATE/I/19%X285 * 1
9 |V411-260-008-00 | WASHER, PL/M 8 % z
10 {V500-163-0602-00|PIN,SPLIT/3 X20 * 2
11 | 1688-216-500-00 | ARM/PTO ASSY * 1
12 1 3668-612-001-00 | BUSH * 2
13 |1683-216-051-10 | GUIDE/CHANGE * 1
14 |V211-360-802-00 | BOLT (SP) M8X20 * 2
15 | 1683-216~-500-00 | LEVER/PTO COMP ¥ 1
16 | 3640-585-001-00 | GLIP/YELLOV * 1
17 12149-601-031~-00 | SPRING/HCO024 * 1
18 | 2144-519-007-00 | PIN/06X31 * !
19 | v500-162-502-00 | PIN, SPLIT/2.5X20 ¥ !




1684-216

FIG. 34

(El TYPE)

PTO LEVER SYSTEM (EXCEPT H TYPE)

121

ol e

S |TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™™223 clL|P
1 /1682-216-006-00| SHIFTER/PTO * 1
2 |13062-225-003-00 | SPRING, SHIFTER * 1
3|Vv682-200-001-00 | BALL * 1
4 |V500-162-502-50 | PIN, SPLIT/2.5X25 * !
5|1682-216-001-10 | STAY/SHIFT/PTO * 1
6 |1672-216-310-00 | ARM/SHIFT/PTO CoMP * 1
71V720-102-401-40| 0-RING/P14 % 1
8| 1427-601-003-00 | WASHER/15X24X2 ¥ 1
9 | 1682-216-270-10 J ARM/PTO COMP ¥ !
10 WIRE ¥ !
11 |V580-140-502-50|PIN, SPRING/5 X25 ¥ ¥ 1
12 |1682-216-260-10| LEVER/PTO COMP ¥ 1
13 1 3640-585-001-00 | GLIP/YELLOW ¥ L
14 {2149-601-0631-00 | SPRING/HCO024 * !
15 |1682-216-007=10 | BOLT/¥8X45 * !
16 | v304-460-008-00| NUT/M8 * 2
17 | 1672-122-003-00 | BOLT/TRIMED * !
18 |v304-260-008-00| NUT/M 8 * L
19 |1682-216-220-30| STAY/PTO/PARKIN COMP * !
20 {V211-261-002-00 | BOLT, SENS * !
21 | 1425-621-004-00 | CLAMP, HARNESS * L
22 | 1684-216-001-00| GUIDE/CHANGE * L
23 |V211-360-802-50 | BOLT, SEMS * “r T
24 |1682-216-230-20| STAY/PTO/PARKIN COMP *
*

[ N4
o

V211-360-802-00

BOLT (SP) M8X20




122
FIG. 35 SHIELD COVER SYSTEM
I
AN e
oo
l\~
1682-2184
S |TYPE OF MODEL} 1 | C |G
KEY PART CODE DESCRIPTICN P TIO|R REMARKS
C | TM223 ClL P
1 [1682-218-200-10] COVER/SHIELD COMP * 1
2 {V201-261~202-50(|BOGLT/M12X25 % 4
3 (V401-160-012-001] WASHER, SP/M12 ¥ 4
4 |V411-260-012-00| WASHER /M12 % 4




1682-2558

FIG. 36

(H TYPE)

MID PTO SYSTEM (M TYPE)

(BXCEPT H TYPE)

123

S |TYPE OF MODEL| ! { C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | T™223 clL|P
1|1682-255-201-10| CASE/PTO/MID * 1
2 |V523-101-002-40 | PIN * 2
3|/V201-361-009-00|BOLT/M10X90 * §
4 | V401-160-010-00 | WASHER, SP/N10 * §
5|(1682-255-203-00| PIN/20X51 * 1
6 |1682-255-202-00 | GEAR/SPUR/34 * N
711682-255-002-20 | BEARING/NEEDLE * 1
8 | 1480-212-003-00| COLLAR/21X36X1 ¥ 2
9 | V580-140-604-00 | PIN,SPRING/6 X40 ¥ * 1
10 | 1682-255-204-00 | SHAFT/PTO/MID ¥ 1
11 |1682-255-205-10 | GEAR/SPUR/15 ¥ !
12 | 1302-225-003-00] SPRING, SHIFTER ¥ !
13 |V682-200-001=00 | BALL ¥ 1
14 | V704-140-025-00 | RING, SNAP/25 C * 1
15 | V600-110~630-40 | BEARING, RB/6304 * 1
16 | V600-110-620-50 | BEARING, RB/6205 % 1
17 | V705-140-052-00 | RING, SNAP/52 C * 2
18 | 1427-212=<003-20 | SLEEVE % !
19 | V744-135-520-80 | SEAL, 0IL/TC35528 * L
20 | 3625-701~-003-00 | CAP, BLANK/52 * L
21 | 1682-255-210~40| ARM/SHIFT/MID coMP * L
22 12703-101-020-00 | COLLAR, SHIFTER * !
23 | V720-102-401-40 | 0-RING/P14 ¥ 2
24 | 1620-255-208-00 | PLATE/I/30X50 * s Tyl
25 | v211-360-801-60 | BOLT, SEMS  (SP) * !
26 | V203-261-202-00 | BOLT/M12X20 ¥ L
27 | ¥v781-160-000-6B | PLUG/SCREW/SEAL % !
28 | 1444-314-009-10| CAP, PTO SHAFT * 1
29 |v210-360-602-00 | BOLT/SP ¥ 1




124

FIG. 37

MID PTO SYSTEM (E4 TYPE EXCEPT M)

S |TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™23 cliLlp
1 1682-255-001-00| COVER/PLATE % 1
2 {V211-361-002-50 | BOLT/SP ¥ §




125

FIG. 38 MID PTO LEVER SYSTEM (M TYPE EXCEPT H)
1682-265
S |TYPE OF MODEL| L | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™23 clLiP
1 1682-255-310-10 | LEVER/PTO/MID coMp ¥ 1
2| 3640-585-001-00| GLIP/YELLO¥ ¥ 1
3 |1682-255-303-00| TUBE/10X12X50 M 1
4 2149-601-031-00 | SPRING/HC024 ¥ 1
5|V200-360-604-00 | BOLT ¥ 1
6 |V301-460-006-00| NUT/M 6 ¥ 2
711682-255-320-00| ARM/PTO/MID COMP * 1
8 | 1581-521-642-00 | BUSH/25X28X27 M !
9 {3670-520-008-00 | WASHER/25X34X02 M 1
10 | V704-140-025-00 | RING, SNAP/25 € ¥ 1
11 | 1682-255-301-10 ] GUIDE/PTO/MID ¥ 1
12 | 1682-255-302=00| ROD/232 * 1
13 [ V411-260-008-00 | WASHER, PL/M 8 * 2
14 | v500-162-001-50 | PIN, SPLIT/2 X15 * 2
15 | 1682-255-330-10 | ARM/PTO/MID COMP * 1
16 | v580-140-602-50 | PIN, SPRING/6 X25 W * !
% 1

—
-3

WIRE




126

1685-268

FIG. 39

D\ﬁw

MID PTO LEVER SYSTEM (HM TYPE)

80—8

s |TYPE oF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clL|P
1[1683-265-510-00| ARM/SHIFT/MID  COMP | * I
2 |V580-140-602-50 | PIN, SPRING/6 X25 W * f
3 WIRE * I
4|1685-265-051-00 | PLATE/Z/19X334 * I
5 |V411-260-008-00 | ¥ASHER, PL/M 8 ¥ 2
6 |V500-163-002-00 | PIN, SPLIT/3 X20 * 2
711683-265-520-00 | ARM/MID ASSY | # 1
8 | 3668-612-001-00|BUSH * 2
9 [ 2144-419-022-00 | WASHER/18X26X02 ¥ L
10 [V704-140-018-00 | RING, SNAP/18 C * L
11 [1685-265-210-00| LEVER/N-PTO CoMP * I
12 |V211-360-801-60 | BOLT, SEMS  (SP) % 2
13 | 1685-265-001-00, SHOE ¥ 1
14 | 1688-265-001-00 | GRIP/MID/PTO ¥ f




1685-271

FIG. 40

LINK SYSTEM (H TYPE)

127

TYPE OF MODEL
T

o0

IO

KEY PART CODE DESCRIPTION E m— REMARKS
1|1688-271-510~00|PIVOT/TRUNNION COMP % 1
2 |V201-360-804-50 | BOLT/M8X45/7T * I
3 | V401-160-008-00 | FASHER, SP/H 8 * I
4]1685-271-510-00 | ROD/MO8X125 COMP * I
5|1602-242-551-10 | ROD/65 * I
6 |1560-695-021-00| JOINT BALL MOSRH * 2
7| 1560-695-022-00| JOINT BALL MOSLH * 2
8 | 1560-132-007-30 | NUT/M8 * ¢
9 |V401-160-008-00 | FASHER, SP/M 8 * 4
10 | V304-260-008-00 | NUT/M 8 * §
11 | 1683-271-500-30 | ARM/NEUTRAL COMP % 1
12 1 1683-271-520-10| COLLAR/17X21X11 ASSY % 1
13 | 3643-420-004-00 | BUSH/15X17X10 % I
14 |3747-342-002-00 | FASHER * I
15 | V211-360~-801-60 | BOLT, SEMS  (SP) * 2
16 [V704-140-015-00 | RING, SNAP/15 € * !
17 | 11065-410-003-00 | SPRING/HEG67 * !
18 | 1688-271-580-00 | ARM coMP * !
19 | V704-140-015-00 | RING, SNAP/15 C * !
20 | 1688-271-590-10 | PLATE COMP * !
21 |V211-361-002-50 | BOLT/SP * !
22 | 1685-271-051-00 | COVER/TRUNNION * !
23 | V210-360-601-60 | BOLT (SP) /M6X16 * s




128

1688-272

FIG. 41

PEDAL SYSTEM (H TYPE)

TYPE OF MODEL
T

KEY PART CODE DESCRIPTION S cc> R REMARKS
c | ™23 L|P
1|1688-272-500-30{ PEDAL/HST/R SET ¥ !
2| V511-100-805-00| PIN, TAPER/8X50 % !
3 |/1683-272-052-00 | GREECENIPPLE * 1
4 |(1688-272-530-10| PEDAL/HST/F coMP * !
5|V763-150-000-00 | NIPPLE, GREASE/PT1/8 * 1
6 | 1421-602-005-10] CUSHION, B/ RUBBER ¥ !
7|V304-260-008-00| NUT/M 8 * 2
8 | 1620-272-051-00 | PAD ¥ 2
9 (1683-272-560-00| DAMPER(OIL) ASSY ¥ 1
10 | V201-260-803-00 | BOLT/M 8X30 ¥ !
11 | V362-260-008-00 | NUT/WASHER " 2
12 | 1683-272-550-00 | ARM/DANPER COMP * !
131 1683-272-054~10/PIN * !
14 | 1683-272-053-00 [ PLATE/I/32X63 * 1




1685-273

FIG. 42

PIPING SYSTEM (H TYPE)

129

S |TYPE OF MODEL|! | C |G
KEY PART CODE DESCRIPTION P T|0o|R REMARKS
c | ™23 clL|P
1[1683-273-580-10 | HOSE/650 ASSY * !
2 |P113-211-300-00 | ELBOW/45° ASSY * 1
3 |V720-112-401-10 | RING/O * Yy oo
411683-273-055-00| ADAPTER/L/PT3/8 * 1
5 11683-273-610-20| CONNECTOR/CHECK/2.5 * 1 1
6 |3667-354-220-10 | FILTER ASSY ¥ !
713667-354-240-00 CARTRIDGE/S80 ASSY ¥ sty
8 |V211-360-801-60 | BOLT, SEMS  (SP) M 2
9 |1683-273-570-10//HO0SE/1350 ASSY ¥ !
10 | 1685-273-520-00 [HOSE/1100 ASSY * 1
11 | 3768-185-022-10 | ADAPTER (90" /PUMP) * 2
12 | 1444-101-016-10{ CLAMP, RADIATGR HOSE # !
13 {V211-360-801-60|BOLT, SEMS  (SP) * t
14 | 1342-402-006-00 | BAND, ¥IRE/250 * 2
15 | 1425-621-004-00 | CLAMP, HARNESS * !
16 | 1685-273-510-00 | PIPE/B2 coMp * 1
17 | 1683-273-057-20 | ADAPTER/PT3/8 % 1




130

FIG. 43

DIFF SYSTEM (EXCEPT H TYPE)

1684-301

S| TYPE OF MODEL| 1 { C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clL|pP
1 {1427-301-002-20| CASE,DIFF * 1
2 {1444~-411-006-00 | SHAFT, DIFF. PINION * !
3 11672-301-003-00 | PINION/BEVEL/12 * 2
4 |1427-301-005-00| COLLAR, PINION THRUST * 2
511672-301-004-00 | GEAR/BEVEL/14 * 2
6 |1427-301-007-00 | COLLAR, THRUST * 2
711427-301-009-00 | HOLDER, PINIGN SHAFT * 1
8§ |1672-301-002-00|PIN * 1
9 |V522-100-801-60|PIN * 1
10 {1544-304-006-10{ BOLT/M8X25 * 4
11 |V401-160-008-00 | YASHER, SP/M 8 * 4
12 | 1600-301-004-00 | BEARING/BALL ¥ 1
13 | V600-110-601-00 | BEARING, RB/6010 * 1
14 | 1684-301-001~-00 ( GEAR/SPUR/11/LH * 1
15 | 1684-301-002-00| GEAR/SPUR/11/RH * 1
16 | 1427-301-013-20 | CLUTCH/DIFFLOCK * 1
17 | V600-110-620-60 | BEARING, RB/6206 * 2
18 | V744-130-450-80 | SEAL, 0IL/TC30458 % 2
19 | 1427-301-014-10 | FORK/SHIFT/DIFFLOCK * 1
20 | 1427-301-015-00 | STAY, SHIFTER ¥ 1
21 | 1427-301-016-060 | CAM, DIFF-LOCK * 1
22 |V530-240-502-40 | PIN/SLITTED * !
23 | 1427-301-018-00| SPRING, PRESS/40 % 1
24 |¥720-102-401-00| 0-RING/P104A * L
25 | V401-160-010-00 | WASHER, SP/M190 * !
26 | v304-260-010-00 | NUT * L
27 | 1427-301-019-00 | ARM/DIFFLOCK * !
28 | 1682-301-200-00 | PEDAL/DIFFROCK COMP * !
29 | 1672-301-001-00 | ROD/130 * 1
% 1

@
(=

1427-301-021-00

SPRING, TENSION/121




FIG. 43

DIFF SYSTEM (EXCEPT H TYPE)

1684-301

131

KEY

PART CODE

DESCRIPTION

O~—

—oo0

TIO

REMARKS

31

VA11-260-008-00

WASHER, PL/M 8

32

¥500-162-002-00

PIN, SPLIT/2 X20

33

1684-301-210-00

PEDAL COMP

34

V362-260-008-00

NUT/WASHER

35

V251-261-203-50

STUD/M12X35

36

v365-260-012-00

NUT/M12

37

V411-260-012-00

WASHER /M12

W RN W K| OTY




132

FIG. 44

DIFF SYSTEM (H TYPE)

s [TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TH223 clL|P
1 [1427-301-002-20| CASE, DIFF * !
2 |1444-411-006-00 | SHAFT,DIFF. PINION * :
3|1672-301-003-00|PINION/BEVEL/12 * 2
4 |1427-301-005-00| COLLAR, PINION THRUST | * :
5/1672-301-004-00 | GEAR/BEVEL/14 * 2
6 [1427-301-007-00 | COLLAR, THRUST " T T
7 |1427-301-009-00 | HOLDER, PINION SHAFT ¥ '
8 |1672-301-002-00|PIN * !
9 |vV522-100-801-60|PIN * !
10 | 1544-304-006-10 | BOLT/M8X25 * i
11 | V401-160-008-00 | WASHER, SP/H 8 * 4
12 | V600-110-600-90 | BEARING, RB/6009 % T tTyes
13 | V600-110-601-00 | BEARING, RB/6010 * !
14 | 1427-301-011-10 | PINION, WHEEL/11. L % I
15 | 1427-301-012-10 | PINION, WHEEL/11. R * !
16 | 1427-301-013-10 | CLUTCH, DIFF-LOCK * 1t T
17 | V600-110-620-60 | BEARING, RB/6206 * Tt
18 | V744-130-450-80 | SEAL, 0IL/TC30458 S
19 | 1427-301-014-10| FORK/SHIFT/DIFFLOCK ¥ e
20 | 1427-301-015-00 | STAY, SHIFTER ¥ N
21 [1427-301-016-00 | CAM, DIFF-LOCK * I
22 | V530-240-502-40 | PIN/SLITTED ¥ !
23 | 1427-301-018-00 | SPRING, PRESS /40 ¥ !
24 | V720-102-401-00 | 0-RING/P10A * t
25 |V401-160-010-00 | WASHER, SP/H10 * :
26 | V304-260-010-00 | NUT * !
27 [1427-301-019-00 | ARM/DIFFLOCK * i
28 | 1683-301-500-00 | ARM/DIFFROCK COKP | # i
29 | 1672-301-001-00|ROD/130 * !
*®

@
<

1427-301-021-00

SPRING, TENSION/121




FIG. 44

1685-301

DIFF SYSTEM (H TYPE)

133

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM223

O-1—

~on0

TID

REMARKS

31

V411-260-008-00

WASHER, PL/M 8

2

32

V500-162-002-00

PIN, SPLIT/2 X20

33

1685-301-510-10

LEVER/DIFELOCK COMP

34

2101-230-001-0¢0

KNOB

35

V211-260-802-00

BOLT|SEMS (S)

36

V251-261-203-50

STUD/M12X35

37

V411-260-012-00

WASHER /M12

2
1
1
2
1
1
2

38

V305-260-012-00

NUT/M12

He W W W W% w | OTO




134

1682-306

REAR AXLE SYSTEM (H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O——

—onO

TIOO

REMARKS

1682-306-001-00

HOUSING/AXLE/REAR/LH

1

1682-306-002-00

HOUSING/AXLE/REAR/RH

1

V201-261-205-00

BOLT/M12X50

10

V201-261-004-50

BOLT/M10X45

4

V401-160-012-00

WASHER, SP/M12

12

VAO1-160-010-00

WASHER, SP/M10

¥522-100-801-80

PIN

V304-260-010-00

NUT

e R I o I R e

¥304-260-012-00

NUT/M12

[ey
<

7955-201-026-00

PLUG, DRAIN (1/4)

—"
—

1427-201-016-00

CAP, BLANK/M12

W W N W W W H R R | OTY

=] I CHER T N2




1684-306

FIG. 46

1356

REAR AXLE SYSTEM (EXCEPT H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O—-—

—on

TIG®

REMARKS

1684-306-001-00

HOUSING/AXLE/REAR/LH

1

1684-306-002-00

HOUSING/AXLE/REAR/RH

2

V201-261-205-00

BOLT/M12X50

10

V201-261-204-50

BOLT/M12%X45

4

VA01-160-012-00

WASHER, SP/M12

12

V401-160-010-00

WASHER, SP/M10

¥v522-100-801-80

PIN

V304-260-010-00

NUT

V304-260-012-00

NUT/M12

[

7955-201-026-00

PLUG, DRAIN (1/4)

=[O0 A | DT R DD

—

1427-201-016-00

CAP, BLANK/M12

LAR BE BR B BE K B _BE BE EE 3Eehel)

[« B CHENY ST S




136

1600-307A

FIG. 47

2(BXCEPT H TYPE)

WHEEL SHAFT SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™M223

O-—

roo0

TIO

REMARKS

1682-307-001-10

SHAFT/WHEEL

2

1684-307-002-00

GEAR/SPUR/58

1427-307-003-00

PIPE/123

1491-307-201-00

SEAL, OIL/QLF488011.5

V600-110-630-60

BEARING, RB/6306

[CHEN CHE SHEN X

V600-110-620-80

BEARING, RB/6208

V704-140-030-00

RING, SNAP/30 C

[CHI S

V707-140-080-00

RING/SNAP

OO0 =3 | U R GO DN

V201-361-202-50

BOLT/M12X25

sy
(=}

V401-160-012-00

WASHER,SP/M12

—
—

1427-307-002-10

GEAR, WHEEL/58

e | WM MWW N WK IR K| OTY




1682-31CA

FIG. 48 BRAKE

SYSTEM (1)

137

S |TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTICN P T|O|R REMARKS
C | T™M223 ciLiP
1 {1434-310-220-00| BRAKE/SHOE ASSY * 1
2 1 1427-310-001-00 | SPRING, TENSION * 2
3 |1427-310-220-10| COVER, BRAKE * 1
4 11427-310-230-00| PIN/BRAKE CAM/L COMP * 1
5|V720-102-401-80 ) 0-RING/P18 * 1
6 | 1427-310-003-10 | DRUM/BRAKE * 1
71V704-140-022-00 | RING, SNAP/22 ¢ * 1
8 {1434-310-220-00 | BRAKE/SHOE ASSY * 1
9 [1427-310-001-00/ SPRING, TENSION * 2
10 | 1427-310-220-10 | COVER, BRAKE * !
11 {1427-310-270-00 | PIN/BRAKE CAM/R COMP % 1
12 |V720-102-401-80 | 0-RING/P18 * 1
13 11427-310-003-10 | DRUM/BRAKE * 1
14 |V704-140-022-00 ] RING, SNAP/22 € ¥ 1
15 | 1427-310-002-10 | PACKING/COVER BRAKE * 2
16 |Vv211-260-802-00 | BOLT, SEMS (S) ) 1
16 |v211-260-802-00|BOLT, SEMS (S) % 1z
17 | 1688-310-001-00 | BOLT/M8X80 ¥ !
18 | v304-260-008-~00| NUT/M 8 * !
19 {v401-160-008-00 | WASHER, SP/M 8 ¥ 1
20 | V704-140-025-00 | RING, SNAP/25 C * 2




138

1684-312

FIG. 49

BRAKE SYSTEM (2) (EXCEPT H,E1 TYPE)

TYPE OF MODEL

~Oo0

TG

KEY PART CODE DESCRIPTION 5 T REMARKS
C | T™223 c
1]|1684-312-300-10 | PEDAL/BRAKE/LH SET * !
2 |V511-100-805-00 | PIN, TAPER/8X50 % I
3 | V704-140-022-00 | RING, SNAP/22 C * !
4 {1105-106-001-00| SPRING/HCO094 % L
5|1682~312-240-20 | PEDAL/BRAKE/RH COMP * L
6 |1105-106-001-00 | SPRING/HCO094 * 1
7|vV763-150-000~-00 | NIPPLE, GREASE/PT1/8 * I
8 |1684-312-001-00 | PLATE/LOCK ¥ I
9 | vV304-260-008-00 | NUT/M 8 % t
10 [P120-605-031~-00 | U-NUT % I
11 |1672-122-003-00|BOLT/TRIMED * Y ittt
12 | V304-260-008-00 | NUT/M 8 % e
13 | 1415-312-500-00 | YOKE, LH * 2
14 | 1404-312-006-00 | PIN, YOKE A * 2
15 | V411-260-008-00 | WASHER, PL/M 8 % 2
16 | V500-162-002-00 | PIN, SPLIT/2 X20 * 2
17 | 1684-312-260-10| YOKE COMP % £
18 |1404-312-006~00 | PIN, YOKE A " 2
19 |V411-260-008-00 | WASHER, PL/¥ 8 % 2
20 | V500-163-002-00 | PIN,SPLIT/3 X20 * 2
21 | 1684-312-230-00| ROD/BRAKE CoMP % 2
22 {1560-132-007-30 | NUT/MS8 * 2
23 | V304-260-008-00 | NUT/HM 8 | x| e
24 |1682-312-260-00 | LEVER/PARKING coMP |+ | [ 1 b |
25 | V211-360-802-50 | BOLT, SEMS £ | ¢
26 | 1682-312-005-10| R6D/150 % L
27 |v411-260-008-00 | WASHER, PL/¥ 8 % I
28 | V304-260-008-00 | NUT/M 8 % I
29 | V500-162-502-00 | PIN, SPLIT/2.5X20 ¥ L
% 1

W
<

1682-312-300-00

HOLDER/SHAFT/LH ASSY




1684-312

FIG. 49

BRAKE SYSTEM (2) (EXCEPT H,E1 TYPE)

P ﬁ’%zx&n
T e

139

KEY

PART CODE

DESCRIPTICN

TYPE OF MODEL

™M223

REMARKS

oO-—
oo
oW

31

3668-612-001-00

BUSH

1

32

1682-312-310-00

HOLDER/SHAFT/RH ASSY

33

3668-612-001-00

BUSH

34

1682-312-004-10

SHAFT/PARKING

35

1684-312-210~-00

ARM/PARKING/LH COMP

36

1684-312-220-00

ARM/PARKING/RH COMP

37

V580-140-802-80

PIN,SPRING/8 X28 ¥

38

¥580-140-502-80

PIN, SPRING/5 X28 VW

39

WIRE

40

1602-313-003-10

ROD/115

41

V304-260-008-00

NUT/M 8

42

V411-260~-008-00

WASHER, PL/M 8

43

V500-162-502-00

PIN, SPLIT/2.5X20

44

1432-616-002-00

RUBBER, CUSHION

el MW | e N W W W N HIRR[OTOY

N I U L Y e B




140

1688-312

FIG. 50

BRAKE SYSTEM (2) (H TYPE)

S |TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clLiP
1 |(1688-312-510-20| PEDAL/BRAKE COMP ® L
1A| 1688-312-510-30 | PEDAL/BRAKE COMP * L 1
21V763-150-000-00| NIPPLE, GREASE/PT1/8 * L
3/1688-312~-001-00|BOLT/ADJUST * L
301 1688-312-260-00| BOLT/ADIUST COMP * L
4 1V304-260-008-00| NUT/M 8 % L
5|1415-312-500-00 | YOKE, LH * 1
6 | 1404-312-006-00| PIN, YOKE A * 2
7| V411-260-008-00 | FASHER,PL/M 8 * 2
8 |V500-162-0602-00| PIN, SPLIT/2 X20 * 2
911683-312-580-00| FORK/BRAKE coMP £ 1
10 | 1560-404-002-30 | SPRING % 1
11 | 1683-312-570-00 | ROD/BRAKE COMP * !
12 [1560-132-007-30 [ NUT/M8 * !
13 |V304-260-008~00 | NUT/M 8 % I
14 | 1682-312-260-00 | LEVER/PARKING COMP ¥ 1
15 | V211-360-802-50 | BOLT, SEMS * 2
16 | 1683-312~-002-00 | STOPPER/PARKING * D
17 | 1425-621-004-00 | CLAMP, HARNESS * !
18 {1683-312-003-00| ROD/80 ¥ 1
19 | V411-260-008~-00| WASHER, PL/M 8 ¥ 2
20 |V500-162-002-00 | PIN, SPLIT/2 X20 * 2
21 | 1404-312-006-00 | PIN, YOKE A ¥ 1
22 | 1510-328-260-00 YOKE COMP % !
23 | V304-260-008~-00| NUT/M 8 % N
24 | 1682~312~300-00 | HOLDER/SHAFT/LH ASSY * !
25 | 3668-612-001~-00 | BUSH ¥ !
26 | 1682-312-310-00 | HOLDER/SHAFT/RH ASSY * 1
27 | 3668-612-001-00 | BUSH * D
28 | 1682-312-004-10 | SHAFT/PARKING * 1




1688-312

FIG. 50

BRAKE SYSTEM (2) (H TYPE)

141

S |{TYPE OF MODEL| [ | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | T™M223 ClL P
29 | 1683-312-530-30| ARM/PARKING/LH COMP * 1
30 | 1683-312-560-10| ARM/PARIKING/RH COMP * 1
31 |v580-140-802-80 | PIN, SPRING/8 ~ X28 ¥ % 2
32 | vV580-140-502~-80 | PIN, SPRING/5 X28 ¥ * 2
33 WIRE * 2
34 | 1568-132-200-00 | ROD COMP * g
35 | V304-260-008-00 | NUT/M 8 * 1
36 | vV411-260-008-00 | ¥ASHER, PL/M 8 * 4
37 | V500-162-002-00 [ PIN,SPLIT/2 X290 * 2
38 | 1432-242-001-00 | PIN * 2
39 | 1421-602-005-10 | CUSHION, B/ RUBBER * 1
% 2

V304-260-008-00

NUT/M 8

40




142

1684-3124

FIG. 51

: LA

BRAKE SYSTEM (2) (E1 TYPE)

‘ﬁ@——%—ll

L 16—a_ i)

3—18

S |{TYPE OF MODEL| [ [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | TM223 clL{pP
1 {1684-312-300-10| PEDAL/BRAKE/LH SET * 1
2 |V511-100-805-00 | PIN, TAPER/8X50 * L
3 |V704-140-022-00 | RING, SNAP/22 ¢ * 1
4 [ 1105~-106-001~00 | SPRING/HCO094 * 1
5|1682-312-240-20 | PEDAL/BRAKE/RH COMP * !
6| 1105-106-001-00 | SPRING/HC094 % !
7|V763-150-000-00 | NIPPLE, GREASE/PT1/8 * 1
8 |1675-312-051-00 | LOCKPLATE * !
9 | V304-260-008-00 | NUT/¥ 8 * 1
10 |P120-605-031-00| U~-NUT ¥ !
11 | 1415-312-500-00 | YOKE, LH * 2
12 | 1404-312~006-00 | PIN, YOKE & * 2
13 |V411-260-008-00 | WASHER, PL/M 8 ¥ 2
14 | V500-162-002-00 | PIN, SPLIT/2 X20 * 2
15 1 1684-312-280-10] YORK coMP % 2
16 | 1404-312-006-00 | PIN, YOKE A * 2
17 | V411-260-008-00| WASHER, PL/M 8§ * 2
18 {V500-163-002-00 | PIN, SPLIT/3 X20 * 2
19 | 1684-312-230-060 | ROD/BRAKE CoMP * 2
20 | 1560-132-007-30 | NUT/MS * 2
21 |V304-260-008-00| NUT/M 8 * 2
22 | 1682-312-340-10 | ARM/PARKING COMP * !
23 |1672-312-001-00| TURE/10X13X30 * L
24 |3631-671-003-00| SPRING, ROD COVER ¥ !
25 |V304~-260-010-00 | NUT ¥ 2
26 | V305-260-012-00| NUT/M12 * 1
27 | 1432-616-002-00 | RUBBER, CUSHION * 2
28 | 1672-122-003-00 | BOLT/TRIMED * 1
20 | V304-260-008-00] NUT * 1




1685-317

FIG. 52

TIRE SYSTEM

(OPTION)

143

S |TYPE OF MODEL| L | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clL|P
1/1685-317-210-00 | TIRE/9.5-16/LH ASSY T 1 6G
2 11621-317-220-00 | TIRE/9.5-16-4 T 1
3 {1685-317-230-00| RIM/¥WHEEL COMP T ! 8G
41v888-000-081-60 | TUBE/ 8-16 T !
51V999-200-003-00 | CAP, TIRE <VALVE T !
6|1685-317-220-00| TIRE/9.5-16/RH ASSY T ! 6G
7(1621-317-220-00 ) TIRE/9.5-16-4 T !
8 | 1685-317-230-00 | RIM/WHEEL COMP T ! 6G
9 (v889-000-081-60 | TUBE/ 8-16 T 1
10 | v999-200-003-00 | CAP, TIRE VALVE T 1
11 | 1685-317-510-060 | TIRE/315/75D-15 ASSY T 2 6G
12 | 1600-317-281<00 | TIRE, 315/750-15-4 T 2
13 | 1434-317-290-01 | WHEEL/15X10LB CoMP T 2 6G
14 {1386~-241-002-00 | BULB T 2
15 | vV899-200~003-00 | CAP, TIRE VALVE T 2




144

1613-401

FIG. 53

77=2

STEERING WHEEL SYSTEM

S |TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™™223 CiL|P

1 [1656-401-220-00 | WHEEL/STEERING ,ASSY ¥ !

2 1656-401-222-00| CAP ¥ L

3 |1v328-262-110-00 | NUT * !

4 |V500-162-002-00 | PIN,SPLIT/2 X20 * !

5|V411-260-010-00 | WASHER/M10 * !




FIG. 54

CYLINDER SYSTEM

14

145

4 2 356
I [ l L1 i
1
1682-403
S |TYPE OF MODEL| L | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™M223 cliL|P

1|(1682-403-200-30 | CYLINDER/TLEROD ASSY * Y 1ty
2 | 1404-402-001-006 | COVER, DUST ¥ 1

3 (1404-402-002-00 | NUT, SLOTTED * !

4|1427~-433-241-00 | NIPPLE, GREASE/PTIi/4 % !

5| K185-031-302-00| SEAL/ROD * !

6 | K185-031-303-00| SEAL/DUST * 0
711682-403-250-20 | ROD/PISTON ASSY * !

8| 1404-402-001-00| COVER, DUST * YT 1+
9 |1404-402-002-00 | NUT, SLOTTED ¥ 1

10 | 1427-433-241-00| NIPPLE, GREASE/PT1/4 ¥ !

11 | 1672-403-003-00 | PACKING/PISTON ¥ Tt v
12 [V720-113-502-90 | RING/0 * T 9 94t T .
13 | VAD1-160-012-00"| YASHER, SP/M12 ¥ 2

14 | 1342-402-006-00 | BAND, ¥IRE/250 ¥ R
15 | V500-162-002-50{PIN, SPLIT/2 X25 * 2

16 {3768-185-022-10 | ADAPTER (90" /PUMP) ¥ S R
17 | 1682-403-001-30 | STAY/CYLINDER * S v e
18 | V211-561-003-50|BOLT/S * Ty
19 | V401-160-010-00 | WASHER, SP/M10 * Er 0
20 | v523-101-002-40 | PIN % 2

21 | V304-260-010~00 | NUT * 1

22 | v201-361-008-50|BOLT * !




146

STEERING SYSTEM

@ \~,_/>>—53-1

FIG. 55

8

1682-467

TYPE OF MODEL
Th223

KEY PART CODE DESCRIPTION REMARKS

O
roo
T

1682-407-200-30 | BASE/STEERING COMP i 1

¥203-361-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER, SP/M10

3737-172-011-00

CLAMP, HARNESS

1682-407-220-00

CONTROLLER/STEERING

V203-261-002-00

BOLT/M10X20

V401-160-010-00

WASHER, SP/M10

1682-407-210-10

SHAFT/STEERING/ COMP

E=RRv N RES o) K5 BEY-NERICRE R TS

1428-406-205-00

BUSH

[y
<

V720-102-402-00

0-RING/P20

—
[

Y720-103-503-60

0-RING/P36

LAR SR BE SR BE SR S SE X SR NNkl

[l B Bt S o LY VA LN S




1684-408

FIG. 56

PIPING SYSTEM (EXCEPT H TYPE)

(ENGINE)

147

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T{O|R REMARKS
c | T™223 clL|P
1{1685-408-200-00 | PUMP/GEAR/R ASSY * 1
211672-508-262-00| GASKET * 2
3 11672-508-263-00| GASKET * !
4 |vV220-540-802-50| SCREW/SOCKET * 4
5|1672-508-264-00| WASHER * 1
6 | V744-114-280-70 | SEAL, 0IL * 1
7 {V705-140-028-00| RING, SNAP/28 C * !
8 |V682-200-001-00 | BALL * 2
9 [1404-503-006-00 [ PACKING, OIL PUMP * !
10 | 1685-408-002-00 | FLANGE/SUC * 1
11 {V720-112-402-00 | 0-RING/P20 * 2
12 {V210-260-604-50|BOLT, SEMS/M64X45 * 8
13 | 1684-408-210-00| PIPE/U COMP * 1
14 {V720-112-402-00| 0-RING/P20 * 1
15| V210-260-603=00 | BOLT (S) M6X30 * 4
16 | 1682-408-230-00 | ADAPTER/PF1/4 ASSY * 1
17 | V720-112-401-10 | RING/O ¥ 1
18 | 1672-408-002-00 | HOSE/TANK * 1
19 | J061-116-025-00| CLAMP/WORM/16-25 * 2
20 | P113-211-330-00 | ELBOW/90° /L ASSY * 2
21 | V720-112-401-10| RING/O * 2
22 11682-408-220-00 | HOSE/DERIVERY ASSY ® 2
23 | 1444-101-016-10] CLAMP, RADIATOR HOSE ¥ 1
24 | 1672-408-210-00 | ADAPTER/L/PF1/4 ASSY ¥ !
25 | V720-112-401-10 | 0-RING/P10O * 1




148

FIG. 57

~

(ENGINE) ‘
10
g—w

1685-408

PIPING SYSTEM (H TYPE)

s |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P T|O0|R REMARKS
C | TM223 C|L]P
1 |1685-408-200-00 | PUMP/GEAR/R ASSY * I
2 |1672-508-262-00 | GASKET * .
3|1672-508-263-00| GASKET * I
4 [V220-540-802-50 | SCREW/SOGCKET % i
5|1672-508-264-00 | WASHER % 4
6 |[V744-114-280-70 | SEAL, OIL % I
7 |V705-140-028-00 | RING, SNAP/28 C % !
8 |V682-200-001-00 | BALL * 2
9 |1404-503-006-00| PACKING, 0IL PUMP * I
10 | 1685-408-002-00 | FLANGE/SUC * L
11 |V720-112-402-00| O-RING/P20 * 2
12 | V210-260-604-50 | BOLT, SEMS/M64X45 ¥ oo
13 | 1685-408-210-00 | PIPE/VALVE/F COMP * i
14 |V720-112-402-00|0-RING/P20 e 1l Ty
15 | V210-260-603-00 | BOLT (S) M6X30 * i -
16 | 1685-408-220-10 | PIPE/VALVE/R COMP % I 1
17 {V211-360-801-60|BOLT, SEMS (SP) * L
18 | K200-053-000-00 | VALVE ASSY % 1 FIG 102
19 [ 1672-408-210-00 | ADAPTER/L/PF1/4 ASSY * I
20 |V720-112-401-10 | RING/O ¥ L
21 |P117-202-015-00 | ELBOW * Tt
22 | V201-260-806-00 | BOLT/M 8X60 % ¢
23 | V201-260-805-50 | BOLT/M 8X55 % I
24 | VAO1-160-008-00 | WASHER, SP/M 8 ¥ §
25 | 1683-273-570-10 | HOSE/1350 ASSY * ettt
26 |[P113-211-300-00 | ELBOW/45° ASSY * T rrrrr
27 |V720-112-401-10 | RING/0 * ! -
28 |P113-211-330-00 | ELBOW/90° /L ASSY * 2
29 | V720-112-401-10 | RING/O * 2
30 [1682-408-220-00 | HOSE/DERIVERY  ASSY * 2




149

FIG. 57 PIPING SYSTEM (H TYPE)

1885-408

TYPE OF MODEL _:_ c
223 ciL

KEY PART CODE DESCRIPTION REMARKS

o
TIO

31 [1444-101-016-10 | CLAMP, RADIATOR HOSE !

#*: ¥ OTW

32 | v211-360-801-60 | BOLT, SEMS " (SP) !




150

1682-410

FIG. 58

AXLE BRACKET, BUMPER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

o--

roon

TGO

REMARKS

1682-410-200-10

BRACKET/AXLE COMP

1

V203-361-002-50

BOLT

16

VA401-160~-010-00

WASHER, SP/NM10

16

1620-410-001-10

PLATE/BUMPER

Y201-261-202-50

BOLT/M12X25

V401-160-012-00

WASHER, SP/M12

B ER-CN B RS RVURE R

Y411-260-012~-00

WASHER /M12

Wi [N HW:®|OTDW

SN [




FIG. 59

1682-410B

151

FRONT HITCH SET (EXCEPT E1 TYPE — OPTION)

-

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

REMARKS

O-—
o0
Py

T™M223

1682-410-320-00

HITCH/FRONT SET

1

V201-361-203-50

BOLT/M12X35

VY401-160~-012-00

WASHER, SP/M12

1682-410-001-00

HOLDER/HITCH

V201-361-204-50

BOLT/M12X45

V401-160-012-00

WASHER, SP/M12

1e74_210_298_8an0n
IVid4~41U~acu=—uvu

L Rl ) A~ RVURE

DTN /91 YV 190
FIriN/ ouvuAlaU

o
@D
E

g i = OTDO

1421-502-002-00

PIN, LINK

1674-410-301-00

CABLE

V211-360-803-00

Pt

BOLT/M8X30

o e e et R IS ISR X S NS

— O o

—

¥363-260-008-00

NUT, LOCK/MS8

— -




152

1683-431

FIG. 60

DRIVE SHAFT SYSTEM (H TYPE)

8
71§
l 10

S |TYPE OF MODEL| [ | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™23 clL|P
1 11683-431-051-00| SHAFT/DRIVE/F * 1
2 | 1427-431-220-00| JOINT,B ASSY * 2
3 11427-431-011-00) YOKE, SPLINE B % 4
4 | 1427-433-201-00|JOINT * 2
5 |V705-140-020-00 | RING, SNAP/20 ¢ ¥ 8
6 |V580-140-603-20|PIN, SPRING/6 X322 ¥ * 3
7 [ 1683-431-510-006| CASE/JOINT ASSY % !
8 | 1600-431-002-00 | BUSH/20X38X26 * 1
9 11600-431-003-00| SCREW, TAPPING * 1
10 | V411-260-004-00 | WASHER,PL/M 4 * 1
11 |V742-120-320-50 | SEAL, 0IL/V(C20325 * 1
12 |V211-260-802-00 | BOLT, SEMS (S) * 1
13 | 1683-120-052-00 |[(UNITE/BEARING * oo
14 |1683-120-610-00] PLATE/4WD COMP * !
15 |V362-260-008-00 | NUT/WASHER * 2 '




1684431

FIG. 61

DRIVE SHAFT SYSTEM (EXCEPT H TYPE)

153

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM223

O

oo

TIO

REMARKS

1684-431-001-00

SHAFT/DRIVE/F

1

1427-431-220-00

JOINT, B ASSY

1427-431~-011-00

YOKE, SPLINE B

1427-433-201-00

JOINT

V705-140-020-00

RING,SNAP/20 C

¥Y580-140-603-20

PIN,SPRING/6 X32 W

¥IRE

1682-431-210-00

CASE/JOINT ASSY

D00~ | U e G0 DD e

1600-431-002-00

BUSH/20X38X26

[
(=]

V411-260-004-00

WASHER, PL/M 4

—
[

1600-431-003-00

SCREW, TAPPING

ooy
oo

V742-120-320-50

SEAL, 0IL/VC20325

—
w

V211~-260-802-00

BOLT, SEMS (S)

L R BE BE SR BE BE BE MR SR BE SR BE NNeheI]

2
4
2
8
3
3
1
1
1
1
i
1




154

FIG. 62

DRIVE

PINION SYSTEM

1682-432
s |TYPE OF MODEL[ I [C |G
KEY PART CODE DESCRIPTION P T|0O|R REMARKS
C | TM223 clL P
1 |1682-432-200-00| PINION/BEVEL SET * !
2| 1594-221-001-00 | BEARING/BALL 6205SH2 ¥ s
3 11507-216-004-10 | COLLAR/25X32X3 * !
4 11650-432-001-00| COLLAR/48X52X17 * I
5| V704-140-025-00| RING, SNAP/25 C ¥ 1
6 |1427-432-016-00| SEAL, 0IL/21 * Y oy
7 |V705-140-052-00 | RING, SNAP/52 ¢ * L
8 | 1614~-432-002-00 | CASE/DIFF . | * t
9 {1672-432-001-00 | PINION/BEVEL/11 * 2
10 | 1672-432-002-10 | GEAR/BEVEL/15 * 2 1
11 | 1614-432-006-00|PIN/12X75 * 1
12 | v580-~140-502-50 { PIN, SPRING/5 X25 ¥ * I
13 ¥WIRE * 1
14 {V600-110-601-00| BEARING, RB/6010 * 1
15 | V706-140-055-00 | RING/SNAP * oY1y
16 | V706-140-040-00 | RING/SNAP * e
17 | V600-110-691-10 | BEARING * oy




FIG. 63

AXLE HOUSING SYSTEM

155

60-7
1

4

3
1682-433

S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O R REMARKS
c | ™23 ciL|P

1 1682-433-001-20 | HOUSING/AXLE ¥ !
2 | 1518-432-250-00 | CAP, OIL ASSY * !
3 |1518-306-203-00|PACKING * 1
4 [1612-433-200-00 | METAL/PIVOT/FRONT * 1
5 |1564-434-222-10 | BUSH/35X39X26 * 1
6 | 1612-433-002-00| SEAL/OIL * 1
7| V201-261-203-50{BOLT/H12X35 ] !
8§ | V304-260-012-00| NUT/M12 * 1
911672-433-200-00 | METAL/PIVOT/REA ASSY * 1
10 | 1614-433-212-00 | BUSH/62X67X30 % 1
11 {V720-105-707-10 | 0-RING/PT1 * 1
12 | v721-103-107-00 0~-RING/G70 * 1
13 | v201-361-203-00|BOLT/M12X30 * 4
14 | V401-160-012-00| WASHER, SP/M12 * 4
15 |V251-341~003=5D | BOLT/STUD/SEAL * 1




156

FIG. 64

1582-434

FINAL GEAR, FINAL, DRIVE SHAFT SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION S + 8 S REMARKS
Cc | TM223 clL|P

1 /1682-434-001-30| CASE/FINAL * 2 3

2 | V721-103-109-00 | 0-RING/G90O * 2

31V211-561-003-00{BOLT/M10X30 * 8

4 |V523-101-002-40|PIN * 4

5|1672-434-002-00| GEAR/BEVEL/11 * 2

6 | V600-110-630-50 | BEARING, RB/6305 * 2

7 [ VTI07-140-062-00 ] RING/SNAP * 2

8 | 1672-434-003-00| GEAR/BEVEL/15 * 2

9 |V600-110-600-50 | BEARING, RB/6005 * 2

10 | 1488-413-023-10) SEAL, 01L * 2

11 | V600-110-690-70 | BEARING % L

12 | V600-110-600-80 | BEARING, RB/6008 * 2

13 | V704-140-035-00 4 RING, SNAP/35 C * 2

14 [ V707-140-055~-00 | RING/SNAP * 2

15| 1672-434-011-00 | CASE/FINAL ¥ 2

16 | 1564-201-003-00 | CAP/SEAL/47 * 2

17 {V705-140-047-00 | RING, SNAP/47 C * 2

18 | 7955-201-026-00 | PLUG, DRAIN (1/4) * 4

19 | 1612-434-006-00 | SHAFT * 2

20 | 1672~434-007-00 | GEAR/BEVEL/12 ¥ E

21 |V600-110-600-50 | BEARING, RBE/6005 ¥ 2

22 | 1682-434-007-00 | SHAFT/WHEEL ¥ 2

23 | 1672-434-008-00 | GEAR/BEVEL/47 * 2

24 | 1491-434-017-00| SEAL/QLNY35571116 % 2

25 | V600-110-620-50 | BEARING, RB/6205 * 2

26 | V600-110-620~60 | BEARING, RB/6206 ¥ 2

27 |V704-140-025-00 | RING, SNAP/25 C * 2

28 | 1612-434-009-00| COVER/WHEEL * 2

29 | V523-101-002-40|PIN * 4

30 | V211-360-802-50 | BOLT, SEMS * 2




FIG. 64

1682434

J T

157

FINAL GEAR, FINAL DRIVE SHAFT SYSTEM

40§39
4] &-41
o’

-

KEY

PART CODE

DESCRIPTION

roo

TIO

REMARKS

1682-434-006-30

PIN/47X19

#*| | OTWL

1682-434-005-30

ARM/KNUCKLE/RH

¥Y720-103-504-10

0-RING /P41

V211-560-802-50

BOLT, SEMS/M8X25 7T

| V780-150-000-00

v211-560-802-00

V523-101-002-40

BOLT/N8X20

¥201-361-003-00

i T

V201-361-003-08

|vaor-160-010

| 1614-435-004

1617-435-002-00
00

| BOLT/N12X25
| WASHER, SP/M12
SHAFT '
SHAFT

0 | RASHER, SP/K10

168443401100
1684 434 0121 0

i % [winmin win|ww n

NM diametre
des rotules




158

FIG. 65

TIE ROD SYSTEM

Filetage & Gauche

'_/':
o

1-

-

File f‘dge a Droire

15
1

‘ 5
' ‘E Y I

O—9-

G —~
64-32 ,
I@-Z:\,., 76
AVANT *’%”@
DU TRACTEUR ;@5;
e
14—
: 10—
1882-438
KEY PART CODE DESCRIPTION B |LYPE OF MODEL T 5 g REMARKS
o c | ™23 clL|P ;
1/18682-436-210-00 ] ROD/TIE ASSY | % 1
2| 1427-406-018=06G08 | COVER, DUST % 2
3|v760-150-000-00| NIPPLE, GREASE % 2 -
4 |V500-162-002-50 | PIN, SPLIT/2 %25 % 2 m
5(V327-262-110-00 | NUT/H10X1. 25 * ¢
6 |v401-160-010-00 | WASHER, SP/H10 " 2
1 |1e83 436 2010 0 Barre d’accovplement 1 12
2 11427 433 2401 0 Rolule (G- 1
3 [14-04 402 0050 O Graisseur 0 T
4 |1427 433 02500 = |Pare . pouvssidve 4
5 {y32F 262 1100 O Ecrou & créneoux 1
6 |V500 162 5025 0 Goupille Fendue 1
7 |1427 433 2501 0 Rotvle D. I
8 {1404 402 0050 O Graisseur 1
9 |4427 433 0250 0 [Pave - poussiere 4
10 | Y327 262 M00 O Ecrol & créneadux A 5
1 V500 162 50250  |Goupille Fendve 1
12 11427 4335 0220 0 Ecrou MI12 1
13 1427433 02300 |Ecrov M12 & & 1
14| VA04 160 0100 O Rondelle -frein 2
15 (1685 436 2010 O Barre d’accooplement 1 D17
16 1az1 400 0550 4 Rotvle D 1
7 14424 403 00200 Ecrov a G 4
18 1424 403 00100  |Ecrouv 1
19 1421 400 05410 Rolvle. 6 A




FIG. 66

!
6

'FRONT WHEEL, TIRE

159

SYSTEM (OPTION)

11
1620-437
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P TIO R REMARKS
c | TM223 ciL|P
1(1620-437-210-00| WHEEL/FRONT/LH ~ASSY T ! 6G
2 | 1614-437-211-00 | WHEEL COMP T L 6G
3 |1434-441-201-10| TIRE/4P 500-12 T 1
4(Vv883-005-001-20| TUBE/500-12 T !
5|V999-200-003-00| CAP, TIRE VALVE T 1
6 [{1620-437-220-00| WHEEL/FRONT/RH ASSY T 1 6G
7 11614-437-211-00 | YHEEL CoMP T 1 5G
8 | 1434-441-201-10 | TARE/4P 500-12 T !
9 |ve83-005-001-20 | TUBE/500-12 T !
10 | v899-200-003-00 [ CAP, TIRE VALVE T 1
11 | 1685-441-510-00 | TIRE/23X10.50-12A8SY T 2 6G
12 | 1636-317-201-00| TIRE/TURF/23-12 T ¢
13 | 1685-441-520-00 | RIM/WHEEL COMP T 2 6G
14 | 1386-241-002-00 | BULB T 2
15 | V999-200~003-00| CAP, TIRE VALVE T 2




160

1682-501

FIG. 67

CYLINDER CASE SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION S T 8 S REMARKS
C | TM223 clL P

1|1579-501-200-00| CASE, SYLINDER * 1

2 | 1480-501-003-00 | BUSH/40X43X30 * 1

311427-501-003-00 | BUSH/35X39X30 ¥ !

4 {V211-661-004-00 | BOLT/SP * 1

5/V201-361~010~00|BOLT/M10X100 * 1

6 |V211-661-004-50 | BOLT/SP * 2

(7 (V411-2606-010-00 | ASHER/HMIO * 3

8 | V401-160-010-00 | WASHER, SP/M10 * 8

9 |V304-460-010-00 | NUT/M10 * 2

10 {V522-~100-801-80 | PIN * 2

11 | 1579-501-002-00 | HEAD, SYLINDER * !

12 | K250-001-000-00 | VALVE, RELIEF ASSY * !

13 |V720-112-401-20 { O~RING/PI2 * 1

14 | K250-001-008-00 | PACKING * 1

15 [ V720-112-401-20 [ 0<RING/P12 ¥ 2

16 | V721-113-106~00 [ 0-RING (60 * 1

17 | V201-361-204-00 | BOLT/M12X40 * 2

18 |V201-361-206-00 | BOLT * N

19 | V401-160-012-00 | WASHER, SP/M12 * 4

20 | 1434-501-003-00 | COVER, SUB CONTROL % 1

21 | V720-112-401-20 | 0-RING/P12 ¥ 4y vr

22 {v211-260-802-50 | BoLT/S 7 ¥ | s T

23 | 1434-501-004-00 | PIN, ADJ * 1

24 |V720-101-800-70 | 0-RING/P 7 % 1

25 | V580-140-403-60 | PIN, SPRING 3X32 * !

26 | 1434-501-005-00 | HOOK, SPRING ¥ 1
*

oo
-3

V201-260-801-60

BOLT/M 8X16




FIG. 68

LIFT ARM SYSTEM

161

Y
6
2 /*\ ;
S
oo &
1685-502
S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clri|pP

1/1544-502-003-00 | SHAFT, LIFT * !

2 | V742-135-500-60 | SEAL, 0IL/V(35506 * 2
311579-502-001-00 | CRANK, LIFT * 1

4| 1434-502-004-00{ ARM, LIFT * 2

5| V706-140-040-00 | RING/SNAP * 1

6 |V704-140-035-00 | RING, SNAP/35 C ¥ 2
711600-5062-0063~00 | BOLT, SH/HO8K25 * 2

8 {V305-260-008-00 | NUT/¥ 8 * 2

9 1 1575-511-001~-00 | PIN (22X85) * 2

10 |V401-160-016-00 | WASHER, SP/M16 * 2

11 [ V411-260-016-00 | FASHER / M16 * 2

12 | vV304-260-016-00| NUT/M16 * 2

13 |11688-502~-210-00 | PLATE/STOPPER COMP % !




162

FIG. 69

CYLINDER SYSTEM

8
(§ TYPE-NO. 52~) 11—
9 :
1612-503
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P TiO IR REMARKS
C | ™™223 clL|P
1|1421-507-002-10 | PISTON * !
2| V720-105-705-50 | 0~-RING/P55 ¥ 1
3[1416-501-011-00|RING, BACKUP * 1
4| 1544-503-001-20 | ROD * !
5|/1544-503-200-20 | PIN, ROD COMP * 1
6 | V211-561-001-60 | BOLT(S)7 * !
7| V411-260-010-00 | FASHER/H10 * !
8 | K211-001-000-00 | VALVE CONTROL ASSY * 1 FIG 103
9 |V211-260-805-00 | BOLT/M8X50 * 8
10 | 1434-501-006-00 | SPRING, TENSION/31 * !
11 | 1682-5063-001-00{ COVER/PLATE * .
12 | 1672-503-200-00 | LINK/SPOOL COMP * 1
13 | 1434-503-001-00 \LINK, CRANK * 1
14 | V500~162-001-50 | PIN, SPLIT/2 X15 * 2
15 | V411-260-006-00 | WASHER / MS§ * 2
16 | 1434-503-002-00 { PIN/5X17 * !
17 | V500-162-001-50| PIN, SPLIT/2 X15 * !
18 | V411-260-005-00 | ¥ASHER, PL/X 5 * 1
19 | 1672-503-210-00 { LINK/SUPPORT CoMP * 1
20 | 1434-503-250~-10 | PIN/SUPPORT COMP * 1
21 | V720-101-800-70 | O-RING/P 7 * 1
22 | V211-260-801-60 [ BOLT, SEMS (S) M8X16 ¥ !
23 1 1434-503-260-20 | LINK SHIFT ARM * !
24 {V720-102-401-00 | O-RING/P10A * !




1684-505

FIG. 70

POSITION LEVER SYSTEM

163

TYPE OF MODEL

KEY PART CODE DESCRIPTION S T 8 S REMARKS
c | ™23 clL|P
1 /1612-505-220-00] ARM/POSITION COMP * 1
2 |v580-140-502-00 | PIN, SPRING/5 X20 W * 1
3 11672-505-200-00| BRACKET/LEVER coMP M 1
4|V201-260-813-00 | BOLT/M 8X130 ¥ 2
5|Vv4a01-160-008-00 | WASHER, SP/M 8 * 2
6 |1672-505-210-10| ARM/POSITION COMP ¥ 1
7 {1614-5065-002-00 | PLATE % !
8 | 1614-505-003-00 | LINING/11X30X02 * 2
9 |1614-505-004-00 [ SPRING/WASHER ¥ !
10 | v411-260-010-00 | WASHER/MI10 * 1
11 |v304-260-010-00 | NUT * 2
12 |1414-312-002~00| SPRING, TENSION/53 % 1
13 |1684-505-001~-00 | LEVER/POSITION ¥ t
14 | V211-360-801-60 | BOLT, SEMS (SP) * 1
15 | 1614-505-007-00 | GRIP/03X17X97 * 1
16 | 1672-208-001-00 | INSULATOR/LEVER/SUB ¥ 1




164

2
1{3
18
&——8—
& — ]
3__
&)
\\_—J‘—7—_2
S
& —4—
=
&—-9—
=
%—10~
5“
r—12—
1688-505Z
S |TYPE OF MODEL| i | C |G
KEY PART CODE DESCRIPTION P T{O|R REMARKS
C | TM223 CliL|P
11688-505-900~00 | DAMPER SET T !
2 | K193-003-000-00 | CYLONDER, PULL ASSY T !
3| K193-003-001-00| ROD, PISTON SET T 1
4 1K193-003-002-00 | SPRING/HC040 T 1
5 K193-001-004-00| COVER T !
6 |V720-101-901-00| O-RING T !
7,V720-103-502-80 0-RING/P2S T o O O Y
8 | K231~001-008-00 | SEAL, DUST T e
9 1K193-003-003-00 | SPRING/HCG2S T !
10 {K193-003-004-00 | CO;;AR/15X19X16 T L
11 |vV201-261-001-60| BOLT/M10X16 T !
12 | V401-700-010-00 { WASHER/LOCK T L
13 |1688-505-910-00 [ PLATE/A COMP T !
14 | 1688-505-091-00 | PLATE/B T 1
15 | 1688-505-092-00 | CUSHIONGUX T 2 :
16 | 1675-506-002-00 [ ADAPTER/L/PT1/8 T 2
17 |P113-211-018~00| HOSE/TRAVEL/SLE¥/RH T 1
18 | V211-360-801-60 | BOLT, SEMS  (SP) T 2




1685-507

AUX VALVE SET (H TYPE — OPTION)

17

165

TYPE OF MODEL
T

KEY PART CODE DESCRIPTION > S IR REMARKS
c | ™23 L|P

1 [1685-507-200-00 | VALVE/AUX SET T !

2 | K270-001-004-00 | PLATE/SPRING T i

3 | kK270-001-003-10 | SPRING/HCO012 T 2

4 |K270-001-200-00 | SOLENOID SET T ¢

5|V723-112-002-90 | RING/O T §

6  K211-008-011-00 | PLUG T :

7| V720-112-401-40 | 0-RING/P14 T £

8 | K233-001-004-00 | SPRING/HCO36 T '

9 | K200-014-005-00 COLLAR T N .

10 | V780-140-000-1T [ PLUG/SCREW/SEAL T v

11 1 V720-112-401~20 | 0-RING/P12 T N

12 |V780-140-000~2T | PLUG/SCREW/SEAL T '

13 |V211-260-806~50 | BOLT, SEMS/M8X65 T ’

14 | 1560-530-250-00 | SKITCH, TOGGLE T !

15 | 3645-383-001-00 | CAP T !

16 | 1675-506-002-00 | ADAPTER/L/PTI/8 T !

17 13737-172-011-00 | CLAYP, HARNESS T ?




166

(ENGINE)

1684-508

FIG. 73

PIPING SYSTEM

15
16
N

(BXCEPT H TYPE)3]

Y

~ot

X

R
N

~
~
B
~

FIG.67

—TN\

TYPE OF MODEL

KEY PART CODE DESCRIPTION S T 8 S REMARKS
C | TM223 CiLIP

1/1685-508-220-00 | FILTER CoMP * 1

2 11685-508-001-00| CASE/FILTER * 1

3 /1434-503-330-00|BOLT, SET COMP * 1

4|11682-508-002-00 | SPACER * 1

5 |V720-102-402-10 | 0-RING/P21 * 1

6 |V720-103-502-80| 0-RING/P28 * 3

7{V211-360-801-60;{BOLT, SEXSI( (5P} * 1

8 | 1685-508-200-00 | PIPE/SUCTION COMP * 1

9 |V720-112-402-00| 0-RING/P20 % 1

10 {V210-260-604-50 | BOLT, SEMS/M64X45 * 2

11 |V211-360-801-60 | BOLT, SEMS  (SP) * !

12 | 1672-508-270-10 | PUMP/GEAR ASSY * 1

13 |1672-508-262-00 | GASKET * 2

14 11672-508-263-00| GASKET ¥ 1

15 |V220-540-802-50 | SCREW/SOCKET ¥ 4

16 | 1672-508-264-00 | WASHER * 4

17 |V744-114-280-70{ SEAL, 0IL * 1

18 | V705-140-028-00 | RING, SNAP/28 ¢ * 1

19 |V682-200-001-00 | BALL * 2

20 | 1404-503-006-00 | PACKING, 0IL PUMP * .

21 |1560-515-004-40 | NUT/M8 * e

22 | 1682-508-230-10| PIPE/DEL/F cCoMP * 1 1

23 | 1326-706-002-10| PLUG, DRAIN * !

24 |V720-112-402-00] 0-RING/P20 ¥ 1

25 |V210-260-603-00 | BOLT(S) M6X30 * 4

26 |1685-508-210-10 | PIPE/DERIVERY/R COMP * 1 1

27 | 1415-505-014-00 | BOLT, CONNECTOR % 1

28 | V720-112-401-80|0-RING/P18 * 2

29 | V211-360-801-60 | BOLT, SEMS  (SP) * 1

30 | 1684~508~-200-00 | PIPE/SUCTION COMP % !




167

FIG. 73 PIPING SYSTEM

(EXCEPT H TYPE)317//¥/? é\
> 28
a\

rpg 11

| T
(ENGINE) JT).. %A
1 ~A°

1684-508

TYPE OF MODEL | |
™223

KEY PART CODE DESCRIPTION REMARKS

O
oo
peieslo)

#*|0OTW®

31 |1684-508-210-00| PIPE/DEL/R CoOMP !




168

FIG. 74 3P LINK SYSTEM

w
=]

1550-514-290-090

TURNBUCLE COMP

.

33
1685-511
S |TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clL|P
1 {1685-511-210-00| LINK/LOWER COMP %
2 | 1560-525-001-40 ] SPRING ¥ 1
3 | 1421-502-002-00|PIN, LINK ¥ 2
4 1600-514-001-00|PIN/22X384 ¥ 1
5 1435-511-260-00 | HUB/22X40X37 CoOMP * ¢
6 |vV201-360-802-50|BOLT/M 8X25 % 2
7 {V305-260-008-00{ NUT/¥ 8 % 2
8 [7963-611-230-00| CHAIN, CHECK/A " 2
9 |7963-611-240-00 | CHAIN, CHECK, B COMP ¥ 2
10 [ 7963-611-002-00 | TURNBUCKLE * 2
11 | V304-260-016-00| NUT/M16 + 2
12 | 7963-611-003-00 | PIN/12X48 * 1
13 | ¥500-163-002-50 | PIN,SPLIT/3 X25 * 4
14 [ V304-260-016-00 NUT/M16 * 2
15 | V401-160-016-00 | ¥ASHER, SP/M16 ¥ 2
16 | 7963-611-001-00 | PIN, CHAIN ¥
17 | 1600-514-002-00 | PLATE, L/38X116/LH ¥
18 | 1600-514-003-00 | PLATE, L/38X116/RH ¥
19 [ V201-361-203-00 | BOLT/M12X30 | 40T T
20 | V401-160-012-00 | FASHER, SP/M12 ¥
21 | 1685~511~230-00 { ROD/LIFT/LH COMP ¥
22 | 1600-515-210-10 | SCREW, RH/M24 COMP ¥
23 | 1685-511-220-00{ LIFTROD/L coMP ¥
24 | 1600-515-240-00 | BUCKLE, TURN/M24 COMP *
25 | V304-460-024-00 | NUT ¥
26 | 1600-515-001-00 | PIN/16X73 *
27 | 1427-431-003-00{ WASHER/13X32X3 *
28 | V304-460-012-00 | NUT/M12 *
29 | 1427-511-250-10 | LINK, TOP LHE COMP £ U T
%




1685-511

FIG. 74

3P LINK SYSTEM

1689

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
T

pviviio)

REMARKS

s

P

C | T™223
31 |1568-525-300-10 | LINK/TOP/RH COMP * 1
32 | 1402-511-600-00 | NUT, TOP LINK LOCK * !
33 | 1434-511-210~-00|PIN, TOP LINK % 2
34 | 1421-502-002-00 | PIN, LINK * 2
35 | 1434-511-200-20 | LINK BRACKET * 1
36 | v201-261-202-50 | BOLT/M12X25 * 4
37 |V40T1-160-012-00 | WASHER, SP/Hi2 ¥ 4

¥ 2

38

V411-260-012-00

WASHER /M12




170

FIG. 75

HOOD SYSTEM

1685-601
S |TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | T™M223 C|L|P
1/1685-601-200-20|H00D COMP | * ' 1| 4G
2 |1560-602-001-40 | INSULATOR * !
311683-601-002-00| INSULATOR/20X40X36 * '
41V211-360-801-60 | BOLT, SEMS  (SP) * !
5 1675-601-003-00 | TRIM/70 * ¢
6 11683-601-001-00 | COVER/HOOD * ' 4G
71¥280-1066-001-20 | RIVET * ?
8 |v350-160-006-00 | NUT, SPEED/P6 * :
9 |1560-601-017-00 | WASHER/6X14X2 ¥ N
10 | 1560-601-014-30 | SPRING * !
11 | ¥W296-134-007-00 | RIVET, BLIND * :




1683-602

GRILLE SYSTEM

171

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | ™23 cl|L|P
1[1675-602-003-00| GRILLE ¥ 1
2 11683-602-002-00| INSULATOR/575 * 1
3|/1683-602-001-00| HOOD/LAMP * !
4 1675-602-004-00 | MOLDING/GRILLE/LH * L
5|1675-602~-005-00 | MOLDING/GRILLE/RH ¥ 1
6 |1683-602-003-00 | NET/GRILLE ¥ 1
711444-601-015-00 | WASHER/6X14X * 8
8 |V350-160-006-00 | NUT, SPEED/P6 * 8
9 |1675-602-007-00 | TRIMN/420 * 2
10 |1672-602-210-00 | PLATE/GRILLE COMP * !
11 {1672-602-240-00 | PIN COMP * !
12 {V210-360-601-60| BOLT (SP) /M6X16 ¥ 3
13 | vV363-260-008-00 | NUT, LOCK/M8 * 2
14 | 1683-602-220-00 | BRACKET/LAMP CoMP * !
15 | V210-360-601-60 | BOLT (SP) /M6X16 * 3
16 | 1672-602-230-00 | PLATE/LOCK COMP * !
17 | 1414-312-002-00 | SPRING, TENSION/53 * 1
18 | 1672-602-002-00 | ROD * !
19 | 1672-602-250-10 | LEVER COMP * L
20 | V411-260-008-00 | WASHER, PL/N 8 * 3
21 |[¥500-162-002-~00 ] PIN,SPLIT/2 X290 * 3




172

1685-603

FIG. 77

STEERING COVER SYSTEM

(EXCEPT H TYPE)

@ TYPE) 4
(EXCEPT H TYPE) 27

TYPE OF MODEL

o——
roo
vIO

KEY PART CODE DESCRIPTION E 3 REMARKS
1|1614-603-051-00| COVER/DUSH/F ¥ 1

2 /1614-603-052-00| COVER/DUSH/R * 1

3 |1685-603-510-060| COVER/DUSH/REAR COMP * 1

4 11685-603-001-00{ TRIM/470 * !
5|1682-603-006-00| TRIM/570 * 1

6 | V350-160-006-00 | NUT, SPEED/PS§ * 2

7 11614-603-018-00 | NUT/SPRING * z

8 | 1560-401-004-40 | BOLT/M5X16 * 2

9 [ V411-260-006-00 | FASHER / M6 % 2

10 | V211-360-801-60 | BOLT, SEMS  (SP) * 2

11 | 4101-102-038-00 | WASHER/24X9X3. 2 * Z

12 {V120-376-002-00 | SCRE¥/SP * 8

13 | 1612-603-002-00/BOOT/STEERING * 1

14 | 1614-603-201-10 [ INSULATOR * !

15 | 1685-603-002~10 | INSULATOR/LH * 1

16 | 1685~603-003-20 | INSULATOR/RH * 1 1
17 | 1527-604-002-00 | CLIP (B) * 8

18 | 1672-603-200-00 | BRACKET/FUSE COMP * 1

19 11672-603-005-00| TRIM/350 % !

20 | V120-376-001-20| SCRE¥/SP * 2

21 {1672-603-007-00 | NUT/M6X15 * 2

22 |V401-160-006-00 | WASHER, SP/M § ¥ 2

23 | V411-260-006-00 ] WASHER / M6 * 2

24 | V111-166-001-20 | SCREW/M6X12 * 2

25 | 1612-603-005-00 | CAP/PARKING * 1

26 | 1684-603-210-00| COVER/DUSH/REAR COMP % !

27 | 1684-603-001~00 | TRIM/405 * N
28 | V360-260-006-00| NUT/MS6 * 2




1685-604

FIG. 78

SIDE COVER SYSTEM

173

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | T™™223 clL|P
1[1675-604-201-10| COVER/SIDE/LH * ! 4G
211685-604-001-10| COVER/UNDER/LH * 1 1| 8F
3 ]1480-604-204-00 | WASHER * 5
4 |W296-134-007-00 | RIVET, BLIND ¥ 5
511672-604-006-00| INSULATOR/LH * !
6 |(1682-604-007-10| INSULATOR/30X30X80 ¥ 1
7 11684-604-0063-00 | INSULATOR/645 ¥ !
8§ 1 1685-604-003-00| INSULATOR/90 * !
9 |1675-604-221-10 |/ COVER/SIDE/RH ® 1 4G
10 | 1685-604-002-10 | COVER/UNDER/RH * 1 1| 8F
11 | 1480-604-204-00 | WASHER * 5
12 | W296-134-007<00 | RIVET, BLIND * 5
13 ([ 1672-604-007=-00 | INSULATOR/RH ¥ 1
14 | 1672-604-008-00 | INSULATOR/RH * !
15 | 1682~-604-007-10 | INSULATOR/30X30X80 ¥ !
16 | 1684-604-003-00| INSULATOR/645 * L
17 | 1685-604-003-00| INSULATOR/90 * !
18 | 3650-841-001-00 | KNOB * 4
19 | 1637-604-009-00 | SPRING/KNOB * 4
20 | 3650-841-003-00 | COLLAR/31X38X10 * 4
21 | V210-260-601-20 | BOLT, SEMS ¥ 4
22 | 1685-604-220-00 | PLATE/LOCK/LH COMP * !
23 | 1685-604-230-00| PLATE/LOCK/RH CoMP % i
24 | 1675-604-003-00 | PLATE/LOCK/LH * !
25 | 1675-604-004-00 | PLATE/LOCK/RH * L
26 |v211-360-801-60 | BOLT, SEMS  (SP) * 4
27 | v211-360-801-60 | BOLT, SEMS  (SP) ¥ 4
28 | 1640-604-011-10 | SEAL * 4
29 | 1685-604-240-00| STAY/COVER/LH COMP * !
% 1

w2
<

1685-604-210-00

STAY/COVER/RH COMP




174

FIG. 78 SIDE COVER SYSTEM

9
| %ﬂ%l
/

°

v

TYPE OF MODEL
TM223

KEY PART CODE DESCRIPTION

O-i—
afeTe)
VT

REMARKS

* [ OTOM

31 {|Vv211-660-803-00) BOLT/SP 4




FIG. 79

&—21

FENDER SYSTEM

175

21
20
1685-606
S |TYPE OF MODEL|{ I | C |G
KEY PART CODE DESCRIPTION P T{0|R REMARKS
c | T™M223 clL|P

1|1685-606-210-10 | FENDER/LH coMP * 1 4G

2 |1685-606-220-10| FENDER/RH COMP * ! 4G

3| 1444-621-016-00 | CAP, RUBBER (9) % 10

411672-606-001-00 | HOLDER/FENDER/LH ¥ s

5|(1672-606-002-00 | HOLDER/FENDER/RH * 1

6 | V201-261-202-50 [ BOLT/M12X25 * 4

7 | V401-160-012-00 | WASHER, SP/M1i2 % 4

8| VA11-260-012-00 | WASHER /M12 * 4

9 |V211-360-801-60 | BOLT, SEMS (SP) % 8

10 | v362-260-008-00 | NUT/WASHER * 8

11 | 1425-621-004-00 | CLAMP, HARNESS * 2

12 | 1682-606-270<10| STAY/FENDER cCoMP * ! 7F

13 |Vv211-360-802-00|BOLT (SP) M8X20 * 2

14 |1682-606-230-10| STAY/PLATE COMP * L

15 {V211-360-802-00 | BOLT (SP) M8X20 * 2

16 1 1620-626-600-00 | PLATE COMP * !

17 | 1566-525=-101-00 | HOOK, TOP LINK * 1

18 | 1425-621-004-00 | CLAMP, HARNESS ¥ !

19 |v211-360-801-60{ BOLT, SEMS  (SP) * 3

20 13670-236-003-00 | GRIP * 2

21 | V120-376-002-00 | SCREW/SP * 4

22 | V361-260-006-00 | NUT * 4




176

FIG. 80

LEVER GUIDE, SEAT BRACKECT SYSTEM

1
/
§
14-=1 QT;il{TYPE)
1672-608
S |TYPE OF MODEL| 1 | C
KEY PART CODE DESCRIPTION P T|O REMARKS
C | TM223 Ccl|L
1|1672-608-210-01 | GUIDE/LEVER/LH COMP * 1 7F
2{V211-360-801-60|BOLT, SEMS  (SP) " 2
311672-608-220-01| GUIDE/LEVER/RHE  COMP ) ! 7F
4 |V211-360~801-60|BOLT, SE¥S  (SP) * 2
5|1672-608-200-00| STOPPER COMP * 2
6 13505-605~007-00| BOLT/KNOB * 2
7 11672-608-003-060 | PLATE/STOPPER ¥ 2
8 | 1685-611-500-10 | BRACKET/SEAT COMP * !
9 |V211-261-002-00 | BOLT, SEMS ¥ 4




1682-611A

FIG. 81

SEAT SYSTEM (EXCEPT

E1 TYPE)

?(EXCEPT H El TYPE)

o~

177

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

a-

roo

IO

REMARKS

1672-611-200-10

BRACKET/SEAT CoOMP

i

V211-360-801-60

BOLT, SEMS — (SP)

1614-501-015-10

CAP/Q0IL/30

1427-611-001-00

PACKING/RUBBER

1688-611-210-20

BRACKET/SEAT/F CONMP

V211-360-802-00

BOLT (SP) M8X20

SI I QO

1400 _&1
v

1i_nant1_nn
I 200 vy

I vei

DURDED CIICHTITNN

[
AUDBDLER, LUDML VLY \ag

V211-360-801-60

BOLT, SEMS  (SP)

P W W W | W W W R[OTD

2
1
1
1
4
2
2
i

I=Re o]

1684-611-250-00

BRACKET/SEAT/FRONT/E




178

1685-611A

FIG. 82

SEAT SYSTEM (E1 TYPE)

S {TYPE OF MODEL{ 1 | C |G
KEY PART CODE DESCRIPTION P T]0|R REMARKS
C | TM223 clL{P
1 13693-240-200-00| SEAT ASSY * ! :
2 | 1488-611-003-10 | PIN, SEAT SET % 1
3 11305-241-001-00|PIN, HAIR * 1
4 [1672-611-200-10 | BRACKET/SEAT CoNP * 1
5|(v211-360-802-00| BOLT (SP) M8X20 * 2
6 | 1614~501-015-10| CAP/0IL/30 * 1
7] 1427-611-001-00 | PACKING/RUBBER * 1
8 11672-611-001-00 ] INSULATOR * 2
9 |V211-360-802-50 | BOLT, SEMS * 2
10 | 1684~-611-240-00 | BRACKET/SEAT/F/ COMP ¥ 1
11 |V211-360-802-00|BOLT (SP) M8X20 * 4
12 [v211-360-801-60 | BOLT, SEMS  (SP) * 2
13 {1488-611-001-00 [RUBBER, CUSHION (4A) * 2




1684-616

FIG. 83

STEP SYSTEM (EXCEPT H TYPE)

179

S |TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION P TIO IR REMARKS
c | ™23 cliL|P
1 /1682-616-300-30| FLOOR/LH COMP * !
2 {1682-616-310~-40| FLOOR/RH CONP * 1
3 |V2ii-361-002-50|BOLT/SP % 2
4|V211-361-005-00| BOLT/SP * 2
5(21389-505-002-00 | GROMMET * 4
6 /1672-616-002-00| COLLAR/T0X14X09 % 2
711682-616-002-00] COLLAR/10X22X35 ¥ 2
8 | 1427-621-012-00| GROMMET * 8
9 /1672-616-003-00/ COLLAR/07X11X11 * 8
10 {V210-560-603-00 | BOLT/S * 8
11 | 3560-503-302-00 | ¥ASHER, WIRE TENSION * 8
12 | v360-260-006~00| NUT/M6 * 8
13 |v301-260-006-00| NUT/M 6 * 4
14 | 1684-616-210-00| STAY/FLOOR/LY CONP * 1
15 | 1684-616~220-00| STAY/FLOOR/RH coMP % 1
16 | 1684-616-200-00 | COVER/CHANGE COMP ¥ 1
17 |Vv211-360-802-00|BOLT (SP) M8X20 * 5




180

1685-616

FIG. 84

STEP SYSTEM (H TYPE)

S |TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION P T|O IR REMARKS
c | TM223 C|L |P
1/1683-616-500-20| FLOOR/LH COMP * 1 7F
2 11685-616-510-00| FLOOR/RH COMP * 1 7F
31V211-361-002-50 | BOLT/SP * 8
4 2139-505-002-00| GROMMET * ooy
5 1672-616-002-00 | COLLAR/10X14X09 * 3
6| 1427-621-012-00] GROMMET * 8
711672-616-003-00] COLLAR/G7X11X11 ¥ N
8 | V210-560-603-00 | BOLT/S * 8
9 | 3560-503-302-00| WASHER, WIRE TENSION * 8
10 | v360-260-006-00 | NUT/M$ * 8
11 |V304-260-008-00 | NUT/MS8 * 4
12 11685-616-210-00 | STAY/FLOOR/LH COMP % 1
13 | 1685-616-220-00 | STAY/FLOOR/RH COMP * 0
134/ 1685-616-220-10| STAY/FLOOR/RH COMP * - 1
14 | 1683-616-520-10 | COVER/CHANGE COMP * 1 7F
15| V211-360-802-00 | BOLT (SP) M8X20 * 4




1685-640

FIG. 85

MIRROR AND HEAD LAMP SYSTEM

(B4 TYPE)

181

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

roo

R0l

REMARKS

1674-619-310-00

ARM/MIRROR ASSY

1

V120-376-001-60

SCREW/SP

1685-640-001-00

STAY/MIRROR/LAMP/LH

1685-640-002-00

STAY/MIRROR/LAMP/RH

V112-166-001-60

SCREW/M6X16

1674-619-300-10

MIRROR

LD | O DD

i674-652-2060-00

fQQVY
1

LAMP/HEAD

e}

1674-652-202-00

BULB/12V/45/40W

W W RN NN W R[OTO

02l ol | e =i el pe




182

1685-660

FIG. 86

LAMP SYSTEM (EXCEPT E1 TYPE)

&
FIG.79-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM223

o-—

Infele}

TIO

REMARKS

1674-654-200-00

LAMP/FRONT SET

2

1674-654-211-00

BULB/12V21W

1674-654-212-00

BULB/12V5¥%

V411-260-005-00

WASHER, PL/M 5

S U X

1674-654-240-00

LAMP/COMBI/REAR/LH

1674-654-260-00

LAMP/COMBI/REAR/RH

1682-660-003-00

BRACKET/REFLECTOR

1600-622-321-00

REFLECTOR

200 =~ [T 0D

V361-260-006-00

NUT

L T CIE CHEE

Yok
(=]

1674-654-270-00

LAMP/NUMBERPLAT SET

oy
[y

1594-654-261-10

BRACKET/LAMP/NUMBER

ey
[N

VY211-260-801-60

BOLT, SEMS (S) M8X16

—
@

V362-260~-008-00

NUT/WASHER

A M| MW WM KRR w ) OTOD




1685-6604

FIG. 87

FIG.79-1

LAMP SYSTEM (E1 TYPE)

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

oO-

—oo0n

TIO

REMARKS

1674-654-200-00

LAMP/FRONT SET

2

1674-654-211-00

BULB/12V21VW

1674-654-212-00

BULB/12V5¥

V411-260-005-00

WASHER, PL/M 5

1674-654-240-00

LAMP/COMBI/REAR/LH

- S I

1674-654-211-00

BULB/12V21W

ST | U RN e

1A _prCAa_nd41a9_n0n
1917 % UIe £ 1 L v

RINTIND /f1T9VRnW
BULB/ LaYol

1674-654-260-00

LAMP/COMBI/REAR/RH

Ww oo

1674-654-211-00

BULB/12V21¥

S N L L )

—t
(=

1674-654-212-00

BULB/12V5¥W

WM KRN W H|OTO




184

FIG. 88  REFLECTOR AND LAMP SYSTEM (E1 TYPE — OPTION)

FIG.79-1

1685-660B
S | TYPE OF MODEL| | | C

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TM223 cliL|P

1 |1682-660-003-00| BRACKET/REFLECTOR T ¢

2 1600-622-321-00 | REFLECTOR T 2

31V361-260-006-00|NUT T 2

4 |1674-654-270-00 | LAMP/NUMBERPLAT SET T t

5| 1674-654-271-00 | BULB/12V/5¥% T !

6 |1674-654-272-00 | HARNESS/LAMP T !

7 1 1594-654-2671-10 | BRACKET/LAMP/NUNBER T !

8 1 V211-260-801-60 | BOLT, SEMS (S) M8X16 T 2

9 | vV362-260-008-00 | NUT/WASHER T 2




1685-670

FIG. 89

PANEL SYSTEM

185

TYPE OF MODEL

ron

vIO

KEY PART CODE DESCRIPTION 2 T REMARKS
c | T™223 o
1|/1685-670-210-10 | PANEL/INSTRUMEN ASSY * 1
2 11685-670-220-00 | HOUR METER ASSY * 1
3 | 1640-658-322-00 | RING/E * 2
411673-658-214-00 | GEAR * 1
5|1640-658-324-00 | PIN * 1
6 | 1640-658-325-00 | FASHER ¥ 1
7 11614-670-240-00 | ESCUTCHEON % !
8 11614-670-201-00 | GLASS * 1
9 [1614-670-250-00/ HOUSING ASSY * 1
10 {1614-670-260-00 ['BOARD/WIREING ASSY * 1
11 |V195-163-010-40 | SCREW/TAPPING * 5
12 {3650-270-214-00|BULB * 10
13 | 1560-658-282-40 | SOCKET * 1
14 | 1614-670-281-00 | VALVE/LAMP/12V/1.7¥W * 2
15 | 1560-658-282-40 | SOCKET * 2
16 | V120-264-001-20| BOLT/M4X12 * 2
17 | V195-164-016-40| SCRE¥/4X16 * 4
18 {1675-670-230-00 | CASE ASSY * 1
19 [v120-366-001-60 | SCREY * 4
20 |1614-670-001-10] CABLE ASSY * !




186

1683-680A

FIG. 90

SWITCH SYSTEM (1)

S{TYPE OF MODEL| 1 { C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS

C | TM223 CiL|P
1 [1575-623-210-00 | SWITCH, STARTER ASSY * !
2 |1488-621-220-10{ SWITCH, STARTER SET * v
3 |V4a11-260-004-00 | FASHER, PL/M4 * E
4 |V120-264-000-80| SCREW, PLUS/M4X8 * 8
5{VA11-260-005-00 | YASHER, PL/M/5 * 3
6 [V120-265-001-00 | SCREW, PLUS/M5X0, 8X8 * 8
7 11444-621-311-001!CAP * 1
8 | 1444-621-312-00 | NUT, RING/M28X1.0 ¥ !
9 | 1444-621-313-001] WASHER * L
10 [ 1444-621-320-00 | KEY ASSY % 1
11 | 1575-623-211-00 | HARNESS/STARTER * 1
12 | 1544-623-001-00 | SWITCH ASSY * 1
13 | 1544-623-232-00 | NUT/¥22 * !
14 | 1544-623-233-00| LEVER % !
15 | 1544-623-234-00 | KNOB * !
16 | 1544-623-235-00 | BOOT/HORN ¥ !
17 | 1600-623-200-00 | SWITCH * L
18 | 1600-623-210-00 | SWITCH, LAMP ASSY * !
19 | 1600-623-220-00 | SWITCH, HAZARD ASSY %+ 1
20 [1518~-621-320-00 | SWITCH, STOP % !
21 | vV335-260-012-00 ] NUT * !
22 | 2137-304-005-00 | WASHER/13X24X01 ¥ S0 Lt
23 | 1600-623-002-00 | FLASHER ASSY * Tl a0
24 |V210-360-601-60 | BOLT (SP) /M6X16 ¥ T ey
25 | 1581-621-290-00 | RELAY/4P * ot
26 | 1682-690-350-00 | STAY/RELAY COMP * T 1l 0l
27 |V210-360-601-60 | BOLT (SP) /M6X16 * R
28 | 1674-664-200-00 | HORN ASSY * N
29 |V211-360-801-60 | BOLT, SEMS  (SP) * 1




1682-681A

FIG. 91

(EXCEPT H TYPE)

SWITCH SYSTEM (2)

(H TYPE)

(H TYPE)

(H TYPE)

187

S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|0O|R REMARKS
c | ™23 clL|P
1|1518-621-320-00| SWITCH, STOP * 3
2 |v335-260-012-00]|NUT ¥ 1
3 |v682-200-001-00 1] BALL % 1
4 (1518-621~-320-00 | SWITCH, STOP * !
5| V682-200-001-00 | BALL ¥ 1
6 |V203-261-202-00 | BOLT/M12X20 ¥ 2
7| 1564-530-430-00 | BRACKET COMP ¥ !
8 | 1432-651-028-00| GROMMET/9X13X2 * !
9 |V120-376-001-60 |/ SCREW/SP * 2
10 | V361-260-006-00 | NUT * 2
11 {1425-621-004-00 ) CLAMP, HARNESS * 2
12 | 1640-674-200-<00 | SWITCH/PTO ASSY * !
13 {1640-674-202=00 | NUT * 1
14 | 1640-674-203-00 | KNOB * 1
15 | 1640-674-204-00 | FASHER * 1
16 | 1640-674~-205-00 | WASHER * 1
17 | 1640-674-206-00 ] NUT ¥ !
18 | 1640-674-001-00 | BOOT/SWITCH % 1
19 | 1593-623-530-00 | RELAY, 5P ASSY ¥ oL
20 | V210-360-601-60 | BOLT (SP) /M6X16 * I .




188

1685-690

FIG. 92 HARNESS SYSTEM (H TYPE)
o o s ¢
A . S
[ N o 07
/I o=y S

1 13 23 22
EvS

24
‘—\\
D2z
4 3 5
15 11
14

S | TYPE OF MODEL clG
KEY PART CODE DESCRIPTION p T|O|R REMARKS
c | TM223 c|{L}IP
1{1685-690-210-10 | HARNESS/FRONT/E ASSY * 1
2| 1600-624-004-00 | HARNESS, 0IL PRESSURE * 1
3 118376-402-003-00 ) BAND, WIRE/140 % 8
4 ] 1342-402-006-00 | BAND, WIRE/250 * 2
5|(1425-621-004-00| CLAMP, HARNESS * !
6 |1685-690-220-00 | HARNESS/MAIN/E4 ASSY " 1
7] 1614-690-202-00 | FUSE/SLOWBLOW ¥ 3
8 | 1560-666-212-00|DIODE * 2
9 |1560-664-264-00 | FUSE,BLADE * 4
10 | 1593-623-503-00| CAP, FUSE BoX ¥ 1
11 {1376-402-003-00 | BAND, ¥IRE/140 * 1
12 |1685-690-230~00 | HARNESS/REAR/E4 * 1
13 | 3659-270-221-00DIODE/1.5A * 2
14 | 1376-402-003-00 { BAND, WIRE/140 * 5
15 | 1342~-402-006-00 | BAND, WIRE/250 % 1
16 | 1688-690-340-10 | HARNESS/FUSE ASSY ¥ 1
17 | 1650-650-246-~00| COVER/FUSE ¥ 1
18 | 1650-652-253-20 | LABEL/FUSE/MAIN % 1
19 | 1575-623-010-00 | FUSE/32V10A * 2
20 | 1593-623-203-00| FUSE/32V204A * 1
21 | 1560-664-264-00 | FUSE, BLADE * §
22 | 1682-690-360-10 | BRACKET/FUSE coMP * 1
23 | V120-366-001-60 | SCREY * 2
24 | V201-260-813-00 | BOLT/M 8X130 * 2
25 | V401-160-008-00 | WASHER, SP/M 8 ¥ 2
26 | V411-260-008-00 | WASHER, PL/M 8 ¥ 2
27 {1685-690-250-00 | HARNESS/PANEL ASSY * 1




1685-590A

HARNESS SYSTEM (EXCEPT H TYPE)

FIG. 93
1
s 3
J/f/l\ﬂ
A 12
L.
i
87 8719

O

189

S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | TM223 cliLiP
11685-690-210-10 | HARNESS/FRONT/E ASSY * 1
2 | 1600-624-004-00 | HARNESS, 0IL PRESSURE * 1
3 11376-402-003-00 | BAND, WIRE/140 * 8
4 11342-402-006-00 | BAND, ¥IRE/250 * 2
511425-621-004-00 { CLAMP, HARNESS * 1
6 |1685-690-220-00 | HARNESS/MWAIN/E4 ASSY * 1
711614-680-2082-00 ) FUSE/SLOYBLOY * 3
8§ | 1560-666-212-00 | DIODE * 2
9 |1560-664-264-00 | FUSE, BLADE * 4
10 | 1593-623-503-00 | CAP, FUSE BOX * L
11 {1376-402-003-00 | BAND, WIRE/140 * 1
12 | 1682-690-510~00 | HARNESS/REAR/E4 ASSY * 1
13 [ 1682-690-430-00 | HARNESS/PTO/CHANGE * 1
14 | 1376-402-003-00 | BAND, WIRE/140 * s
15 | 1342-402~006-00 | BAND, ¥IRE/ 250 * 1
16 | 1688-690-340-10 | HARNESS/FUSE ASSY * 1
17 | 1650-650-246-00 | COVER/FUSE * 1
18 | 1650-652-253~-20 | LABEL/FUSE/MAIN * L
19 | 1575-623-010-00 | FUSE/32V104 * 2
2 | 1593-623-203-00 | FUSE/32V204 * 4
21 | 1560-664-264-00 | FUSE, BLADE * §
22 | 1682-690-360-10 | BRACKET/FUSE COMP * !
23 | V120-366-001-60 | SCREW * ¢
24 |V201-260-813-00 | BOLT/M 8X130 * 2
25 | V401-160-008-00 | WASHER, SP/M 8 * 2
26 | V411-260-008-00 | ¥ASHER, PL/N 8 * 2
27 | 1685-690-250-00 | HARNESS/PANEL ASSY * !




190

1685-901

FIG. 94

ISEks

i=E=EE)

[TEEE \ [S=52)

)

|

2

ORNAMENT, LABEL (CE)

e
3
Lol

4 (H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™M223

o-—

roo

RvvIn}

REMARKS

1685-901~-001-10

ORNAMENT/223/LH

1685-901-002-10

ORNAMENT/223/RH

1678-601-0604-00

ORNAMENT/STEERING

1608-901-004-10

ORNAMENT/HYDRO

ST Q0 DD e

2500-901-027-00

LABEL/CE

W MWW OTW

= = T




101

FIG. 95 LABEL (CONTROL) (H TYPE)

1685-802

=
1
3

NE——
L d

F2

-
-

ol
?

52

B t
. 4—} *3

(B =) (=2~
oA B

|

[} [ k]

& CAUTION

Ww renee suiet favec 15 11 @ usrvien
AR e Taverse

€t & le¥ exglie arene.

|

8

o

o i

”“j()’ao\lomo(ﬂo-howo‘\)

o—(F3
~—

13

RN

@)

%®

14

kel
L

e

=

15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™223

o

roo

TIO

REMARKS

1683-902-001-00

LABEL/CONTROL/SUB

1

1682-902-009-00

LABEL/CONTROL/PTO

1683-902-004-00

LABEL/DIFF

1600-904-003-00

LABEL, 4WD

1682-902-014-00

LABEL/CONTROL/PARKIN

1
1
1
1

1683-902-003-00

LABEL/PTO/MID

L -2 ) R RV R S

100 _ans_nn1._nn
1994 vV L vl vy

TADLRY /eONTBNT /DO

CITTTY
LADLL/, COUINLIRVL/ T VO L11

1683-902-005-00

LABEL/SPEED/HST

W0

1620-904-011-10

LABEL/SWITCH/P

[y
<

1620-903-003-00

I/ABEL/COLUMN/LH

[
[

1682-902-004-00

LABEL/COLUMN/RH

[y
(8]

1674-658-001~10

LABEL/CONTROL/S¥ITCH

—
w

1640-902-005-00

LABEL/KNOB/OPEN

ot
=

1640-902-006-00

LABEL/KNOB/OPEN

[N
w

1682-902~007-20

LABEL/FUSE

Y
(-

1682-902-013-00

LABEL/CONTROL/ADJUST

—
~3

1688-902-002-20

LABEL/SWITCH/PTO

L BE BR BE BE BE BE NE BE BE BEIEE BE_BE BE BE IR 2K




192

LABEL (CONTROL) (EXCEPT H TYPE)

<N—Lag___»@g

2
= i N
%;E = R N
!
8 gl) 12
=3 - L
8,/ Wl &Tw |®
G 6 f
13 14 15 16
1685-3024
s [TYPE OF MODEL| 1 [ Cc |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | ™23 ciL|p
1]1682-902-001-00 | LABEL/CONTROL/POSITI x 1
2 (1682-902-002-00 | LABEL/CONTROL/SUB * I
3 (1684-902-003-00 | LABEL/CONTROL/PTO % i
4 11620-903-003-00| LABEL/COLUMN/LH % I
5|1682-902-004-00 | LABEL/COLUMN/RH * L
6 | 1600-904-051-00 | LABEL/4WD * 1
711682-902-005-00 | LABEL/CONTROL/MAIN * I
8 | 1682-902-008-00| LABEL/PTO/MID * I
9 | 1684-902-002-00 | LABEL/SPEED/STD % L
10 | 1620-904-011-10 | LABEL/SWITCH/P * I
11 |[1682-802-007-20 | LABEL/FUSE * 1
12 | 1683-902-004-00 | LABEL/DIFF * 1
13 | 1640-902-005-00| LABEL/KNOB/OPEN % I
14 | 1640-902-006-00 | LABEL/KNOB/OPEN * 1
15 | 1682-902-013-00 | LABEL/CONTROL/ADJUST * I
16 | 1682-902-014-00 | LABEL/CONTROL/PARKIN * 1
*

17

1674-658-001-10

LABEL/CONTROL/SWITCH




FIG. 97 LEBEL (ENGLISH) (OPTION)

193

pu L AWARNING
ACAUTION A [ 24
= l sl | > ACAUTION AWARNING AWARNING
% = amiming b oot mreos it poan. L] — ne_4 P~ Q Mayigrte  aplece
— =T !:":—""--" ]:“:—":‘_“_“: e = (Zad |- (W T"“W:‘..
1 2 4 5 6
AWARNING
AWARNING ———
= — AWARNING
ﬁaf‘%:mlmmm;
7 8 10
STARTING INSTRUCTIORS: o w;”m
m :E:: L:"E-::hn::s)r:-lmmu
11 12 13 14 15
1620-904
S |TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P T|0O|R REMARKS
c | ™23 clC|p
1 |1640-904-022-00| LABEL/C/DRIVE/G T !
211640-904-006-00 | LABEL/¥/FAN T 2
3 1 1640-904-007-10| LABEL/FUSE/11/F T 1
4| 1640-904-008-00 | LABEL/W/SHIELD T 2
5| 1640-904-009-10 | LABEL/W/MUFFLER T !
6| 1640-904-011-00 | LABEL/W/ETHER T 1
71 1640-9064-013-00 ] LABEL/W/RADIATOR T I
8| 1640-904-012-00 | LABEL/¥/SHIELD/PTO T L
9 11640-804-019-00 | LAREL/D/STARTER H L
10 | 1640-904-016-00 | LABEL/D/BATTERY T !
11 | 1427-941-016-00 | MARK, FUEL T 1
12 | 1620-904-006-00| LABEL/FUSE/11 T !
13 | 1594-904-025-00 | MARK, FUSE/4 T !
14 | 1640-904-005-10 | LABEL/START/U T L
15 | 1640-903~-045-~00 | LABEL/W/ROPS/E30 T L




194

FIG. 98

LABEL (FRENCH) (EXCEPT E1 TYPE — OPTION)

A PRECAUTIONS

ATTENTION!

SESTTIUD

TTENTION!

o el

ALt T eise o totea il I

s ot st sl
T Jex aoptocier 31 Ivx selis, U] ey

A
@, "
i et i sty et b
trsacaizs

friotiph

Tulun ST les Soairmantts 40
actios ¢atigine,

o Feiter taet
sl ity

AR O

|

ATTENT ON I

Ga ts
Hasde o ree xmu-uu-
Fadisteat, 3t Hriser

numlﬂw .o

l%

ATTENTION!

st
AATTENTION

7 8
Jrsrmmmsmm
DIESEL ":l’i"‘..',i-“:;“%‘i‘“"“"
11 12 14 15
1820-9044
S| TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clL P
1 (1640-904-023-10| LABEL/C/DRIVE/F T !
211640-903-006-10 | LABEL/W/FAN/F T 2
311640-903-007-00 | LABEL/C/BATTERY T !
4 |11640-9803-008-10 | LABEL/W/SHIELD/F T 2
5)1640-903-009-10) LABEL/¥/MUFFLER/F T 1
6 |1640-903-011-10| LABEL/W/ETHER/F T !
711640-903-012-10 | LABEL/C/SHIELD/PTO/F H 1
8 |1640-903-013-10 | LAREL/¥/RADIATOR/F T 1
9 | 1640-903-015-20 | LABEL/D/STARTER/F T !
10 | 1640-903-016-10 | LABEL/D/BATTERY/F T 1
11 | 1427-934-013-00 | MARK, FUEL/FR T !
12 {1640-903-019-20 | LABEL/C/SHIFT/F T 1
13 | 1620-904-007-10 | LABEL/FUSE/11 T !
14 | 1504-904-025-00 | MARK, FUSE/4 T !
15/ 1640-903-005-20 ) LABEL/START/F T 1
16 | 1640-803-046-00 | LABEL/W/ROPS/E50 T 1




FIG. 99

A ACHTUNG

ﬁr\ Noriaton

N ==
) =

o
[oP—— [ Syvemsoomand
M‘h—-‘ ot uctornwn

——— jreotopoin NN

AACHTUNG

ACHTUNG

£ YORSICHT Ty

=¥ FrumrrryTrSToun)

_q; A VORSICHT
iy

DIESEI

10

St Grucaencra el o owr dosstion P rur 37 geringer
Arordretsh: 14 dcroagey $a Y.

2. Dtomepedel
2, Sohetthkal 13 peutt
4 Werserter

5. Schivened 12 Yoruts
i serves e

obrmating robee

11kt streteeiich

& dalmet Meit Jaaser ais W Sebawet
ot

o
7. Tt ot Urtot Dt slartet, 3 Setabdes
wrtst 0 for Staciminen flcii

SEDIENHINWEISE STARTEH
1, Conbotn 12 Prstioe Wolt-siet eibess

i
Zaetonila 1t Meetriistei ng

)| (A ACHTUNG

195

LABEL (GERMAN) (EXCEPT E1 TYPE — OPTION)

A ACHTUNG

o,
AAchtung

12 13 14 15
1620-304B
S |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | T™M223 clL|P

1(1640-904-024-00 | LABEL/C/DRIVE/D T !

2 11640-903-026-00 | LABEL/¥/EAN T 2

3 |11640-903-027-00| LABEL/C/BATTERY T !
411640-903-028-00 | LABEL/¥/SHIELD T &
5|1640~903-029-00 | LABEL/W/MUFFLER T !

6 |1640-903-032-00| LABEL/¥/SHIELD/PTO T 1

7 11640-803-0631-00 | LABBL/¥/ETHER T 1

8 | 1640-903-033-00 | LABEL/W/RADIATOR T 1

9 | 1640-903-035-00,LABEL/D/STARTER T !

10 | 1600-902-023-00|'LABEL, FUEL/D T 1

11 {1640-903-036-00| LABEL/D/BATTERY T !

12 |1640-903-039-00 | LABEL/C/SHIEFT T !

13 11620-904-008~00 | LABEL/FUSE/11 T !

14 {1504-904-025-00 | MARK, FUSE/4 T !

15 | 1640-903-025-10 | LABEL/START/D T !

16 | 1640-9803-047-00| LABEL/W/ROPS/E20 T 1




196

1637-810

FIG.100

TOOL

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™223

O-—

ilele]

VIO

REMARKS

1421-906-001-00

SPANNER, BOX/22

1

1401-906-005-00

WRENCH, SOCKET/17X19

Ve36-150-015-00

PLIERS/G150

2130-931-210-00

SCREWDRIVER ASSY

V920-550-801-00

SPANNER/ 8X10

1
1
1
1

¥920-551-201-40

SPANNER/12X14

—

S| U 0N =

V920-551-301-70

CPANNLDD /19Y17
SUANNLER/ £0AL{

V920-551-802-20

SPANNER/19X22

@w oo

2130-931-200-00

FUNNEL, PL ASSY

WK MW | N ® W) OTOD




FIG.101

DRAW BAR HITCH SET (EXCEPT E1 TYPE — OPTION)

197

2
§ 1
7
ST
e13
0009
1SEX1 ¢ CO..LTD.
1682-924
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | T™223 C|LIP
1/1682-924~-200-00 | HITCH/DRAWBAR SET T !
2 | V201~361-204-00|BOLT/M12X40 T 3
3| Va01-160-012-00; WASHER, SP/M12 T 3
4|1674-520-210~-00 | PIN/30X162 COMP T !
511421-502-002-00 | PIN, LINK T L
6 [ 1674-520-004-00 | INSULATOR T !
7 T !

1682-924-001-00

LABEL/DRAWBAR




198

K200-0530

FIG.102

COMPONENT PARTS FOR K200 — 053 — 000~ 00 ON Fig.57

S-|TYPE OF MODEL| ! { C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | T™M223 clL P
1| K200-053-001-00{ BODY/HVALI/053 * 1
2 | K200-0598-100-00 | VALUVE, SOLENOID SET ¥ !
3 |K200-053-102-00 | HARNESS/PA/BLUE * 1
4 {K233-005-000-00 | VALVE/FLOCON ASSY * 1
5[ K233-005-001-00 | SPOOL/FLOCON/1.15 * 1
6 | K233-002-003-00 | SPRING/GUIDE * !
7 1K233-002-004-00 1 SPRING/HCO27 % !
8 | K233-002-005-00 | SPOOL/STOPPER ¥ !
9 | K211-008-011-00 | PLUG * 1
10 | V720-112-401-40 | 0-RING/P14 * !
11 {V720-112-401-80 | 0-RING/P18 * 1
12 1V720-112-402-00{ O~RING/P20 * 1
13 [V720-113-502-50 | RING/O * 1
14 | 1650-508-002-00 | FILTER/LINE/12X18X15 * 1
15 | K250~-031-005-00 | SCREW/F % 1
16 |V720-102-401-20 | G-RING/P12 * 1
17 | K250-001-007~00 | NUT * 1
18 | K200-053-002-00 | PLATE/SPRING * 1
19 | K200-035-006-00 | SPRING/HC020 * !
20 | K190-001-202-10 | POPPET * L
21 |V720-111-800-70 ] 0-RING/P 7 * 3
22 | v780-~140-000-2T | PLUG/SCREW/SEAL ¥ t
23 | V780-140-000-1T | PLUG/SCREW/SEAL * 3




X211-0010

FIG.103

199

COMPONENT PARTS FOR K211 —001—000—-00 ON Fig.69

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™223

O-—

ron

TIO

REMARKS

K211-001-100-10

VALVE SET

1

K211-0061-006-20

SPRING

K211-001-607-00

SPRING

K211-001-008-00

PLUG

K211-001-009-00

NEEDLE

U I

V780-140-000-1T

PLUG/SCREW/SEAL

V720-112-401-20

0-RING/P12

V720-111-~800-60

0-RING P6 HS90

WM W W W H([OTO

e I L N e B e

[I-RRe SRR

K250-019-000-10

VALVE/RELIEF ASSY




200

1683-2025

FIG.104

COMPONENT PARTS FOR 1683 —202 — 500 — 00 ON Fig.15

S |TYPE OF MODEL{ 1 | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | ™23 clL|P
1/1683-202-501-00 | PLATE/SWASH * 1
2 |1683-202-502-00 | PLATE/VALVE * !
3/1683-202-503-00 | PLATE/VALVE % 1
411683-202-504-00 | SHAFT/P * 1
5|1683-202-505-00 | SHAFT/NM * 1
6|/1683-202-506-00 | SHAFT/TRUNNION ¥ !
7 11683-202-507-00{PLUG/BOA % 1
8 |1683-202-508-00 | BEARING/THRUST * 2
9 /1683-202-509-00 | BEARING/BALL ¥ 2
10 | 1683-202-511-00 | BEARING/NEEDLE * 2
11 |1683-202~-512-00 | BUSH - * L
12 11683-202-513-00 | BUSH * 2
13 | 1683-202-514~-00 | METAL/SLIDE * 1
14 | 1683-202-515-00 | COVER % 1
15 | 1683-202-516-00 | SPRING * 2
16 | 1683-202-517-00 | SPRING ¥ !
17 | 1683-202-518-00| VALVE/S/A * !
18 | 1683-202-5198-00| VALVE/S/A ¥ 1
19 | 1683-202-521-00 | POPPET * 2
20 | 1683-202-522~00 | PLUG * 2
21 |1683-202-523-00 | PLUG * 4
22 [V704-140~-020~-00] RING, SNAP/20C * 2
23 |V705-140-047-00 | RING, SNAP/47 C * 5
24 | V705-140-030-00 | RING, SNAP/30 ¢ - 8
25 | 1683-202-524-00 | SEAL/OIL * 2
26 | V720-112-401-40 | 0-RING/P14 * 2
27 |V720-112-401-10 | RING/O * 4
28 | 1683-202-525-00 | GASKET * 1
29 | 1683-202-526-00 | PIN * 8
30 |1683-202-527~-00 | GUIDE ASSY * 1




1683-2025

FIG.104

COMPONENT PARTS FOR 1683 —202 — 500 — 00 ON Fig.15

201

S |TYPE OF MODEL|1 | C |G

KEY PART CODE DESCRIPTION P T|O R REMARKS
c | ™23 clL P

31 {1683-202-528-00 | PIN % 1

32 | 1683-202-519-00 | VALVE/S/A * 1

33 | V220-541-003-50| SCREW/SOCKET ¥ 8

34 | 1683-202-531-00 | SEAL/OIL * !

35 | 1683-202-532-00 | COVER * !

36 | 1683-202-533-00 | BEARING/BALL * 1

37 | 1683-202-534-00 | BEARING/BALL % 1

38 | 1683-202-535-00 | SEAL/OIL * 1

30 |V704-140-017-00/ RING, SNAP/1T C % !

40 | 1683-202-536-00 | SCREV * 7

41 | 1683-202-537-00 | FASHER * !

42 |V720-112-401-80|0-RING/P1S * 2

43 {1683-202~538-00 | RING/O * L




202

FIG.105 ~ COMPONENT PARTS FOR 1685 —211—500—00,10 ON Fig.30
A i
5
1o 6| T
@
\) @
Q 13
X7 12
. AKX 11
\ 12
14
1685-2115
S |TYPE OF MODEL{ ! | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | T™™223 ciL|P
1 |/1688-211-502-00|PISTON * L.
1A| 1688-211-502-10 | PISTON % bo- 1
2 11688-211-503-00| SEALRING/77 * !
3|1688-211-504-00| SEALRING/32 * 1
4 /11688-211-505-00| SPRING * !
5| 1575-261-017-00 | SEPARATERPLATE * 2
6 | 1575-261-016-060 | DISKPLATE ¥ 2
71 1575-261-025-00 | BACKPLATE * !
8 | 1688-211-506-00 | SNAPRING ¥ !
9 | 1688-211-507-00 | WASHER % 1
10 [1688-211~508-00| SNAPRING/32 * !
11 | 1688-211-509-00 | DISK/BRAKE * !
12 | 1688-211-521-00 [(PRESSURE/BRAKE ¥ 2
13 |1688-211-522~00| SNAPRING/85 # 1
14 | 1688-211-523-00 [ CONECTERRING * :
15 | 1688-211-524-00 | SPRING/WAVE ¥ .




WIRING DIAGRAM (STD) (A)

o AF BEAM SWITCH

-

' FLASHER (
o 3P AF .

3 T

FUSE BOX %(A

6170-2030)

Jt 5 B O JOpUE

211 18:0.% RL 10,5 BL T
2121 12:0.5 LR KT 32 d
13, 213:0.8 AY §
2141 2i4:0.83 1 g g
A 1C.5 GW 9 3
n 20.5 Yo 4
: TR S—— 4 9
1 jz 90888 I
I |
|
' 1
I
|
%
Lt
ool
5 0.5 YL 2_:0.5 B !
T :0.5 YH ] F E
| . ;
| @4, | B f
A . L [
DN |
'.! @ 23 10,5 (W - - I
r - p—
100,58
T e T |
jUBREBRT™M  BlroEfiEssSURE Ir
i T
il
"——i'—"L

£.83 Bw

%ggg}ssszm- LF

GLOW PLUGS

25 :3 R

r 218:3 R

e e e e e e

—J

HEAD LIGHT (LH) {12V 45/40W)

PA 13P AF[ET f ' FUSE BOX

I T resereey

PA 13F AM

5 S
SR

203



204

/6

WIRING DIAGRAM (STD) (B)

FLASHER UNIT L
u
3 4

%; HAZARD SWITCH

gy 4 ——

T :iq P
32 lie 108
gn

FUEL SW

(Caem ]
36085
= - U

206:0,8%GL

PRSP ONE --: JT Y- )

PA 13P _AF (BLUE)

PANEL/INSTRUMENT ASSY

TTeNT @ oy

ENLL Y @

[ & 53000 Tob |
20 | 0800000 |
.

K t
33 _

CIREEY

(0. YR
2 0.8 Al
CENYICETY

23_;1.:_1.1

72 0.4 GB|

24 0.8 Y

10209 BB

29.958
23 9.5 GY.

108:0.5 B r—— .

H 1]
[
‘ T
— 1 E N
; |
i
! ;
]
|
t
T [ [
1 }
I |
L T
| j
L 4 m
- y -
i
DIODE_BA)
1 18 19;5%
T IC
1 25
S ap aArame ~ ]
&
g
[ 5 3
I 5P AF ] %1
» t o E "
e i 5, Jelel o B Ha
1 _J RERE 3 3 B L] o2 OPT {AC
REREEE g [T 5 s wstw%
ez . (18
cigsieles) iy 2
3o EE Qggg H] STARTOR RELAY

FUSE BOX

¥ Terrets mlaperass JEeicting

1 FA_[Chasse lever eTatf_aaitch

SA_| Gest sifaty guited)

305 _[Altartcterpotitar

5A foatin

20A_|Eagiae s198 f3iay

204 |Rtzary/Prrtise 1igRE

1 5A [Tail [ist 00

1 £ [niiiiw

OFE
LIGHT SWITCH 1

TURN SIGNAL R
SWITCH OEF

HORN SWITCH QFE
ON

COMBINATION SWITCH

N - 0w

STAROTOR SWITCH

ETGHF Bk

5lop . —
alRg
.5

=

oco]

ERONT. TUBN. ._




205

WIRING DIAGRAM (STD) (C)

A2y sw

£} <:;.%‘?S;°_»éj_.__.__.
:2 48,0,3 LY
0.8 GY §

LTEl?gHT @R 12V 21W

Pt Ll R =

:Igng_a.g{ LY ]
:nam 3.GY | _—z3.0.8G
_ Thud.g
iNE pus AR
Lol 120 AF 2P AM |
5ol i
3 Cdol
T = {
!
!
F___a
] 7L
A l
|
2 |
EI [
i LT
| & & | |
| |
| |
_ - 70 1.5 B 78 103 R - I |
_ - 210:3,5 RW 210:0.85 RW l I
_ | [
34 ;0.8 Y 34 50.5 Y ] ]
204:0.3 LY. 20410.5 LY i
IO 118} 2038518
St | aae {
= 551258 ] ELNTPCN =
T
N { 16 +0.89 BV | 18 10.83 BW \
i 15 10.89 LR 15 (3.85 LR ~
EGA | ;
| =
N e
fom | Rerte || et }
) /] m |
{é % ] g & g ki |
| g 2 o u ;
o 3 4 P i
& 8 1 7 3 E 1
4 % v o« 2 H i
|l @ nhovh i |
A 4 |
OPT (AC) 100V } H :
! : ]
: i
! !
1
; LSl
STD E —j7z810.8 08 ——u
: :2D35!0.5 LB
: <8
E
:
TMAIN SHIFT ¢ REAR PTO MID PTO

SAFETY SWITCH/EUR

HF &M rav sw

:1725x545 cg ]
:2038:0.5 1B }
K e ICK . B

MT TR




206

WIRING DIAGRAM (STD) (D)

<08 T RESR TURN SIGNAL LIGHT/RH 21w
:20‘810.: 16 4
—1738:0.8 GY I
— 2040, Ly
210k 0.5 W | TAIL LIGHT GW
j——S98:0.3.8 _| |
{ STIP LIGHT @1W
|
| Lo
|
|
89 :18.83 B
| S == AC (100W OPT
79185 R
L
24 :0.% AY :<‘ﬂ~5 RY

I..E?EIL5_B._‘>:}LF_E____ REGISTRATION PLATE LAMP GW

S U

‘M_J
a8

02,0.5, Lefl
200:0.5 f

w
o1 o
g 3
.z SR
H 7-POLE S0CKET OPT)
o H
. >
") P
@ I
HE s i
g e
t ™ Ny .
i 1 A STOP LIGHT @1W
v 1
‘ 1
H A H TAIL LIGHT (10W
g H . —j728:0.5 ¢a '
1
‘ ! (5] TTjRe8:0.518 |
H [ ! = 90:0.5 8 REAR TURN SIGNAL LIGHT/LH 1%
. = e
! ] i
] = :
1 ~ il
___________ LR = il
MAIN SHIFT ! __REAR PTO ! MID PTO 8’

SWITCH/EUR



207

WIRING DIAGRAM (HST) (A)

E){G DIAGRAM

15

BEAM SWITCH

—/

FLASHER UNIT
BF AF
3PAE

o - 4
5170-203:

=
“wlx
2

g

13

g

$170-2050

s

20,3 Bl

R
10, F i
7] % 25 EIINE
ggﬂ 0.5 AY ﬁgg 0% RY | ﬁm ] g 3
: T — [102:2.5 YR, 2 S 3 39
- . bl b d g E
X I N 2] gg 4 § 8 «
A E— o5 {
|
|
{
|
|
: 1
L 1 =
|
2 0.3 AL
23 0.5 LW
19 :0.3 8
; ] |
16,05 BW i
1Y £ 93 0.5 8 _ [
2: DIODE 3A jw i
T
0.83 BW
18.5 W 3 :0.8 LW l
I .
- :
O T ;
!
i —_——
@] L8 &by
GLOW PLUGS
25 3 R
216:3 R 21%A:3 A A
gl
12y gﬁ '%isrzp M
< OKi Ll ]
SLOW BLOW FUSE (50A)
2 5
Rosgron 3
13 12 BY 4
6178-2030 1P AF P=b A—1 I
1 g
g

timre 10 sec

B
"HEAD LIGHT (LH) {12V 4540w . L’Z" E

]
PA 13 AF B

SN
W = I Cls
A FUSE BOX
1

33_[cheste 11

1 A JTer1 st




208

WIRING DIAGRAM (HST) (B)

PANEL/INSTRUMENT  ASSY
1885-670-210~1C

——

/S EERLEEEEE O \

/ ) < R T ‘X \ _“ &:pi—:—: f_x——_—{
'_—.r_—;; %ﬁ l y :_;;‘“—l Y —}788:0.5 oY

i

HAZARD SWITCH i %
i = 1 ERANILTERERT @i c12v 21w %
|

|

|

I

ERGNT @M rav 5w

J——

1
o
2
I
|
|
|
]
&
i
g

3 e
o FUEL SW - 1
cjc etated: % ]
ety ! izoung ] ¥
t<lsi i RIE:E FSE AR 7 y _
i ! Q= %3 e E=
I EEREEE 4] P i - : |]
I s lfs s 15 85 £
—E e ggq £
! I [@ﬁﬂaw_ziu ]
E i gqnfn q
¥ ] AN o # i
i
I
%
2 E |
- !
|
H
T ; ?
I :
1
- s — 7 :
=
1 -
fo :
H !
H DIODE BN /@
%L—;;zt_z@&%{gﬁ }jb 1 |
ir | !
] )
. E i ]
| |
“mﬁ 4P AF P-4 é %i |
— - N'"IE [y : 5][ i
il P AF ot TF@ 7 !
| sy FET = |
Addsi=lel o N pe B OPT (ACH 100V
— Addsld 8 i

215:3 R

OFE. \\_.// \__d/
¥
ETE T LIGHT SWITCH 1 E7ENT oy sw
Tty switedt 2
farpliiu 3 I
5 TURN SIGNAL A L
0 SWITCH OFE 9 Q.8 728:0.%5 G8
FeTETI L 3.0.5 18
Partisc 1ickt .58 N
e HORN SWITCH OFE ! >
Srew oN 2 o5 9901058
COMBINATION SWITCH STAROTOR SWITCH —




209

WIRING DIAGRAM (HST) (C)

-
—_
il
i
o
|
|
|
|
|
|
|
|
!
|
|
i
|
|
} EXTERNAL HYDRAULIC SWITCH 31
} DOWN upP
]
%
| SBERIL WhiEuLic SENRIR Wb
| DIODE BA) DIODE @A
| X @
|
| e
{ 3 . a.:j, 3=
| q o 9 i
79 .25 R _ | H -
216:0.5 RW —
1 1
| ] ! by
i 34 0.5 Y 34 0.5 Y ! I 1
T 204:6.5 1Y (282705 17 N 4 ¢
e | e ] T T
$1aws ] ég_x- 2 —— " 1 1 =
T
pegw | aes |
I EENTRINES ‘ !
|
% ¢
| ! 1
) 501:0.5 Led 3v1:0.5 Leg ! !
: 502:0.5 L T — i
[
{ I
] : . 2y B
1 1 3 B 5
| 1 Em g«
!
; L R -
i J [
i ] R
| -
% - SOLENGID VALVE RELAY &P
!
|
|
|
!
!
F PTO HYDRAULIC CLUTCH SWITCH
|
|
|
]
{
|
]
1
1

PR |



210

WIRING DIAGRAM (HST) (D)

201, 9.5 LoBr—

L TLI ) S

—jeemiesly
—jZR0 oY

2104;2.8 | E———
o BRL00.8.

o —S80:83 8~
’_'u_um{:

34 0.8 AY .
: e B

OPT (AQ) (100W)

|z01:0.5 ws

e

©

@UHN SIGNAL LIGHT RH} 12V 21W)

TAIL LIGHT BH) 12V 5W

STOP LIGHT BH) (12v 21W»

FERIETTARA 2y 5w

POWER. SUPPLY
ACCESARY

CPT 7-PCLE SOCKET

'
S | Zap0r
72A10.5 00 |
ssr‘&.au
T 204405 LY ).
|
-
|
| 219
|
LL%’@-‘.?‘-” |
:ﬂs.o.u 08 1 72 0.3 oW
:go:g.n.g 1B g Y
Iy T RO 21%

__r_‘——,gi’ LIGHT LH)

TAIL LIGHT (LH)

RAEAR TUAN SIGNAL LIGHT (LH}



NUMERICAL INDEX 6004-097-200-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
J061-210-012-00 22 7| 6209-030-006-00 9 14 | 6211-291-016-00 5 26
J061-210-015-00 18 23 18 28 | 6211-292-001-20 5 27
J062-076-082-00 22 4 | 6209-030-043-00 21 18 | 6211-310-012-10 9 1
J062-087-093-00 22 91 6209-030-044-00 19 41 6211-310-012-20 9 1A
P117-303-003-00 9 23 | 6209-031-083-00 23 5| 6211-311-007-20 9 40
V201-360-802-00 21 7| 6209-046-001-00 9 16 | 6211-312-003-10 9 28
V203-361-004-50 23 8 | 6209-050-001-00 9 33 | 6211-312-003-20 9 284
V211-560-802-00 3| 6209-050-002-00 9 34 | 6211-312-004-10 9 41
9 12 | 6209-300-004-00 8 5| 6211-312-004-20 9 41A
18 19 | 6209-300-013-00 5 31 | 6211-319-003-00 9 43
18 27 | 6209-360-005-00 22 3| 6211-322-002-00 9 52
23 3| 6209-360-021-00 22 5| 6211-341-032-00 8 1
V211-560-802-50 4 3| 6209-360-028-10 2 6 |/ 6211-342-002-10 8 2
V341-120-008-00 9 20 | 6209-409~-001-00 19/ 6211-361-010-10 7 1
V401-160-010-00 23 10 | 6209-409-003-00 11 18 | 6211-510-001-00 5 10
V411-260-006-00 21 40 | 6209-440-003-00 13 71 6211-511-003-00 5 11
V523-100-802-40 5 17 | 6209-490-002-00 2 4| 6211-511-004-00 5 12
V523-101-001-80 15 2 | 6209-500-003-00 9 17 | 6211-540-001-00 6 1
16 2 9 26 | 6211-560-001-00 6 3
V600-110-600-40 21 14 | 6209-500-005-00 11 22 | 6211-599-001-10 5 13
V600-110-600-50 9 48 | 6209-580-002-10 21 37 6 2
V600-110-620-30 21 13 | 6209-587-001-00 13 4 6 4
V600-150-600-20 16 6209-605-004-10 1 4| 6211-715-002-00 1 5
V682-200-000-60 1 9 | 6209-610-001-00 5 3| 6211-721-001-00 1 6
V704~140-016-00 11 16 | 6209~610-002-10 9 3| 6211-721-002-00 1 7
V705-140-012-00 9 32 | 6209-625-001-00 5 14 | 6211-751-001-10 2 2
V710-140-004-00 21 23 | 6209-625-002-00 9 71 6211-760-012-20 5 30
21 331 6209-630-002-10 24 6 | 6211-777-007-20 10 1
V720-101-900-80 21 36 | 6209-740-001-00 9 27 | 6212-111-055-10 13 1
V720-102-401-50 17 9| 6209-740-005-00 5 18 | 6212-114-055-10 14 1
V720-102-401-80 7 3| 6209-749-001-20 5 15 | 6212-116-055-10 14 3
¥723-102-002-40 9 37 9 45 | 6212-121-014-00 13 2
V723-102-005-00 9 44 | 6209-920-002-00 9 21 | 6212-124-014-00 14 2
V723-102-005-50 18 31 17 14 | 6212-126-014-00 14 4
1373-121-001-00 23 4 | 6209-940-004-00 11 15 | 6212-211-001-10 13 3
1425-621-004~00 9 15 | 6211-110-046-00 1 1| 6212-230-004-00 13 5
3625-301-002-00 7 2 | 6211-110-057-00 1 14| 6212-235-001-10 13 6
3625-540-004-00 9 39 | 6211-141-029-10 1 10 | 6212-261-006-00 13 8
3632-360-036-00 22 6 | 6211-150-021-00 1 2 | 6212-264-006-00 6 5
6209-000-002-00 11 19 | 6211-170-004-10 2 1| 6212-266-006-00 6 6
6209-000-003-00 1 11 | 6211-173-003-00 2 3| 6212-310-009-00 15 1
6209-000-004-10 5 2 | 6211-210-037-10 5 1 16 1
6209-000-013-00 16 9| 6211-210-037-20 5 1A| 6212-330-046-00 15 5
6209-000-025-00 15 7| 6211-258-001-00 5 8 | 6212-330-049-00 16 5
6209-030-005-00 9 8 | 6211-258-002-00 5 9 | 6212-330-049-10 16 54

211



212

6004-097-200-10

PART CODE

PART CODE

PART CODE

6212-333-003-00

6212-339-004-10
6212-370-011-00

6212-371-009-00

6212-372-002-10

6212-379-001-00

6212-511-002-00
6212-521-002-00

6212-522-003-00

6212-523-003-00
6212-524-002-00
6212-530-005-10
6212-531-005-10
6212-535-001-00
6212-535-002-00
6212-551-001-00
6212-552-001-00
6212-561-001-00
6212-563-001-00
6212-565-001-00
6212-569-002-00
6212-571-003-00
6212-575-002-00
6212-600-002-00
6212-611-004-10
6212-616-002-60
6212-620-001-10
6212-621-002-10
6212-626-002-10
6212-628-004-00
6212-628-005-00
6213-100-003-20
6213-100-003-30
6213-111-001-30
6213-119-001-00
6213-120-003-10
6213-120-003-20
6213-125-001-00
6213-129-003-00

F1G. KEY

15 6
16 6
15 8
15 9
16 10
15 10
16 11
15 11
16 12
15 14
16 15
12 1
15 3
16 3
12 2
12 6
21 11
9 47
5 6
12 4
21 15
11 1
11 2
11 3
11 4
11 5
1 8
11 6
11 7
11 8
11 9
11 17
i1 10
11 11
11 12
11 13
11 14
17 1
17 1A
17 2
17 6
17 3
17 34
17 4
17 5

6213-161-001-00
6213-164-001-00

6213-240-002-00
6213-240-002-10
6213-311-006-00
6213-319-001-00
6213-610-005-40
6213-611-003-20
6213-612-004-00
6213-613-002-10
6213-614-003-10
6213-614-004-10
6213-619-001-00
6213-619-002-00
6213-619-003-00
6213-621-003-00
6213-622-002-10
6213-631-002-00
6213-631-005-00
6213-641-002-00
6213-642-002-00
6213-660-007-00
6213-669-008-00
6213-671-012-00
6213-674-006-10
6213-711-003-20
6213-716-001-40
6213-721-003-00
6213-721-007-00
6213-729-013-10
6213-743-002-10
6214-111-011-20

6214-115-001-20

6214-141-010-10

6214-145-001-30

6215-300-036-00

6215-311-027-00

6215-315-002-00

6215-330-024-00

6215-331-008-00

6215-332-013-00

6215-339-001-00

F1G. KEY
17 8
17 10
9 29
9 30
9 31
17 15
17 154
17 12
5 25
18 1
18 2
18 9
18 8
18 12
18 17
18 16
18 11
18 10
18 6
18 5
18 3
18 4
19 2
18 7
19 1
19 3
19 5
23 2
18 30
18 24
18 25
5 24
18 22
18 26
3 1
3 2
4 1
4 2
20 1
25 52
20 2
25 1
25 2
25 5
25 6

6215-342-001-00
6215-343-001-00
6215-345-001-00
6215-345-002-00
6215-345-003-00
6215-345-004-00
6215-345-005-00
6215-345-006-00
6215-345-007-00
6215-345-008-00
6215-345-009-00
6215-345-010-00
6215~345-011-00
6215-345-012-00
6215-345-013-00

6215-345-014-00
6215-345-015-00
6215-345-016-00
6215-345-017-00
6215-345-018-00

6215-345-019-00
6215-345-020-00
6215-345-021-00
6215-345-022-00
6215-345-023-00

6215-345-024-00
6215-345-025-00
6215-345-026-00
6215-345-027-00
6215-345-028-00

6215-345-029-00
6215-345-030-00
6215-345-031-00
6215-345-032-00
6215-345-033-00

6215-345-034-00
6215-345-035-00
6215-345-036-00
6215-345-037-00
6215-345-038-00

6215-345-039-00
6215-345-040-00
6215-345-041-00
6215-345-042-00
6215-345-043-00

FIG. KEY

25 3
25 4
25 7
25 8
25 9
25 16
25 11
25 12
25 13
25 14
25 15
25 16
25 17
25 18
25 19
25 20
25 21
25 22
25 23
25 24
25 25
25 26
25 21
25 28
25 29
25 30
25 31
25 32
25 33
25 34
25 35
25 36
25 37
25 38
25 39
25 40
25 41
25 42
25 43
25 44
25 45
25 46
25 47
25 48
25 49




6004-097-200-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
6215-359-001-00 25 50 | 6215-629-004-00 26 21 | 6281-129-020-00 27 1
6215-359-002-00 25 51 | 6215-529-005-00 26 22 | 6281-151-005-00 27 8
6215-410-006-10 20 3 | 6215-629-006-00 26 23 | 6281-151-005-10 27 8A
6215-410-007-10 20 41 6215-629-007-00 26 24 | 6281-200-005-00 23 1
6215-410-008-10 20 5| 6215-629-008-00 26 25 | 6281-213-006-00 28 7
6215-411-074-10 22 2| 6215-629-009-00 26 26 | 6281-214-003-00 28 12
6215-411-103-00 20 3Al 6215-629-010-00 26 27 | 6281-214-004-00 28 13
6215-411-104-00 20 44| 6215-629-011-00 26 28 | 6281-215-001~00 28 17
6215-411-105-00 20 54| 6215-629-012-00 26 29 | 6281-216-001-00 28 18
6215-412-002-10 22 1| 6215-629-013-00 26 30 | 6281-217-001-00 28 16
6215-419-001-00 22 8 | 6215-629-014-00 26 31 | 6281-221-001-00 28 4
6215-520-001-00 21 17 | 6215-629-015-00 26 32 | 6281-222-004-00 28 1
6215-526-001-10 21 19 | 6215-629-016-00 26 33 | /6281-229-002-00 28 2
6215-531-008-00 21 34 | 6215-631-012-00 26 9 6281-229-003-00 28 3
6215-541-001-00 21 20 | 6215-634-001-00 26 18 | 6281-228-004-00 28 6
6215-541-001-10 21 20A| 6215-635-001-00 26 161 6281-229-005-00 28 5
6215-541-016-30 21 24 | 6215-637-001-00 26 15 | 6281-229-006-00 28 8
6215-541-024-10 21 35 | 6215-639-004-00 26 17 | 6281-229-007-00 28 9
6215-542-004-20 22 | 6215-639-005-00 26 19 | 6281-229-008-00 28 11
6215-542-005-00 9 24 | 6215-641-006-00 26 7| 6281-229-009-00 28 10
6215-542-006-00 21 22 | 6215-643-006-00 26 3| 6281-229-011-00 28 15
6215-543-002-10 21 21 | 6215-644-007-00 26 4 | 6281-229-012-00 28 20
6215-546-003~00 9 18 | 6215-649-001-00 26 5 | 6281-229-013-00 28 21
6215-549-006-00 21 28 | 6215-649-002-00 26 6 | 6281-229-014-00 28 .22
6215-549-007-10 21 38 | 6219-310-003-10 9 36 | 6281-229-015-00 28 23
6215-549-009-00 21 29 | 6219-310-003-20 9 36A| 6281-229-016-00 28 24
6215-549-010-00 21 30 | 6219+732-002-00 24 4| 6281-229-017-00 28 25
6215-549-012-00 21 42 [ 6219-752-006-00 21 2 | 6281-229-018-00 28 26
6215-549-013-00 5 23 | 6219-752-007-00 21 3 | 6281-229-029-00 28 14
6215-549-023-00 21 311 6219-752-008-00 21 4| 6281-271-002-00 28 27
6215-549-024-00 21 32 | 6219-752-009-00 21 5| 6281-410-010-00 24
6215-549-027-10 21 26 | 6219-752-010-00 21 6 | 6281-910-003-00 24 5
6215-549-028-10 21 25 | 6281-100-005-00 23 7| 6281-910-003-10 24 5A
6215-549-034-00 21 27 | 6281-100-005-10 23 TA| 6281-920-001-00 24 8
6215-600-103-10 21 1| 6281-111-002-00 27 1] 6281-971-003-00 24 1
6215-611-001-00 26 6281-115-005-00 27 11 | 6282-450-002-00 24 2
6215-612-001-00 26 11 | 6281-116-002-00 27 2 | 6294-453-002-00 5 22
6215-613-009-00 26 1| 6281-118-002-00 27 9 | 6509-000-084-00 9 9
6215-619-010-00 26 2 | 6281-121-003-00 27 3 | 6509-605-019-10 5 5
6215-619-022-00 26 10 | 6281-124-001-00 27 6 9 2
6215-621-016-10 21 10 | 6281-129-006-00 27 17 | 6511-321-083-00 9 51
6215-622-001-00 26 14 | 6281-129-008-00 27 18 | 6513-770-022-10 18 29
6215-629-001-00 26 12 | 6281-129-009-00 27 19 | 6581-117-007-00 27 10
6215-629-002-00 26 13 ] 6281-129-010-00 21 4 | 6581-123-011-00 27 12
6215-629-003-00 26 20 | 6281-129-011-00 Al 5 | 6581-129-092-00 21 15

213



214

6004-097-200-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
6581-129-096-00 21 16 | 6909-110-508-00 9 10
6581-129-099-00 27 13 11 21
6581-129-100-00 27 14 18 14
6901-050-850-00 11 20 18 20
6901-066-645-00 15 15 21 8
16 16 | 6909-111-508-00 217 20
6901-910-612-00 1 6909-150-506-00 15 13
12 16 14
21 16 21 41
24 65909-150-508-00 S 11
6901-910-614-00 5 28 9 50
6901-910-616-00 9 38 9 54
6901-910-625-00 17 7 18 15
6901-910-816-00 17 11 18 21
6901-910-830-00 18 32 21 9
6301-910-840-00 3 4 21 21
6901-910-845-00 9 13 | 6909-202-308-00 9 25
18 13 | 6909-572-008-00 2 5
6901-911-020-00 8 3 | 6809-830-212-00 1 12
10 2 { 6909-902-299-00 5 23
6902-050-610-00 15 12 | 6909-906-105-10 17 13
16 13 | 6911-129-006-00 1 3
6902-050-816-00 9 42 | 6811-129-083-00 S 7
6904-110-818-00 5 20 | 6911-219-195-00 5 4
6904-110-822-00 5 21
9 4
9 46
65904-110-840-00 5 19
18 18
6904-110-850-00 9 6
6904-110-855-00 9 5
6308-000-716-00 12 3
21 12
6908-000-750-00 15 4
16 4
6908-160-816-00 5 16
8 4
16 7
69039-110-406-00 9 35
21 39
6309-110-408-00 9 49
53
21 22
6909-110-410-00 23 6
23 9




NUMERICAL INDEX 6004-097-240-00
PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FiG. KEY
J061-210-012-00 21 7| 6209-030-043-00 20 18 | 6211-312-003-20 9 28
J061-210-015-00 17 23 | 6209-030-092-00 18 41 6211-312-004-20 9 41
J062-076-082-00 21 4| 6209-031-083-00 22 5 | 6211-319-003-00 9 43
J062-087-093-00 21 9| 6209-046-001-00 9 16 | 6211-322-002-00 9 52
P117-303-003-00 9 23 | 6209-050-001-00 9 33 | 6211-341-032-00 8 1
V201-360-802-00 20 7| 6209-050-002-00 9 34 | 6211-342-002-10 8 2
V203-361-004-50 22 8 | 6209-300-004-00 8 5| 6211-361-010-10 7 1
V211-560-802-00 3 3| 6209-300-013-00 5 31 | 6211-510-001~00 5 10
9 12 | 6209-360-005-00 21 3| 6211-511-003-00 5 11
17 19 | 6209-360-021-00 21 5 | 6211-511-004-00 5 12
17 27 | 6209-360-027-10 2 6211-540-001-00 6 1
22 3| 6209-409-001-00 9 6211-560-001-00 6 3
V211-560-802-50 4 3| 6209-409-003-00 11 6211-599-001-10 5 13
V341-120-008-00 9 20 | 6209-440-003-00 13 6 2
V401-160-010-00 22 10 | 6209-490-002-00 2 6 4
V411-260-006-00 20 40 | 6209-500-003-00 9 171 6211-715-002-00 1 5
V523-100-802-40 5 17 26 | 6211-721-001-00 1 6
V523-101-001-80 15 2 | 6209-500-005-00 11 22 | 6211-721-002-00 1 7
V600-110-600-40 20 14 | 6209-580-002-10 20 37 | 6211-751-001-10 2 2
¥600-110-600-50 9 48 | 6209-587-001-00 13 4| 6211-760-012-20 5 30
V600-110-620-30 20 13 | 6209-605-004-10 1 4 | 6211-717-007-20 10 1
V600-150-600-20 15 8 | 6209-610-001-00 5 3| 6212-111-055-10 13 1
V682-200-000-60 1 9 | 6209-610-002-10 9 3| 6212-114-055-10 14 1
V704-140-016-00 11 16 | 6209-625-001-00 5 14 | 6212-116-055-10 14 3
V705-140-012-00 32 | 6209-625-002-00 9 71 6212-121-014-00 13 2
V710-140-004-00 20 23 | 6209-630-002-10 23 6 | 6212-124-014-00 14 2
20 33 | 6209-740-001-00 9 27 | 6212-126-014-00 14 4
V720-101-900-80 20 36/1 6209-740-005-00 5 18 | 6212-211-001-10 13 3
V720-102-401-50 16 9 | 6209-749-001-20 5 15 | 6212-230-004-00 13 5
V720-102-401-80 7 3 9 45 | 6212-235-001-10 13 6
V723-102-002-40 9 37 | 6209-920-002-00 9 21 | 6212-261-006-00 13 8
V723-102-005-00 9 44 16 14 | 6212-264-006-00 6 5
¥723-102-005-50 17 31 | 6209-940-004-00 11 15 | 6212-266-006-00 6 6
1373-121-001-00 22 41 6211-110-057-00 1| 6212-310-009-00 15 1
1425-621-004-00 9 15 | 6211-141-029-10 1 10 | 6212-330-049-10 15 5
3625-301-002~00 7 2 | 6211-150-021-00 1 2 | 6212-333-003-00 15 6
3625-540-004-00 9 39 | 6211-170-004-10 2 1| 6212-370-011-00 15 10
3632-360-036-00 21 6| 6211-173-003-00 2 3 | 6212-371-009-00 15 11
6209-000-002-00 11 19 | 6211-210-037-20 5 1| 6212-372-002-10 15 12
6209-000-003-00 1 11 | 6211-258-001-00 5 8 | 6212-379-001-00 15 15
6209-000-004-10 2 | 6211-258-002-00 5 9 | 6212-511-002-00 12 1
6209-000-013-00 15 9| 6211-291-016~00 5 26 | 6212-521-002-00 15 3
6209-030-005-00 9 8 | 6211-292-001-20 5 27 | 6212-522-003-00 12 2
6209-030-006-00 9 14 | 6211-310-012-20 9 1| 6212-523-003-00 12 6
17 28 | 6211-311-007-20 9 40 | 6212-524-002-00 20 11

215



216

6004-097-240-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-530-005-10 9 47 | 6213-631-002-00 17 3 | 6215-345-018-00 24 25
6212-531-005-10 5 § 1 6213-631-005-00 17 4 1 6215-345-020-00 24 26
6212-535-001-00 12 4| 6213-641-006-00 18 2 | 6215-345-021-00 24 27
6212-535-002-00 20 15 1 6213-642-002-00 17 7 1 6215-345-022-00 24 28
6212-551-001-00 11 1} 6213-660-007-00 18 1| 6215-345-023-00 24 29
6212-552-001-00 11 2 |1 6213-669-008-00 18 3 | 6215-345-024-00 24 30
6212-561-001-00 11 3 | 6213-671-003-00 18 5 | 6215-345-025-00 24 31
6212-563-001-00 11 4] 6213-674-006-10 22 2 | 6215-345-026-<00 24 32
6212-565-001-00 11 51 6213-711-003-20 17 30 | 6215-345-027-00 24 33
6212-569-002-00 1 8 | 6213-716-001-40 17 24 1 6215-345-028-00 24 34
6212-571-003-00 11 6 | 6213-721-003-00 17 25 | 6215-345-029-00 24 35
6212-575-002-00 11 71 6213-721-007-00 5 24 | 6215-345-030-00 24 36
6212-600-002-00 11 8 | 6213-729-013-10 17 22 | 6215-345-031-00 24 37
6212-611-004-10 11 9 | 6213-743-002-10 17 26 |(6215-345-032-00 24 38
6212-616-002-00 11 17} 6214-111-011-20 3 10| 6215-345-033-00 24 39
6212-620-001-10 11 10 | 6214-115-001-20 3 2 | 6215-345-034-00 24 40
6212-621-002~10 11 11 | 6214-141-010-10 4 17 6215-345-035-00 24 41
6212-626-002-10 11 12 | 6214-145-001-30 4 2 | 6215-345-036-00 24 42
6212-628-004-00 11 13 | 6215-300-036-00 19 1| 6215-345-037-00 24 43
6212-628-005-00 11 14 | 6215-311-027-00 24 52 | 6215-345-038-00 24 44
6213-100-003-30 16 1] 6215-315-002-00 19 2 | 6215-345-039-00 24 45
6213-111-001-30 16 2 | 6215-330-024-00 24 1| 6215-345-040-00 24 46
6213-119-001-00 16 6 | 6215-331-008-00 24 2 | 6215-345-041-00 24 47
6213-120-003-20 16 3 | 6215-3325013-00 24 5 | 6215-345-042-00 24 48
6213-125-001-00 16 4 | 6215-339-001-00 24 6 | 6215-345-043-00 24 49
6213-129-003-00 16 5 6215-342-001-00 24 3 | 6215-3569-001-00 24 50
6213-140-008-00 16 8 | 6215-343-001-00 24 4 | 6215-359-002-00 24 51
6213-149-002-00 16 10 1((6215-345-001-00 24 7| 6215-411-074-10 21 2
6213-160-002-10 9 290 6215-345-002-00 24 8 | 6215-411-103-00 19 3
6213-161-001-10 9 301 6215-345-003-00 24 9 | 6215-411-104-00 19 4
6213-164-001-00 9 317} 6215-345-004-00 24 10 | 6215-411-105-00 19 5
6213-240-002-10 16 15 | 6215-345-005-00 24 11 | 6215-412-002-10 21 1
6213-311-006-00 16 12 | 6215-345-006-00 24 12 | 6215-419-001-00 21 8
6213-319-001-00 5 25 | 6215-345-007-00 24 13 | 6215-520-001-00 20 17
6213-610-005-40 17 1| 6215-345-008-00 24 14 | 6215-526-001-10 20 19
6213-611-003-20 17 2 | 6215-345-009-00 24 15 | 6215-531-008-00 20 34
6213-612-004-00 17 9 | 6215-345-010-00 24 16 | 6215-541-001-10C 20 20
6213-613-002-10 17 8 | 6215-345-011-00 24 17 | 6215-541-016-30 20 24
6213-614-003-10 17 12 | 6215-345-012-00 24 18 | 6215-541-024-10 20 35
6213-614-004-10 17 17 | 6215-345-013-00 24 19 | 6215-542-004-20 9 22
6213-619-001-00 17 16 | 6215-345-014-00 24 20 | 6215-542-005-00 9 24
6213-619-002-00 17 11 | 6215-345-015-00 24 21 | 6215-542-006-00 20 22
6213-619-003-00 17 10 | 6215-345-016-00 24 22 | 6215-543-002-10 20 21
6213-621-003-00 17 6 | 6215-345-017-00 24 23 | 6215-546-003-00 9 18
6213-622-002-10 17 5 | 6215-345-018-00 24 24 | 6215-549-006-00 20 28




6004-097-240-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-549-007-10 20 38 | 6219-310-003-20 9 36 | 6281-229-018-00 21 26
5215-545-003-00 20 29 | 6215-732-002-00 23 4| 6281-229-019-00 21 19
6215-549-010-00 20 30 | 6219-752-006-00 20 2 | 6281-229-029-00 21 14
6215-549-012-00 20 42 1 6218-752-007-00 20 31 6281-271-002-00 21 27
6215-549-013-00 5 29 | 6219-752-008-00 20 4 | 6281-410-010-00 23 3
6215-549-023-00 20 31 | 6219-752-009-00 20 5| 6281-910-003-10 23 5
6215-549-024-00 20 32 | 6219-752-010-00 20 6 | 6281-920-001-00 23 8
6215-549-027-10 - | 20 26 | 6281-100-005-10 22 7| 6281-971-003-00 23 1
6215-549-028-10 20 25 | 6281-111-002-00 26 1| 6282-450-002-00 23 2
6215-549-034-00 20 27 | 6281-115-005-00 26 11 | 6294-453-002-00 5 22
6215-600-103-10 20 1] 6281-116-002-00 26 2 | 6508<000-084-00 9 9
6215-611-001-00 25 6281-118-002-00 26 9 | 6509-605-019-10 5 5
6215-612-001-00 25 11} 6281-121-003-00 26 3 9 2
6215-619-009-00 25 1| 6281-124-001-00 26 6| 6511-321-083-00 9 51
6215-619-010-00 25 2 | 6281-128-006-00 26 17 16513-770-022-10 17 29
6215-619-022-00 25 10 | 6281-129-008-00 26 1871 6581-117-007-00 26 10
6215-621-016-10 20 10 | 6281-129-009-00 26 19 | 6581-123-011-00 26 12
6215-622-001-00 25 14 | 6281-129-010-00 26 4 | 6581-1235-092-00 26 15
6215-629-001-00 25 12 | 6281-129-011-00 26 5 | 6581-129-096-00 26 16
6215-629-002-00 25 13 | 6281-129-020-00 26 7| 6581-129-099-00 26 13
6215-628-003-00 25 20 | 6281-151-005-10 26 8 | 6581-129-100-00 26 14
6215-629-004-00 25 21 | 6281-200-005-00 22 1| 6901-050-850-00 11 20
6215-629-0056-00 25 22 | 6281-213-006-00 27 7| 6901-066-645-00 15 16
6215-628-006-00 25 23 | 6281-214-003-00 21 12 | 6901-910-612-00 7 4
6215-629-007-00 25 24 | 6281-214-004-00 21 13 12 5
6215-629-008-00 25 25 | 6281-215-001-00 27 17 20 16
6215-629-009-00 25 26 | 6281-216-001-00 21 18 23 7
£215-629-010-00 25 270(1 ~6281-217-001-00 21 16 | 6901-910-614-00 5 28
6215-629-011-00 25 28 1.6281-221-001-00 21 4 | 6901-910-616-00 9 38
6215-629-012-00 25 29 6281-222-004-00 217 1] 6901-910-625-00 16 7
6215-629-013-00 25 30 | 6281-229-002-00 21 2 | 6901-910-816-00 16 11
6215-629-014-00 25 31 | 6281-229-003-00 27 3 | 6901-910-830-00 17 32
6215-629-015-00 25 32 | 6281-229-004-00 21 6 | 6901-910-840-00 3 4
6215-629-016-00 25 33 | 6281-229-005-00 21 51 6901-910-845-00 9 13
6215-631-012-00 25 9 | 6281-229-006-00 21 8 17 13
6215-634-001-00 25 18 | 6281-229-007-00 27 9 | 6901-811-020-00 8 3
6215-635-001-00 25 16 | 6281-229-008-00 21 11 10 2
6215-637-001-00 25 15 | 6281-229-009-00 217 10 | 6902-050-610-00 15 13
6215-639-004-00 25 17 | 6281-229-011-00 27 15 | 6902-050-816-00 9 42
6215-639-005-00 25 19 | 6281-229-012-00 27 20 | 6904-110-818-00 5 20
6215-641-006-00 25 7| 6281-229-013-00 21 21 | 6904-110-822-00 o 21
6215-643-006-00 25 3| 6281-229-014-00 21 22 9 4
6215-644-007-00 25 41 6281-229-015-00 21 23 9 . 46
6215-649-001-00 25 5| 6281-229-016-00 27 24 | 6904-110-840-00 5 19
6215-648-002-00 25 6 | 6281-229-017-00 21 25 17 18

217



218

6004-097-240-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

6904-116-850-00 9 6
6904-110-855-00 g 5
6908-000-716-00 12 3
20 12
6908-000-750-00 15 4
6908-160-816-00 5 16
8 4
15 7
6909-110-406-00 9 35
20 39
6909-110-408-00 9 49
9 53
26 22
6909-110-410-00 22 6
22 9

6909-110-508-00 9 10 |
11 21
17 14
17 20
20 8
6909-111-508-00 26 20
6509-150-506-00 15 14
20 41
6909-150-508-00 9 11
9 50
9 54
117 15
17 21
20 9
26 21
6909-202-308-00 9 25
6909-572-008-00 2 5
6309-830-212-00 1 12
6909-902-299-00 9 23
6909-506-105-10 16 13
6911-129-006-00 1 3
6911-129-083-00 5 7
6911-219-195-00 5 4




NUMERICAL INDEX 1685-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
J061-116-025-00 56 19 | K250-001-007-00 102 17 | V201-260-813-00 93 24
1061-210-012-00 4 23 | K250-001-009-00 67 14 | V201-261-001-60 71 11
J061-210-015-00 1 25 | K250-019-000-10 103 9 | V201-261-004-50 45 4
J061-224-032-00 1 21 | K250-031-005-00 102 15 | V201-261-202-50 35 2
J061-230-038-00 1 19 | K270-001-003-10 2 3 58 5
J061-236-044-00 1 18 | K270-001-004-00 72 2 74 36
1 22 | K270-001-200-00 72 4 79 6
J061-242-050-00 3 8 | P113-211-018-00 71 17 | V201-261-203-50 63 7
J061-247-055-00 3 10 | P113-211-300-00 42 2 | V201-261-204-50 46 4
J062-087-093-00 4 25 57 26 | V201-261-205-00 45 3
J062-104-111-00 4 22 | P113-211-330-00 56 20 46 3
J062-111-120-00 4 14 57 28 | V201-360-802-50 74 8
4 16 | P117-202-015-00 57 21 | /V201-360-804-50 40 2
K185-031-302-00 54 5| P120-605-031-00 49 10 (| V201-361-003-0B 64 40
K185-031-303-00 54 51 10 | V201-361-003-00 64 39
K190-001-202-10 102 20 | V111-186-001-20 77 24 | V201-361-007-50 15 5
K193-001-004-00 71 5| V112-166-001-60 85 5 | V201-361-008-50 54 22
K193-003-000-00 71 2 | V120-264-000-80 90 4 | V201-361-009-00 36 3
K193-003-001-00 71 3| V120-264-001-20 89 16 | V201-361-010-00 67 5
K193-003-002-00 71 4| V120-265-001-00 90 6 | V201-361-202-50 9 4
K193-003-003-00 71 9 | V120-366-001=60 89 19 10 2
K193-003-004-00 71 10 92 23 47 9
¥200-014-005-00 72 9 93 23 64 42
K200-035-006-00 102 19 | V120-376-001-20 | 77 20 | V201-361-203-00 63 13
K200-053-000-00 57 18 | V120-376-001-60 85 2 74 19
K200-053-001-00 102 1 91 9 | V201-361-203-50 59 2
K200-053-002-00 102 18 | V120+376-002-00 77 12 | V201-361-204-00 10 3
K200-053-102-00 102 3 79 21 67 17
K200-059-100-00 102 21 V195-163-010-40 89 11 101
K211-001-000-00 69 81 V195-164-016-40 89 17 | V201-361-204-50 59 5
K211-001-006-20 103 2 | V200-260-501-0B 5 51 V201-361-206-00 67 18
K211-001-007-00 103 3 | V200-360-604-00 38 5 | V203-261-002-00 55 6
K211-001-008-00 103 4 | V201-260-801-60 67 27 | V203-261-202-00 36 26
K211-001-009-00 103 51 V201-260-802-50 11 3 91 6
K211-001-100-10 103 1| V201-260-803-00 41 10 | V203-361-002-00 5 10
K211-008-011-00 72 6 | V201-260-803-50 12 20 55 2
102 9 13 20 | V203-361-002-50 58 2
K231-001-008-00 71 8§ | V201-260-805-50 57 23 | V203-361-003-50 2 3
K233-001-004-00 72 8 | V201-260-806-00 12 19 9 9
K233-002-003-00 102 6 13 19 | V210-260-601-20 78 21
K233-002-004-00 102 7 57 22 | V210-260-603-00 56 15
K233-002-005-00 102 8§ | V201-260-806-50 4 11 57 15
K233-005-000-00 102 4 | V201-260-808-00 3 13 73 25
K233-005-001-00 102 51 V201-260-813-00 70 4 | V210-260-604-50 56 12
K250-001-000-00 67 12 92 24 57 12

219



220

1685-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V210-260-604-50 73 10 | V211-360-801-60 6 21 | V211-360-803-00 22 2
V210-360-601-20 1 9 23 7 59 10
4 18 24 4 | V211-360-304-00 1 29
V210-360-601-60 40 23 26 71 V211-361-002-50 37 2
76 12 33 4 40 21
76 15 36 25 83 3
90 24 39 12 84 3
90 21 40 15 | V211-361-003-50 12 14
91 20 42 8 |- V211-361-005-00 83 4
V210-360-602-00 12 33 42 13 | V211-560~802-00 22 17
13 33 57 17 64 36
14 37 57 32 | V211-560-802-50 12 28
36 29 70 14 13 28
V210-560-603-00 83 10 71 18 14 32
84 8 13 7 64 35
V211-260-801-60 6 73 11| V211-561-001-60 69 6
9 13 73 29| V211-561-003-00 64 3
10 7 75 4 1 V211-561-003-50 10 23
69 22 71 10 54 18
86 12 78 26 | V211-660-802-00 14 27
88 8 78 27 | V211-660-803-00 78 31
V211-260-802-00 8 3 79 9 | V211-661-003-50 13 14
9 21 79 19 14 23
10 17 80 2 | V211-661-004-00 14 24
10 217 80 4 67 4
22 11 81 2 | VZ11-661-004-50 67 6
44 35 81 8 | V211-661-005-00 14 15
48 16 82 12 | V220-540-802-50 56 4
60 12 90 29 57 4
61 13, 1.,V211-360-802-00 3 12 73 15
V211-260-802-50 67 22 5 16 | V220-541-003-50 104 33
V211-260-803-00 12 31 33 14 | V251-261-202-5D 12 8
13 31 34 25 13 8
14 35 79 13 14 8
V211-260-805-00 69 9 79 15 | V251-261-203-50 43 35
V211-260-806-50 72 13 81 6 44 36
V211-261-002-00 24 16 82 V251-340-802-5D 10 18
34 20 82 11 | V251-341-002-50 14 14
80 9 83 17 | V251-341-003-5D 14 4
V211-360-801-60 1 13 84 15 63 15
1 16 | V211-360-802-50 34 23 | V252-261-004-00 12 9
4 20 49 25 | - 13 9
5 2 50 15 14 9
6 10 64 30 | V252-261-005-50 12 10
6 15 82 9 13 10




1685-097-100-10

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V252-261-005-50 14 10 | . v304-260-010-00 43 26 | V361-260-006-00 91 10
V252-261-204-50 12 11 44 26 v362-260-008-00 41 11
V252-341-002-00 14 13 45 8 43 34
V252-341-003-00 12 3 46 8 60 15
12 12 51 25 79 10

13 3 54 21 86 13

13 12 70 11 88 9

14 12 | V304-260-012-00 45 9 | V363-260-008-00 59 11

V252-341-003-50 12 4 46 9 76 13
13 4 63 8 | V401-160-006-00 71 22

14 3 | V304-260-016-00 68 12 | V401+<160-008-00 3 14

V252-341-203-00 12 13 74 11 4 12
13 13 74 14 10 19

V252-341-204-50 13 11 | V304-460-008-00 10 20 12 21
14 11 34 18 13 21

V273-360-601-20 1 5| V304-460-010-00 10 21 28 3
V290-106-001-20 75 7 13 7 28 11
V301-260-006-00 6 6 67 9 40 3
83 13 | V304-460-012-00 9 28 40 9

V301-460-006-00 38 6 10 4 43 11
V304-260-008-00 6 20 74 28 44 11
11 4 | V304-460-024=00 74 25 48 19

11 13 | V305-260-008-00 68 8 57 24

22 5 14 7 70 5

23 5 | V305-260-012-00 43 36 92 25

34 18 44 38 93 25

40 10 51 26 | V401-160-010-00 2 4

41 7 1( V327-262-110-00 65 5 5 12

48 18(| V328-262-110-00 8 10 9 8

49 9 53 3 10 9

49 12 | V334-460-010-00 5 11 10 22

49 23 9 7 12 5

49 28 9 10 13 5

49 41 10 8 14 6

50 4 | V335-260-012-00 90 21 15 7

50 13 91 2 36 4

50 23 | V350-160-006-00 75 8 43 25

50 35 76 8 44 25

50 40 77 i 45 6

51 9 | V360-260-006-00 71 28 46 6

51 21 83 12 54 19

51 29 84 10 55 3

84 11 | V361-260-006-00 79 22 55 7

V304-260-010-00 12 7 86 9 98 3
14 88 3 64 41

221



222

1685-097-100-10
PART CODE F16. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V401-160-010-00 65 6 | V411-260-008-00 28 4 | V500-162-002-00 43 32
67 8 28 12 44 32
V401-160-012-00 9 5 33 9 49 16
9 29 38 13 50 8
10 6 39 5 50 20
35 3 43 31 50 37
45 5 44 31 51 14
46 5 49 15 53 4
47 10 49 19 76 21
54 13 49 27 | V500-162-002-50 54 15
58 6 49 42 65 4
59 3 50 7 | V500-162-501-50 8 15
59 6 50 19 | V500~162-502-00 33 19
63 14 50 36 49 29
64 43 51 13 49 43
67 19 51 17 1 v500-162-502-50 8 11
74 20 76 20 34 4
74 37 92 26 | V500-163-001-50 11 16
79 7 93 26 | V500-163~002-00 9 19
101 3| V411-260-010-00 5 13 24 12
V401-160-016-00 68 10 8 9 26 13
74 15 9 11 33 10
V401-700-010-00 71 12 10 24 39 6
V411-260-004-00 60 10 12 6 49 20
61 10 13 6 51 18
90 3 14 5 | V500-163-002-50 74 13
V411-260-005-00 69 18 15 8 | V511-100-805-00 41 2
86 4 53 5 49 2
87 4 67 7 51 2
90 5 69 71 V522-100-801-60 43 9
V411-260-006-00 6 5 70 10 44 9
7 2 | V411-260-012-00 10 5 | V522-100-801-80 12 15
8 14 35 4 12 23
11 8 43 37 13 15
69 15 44 37 13 23
77 9 58 7 45 7
77 23 74 38 46 7
V411-260-008-00 1 31 79 8 67 10
6 19 | V411-260-016-00 68 11 | V523-101-002-40 12 30
11 15 | V500-162-001-50 38 14 13 30
12 22 69 14 14 22
13 22 69 17 14 34
24 11 | V500-162-002-00 7 3 36 2
25 7 11 9 54 20
26 12 25 5 64 4




1685-097-100-10

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE F1G. KEY
V523-101-002-40 64 29 | V600-110-620-60 43 17 | V704-140-017-00 104 39
64 38 44 17 | V704-140-018-00 24 19

V530-240-502-40 43 22 64 26 26 18
44 22 | v600-110-620-80 417 6 39 10

V580-140-402-00 6 | V600-110-630-40 17 11 | V704-140-020-00 16 9
V580-140-403-60 617 25 18 8 18 7
V580-140-502-00 25 9 18 12 21 10
70 2 20 3 29 19

V580-140-502-50 34 11 29 2 30 13
62 12 30 33 32 7

V580-140-502-80 49 38 31 2 104 22
50 32 36 15 | V704-140-022-00 19 4

V580-140-503-20 25 16 | V600-110-630-50 64 6 48 7
V580-140-601-60 19 6 | V600-110-630-60 417 5 48 14
21 11 { V600-110-690-70 64 11 49 3

V580-140-602-50 24 8 | V600-110-691-10 62 17 51 3
26 9 | V600-111-600-60 18 37| V704-140-025-00 16 6

33 6 | V600-111-600-70 29 9 ' 18 14

38 16 | V606-110-520-50 16 4 21 4

39 2 | V607-110-620-40 16 8 29 13

V580-140-603-20 9 23 18 9 30 24
10 13 | V607-110-620=50 29 12 30 36

60 6 31 5 31 6

61 6 | V607-110-630-40 32 5 36 14

V580-140-604-00 36 9 | V654-416-201-70 16 5 38 10
V580-140-802-80 49 37 | V654-425-322-40 21 2 48 20
50 31 30 21 62 5

V600-110-600-50 64 9 [ V654-430-382-40 30 28 64 27
64 211 V682-200-001-00 24 5 | V704-140-030-00 30 8

V600-110-600-80 64 12 25 4 30 18
V600-110-600-90 44 12 26 4 30 31
V600-110-601-00 43 13 27 4 41 7
44 13 27 7| V104-140-035-00 64 13

62 14 28 8 68 6

V600-110-620-40 16 3 28 18 | V705-140-020-00 60 5
20 4 34 3 61 5

21 14 36 13 | V705-140-028-00 22 9

29 15 56 8 56 7

30 15 57 8 57 7

30 35 73 19 73 18

31 8 91 3 | V705-140-030-00 104 24

V600-110-620-50 30 32 91 5 1 V705-140-047-00 64 17
36 16 | V704-140-014-00 28 14 104 23

64 25 | V704-140-015-00 40 16 | V705-140-052-00 17 12

V600-110-620-60 30 18 40 18 29 3

223



224

1685-097-100-10

PART CODE FIG. KEY PART CODE F1G. KEY PART CODE F1G. KEY

V705-140-052-00 1 3 | V120-112-401-10 56 21 | V744-135-520-80 36 1%

36 17 56 25 | V744-135-550-8 32 8

62 7 57 20 | V760-150-000-00 64 37

V706-140-040-00 62 16 57 21 65 3

68 5 57 29 | V763-150-000-00 9 2

V706-140-055-00 62 15 104 27 11 5

V707-140-055-00 64 14 | V720-112-401-20 67 13 41 5

V707-140-062-00 29 10 67 15 49 7

30 19 67 21 50 2

64 7 72 11 51 7

V707-140-080-00 47 8 103 7 | V180-140-000-1T 72 10

V720-101-900-70 67 24 | V720-112-401-40 15 N 102 23

69 21 72 7 103 6

V720-101-901-00 71 6 102 10 [ V780-140-000-2T 72 12

V720-102-401-00 4 3 104 28 ' 102 22

28 5 | V7120-112-401-80 73 28 | V781-160-000-6B 36 27

28 13 102 11| V883-005-001-20 66 4

43 24 104 42 66 9

44 24 | V7120-112-402-00 56 11 | V889-000-081-60 52 4

69 24 56 14 52 9

V720-102-401-20 102 16 97 11 | V920-550-801-00 100 5

V720-102-401-40 15 4 57 14 | V920-551-201-40 100 6

24 2 73 9 | V920-5561-301-70 100 7

25 14 73 24 | V920-551-902-20 100 8

33 2 102 12 | V936-150-015-00 100 3

34 T Vi20-113-502-50 102 13 | V999-200-003-00 52 5

36 23 | V720-113-502-90 54 12 52 10

V720-102-401-80 48 5 1 VI21-103-107-00 63 12 52 15
48 12(]V¥721-103-109-00 64 2 66

V720-102-402-00 55 10 4.V721-113-106-00 67 16 66 10

V720-102-402-10 26 2| V723-101-501-40 23 2 66 15

73 5 | V723-102-003-00 22 10 | ¥W296-134-007-00 75 11

V720-103-502-80 71 T V123-112-002-90 72 5 78 4

13 6 | V742-120-320-50 60 11 78 12

V720-103-503-60 55 11 61 12 | 1105-106-001-00 11 6

V720-103-504-10 64 34 | V742-135-500-60 68 2 49 4

V720-103-504-40 4 T | V144-114-280-70 56 6 49 6

V720-105-705-50 69 2 57 6 51 4

V720-105-707-10 63 11 73 17 51 6

V720-111-900-50 14 21 | V744-1206-350-170 9 20 | 1105-410-003-00 40 17

V720-111-900-60 103 8 16 2| 1108-311-005-00 15 6

V720-111-800-70 14 20 20 5 | 1302-225-003-00 25 3

102 21 21 15 34 2

V720-112-401-10 42 3 | V744-130-450-80 43 18 36 12

56 17 44 18 | 1305-241-001-00 82 3




1685-097-100-10

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1326-706-002-10 9 3 | 1415-505-014-00 73 27 | 1427-201-015-00 13 27
14 19 | 1418-501-011-00 69 3 14 31

73 23 | 1416-621-037-00 5 4 | 1427-201-016-00 45 11

1342-402-006-00 42 14 | 1421-122-003-00 11 12 46 11
54 14 | 1421-433-004-00 14 26 | 1427-203-002-00 17 4

92 4 | 1421-502-002-00 59 8 18 17

92 15 74 3 | 1427-209-200-00 25 11

93 4 74 34 | 1427-210-003-00 28 2

93 15 101 9 28 10

1376-402-003-00 92 3 | 1421-507-002-10 69 1 1427-210-008-10 25 1
92 11 1421-602-005-10 41 6 | 1427-210-009-00 25 2

92 14 50 39 1427-210-011-00 25 6

93 3 | 1421-603-004-00 6 17 1427-210-200-00 25 8

93 11 1421-906-001-00 100 1 1427-212-002-00 32 6

93 14 | 1424-101-203-00 1 21 1427-212-003-20 32 2

1386-241-002-00 52 14 | 1424-101-204-00 1 28 36 18
66 14 | 1425-621-004-00 1 32 | 1427-251-004-00 26 5

1401-906-005-00 100 2 34 21 | 1427-301-002-20 43 1
1402-511-600-00 T4 32 42 15 44 1
1404-117-008-00 3 8 50 17 | 1427-301-005-00 43 4
1404-312-006-00 49 14 79 11 44 4
49 18 79 18 1427-301-007-00 43 6

50 6 91 11 44 6

50 21 92 5 1427-301-009-00 43 7

51 12 93 5 44 7

51 16 | 1427-111-229-00 3 15 | 1427-301-011-10 44 14

1404-402-001-00 54 2 8 4 | 1427-301-012-10 44 15
54 8/ 1427-201-005-00 12 18 | 1427-301-013-10 44 16

1404-402-002-00 54 3 13 18 | 1427-301-013-20 43 186
94 9 1427-201-007-00 12 16 | 1427-301-014-10 43 19

1404-503-006-00 56 9 13 16 44 18
57 9 14 16 | 1427-301-015-00 43 20

73 20 | 1427-201-008-00 12 17 44 20

1414-312-002-00 T 9 13 17 1427-301-016-00 43 21
70 12 14 17 44 21

76 17 1427-201-012-00 12 24 | 1427-301-018-00 43 23

1415-102-007-00 4 2 13 24 44 23
1415-102-008-00 4 4 14 28 | 1427-301-019-00 43 217
1415-102-008-00 4 5 1 1427-201-013-00 12 25 44 21
1415-102-011-00 4 8 13 25 | 1427-301-021-00 43 30
1415-102-013-00 4 10 14 29 44 30
1415-205-013-00 30 23 1427-201-014-00 12 26 | 1427-307-002-10 47 11
1415-312-500-00 49 13 13 26 | 1427-307-003-00 47 3
50 5 14 30 | 1427-310-001-00 48 2

51 11 1427-201-015-00 12 27 48 9

225



226

1685-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
1427-310-002-10 48 15 | 1434-501-006-00 69 10 | 1491-434-017-00 64 24
1427-310-003-10 48 6 | 1434-502-004-00 68 4 1 1507-216-004-10 62 3
48 13 | 1434-503-001-00 69 13 | 1510-328-260-00 50 22
1427-310-220-10 48 3 | 1434-503-002-00 89 16 | 1518-306-203-00 63 3
48 10 | 1434-503-250-10 69 20 | 1518-432-250-00 63 2
1427-310-230-00 48 1434-503-260-20 69 23 | 1518-621-320-00 24 6
1427-310-270-00 48 11 ] 1434-503-330-00 73 3 30 20
1427-406-018-00 65 2 | 1434-511-200-20 74 35 91 1
1427-431-003-00 74 27 | 1434-511-210-00 74 33 91
1427-431-011-00 60 3 | 1435-120-002-30 9 22 | 1527-604-002-00 11 17
61 3 | 1435-122-002-00 9 17 | 1544-104-205-00 3
1427-431-220-00 60 2 | 1435-203-001-00 30 22 | 1544-123-005-00 11 7
61 2 | 1435-511-260-00 74 5 | 15644-215-015-00 22 8
1427-432-016-00 62 6 | 1444-101-016-10 42 12 |/ 1544-215-016-00 22 14
1427-433-201-00 60 4 56 23| 1544-219-005-00 22 6
61 4 57 31 24 17
1427-433~-241~-00 54 4 | 1444-102-204-00 4 6] 1544-304-006-10 43 10
54 10 | 1444-314-009-10 12 32 44 10
1427-501-003-00 67 3 13 32 | 1544-322-002-00 30 7
1427-511-250-10 74 29 14 36 30 17
1427-601-003-00 25 15 36 28 30 30
34 8 | 1444-411-006-00 43 2 | 1544-5062-003-00 68 1
1427-611-001-00 81 4 44 2 | 1544-503-001-20 69
82 7| 1444-601-015-00 76 7 | 1544-503-200-20 69 5
1427-621-012-00 83 8 | 1444-621-016-00 79 3 | 1544-623-001-00 90 12
84 6 | 1444-621-311-00 90 7 1 1544-623-232-00 30 13
1427-934-013-00 98 11 ] 1444-621-312-00 90 8 | 1544-623-233-00 90 14
1427-941-016-00 97 11 |/ 1444-621-313-00 90 9 | 1544-623-234-00 30 15
1429-406-205-00 55 9((| 1444-621-320-00 90 10 | 1544-623-235-00 90 16
1432-242-001-00 50 38 }.1480-112-003-10 6 11 15650-514-290-00 74 30
1432-616-002-00 49 441 1480-207-012-00 30 6 1560-104-010-40 1 26
51 27 | 1480-212-003-00 36 8 | 1560-132-007-30 40 8
1432-651-028-00 91 8 | 1480-501-003-00 67 2 49 22
1434-120-005-00 9 15 | 1480-604-204-00 78 3 50 12
1434-122-005-00 1 17 78 11 51 20
1434-122-230-10 9 12 ] 1488-413-023-10 64 10 1560-208-018-40 30 29
1434-203-002-00 17 10 | 1488-541-021-00 22 20 | 1560-401-004-40 117 8
1434-310-220-00 48 1 1488-611-001-00 81 T | 1560-404-002-30 50 10
48 8 82 13 1560-515-004-40 73 21
1434-317-290-01 52 13 | 1488-611-003-10 82 2 | 1560-525-001-40 74 2
1434-441-201-10 66 1488-621-220-10 90 2 | 1560-530-250-00 72 14
66 1491-120-001-00 9 16 | 1560-601-014-30 75 10
1434-501-003-00 67 20 | 1481-203-006-10 17 3 | 1560-601-017-00 75 9
1434-501-004-00 67 23 18 16 | 1560-602-001-40 75
1434-501-005-00 67 26 | 1491-307-201-00 47 4 | 1560-658-282-40 89 13




1685-097-100-10

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE F1G. KEY
1560-658-282-40 89 15 | 1594-218-001-00 32 3| 1612-111-001-00 1 10
1560-664-264-00 92 9 | 1594-221-001-00 62 2 1 1612-111-230-10 8 1

92 21 | 1594-654-261-10 36 11 1612-117-200-20 8 5
93 9 88 71 1612-433-002-00 63 6
93 21 | 1594-904-025-00 97 13 | 1612-433-200-00 63 4
1560-666-212-00 92 8 98 14 | 1612-434-006-00 64 18
93 8 99 14 | 1612-434-009-00 64 28
1560-695-021-00 40 6 | 1600-112-231-00 6 12 | 1612-505-220-00 70 1
1560-695-022-00 40 7| 1600-112-232-00 6 13 | 1612-603-002-00 11 13
1564~201-003-00 64 16 | 1600-117-002-00 8 7 | 1612-603-005-00 11 25
1564-304-003-00 22 18 | 1600-203-006-00 17 7 | 1612+690-001-00 5 14
1564-434-222-10 63 5| 1600-301-004-00 43 12 | 1614-102-002-00 1 20
1564-530-430-00 91 7] 1600-317-281-00 52 12 | /1614-102-213-00 1 3
1564-667-002-00 22 19 | 1600-431-002-00 60 8 1614-102-214-00 1 4
1566-525-101-00 79 17 61 94 1614-104~-001-00 3 6
1568-132-200-00 50 34 | 1600-431-003-00 60 91 1614-105-003-10 4 156
1568~525-300-10 74 31 61 11 1614-117-001-00 8 8
1572-102-003-00 4 9 | 1600-502-003-00 22 4 1 1614-215-006-00 22 13
1575-261-016-00 105 6 23 4 | 1614-262-003-00 23 8
1575-261-017-00 105 5 68 7| 1614-432-002-00 62 8
1575-261-025-00 105 7| 1600-514-001-00 T4 4 | 1614-432-006-00 62 11
1575-511-001-00 68 9 | 1600-514-002-00 74 17 | 1614-433-212-00 63 10
1575-623-010-00 92 19 | 1600-514-003-00 74 18 | 1614-435-004-00 64 45
93 19  1600-515-001-=00 74 26 | 1614-437-211-00 66 2
1575-623-210-00 90 1| 1600-515-210-10 74 22 66 7
1575-623-211-00 90 11§ 1600-515-240-00 74 24 | 1614-501-015-10 81 3
1579-501-002-00 67 11 | 1600-622-321-00 86 8 82 6
1579-501-200-00 67 1 88 2 | 1614-505-002-00 70 7
1579-502-001-00 68 3 }1600-623-002-00 90 23 { 1614-505-003-00 70 8
1581-521-642-00 38 8.} 1600-623-200-00 90 17 | 1614-505-004-00 70 9
1581-621-290-00 90 25 | 1600-623-210-00 90 18 | 1614-505-007-00 70 15
1593-102-004-20 1 24 | 1600-623-220-00 90 19 1614-603-018-00 11 7
1593-112-002-50 6 3 | 1600-624-004-00 92 2 | 1614-603-051-00 11
1593-203-058-20 18 13 93 2 | 1614-603-052-00 17 2
21 3 | 1600-902-023-00 99 10 | 1614-603-201-10 71 14
1593-341-006-00 29 6 | 1600-904-003-00 95 4 | 1614-670-001-10 89 20
1593-341-014-00 29 7| 1600-904-051-00 96 6 | 1614-670-201-00 89 8
1593-623-203-00 92 20 | 1602-242-551-10 40 5 | 1614-670-240-00 89 7
93 20 | 1602-313-003-10 49 40 | 1614-670-250-00 89 9
1593-623-503-00 92 10 | 1604-112-200-00 6 1 1614-670-260-00 89 10
93 10 | 1604-112-202-00 6 2 | 1614-670-281-00 89 14
1593-623-530-00 91 19 | 1608-201-008-10 4 21 1614-690-202-00 92 7
1594-105-001-00 2 2 | 1608-901-004-10 94 4 93 7
1594-218-001-00 17 2| 1612-102-005-00 1 11 1617-102-006-00 1 30
18 15 | 1612-105-002-00 4 24 | 1617-435-002-00 64 44

227



228

1685-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY

1620-255-208-00 24 3 | 1640-903-012-10 98 T | 16566-401-2206-00 53 1

26 8 | 1640-903-013-10 98 § | 1656-401-222-00 53 2

33 3 | 1640-903-015-20 98 9| 1672-102-004-00 1 12

36 24 | 1640-903-016-10 98 10 | 1672-105-210-00 4 1
1620-272-051-00 41 8 | 1640-903-019-20 98 12 | 1672-116-001-10 1 5
1620-410-001-10 58 4 | 1640-903-025-10 99 15| 1672-116-200-10 7 4
1620-437-210-00 66 1 1640-903-026-00 99 2 | 1672-120-006-00 9 18
1620-437-220-00 66 6 | 1640-903-027-00 99 3 | 1672-120-007-00 9 14
1620-626-600-00 79 16 | 1640-903-028-00 99 4 | 1672-122-001-20 11 14
1620-903-003-00 95 10 | 1640-903-029-00 99 5 | 1672-122-002-00 11 10

96 4| 1640-903-031-00 99 T { 1672-122-003-00 11 2
1620-904-006-00 97 12 | 1640-903-032-00 99 6 34 17
1620-904-007-10 98 13 | 1640-903-033-00 99 8 49 11
1620-904-008-00 89 13 | 1640-903-035-00 99 9 51 28
1620-904-011-10 95 9 | 1640-903-036-00 99 11 1672-201-004-00 12 1

96 10 | 1640-903-039-00 99 12 |'1672-202-002-10 16 7
1621-317-220-00 52 2 | 1640-903-045-00 97 15-1 1672-207-001-10 22 1

52 T | 1640-303-046-00 98 16 | 1672-207-200-00 22 3
1636-317-201-00 66 12 | 1640-903-047-00 99 16 | 1672-208-001-00 70 16
1637-604-009-00 78 19 | 1640-904-005-10 97 14 | 1672-208-200-20 23 1
1639-102-202-00 1 2 | 1640-904-006-00 97 2 | 1672-208-210-20 23 3
1640-111-001-00 5 8 | 1640-904-007-10 97 3 | 1672-210-002-00 28 6
1640-111-200-00 5 6 | 1640-304-008-00 97 4 1 1672-210-004-00 28 15
1640-111-202-00 5 7| 1640-904~009-10 97 5 | 1672-210-005-00 28 16
1640-604-011-10 78 28 | 1640-904-011-00 97 6 | 1672-212-001-00 32 1
1640-658-322-00 89 3 | 1640-904-012-00 97 8 | 1672-216-310-00 34 6
1640-658-324-00 89 5 | 1640-904-013-00 97 7| 1672-301-001-00 43 29
1640-658-325-00 89 6 |/ 1640-904-016-00 97 10 44 29
1640-674-001-00 91 18/ ~1640-904-019-00 917 9 | 1672-301-002-00 43 8
1640-674-200-00 91 12 1.-1640-904-022-00 97 1 ' 44 8
1640-674-202-00 91 131 1640-904-023-10 98 1| 1672-301-003-00 43 3
1640-674-203-00 91 14 | 1640-904-024-00 99 1 44 3
1640-674-204-00 91 15 | 1650-104-201-00 3 5 1 1672-301-004-00 43 5
1640-674-205-00 91 16 | 1650-203-008-00 30 14 44 5
1640-674-206-00 91 17 | 1650-253-003-00 26 3 | 1672-312-001-00 51 23
1640-902-005-00 95 13 217 3 | 1672-403-003-00 54 11

96 13 217 6 | 1672-408-002-00 56 18
1640-902-006-00 95 14 | 1650-259-010-00 28 7| 1672-408-210-00 56 24

96 14 28 17 57 19
1640-903-005-20 98 15 | 1650-432-001-00 62 4 | 1672-432-001-00 62 9
1640-903-006-10 98 2 | 1650-508-002-00 102 14 | 1672-432-002-10 62 10
1640-903-007-00 98 3 | 1650-650-246-00 92 17 | 1672-433-200-00 63 9
1640-903-008-10 98 4 93 17 | 1672-434-002-00 64 5
1640-903-009-10 98 5 | 1650-652-253-20 92 18 | 1672-434-003-00 64 8
1640-903-011-10 98 6 93 18 1672-434-007-00 64 20




1685-097-100-10

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
1672-434-008-00 64 23 | 1674-619-300-10 85 6 | 1675-604-004-00 78 25
1672-434-011-00 64 15 | 1674-615-310-00 85 i 1675-604-201-10 78 1
1672-503-200-00 69 12 | 1674-652-200-00 85 7 | 1675-604-221-10 78 9
1672-503-216-00 69 19 | 1674-652-202-00 85 g 1 1675-670-230-00 89 18
1672-505-200-00 70 3 | 1674-654-200-00 86 1| 1678-102-200-00 1 33
1672-505-210-10 70 6 817 1 1678-901-004-00 94 3
1672-508-262-00 o6 2 | 1674-654-211-00 86 2 | 1681-211-002-00 29 8

57 2 817 2 | 1682-102-003-00 1 6
73 13 87 6 | 1682-102-004-00 1 23
1672-508-263-00 56 3 87 9 | 1682-112-001-00 6 16
57 3 | 1674-654-212-00 86 3 | 1682-112+006-00 6 4
73 14 87 3 | 1682-120-001-00 9 21
1672-508-264-00 56 5 81 T |/(1682-201-001-10 13 1
57 5 87 10(/| 1682-205-001-00 20 1
73 16 | 1674-654-240-00 86 5 1-1682-205-200-10 20 2
1672-508-270-10 73 12 87 57| 1682-207-200-00 22 7
1672-602-002-00 76 18 | 1674-654-260-00 86 6 | 1682-207-210-00 22 12
1672-602-210-00 16 10 87 8 | 1682-209-200-20 25 12
1672-602-230-00 76 16 | 1674-654-270-00 86 10 | 1682-211-002-20 29 18
1672-602-240-00 76 11 88 4 | 1682-211-007-00 29 17
1672-602-250-10 76 19 | 1674-654-271-00 88 5 | 1682-211-008-10 31 9
1672-603-005-00 11 19 | 1674-654-272-00 88 6 | 1682-216-001-10 34 5
1672-603-007-00 11 21 1674-658-001-10 95 12 | 1682-216-006-00 34 1
1672-603-200-00 11 18 96 17 | 1682-216-007-10 34 15
1672-604-006-00 78 5 | 1674-664-200-00 90 28 | 1682-216-220-30 34 19
1672-604-007-00 78 13 | /1675-102-002-00 1 8 | 1682-216-230-20 34 24
1672-604-008-00 78 14 | \1675-102-004-00 1 17 | 1682-216-260-10 34 12
1672-606-001-00 79 401 1675-104-001-00 3 71 1682-216-270-10 34 9
1672-606-002-00 79 5 | 1675-104-002-00 3 9 | 1682-218-200-10 35 1
1672-608-003-00 80 T} 1675-104-200-10 3 11 1682-255-001-00 37 1
1672-608-200-00 80 5| 1675-104-210-00 3 1 1682-255~002-20 21 8
1672-608-210-01 80 1 1675-104-211-00 3 2 30 11
1672-608-220-01 80 3| 1675-104-213-00 3 3 36 7
1672-611-001-00 82 g | 1675-116-001-00 8 16 | 1682-255-201-10 36 1
1672-611-200-40 81 1| 1675-116-210-00 7 1 1682-255-202-00 36 6
82 4 | 1675-117-210-20 8 13 | 1682-255-203-00 36 9
1672-616-002-00 83 6 | 1675-312-051-00 51 8 | 1682-255-204-00 36 10
84 5| 1675-506-002-00 71 16 | 1682-255-205-10 36 11
1672-616-003-00 83 9 T2 16 | 1682-255-210-40 36 21
84 7| 1675-601-003-00 75 5 | 1682-255-301-10 38 11
1673-658-214-00 89 4 | 1675-602-003-00 76 1 1682-255-302-00 38 12
1674-410-301-00 59 9 | 1675-602-004-00 76 4 | 1682-255-303-00 38 3
1674~410-320-00 59 T | 1675-602-005-00 76 5 1682-255-310-10 38
1674-520-004-00 101 6 1 1675-602-007-00 76 9 | 1682-255-320-00 38 7
1674-520-210-00 101 4| 1675-604-003-00 T8 24 | 1682-2556-330-10 38 15

229



230

1685-097-100-10
PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE F1G. KEY
1682-301-200-00 43 28 | 1682-616-002-00 83 71 1683-202-515-00 104 14
1682-306-001-00 45 1 1682-616-300-30 83 11 1683-202-516-00 104 15
1682-306-002-00 45 2 | 1682-616-310-40 83 2 | 1683-202-517-00 104 16
1682-307-001-10 417 11 1682-660-003-00 86 7| 1683-202-518-00 104 17
1682-312-004-10 49 34 88 1| 1683-202-519-00 104 18
50 28 | 1682-690-350-00 90 26 104 32
1682-312-005-10 49 26 | 1682-690-360-10 92 22 | 1683-202-521-00 104 19
1682-312-240-20 49 5 93 22 | 1683-202-522-00 104 20
51 5| 1682-690-430-00 93 13 | 1683-202-523-00 104 21
1682-312-260-00 49 24 | 1682-690-510-00 93 12 | 1683-202-524-00 104 25
50 14 | 1682-902-001-00 95 7| 1683-202-525-00 104 28
1682-312-300-00 49 30 96 1| 1683-202-526-00 104 29
50 24 | 1682-302-002-00 96 2| 1683-202-527-00 104 30
1682-312-310-00 49 32 | 1682-902-004-00 95 11 | /1683-202-528-00 104 31
50 26 96 5.4 ~1683-202-531-00 104 34
1682-312-340-10 51 22 | 1682-902-005-00 96 71 -1683-202-532-00 104 35
1682-403-001-30 54 17 | 1682-902-007-20 95 156 1683-202-533-00 104 36
1682-403-200-30 54 1 96 11 1683-202-534-00 104 317
1682-403-250-20 54 71 1682-902-008-00 96 1683-202-535-00 104 38
1682-407-200-30 55 1 1682-902-009-00 95 1683~202-536-00 104 40
1682-407-210-10 55 8 | 1682-902-013-00 95 16 | 1683-202-537-00 104 41
1682-407-220-00 55 5 96 15 | 1683-202-538-00 104 43
1682-408-220-00 56 22 | 1682-902-014-00 95 5 | 1683-203-051-00 18 2
57 30 96 16 | 1683-203-052-00 18 4
1682-408-230-00 56 16 | 1682-924-001-00 101 7| 1683-203-053-00 18 5
1682-410-001-00 59 4| 1682-924-200-00 101 1 1683-203-054-00 18 i
1682-410-200-10 58 1 1683-120-052-00 60 13 | 1683-205-051-00 21 1
1682-410-320-00 59 1] (1683-120-530-20 10 12 | 1683-205-052-00 21 6
1682-431-210-00 61 8 (| 1683-120-610-00 60 14 | 1683-205-053-00 21 T
1682-432-200-00 62 1 1683-201-053-10 14 25 | 1683-205-055-10 21 13
1682-433-001-20 63 I+ 1683-202-051-00 18 1 1683-208-053-00 24 15
1682-434-001-30 64 | 1683-202-500-00 15 1 1683-208-500-00 24 1
1682-434-004-20 64 32 | 1683-202-501-00 104 1 33 1
1682-434-005-30 64 33 | 1683-202-502-00 104 2 | 1683-208-510-00 24 7
1682-434-006-30 64 31 1683-202-503-00 104 3 | 1683-208-540-00 24 13
1682-434-007-00 64 22 | 1683-202-504-00 104 4 1 1683-209-500-10 26 1
1682-436-210-00 65 1 1683-202-505-00 104 5| 1683-209-520-00 28 8
1682-503-001-00 69 11| 1683-202-506-00 104 6 | 1683-209-530-00 26 14
1682-508-002~-00 73 4 | 1683-202-507-00 104 7 1683-210~051-00 27 1
1682-508-230-10 73 22 | 1683-202-508-00 104 8§ 1 1683-210-052-00 21 2
1682-603-006-00 77 5| 1683-202-509-00 104 9 { 1683-210-053-00 27 5
1682-604-007-10 78 6 | 1683-202-511-00 104 10 | 1683-216-051-10 33 13
78 16 1683-202-512-00 104 11 1683-216-500-00 33 15
1682-606-230-10 79 14 | 1683-202-513-00 104 12 | 1683-265-510-00 33 3
1682-606-270-10 79 12 | 1683-202-514-00 104 13 39




1685-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FiG. KEY
1683-265-520-00 39 7| 1684-202-003-00 16 11 1684-611-240-00 82 10
1683-271-500-30 40 11 1684-202-004-00 16 12 | 1684-611-250-00 81 t
1683-271-520-10 40 12 | 1684-203-001-00 17 6 | 1684-616-200-00 83 16
1683-272-052-00 41 3 | 1684-203-002-00 17 8§ | 1684-616-210-00 83 14
1683-272-053-00 41 14 | 1684-203-003-00 17 5| 1684-616-220-00 83 15
1683-272-054-10 41 13 | 1684-203-004-00 17 9 | 1684-802-002-00 96 9
1683-272-550-00 41 12 | 1684-203-200-30 17 1 1684-902-003-00 96 3
1683-272-560-00 41 9 | 1684-204-001-00 19 1 1685-102-210-00 1 14
1683-273-055-00 42 4 | 1684-204-002-00 19 5 | 1685-102-220-00 1 15
1683-273-057-20 42 17 | 1684-204-003-00 19 3 | 1685-102-241-00 1 7
1683-273-570-10 42 9 ] 1684-204-004-00 19 2 | 1685-102+250-10 1 34

57 25 | 1684-207-001-00 22 16 | 1685-102-260-00 1 35
1683-273-580-10 42 1 1684-210-001-00 28 1 1685-103-200~-10 2 1
1683-273-610-20 42 51 1684-210-002-00 28 9(( ~1685-105-001-00 4 13
1683-273-640-00 15 2 | 1684-211-001-00 29 1 1685-105-210-00 4 19
1683-301-500-00 44 28 | 1684-211-002-00 31 4| 1685-111-001-00 5 15
1683-312-002-00 50 16 | 1684-211-003-00 29 16 1685-111-210-00 5 1
1683-312-003-00 50 18 | 1684-211-004-10 31 1 16856-111-220-30 5 9
1683-312-530-30 50 29 | 1684-211-200-00 29 4 | 1685-111-310-00 5 3
1683-312-560-10 50 30 | 1684-211-201-00 29 5 | 1685-112-200-00 6 14
1683-312-570-00 50 11 1684-216-001-00 34 22 | 1685-112-210-00 6 18
1683-312-580-00 50 9 | 1684-301-001-00 43 14 | 1685-112-220-00 § 7
1683-431-051-00 60 1 1684-301-002-00 43 15 | 1685-112-222-00 6 8
1683-431-510-00 60 71 1684-301-210-00 43 33 1685-112-223-00 6 9
1683-601-001-00 75 6 1684-806-001-00 46 1 1685-117-210-00 8 2
1683-601-002-00 75 3 | 1684-306-002-00 46 2 | 1685-120-051-10 10 11
1683-602-001-00 76 3 | 1684-307-002-00 47 2 { 1685-120-061-00 10 11A
1683-602-002-00 76 200 1684-312-001-00 49 8 | 1685-120-210-00 10 15
1683-602-003-00 6 6 1 1684-312-210-00 49 35 10 25
1683-602-220-00 16 141, 1684-312-220-00 49 36 | 1685-120-220-00 10 16
1683-616-500-20 84 1 1684-312-230-00 49 21 10 26
1683-616-520-10 84 14 51 19 | 1685-120-500-20 10 1
1683-902-001-00 95 1 1684-312-260-10 49 17 | 1685-205-001-00 21 5
1683-902-003-00 95 6 | 1684-312-280-10 51 15 1685-205-051-00 21 12
1683-902-004-00 95 3 | 1684-312-300-10 49 1 1685-208-051-00 24 10

96 12 51 1 1685-209-051-00 26 11
1683-902-005-00 95 8 | 1684-408-210-00 56 13 | 1685-211-500-00 30 1
1684-102-200-10 1 1684-431-001-00 61 1 1685-211-500-10 30 1A
1684-120-200-10 9 1 1684-505-001-00 70 13 | 1685-216-051-10 33 8
1684-120-210-00 9 25 1684-508-200-00 73 30 | 1685-265-001-00 23 9
1684-120-220-00 9 26 1684-508-210-00 73 31 39 13
1684-122-001-00 11 11 1684-603-001-00 7 27 | 1685-265-051-00 39 4
1684-122-200-00 11 1 1684-603~-210-00 11 26 1685-265-210-00 23 6
1684-202-001-00 16 1 1684-604-003-00 78 7 39 11
1684-202-002-00 16 10 78 16 1685-271-051-00 40 22

231



232

1685-097-100-10

PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FIG. KEY
1685-271-510-00 40 4| 1685-640-001-00 85 3| 1688-211-508-00 105 10
1685-273-510-00 42 16 1 1685-640-002-00 85 4 1 1688-211-509-00 105 11
1685-273-520-00 42 10 | 1685-670-210-10 89 1| 1688-211-510-20 30 3
1685-301-510-10 44 33 | 1685-670-220-00 89 2 | 1688-211-521-00 1056 12
1685-317-210-00 52 1] 1685-690-210-10 92 11 1688-211-522-00 105 13
1685-317-220-00 52 6 93 1| 1688-211-523-00 105 14
1685-317-230-00 52 3 | 1685-690-220-00 92 6 | 1688-211-524-00 106 15

52 8 93 6 | 1688-212-001-20 32 4
1685-317-510-00 52 11 | 1685-690-230-00 92 12 | 1688-216-500-00 33 11
1685-408-002-00 56 10 | 1685-690-250-00 92 27 | 1688-265-001-00 39 14
57 10 93 27 | 1688-271-510-00 40 1
1685-408-200-00 56 1] 1685-901-001-10 94 1| 1688-271-580-00 40 18
57 1] 1685-901-002-10 94 2 | 1688-271-590-10 40 20
1685-408-210-00 57 13 | 1688-120-052-00 10 10 | 1688-272-500-30 41
1685-408-220-10 57 16 | 1688-201-051-10 14 14 1688-272-530-10 41 4
1685-441-510-00 66 11 1688-201-052-00 14 181 -1688-310-001-00 48 17
1685-441-520-00 66 13 1 1638-201-055-00 12 2| 1688-312-001-00 50 3
1685-507-200-00 72 1 13 2 | 1688-312-260-00 50 3A
1685-508-001-00 73 2 14 2 | 1688-312-510-20 50 i
1685-508-200-00 73 8 | 1688-201-056-00 12 29 | 1688-312-510-30 50 1A
1685-508-210-10 73 26 13 29 | 1688-502-210-00 68 13
1685-508-220-00 73 1 14 33 | 1688-505-091-00 71 14
1685-511-210-00 74 1 1688-203-055-00 18 11 | 1688-505-092-00 11 15
1685-511-220-00 T4 23 | 1688-203-+500-10 18 10 | 1688-505-900-00 71 1
1685-511-230-00 74 21 1688-211-051-10 30 5 | 1688-505-910-00 71 13
1685-601-200-20 75 1 1688-211-052-00 30 10 | 1688-611-210-20 81 5
1685-603-001-00 17 4| 1688-211-053-00 30 9 | 1688-690-340-10 92 16
1685-603-002-10 17 156 |/ 1688-211-054-00 30 20 93 16
1685-603-003-20 77 16 (| 1688-211-055-00 30 25 | 1688-802-002-20 95 17
1685-603-510-00 1 3 | -1688-211-055-10 30 25A1 2101-230-001-00 25 13
1685-604-001-10 78 2| 1688-211-056-20 30 26 26 16
1685-604-002-10 78 10 | 1688-211-057-00 30 4 44 34
1685-604-003-00 78 8 | 1688-211-058-00 30 2 | 2130-208-004-00 24 20
78 17| 1688-211-053-00 30 27 | 2130-831-200-00 100 9
1685-604-210-00 78 30 | 1688-211-061-10 29 14 | 2130-931-210-00 100 4
1685-604-220-00 T8 22 30 34 | 2137-304-005-00 90 22
1685-604-230-00 78 23 31 7| 2139-505-002-00 83 5
1685-604-240-00 78 29 | 1688-211-310-00 30 274 84
1685-606-210-10 79 1 1688-211-502-00 105 1] 2144-419-022-00 24 18
1685-606-220-10 79 2| 1688-211-502-10 105 1A 26 17
1685-611-500-10 80 8 | 1688-211-503-00 105 2 39 9
1685-616-210-00 84 12 | 1688-211-504-00 105 3 | 2144-519-007-00 33 18
1685-616-220-00 84 13 ] 1688-211-505-00 105 4 | 2146-310-005-00 29 11
1685-616-220-10 84 13A} 1688-211-506-00 105 8 | 2149-601-031-00 33 17
1685-616-510-00 84 2 | 1688-211-507-00 105 9 34 14




1685-097-100-10
PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FIG. KEY
2149-601-031-00 38 4 | 7963-611-001-00 74 16
2150-420-008-00 7 3 | 7963-611-002-00 74 10
2500-901-027-00 94 51 17963-611-003-00 74 12
2703-101-020-00 36 22 1 17963-611-230-00 74 8
3505-605-007-00 80 6 | 7963-611-240-00 74 9
3560-503-302-00 83 11
84 9
3610-440-018-00 8 12
3623-820-013-00 6 22
3625-701-003-00 36 20
3631-671-003-00 51 24
3640-585-001-00 33 16
34 13
38 2
3643-420-004-00 40 13
3645-383-001-00 72 15
3650-270-214-00 89 12
3650-841-001-00 78 18
3650-841-003-00 18 20
3656-107-004-00 21 9
30 12
3659-270-221-00 92 13
3667-354-220-10 42 6
3667-354-240-00 42 7
3668-612-001-00 24 14
26 15
33 12
39 8
49 31
49 33
50 25
50 21
3670-236-003-00 79 20
3670-520-008-00 38 9
3693-240-200-00 82 1
3737-172-011-00 55 4
72 17
3747-342-002-00 40 14
3768-185-022-10 42 11
54 16
3805-311-210-00 4 17
4101-102-038-00 17 11
7955-201-026-00 45 10
46 10

233



234

g2 g ATddIN VIV 6 H1V1d/184SYD | ¥ g T 81
g 9 9z 81 ONISNOR/LANSYD | € g 17 87
I 9 vz 6 ASYOUVED/LANSYY | € 1 ONITVHS“dYD | 02 87
01§ 18S ANVYO“IVIAN | 9 92 [AATVARNHATTEG/ITUSYD | 2 Z YETTId TI0°d¥0 | TT 87
I v HXH “QT0AINVR | 01 1 | QYHHYAQNITAD/IANSYD | 6E 6 0£/INYTE“dVD | 6 87
R & __ASSY (REWND)QI04INVK 2GS 6 | ¢ 01 12 | dWNd CNI/LAVHSHYO |8 g2 |
§¢ Tz W00 T TTOMINOO/MEAHT | L2 S YHAGO/LANSYD [ 6T 87 Hsnd {ze 81
08¢ ¢ 49Y913AAT | 9 24 9 1 20109 44704 | L L1
Al 12 8 81 LENSYD | 2T 82 . HSnug | 9T 91
v 91 11 L2 aNg EIYYLS‘ANYYd | ¥1 TT [LAVHS HEMOOWIANOVYE | €T oI
v g1 L 87 ASSY ANVHS | €1 1T [TAVHS ¥8¥00Y LaX0vYd |6 91
I A U REMLZL 8% | ARVHA | 8 ST | ¢ ANITdS/SSod | g0 _ ST (. . o
9 &4 Z ddAI-LINTOC Vg 91 e1T e A BT
I 12 |ASSY  dKMNANOILDHEENI |G 91 ¢t B SHX8H/SHAS 1708 | L s1
T 07 [ASSY HIZZONNOILOALNI | ¢ 31 |Assy THIHARTE | € v IL SZXSH/SKAS110€ | 61 T
L L7 |ASSY HALUVISDNISAOK | 21 | 1% IHDTAARTA | T8 L1 9IX8H/SHES 1708 | 2% 6
¥Z 81 | LVISOWMHHL/DNISNOH | 1 61 ONIT000/NYd | 8¢ 8 9TXIN/SKAS 1708 | 82 G
N 9z _QkSSY ¢ ONISOHOH | B 92 _Jkssv INAWATE | 4 1 A R a__ S
Z T JASsy DATLOH V98 6 91 1z v 3 1104
g 44 YAQEAY‘ASOH | 9¢ 6  [ASSY HIHKOHOVL/HATHA | 21 Z 81 dHNA¥ALYA/KA0E
g A 2z ¢ THAOG | ¥ L ZIX9K/SHAS 1704 | 2 L1 AHNATI0/AA04
2z 81 4RGNy /aSoH V1 1 Z 01 Z Gz | ¥AATOH ATZZON/AUOE
9 z 4RAAVE/HSOH | 1 T |KSSY  aVAHYABANITAD | ¢ 8 0ZXOTH/SHAS 1704 | § 61 NVA/G PEHHA/1TRY
91 87 | ASSY HSNHE‘¥AGTOH ¥ ¢ I I A AT INIOCCIT08 | ¥ N
I 5z |ASSV  HIZZON/MHGTTIOH | T ¢ JASSY  MDOT@¥HANTIAD ¢ £z dsh/11049 |2 9
4 97 [AATVAAMAAITEA/HHATOH | & 11 . HATVACHALIND 8T | 12 €1 G [INVYD ISNYUHL‘DNIYVEY
6 L% |ASSY  HSN¥A ¥AATOH | € 6 9T/DNIIVES/dND | ¥ 61 gl 12 £079/44 ‘DNIYYAE
vI 87 ASSY ¥AATOH | I Z | avad ¥HANITAD“¥AAQD | 9 41 SA/1704 | 8% 6 $009/04‘DNIYYEG
I 01 4ADNYH | 9 87 DNIYVHE4AA0D | 0T 97 aVAH¥AHSYA/1708 | V1 12 ¥009/94‘DNINYEY
L] T HATYA“HAIND | 92 6 | AHNANOTIOACNI/NHA0D |8 ¢ 6 | SEX8H/LT08 [ 8 ¢ 91 | s $S2009/8Y ‘ONIYYHL
£ vz DATdA0TD [ €T 87 87 81 g L7
1 £z ASSY MOLVHANAD | 1S 6 4AA0D | VT 6 GLXEH/17T08 | ¥ Ll T1Va*DNIUVAY
A 6 §2  §  MALTIA TIO‘¥OLDANNOD | 07 11 SYX8H/1706 | ¥ 81 dHNdYALYA/DNINYHY
T 6  [ASSY asyouvas | v ¥Z | 901d AOTIDCYOLDANNGD [ 8T 6 0EXSH/1708 | € 81 | dWNd ¥ALVA/DNIYVE
11 12 dHNd CNI¥YED | 1 2z HOLOANNOD | € £2 IT 6 | 4HddN/ANYYD/DNINVEE
9 A S S AT01°¥VAD [ & 82 | HOTT00 | 4 wol EA G __| MAROT/¥NVYUD/ONTNYEE
€ 91 6 7% € 6-L"8/dS0H/dT0 | 28 TRl g g
g g1 LAVHS ANVHOUYED | ¥ 27 2'8-9°L/4S0H/d110 | 61 81 § 9 | NN/OOY¥ NNOD/DNINVHE
Z z1 LAVHSKYO“¥¥ED | 0T 41 HANIVHLS‘dRVTO | 2T 6 g el aod NNOD/DNIYVAE
Ve L1 ST & SSANYVH AHYTO | € g 0ZX8H/L704 | 0T (/82
g LT |ASSY  dWNdTTIO/4VED | €2 81 ST-0T/HUIA/NYTD | 81 12 0TX9H/17108 | & 82 DNI¥VaY
LT 8T | MAOVAS‘LANSYD | £ A2 N 2I-01/8¥IA/AWVTO | %S & | R B S A8 N
T2 ASYHLVIdIRYSYD | 2T 91 g8 6 9N/110d |6 i T1vd
Z 07 HTZZONCLENSYD | 11 6T | AATTAd UNVYD WHINED | 1T 1 28XSZ° IXOTH/17104 | ¢ Lz AYNLYKRYY
Z €  [104INVH IWINI‘LENSYD | SZ2 1z YALAVA¥/ASYD | 6 6 §8=1/1109 | 02 12 BNTLVOTA “HUY
82 6 HSYD UVHDCLENSYD | 6T LT MAITIA TI0‘HDGINI¥Y) | 9 €1 | COYHNILOHANNOD/LT0€ | ¥2 17 NOISNEL/HYY
z v | QCTOJINVH HX3LRASYD {¥G1T 4T | WHLTIATTO/HDAIHINGD | ST 82 02 1z KOO  BNILVOTA/KYY
21 81 dNNd HALVA/LHSYD | 2 g DNTTVESd¥0 | g2 8% 1709 {88 1z TONINOD/HYY
ON * 43y NOILAI¥OSHq ON ° J8Y NOTLJIHOSEq ON * a3y NOILAT¥OSHA ON * 48y NOILdTI¥DSHA
T °d 50°£0°66 skk  YHONT  TYOTLAGVHATV  ##x 0T-002-460-¥009  6¥0dd




235

8T 6 aQvoT1104/95dd01S | 6 g L7dV0 DNINVAG°1YES | 0% 6 —INOWAHIVIA | 22 6 WUV/NId
9 L7 g g dv0 ONI¥VAL‘TVES | 6 81 dW0d ¥ALYA/AIVId | 92 1% ¥ALAVAY/NId
Z 12 LIY WAI¥VIS | L 81 [TINddHNd WHIVA/TVES | €8 97 L 91
VL £z g 81 | dWdd WALVA/I8S TVES | ze 97 7 91
L €7 [xssy HALUVIS | 61 L7 Sh/ndu0s | 18 92 7 g1
e ] 1S D HATVA“DNINAS | 0T 81 | dWNd MALVA/ME¥OS {08 97 | ) ve 6 |
W 1L DNTLUVIS‘BNINAS | T 97 KOTTOH/ABYNOS | 62 92 v 8
L 1z NUALAMCONTNAS | LT 11 ISNFAY AE¥OS | 82 97 62§
01 L2 HSN¥EDNINdS | LT 12 wguos | L7 97 8T ¢
1€ 6 | dATVA AATTHE/ONINAS | 9 81 dNDJ¥ALYA/¥0108 | 92 92 LI ¢
81 97 | ¥HDNATAAWNd/DNI¥dS |7V L1 YALNO/HOLOY | 62 97 91 ¢ NId
ve 1z | HONNHAOD/DNINAS | ¥ 8z | ASSY MOLOM | V2 9z | 61 1z | . LSNYHL‘HOATd |
¢ 97 ATV AKMAATIHA/DNTHAS | €T L7 vaou [ €2 " oz g 4z GONVISTA H0d1d
Lz 1z YALAVAV/DNTUAS | L 11 HSNd‘aoY | 22 92 I L dW0D TIO*NY4
81 82 g 1 NNODA0U | 17 Z AT
) ) 6 11 WVHANO0M | 02 97 | ISACQY¥/1E4AVI/31Vid | 12 8
5T 11 DNTHAS | 12 12 TOMINOD/UNIY | T 8 WyHY/3LVd | G Z DNIYOVd
9T 8T {3 HHLVA dNNA‘HAIVAS | 9 A e 1182 | ONILSALAV/RLIYId | § 92 | ONTHO |
£ 61 8v/NVA/dH0VdS |9 g1 HYHDDNTY | 2 Y4 LSNLav/a1v1d it LT XSSy dHNdTI0
g7 6 HADVAS | 91 11 0 9T/dVNS‘DNIY | 8 87 g L 81d/DNIH-0
Vg 24 28 6 0 Z1/dVNS‘ODNI¥ [ €1 92 a1v1d | 6 L1 STd/DNIN-0
g 24 aroNaioes | ee 12 08 B | JATVA J3ITHY/NOLSIA | 88 17 8§ d/INI¥-0
91 92 HADNNTA/HAZETS | €2 12 7 v /dVNSONIY | ¢ A vy 6 0SS ¥I HNIN-0
RNt e Vo et | AYNS‘ONTH | T 1§ A0 AO/NOISTA {18 81 | BNTY-0 |
67 12 v vl T €1 NOISId {02 B 8§ H/dVO LN
gz 17 YALAVAY “RINS | 7 PI | 18S  AQ/NOLSIA/ONI¥ | 08 81 LETL00 ¥EIVA‘dId | ¥ 2 dyo 10N
9 12 Z e1 | 13s NOISTd/DNIN| Sz 81 ONISNOH dKNd‘HdId | § 57 | BNINTVIBNHIZZON/LON
g 17 L& B 0/BNIW | 2T L1 1I0°8dId | 22 L2
v 17 ¥l L2 WANIVIEY | § 07 8 17
R 1wl 8§ ] ve | AIONATOSAVTHY | F ¢ A I oz st \
Z T2 CNT “dWid/WTHS |27 87 [KSsv A RIEEL NS 07 CNT“HdTd [vT 81
e 12 ST 92 WSSy  TONINOD/MOVY | ¥Z & NIVNGUHIVA/84Id | 12 1T
e 1z YHIAVAY/HINS | 1 LT |ASSY TI0°dHAd | 1T 81 dHNd ¥HLVA/HAId | 8¢ 6
0T 11 [ASSYHYY YANOO0U‘LAVHS |2z 81 dNNd MALVACRETING [V 02 6% 6
8 T1 [ASSY  ¥ANOOM‘LAVHS | 01 91 vy 07 61 6
T 9Ot | T 6 ST _JkSSY ) AATIN [Ye 07 _|ASSY.  NOILOACNI/EATA [ OT 6 | 8H/LAN
T 3 ASSY ANVHD“TAVHS |1 82 Z 44 Ta04/9d1d | 6 €7
1 71 KYOIdVHS | 1T 91 AT/ YALHYISNOINIA | 9 £z OTH/LON
T 11 HUV4AND08/LAVES | 0T &1 ARTINA | € et NOLSTId“NId | L €1 HONYTA/LON
Lty 6 [RSSV OITNVHAXH/LAVHS | Z 8 YHINTIOd | € 57 4AGT0H F1ZZONNId | 92 82
v 1 ONIHAS AATYACLVES | ¥ I 2/11d/9071d | L2 8 HA00YDNId | 72 87
5 ] 1S AATYACLVAS [ 2 Lo (gIxyuwond|izz 1z | ¢ TOMINOO“NTd |2/ 3 L
LT eg ¥dddn/ONTHdS/IVAES | 21 1T T2 0z 77
6T 92 YAAROT/ONTHAS/LYVAS | 62 6 g1 ¢ ggnL/NId | 18 (/67
L B z 6 g L1 IHDIVHIS/NIA | 68 12
T ¢ g g 901d | €2 & dVNS/NId | 81 11
8 1 TI0T¥ES | 61 12 |[dWNACNI ISNUHLCHIVIA |21 92 dWNANOTLOACNI/NIA | 6¢ 6 LAN
g 7z | ¥AA0D QVHH'TADCTVES | ¥ 21 LSOYHLAIVId | 9 g 4YADATAI/NIA | 26 97 JASSY 21ZZ0N
ON * 4uy NOTIdIHOSHA ON * d8Y NOTIJIHOSHA ON * 48y NOTLJI¥OSHA ON * gy NOTIdI¥0SHd
7 d 50°€0°66 wkk  XHANT IVOILHAVHATY  swex 01-002-L60-7009  6V0dd




236

T
072 &z
61 Sz
8T ST
L1 sz
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, ) S A R
,,,,,,,,,,,,,,,,, T ¥4 WHTMVIS/H%0K [T 6z
1 8T [kSSY dKNANALYA | ¥T <2
v 17 e1 47
¥1 91 /A B
€1 Gl 9H/dS*¥AHSYA | TT 67
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 0T €2 | OIW/ds‘¥EEsyalolr ez |\
¥ €7 ZXZZX6/4AHSTA | B g7
22 1T | 9 TXS°STX80/MAHSYA | § 57
9z 6 L 52
L1 B TOXVIX80/UAHSYA | ¥ 57
Z 97 | yAQAATE WIV/YANSYA | 6 17
................................. A e lev. 1Tzl 9w/ waAHSYA|TZ er |
121t S A
08§37 ST 91
6y S2 VAT )
8y G2 S 6
Ly sz 0§ 6
................................. Vel ey s | AV & | MEHSVA
gy 6z T T AMVINT “HATYA
2201 Z 11 LSNVHXTHATYA
ey 7 62 6 |ASSY  AHITEH/IATVA
v (/a1 L 97 |xssy BATVA
v 42 g 27 ADI4IH0“HENL
1111111111111111111111111111111 b ey ST 162 8T | LVLSOKNHHL
6¢ 47 ¥I 97 |KSSV OILDHCNI/LHAdVL
8¢ g2 9 11 13ddY1
L sz 8 £z | KSSV WALYYIS‘HDLIAS
9¢ 6 Ve t7 [ASSV WAIUVIS/HOLIAS.
8¢ 62 Z 24 LYHHUAAO/HOLIIAS
.................................................................. ve S | o i1 ¥%_| AYNSSAYATIO/HOLIAS |
£ 6y 71 UAA00 QVHEHCANLS
e 57 81 - 81
18 97 ) S 0VX8U/GRLS
0e 87 9 /s
62 S2 9 B
.................................................................. 82 S¢ | s s
17 e ¥ 8
97 47 g g
T IS
Vi 82 2 s
g7 4z 0z ¢ anis
22 ST HAHSYA | 8 L1 HANIVHLS
ON * 43y NOILATY¥DSHG ON * 4834 NOTIIHOSHA ON ' 434 NOILAT¥OSHA ON * 48y NOT1T¥DSH]
£ -4 50°€0°66 wxk  XHANI IVOTLRAYHATY  #x 01-002-L60-7009  670dd



237

v LI i 33 ASSY ¥0LvHANHD | L T2 21-0T/28IA/dRYT0 | 6 6 §5=1/1109
17 11 I 6 |ASsy ASYOUVAD | 21 &1 | AETINd ANVYD UHINED | 9 €T | QOYBNILOANNOD/ITOG
g8 6 T 0z dHNd CNICHVHD | S 02 ya1dvay/asvo | sz L2
67 6 g 21 41a1°9VED [ 61 9T | WEITIJIIO/EDATHINVD | €2 L7
61 6 g 51 LAVHS MNV¥O¥VED | 2 g iz LT
KL SW/LON | 2 A T LAVHSHYO‘uvaD | ¥ I D S A
6 17 ¢ 9T JKSSY  dWndTIo/¥vay | e g 0z Lz
9 A4 OTH/LAN | LT LI YAOVASIAYSYD | ¢ I DNITVESdVD | 1T 17
L el HHNYT4/L0N | 2 61 ATZZON LANSYY | 2 Z ¥ATIL4 TI04dVD | 6 L2
97 L Z ¢ [10AINVH LEINI‘IZNSVD |68 6 0€/UNVTE YD | 8 72
[ZAY 4 7 v | CI0AINVH HXBLANSYD | 01 07 AWDd CNI/LAVHSWYD | 2¢ L1
7 A A R ANNA T dHNd ¥HIVA/LANSYD [ ST 12 | HSNE | 4 Of | |
0z 9z v 6 ALVTd/139SYD |9 i daTab @gng [or 6T :
1S 72 9z L1 ONISNOH/LANSYD | LT 42 Hsnud | €T &1
68 02 82 6 ASVOUVAD/LANSYD | ¥T  I1 [L4VHS ¥AY00U‘LHANOVYHE | 6 g1
8T 11 9 67 [AATVAANHAITHQ/LANSYD | €1 11 [LAVHS WANDOY LE¥Dov¥d | 61 1T
g 6 LAN 0T T | aVEHYEQANITAD/LENSYD | €1 L1 v 6
(28 vz [KSSV alzzoN e & | 2 SR T . SYX$W/SHAS‘iTO4 |82 S f . |
g2 % ATddIN |27 g YHAOO/L1HYSYD | € v L. GZX8W/SKASIT04 |2 g
g 9 9 £z 1T 91 9TXSH/SKAS1T0G | ¥ g 1104
1 9 8 L1 1A¥SYD | 8¢ 6 9TYOH/SHAS 1104 | 7 L1 dNNJYELYA/RA0S
01 g 1AS ANVEDCIVIEW | TT 92 aNA HALMVIS‘HKYYL | L £z Z 91 dRNdTI0/AA0E
1 ¥ HXH“QTOJINVH | L L7 ASSV HHYHA | 9T 02 Z vZ | YAQI0H HTZZON/AGO4
(1 & _ASSY (IEINDQIOJINVK |21 42 | . ANVEA | 5 AN T g 8T | ] VEOMHA 1784 |
§¢ 0z W00 T T0MINOD/¥EAHT | ¢ a1 [KSSV THANAR A |7 L ZTNOH/SHAS “T71046 | ¥ 9
0g ¢ ADVDTEANT | LT 02 IHDTHEAAT | 2 01 Z 9
T 07 1 g1 DNITO00/NVA | € g 0ZXOTH/SHASIT0E | €T &  [INVYD ISNUHL‘DHNIYVEE
¥ 81 6 87 |ASS¥ INGHATE | €T 91 INTOPL708 | €T 02 £079/9Y ‘ONTHYHY
g 1 ASX | 9¢ 6 |ASSY HIHKOHOVI/HATHG | S A4 dsa/L709 | 8% 6 G009/4¥DNINVAY
R (V2 N 2 #dAL-1INIOC {22 ¢ | - 1amoa et o9z | VI 02 |1 ¥009/84 ‘DNIYYA |
i 07 |ASSV  dKNANOTLOHCNI | 1 T ASSY  avAHWAANTTAD [ ¥ g1 8 a1 SSZ009/94 “DNTYVHE
I 6T [ASSV @TZZONNOILOHLNI | 1 $  ASSY  WDOTAMAANITAD | 9 g1 $4/17708 | § 92
L 97 |ASSY HAIYVIS*ONISNOH | g i1 AATVACNALIND | 0T 62 AVAHMEHSYA/17T04 | ¥ 97 TIVE *DNIUYHE
¥z L1 | IVLSOWMHHI/DNISNOH | ¢ B 91/DNITVHS/dAND | 8 B SRX8H/L104 | ¥ L1 dNNdYALVA/DNIYYHE
8 57 [AsSVY ONISHOH | 1 7| QVEH YHONITTADC¥HAOD |82 I ¢ LT | dHNd YEIVA/DNT¥VEL
2 L__Jkssy DNTAION | 9 Lz DNIHVAG‘HAA0D | VT 8 | ¢ SLXSH/LTOS | TT G | 4ddN/NNV¥O/BNINVAY |
5 1z YHEENY‘HSOH | 92§ | dHAJNOTIOHCNI/¥HA0D | 02 11 SYX8W/L106 | 21§ | WEAOT/ANVED/DNTUVEL
g 12 g1 L2 91 B 0SXSH/L10d | 9 9
T LT s 6 WHA0D | € 22 g 9 | NR/GOY NNOD/YNIHVEE
9 Z YHEENE/ASOH | §2 & MALTIL TI0°YOLIDEANNOD | Z 02 g g1 a0y NNOD/DNINVEE
91 L2 ASSY HSNUA“¥AATOH | ¥ €2 | BN AQTIDHOLDANNOD | L2 LT 01 LT
L] vZ _[ASSV __ A1ZZON/MAQTOH | T 1Y 40LOANNOD 6T AT | 5 Y2 ONIYYHY |
v 67 [EATVAXNHATTHA/NECTOH | € L7 40109 {27 6 (S R Y4
6 97 [ASSY  HSN¥E YHCIOH | 6 12 £°6-4"8/HS0H/dITO | ¢ g 0ZX8KH/1704 | 6 1 11v4
V1 L2 ASSY ¥HAIOH | ¥ 17 2°8-9°L/ASOH/AITO | 81 0% 0TX9H/17T06 | € 97 AYNLYHYY
I 01 YADNYH | 0T 91 YANIVUISCAWYTO | ¥ 6 ¥z 02 NOISNAL/HYUY
L 1 JATVARAIND | ST 6 SSANNVHCNVTO | €8¢ 6 9N/17T08 | 02 0% |[dKOD  DNILVOTA/KHY
g £7 DATAOTD | €2 LI ST-0T/HYTM/ANYID | 1T 1 Z8XG2°IXO0TW/LT09 | 88 0% TOMINOD/HYY
ON * A8y NOTLJINOSHI ON * 484 NOILJI¥DSHA ON ° A3y NOILdI¥OSHEA ON * 434 NOTLAT¥OSHEA
I °d 50°¢0°66 wxk  XAANT  TVOTLHEVHATY ok VO-0%Z7-L60-%009  670dd



238

g1 L1 91 q7 YAONATA/HARATS | ¥ el dYNS‘BNIY | G2 L1 DNISNOH dHAd AdId
g1 61 0¢ 02 v At ¢l 91 T10°dd1d
& 6 62 02 Z ¥1 | L3S AQ/NOISIA/BDNIY | ¥2 g NIVYQUHIVA/HdTd
06 6 8% 032 YALVAV“HIHS | 2 g1 | LS NOLSId/ONTY | 11T L1 dWNd ¥IIVM/3dId
T 8 YHHSYA | 9 02 L 6 0/9NTY | § 61
T 1S T D HAVINI‘HATVA | S e |\ AN, 9z | ) YANTYLIHY |V ¢ 8y | ]
AR 3 ISNVHXH BATVA | ¥ 0 K € QIONATOS AYTEY | € 61 |ASSY NOILDACNI/HJIM
62 6 JASSY AATIRY/AATYA | € 02 L3 LZ |kSSY YoLyIADHY | ¢ 17 TANd/Hd1d
L 67 |ASsy AATVA | 2 07 CNICdHNd/HTIHS | 6T g7 [|AsSY TOUINOD/HOVY | 21 97 YHLUVISNOINTd
8 12 AOTATHO“HANL | 7€ 07 Z 91 dWNd HRIVA“ARTTIAL | € g1 NOISTId‘NId
62 LT IVISOW¥AHL | 18 02 YALAYAY/HIHS | 0T 41 |ASSY AHTIN | € g4 YAGTOH ATZZONNId
| ¥T 52 _|ASSV OLLOACNI/LHLAYL {01 IT JASSYHIV YANDOQU‘IAVHS | 1 A T LAt 8 .. HAQ0YD ‘NId
9 1 1Hdavl | 8 T1 JASSY YAND0¥  LAVHS | 11 §1 ARTING | 22 07 TOYINOD “NId
8 97 |ASSY HHLYVIS/HOLIAS |T g1 KSSY WNVUDILAVHS | 2 8 YHINIOA | S¥ 6
Z 8z IVAHUAAQ/HOLIAS | 1 21 KYDLAVHS | v 1 Z/114/801d | §1 g HENL/NId
I g2 AINSSHYTIO/HILIAS | 11 |4 HUYUANO04/1AVHS | 2 L (STXVPIH)DATA | § 91 IHDIVYIS/NId
21 I YAAQD AVAHQNLS | LY 6 |KSSY DIINVHAAH/LAVHS | 21 11 4 6 dYNS/NId
81 A v | DNTHAS HATVACLVAS | 82 ¢ T D B A . 8% | dHNINOILDECNI/NIA
61 g OVX8N/AALIS | § 1 . HATYACLVHS | Z 6 9 g AVADATAL/NId
97 6 L1 52 YAddn/ONIYdS/1vas | § g 901d | 22 6 KUY /NId
9 6 61 6z YHKO1/ONTHAS/IVES | ST 02 ldWOACNT ISNYUHIHLVd | 92 0% YHIAYAV/NId
g 8 61 L2 . ONIYTYas | ¥ z1 ISNYHL“ALYTd | 4 61
4 6 L 6 0v 6 INQUAHIYId | T B
S8 R D 4 I I s X 6 LT 1« dHNd MALVA/AIVTd | ¥2 ¢ 6 |
¢ g 8 1 110 vas | eg (Y4 v 8
12 g € A YHAQD QVEH®TADCIVHS (TS 52 62 4
02 g anisi e g L/d¥D ONINVAEE‘TYES | 1€ ¥4 81 g
] 91 YANIVUIS | 8 g d¥D ONTUVAE“TVES | 08 5% L1 g
81 3 avoT1IN4/48dd0IS | L L1 [ETINddKNd YALYH/TTIVES | 62 832 91 g NId
9 9z |\ § L1 | dWNd WALYA/LHS IVAS | 82 ¢ A B N 6T ¢ 0z | 1 LSNUHL “H2HTd
Z 97 ITY ¥HIWVIS | 61 97 Sh/#aA¥0S | L2 34 9 4 HONVISIA‘HDdId
L 2z |KSsy YALYYIS | 01 L1 dH0d YALYA/AHYDS | 92 g7 1 L dR0D TI0NYd
g 11 HATVACONIYUS | 1 8z ROTTOH/AAYDS | 2 4z Al 91
47 02 ONTIHYLSONTHAS | L1 11 ISNCay AsYoS | v 54 12 8
Le 02 NYNLAY‘ONTHAS | LT 92 AHYDS | €2 47 g 4 BNI¥OVd
.. 92 {_______] HSNUE‘ONINAS |9 LT | ARNYALVA/HOLON | 22 ¢ sz \ e . 2 T ONTHO
g 6 HATVA AHTTHY/ONIYAS | ¥ a1 YAIN0/4010Y | 12 [ 1 91 [ASSY dRNdTI0
91 §zZ YADNNTAIRNA/INTHEAS | ¥ L7 ASSY ¥010Y | 02 G2 | 1SAFQY/1AddYI/HLY T4 € L 91d/BNTH-0
4 02 HONUAAQD/DNIHAS | €1 9z yHou | 1 g UYHY/A1V1d |6 91 STd/9INIY¥-0
s §7 [HATVARYHAITHA/ONINAS | 2 11 HSNd“@o¥ | 11 qz ONILSArav/a1y1d | 9¢ 02 g d/BNIN-0
L2 02 YHIAVAY/ONTHdS | ¢ 21 NNODd0Y | 2 22 ISNCQy/41vid | v 6 084S V1 BNI¥-0
| 8T X S B 6 ] [ T WEVEANOOM | 8 A e A N DNIY¥~0
91 97 12 02 TOYINGO/INTY | €1 [H4 q41v1d | 07 6 8 W/dVO“LON
§1 T ONIYdS | 9 61 YVHIONTY | 08 B ARTTAY/HAVA/NOLSTd | ¥ A dyo 1NN
91 L1 YHALYA RN ‘YHDYdS | 91 11 0 9T/dYNS‘DNI¥ | ¢ i g ¥Z | ONINTYIORHHTZZON/ION
g 81 87 /NVA/YHIVAS | 28 3 0 ZI/dVNSONTY | 1 [l AQ/NOLISId | 22 9z
147 6 YADIVS | §¢ 02 I £1 NOLSId | 8 0%
g 27 AIONI10S | €2 02 4y /AYNSDNIN | 08 LT LUTLA0 ¥ALVA‘HJId | 02 L1 8H/LAN
ON ° J48Y NOTLdI¥OSH] ON * J48Y NOTL4I¥OSHA ON * 49Y NOTLJIHOSHA ON ° a3y NOTLdI¥DSHA
¢ ‘d 50°€0°'66 *xx  XHANT CIVOIIHAVHATY = VO-0F7-460-7009 67044




239

T2 9¢
06 92
6y 2
8y ¥2
A 7/
..................................................................................................... 9v _ ve |
T2 74
3 2 14
AN
A 74
1A 7
................................ | R I N I 1 N £ S D
6 1¢
T 74
e 1z
9e 2
T 74
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, R I I I B 2 S 7
ge vz
(A 74
e ¥z
0e vz
62 ¥
................................................................................................. A 2 A
(XA 7
97 ¥
T 74
22 74
g2 12
N T I D S B R, o ve
17V
07 V2
R 74
8T V2
L1 e
................................. R T D R 1) T £
3 S
1 97 YALUVIS/HNOR | ¥T 2
1 LT {iSSY dHAQUHELYA | €T ¥e
w07 /A SR 74
AT 3 9H/dS‘WEHSYA | 1T 97
..................................................................... 01 2% | OIMW/ds‘uamsvalor vz { |
b ¥4 ZXZZX6/4THSYA |6 7
22 I | 9°TXG GTX80/UAHSVA | § V2
97 B L 24
LT 8 TOXVIXQ0/HAHSYA | ¥ 124
Z 6z | ¥HQHEIE MIV/MAHSYA | 6 02
0y 02 9N _/ MHHSVA | T2 41 YAHSYA
ON * A3y NOILJI¥DSHA ON * d8Y NOTIJIHOSHA ON * AH¥ NOILdI¥9SHa ON ° 48y NOIIdINISHA
¢ 4 50°20°66 %%k XHONI  TVOILHAVHATY s Y0-0PZ-L60-7009  6%0dg



240

eI ¢ 08X8 W/LT04 | 67 1 L7049 | 8 Fo1 SNYHL/HDNIUVHE | L LT
11 7 G9X8 W/1108 1 1 201 €G0/TVAH/AQ0E | 01 701 [ Le
144 LS 01 68 JASSY ONTHYTIA/QUY0d | L 9g ¥ 92
61 €T 61 A OIXPIN/LOTd | 11 0g 17 §?

61 Z1 09X8 W/1T04 | § Ly 90€9/d4‘ONTYVHL | 8 12 S Ve 11y4
R, A G6X8 W/110819 i 720 N, GOE9/4YU‘DNIMVHE [ 2 61 | 7 ATAAUN/BNINVAL [ L ¢ SOT | % ALY 1dADVE |
07 eI b 8 UNV0E9/dY ‘DNTUYHY | € A 11 4 LATHS ‘WYY
07 Al GEX8 W/L1089 § 91 g9¢ S1 81 i 89 LATT WYy

01 1874 0EXg W/L108 | 2 1€ A LT [ZHSG0ES T1VH/DNIYVEL | L 4
9 27 ge 0¢ Z I8 [ZHSG0Z29 TIVE/ONIYMVAY |1 £Z dHOD NS/ IATHS /KUY
g 11 GZX8 R/LT0Q | 2 62 Le o1 9 Ve KOO 0Ld/LATHS /WYY
RAA. A . 91X8 W/L109 1€ | ¢ { ]k 9¢ ] VoL | ] | SO 68 | ]
¥e g6 o1 81 6 Vot 12 9¢
¥e i6 g 81 21 814 TIVa/ONIYVdd | § €6 |dKOD QIN/LATHS/NYY
¥ 0L 0ETX8 W/1709 | 11 LT POL9/dU‘ONTHYHE | T2 - 0% o1 27 |dW0OD NIVH/IAIHS/WYY
9 08 dON¥/11049 { 9 Ly 80Z9/44“DNIYvAL | 2 17 PZZEG7LY ONIYVAY | 8 87 |dHOD LATHS /KUY
\13 06 |dHOD Lsarav/i1od | 92 9 11 79 g1 8¢
R 08 [ ISOray/i108 | 41 1 200 A LT 39 4 L 8¢ dKOD ¢ AIW/0Ld/KYV |
07 16 L1 1814 , 11 62 6 vE KOO 0Ld/KN¥Y
LT 06 91 0¢ 9079/94 ‘ONTYYHd | § 7 1T ¢ JASSY 0Ld/Ruy
2 06 G T¢ 91 81 9 0L
ST 9L 1 62 UNGOZ9/HY ‘ONIYYVHE | £ L ONTHVEE | T 0L |dKOD NOILISOd/ WYY
1 9L A ¥9 A 9 dYDAYHIL LYY | 98 67 |dHOOD HY/DNINUVL/WYY
182 { 52 9IX9H/(dS)1109 | 9T ¢ 9¢ | AN T 9 | AT-4y2€99/AMALIYVE | 62 ( os {
ST V8 A 0¢ G0Z9/dd‘ONIUVAL | 1 66 |dKOD DNIYHALS/9SYE | 6¢ 67 [dHOD HT/DNINYVL/KUV
L1 €8 6 g1 ¥1 8 |dKOD AMALLYA/4SYd | 22 1§ |dK0D HNINYVA/ WYY
11 28 8 91 UNVOZ9/79H ‘ONTHYHE | &1 44 0¢ 06 |dHOD HY/DNIMTUVA/WYY
g 78 8 1€ ¥ £ 1T 0V |dHOD TYHLRAN/HYY
9 18 Ge 08 ST 26 T §8 |[ASSY HOUUIN/KYY
K 6L \ ] aT (I I v A e L B8 _JASSV. ATH/KYY |
el 6L ST 62 ¥i ¥s £g ji4¢] HY/HTHONNY /YUY
RTA ¥e Vi 12 ¥1 v 0GZ/7auIA“aNyd | 7€ ¥9 . HT/4THINNA/KEY
14! ¢e 4 02 V1 €6 84 ¥y [dHOD AD0UAATA/RYY
g1 g € 91 Y079/84°ONTYVHG | T1 g6 LZ 144
1 t 0ZX8H (dS)1108 | ¥1 9 g £6 L3 (474 HO0TAATQ/ WYY
R 89 | L{s)ito8 | 81 1 420 I B A TR 28 1 21 __ ] Iy dH0D ) YAINY A/ WYY |
§7 gL €1 ey 0109/d4“ONTHUYHY | 17 26 81 0y
61 LS 1 v 6009/94°ONTIUVHY | € (44 OVI/7a4IA“aNYa | ¥ L dHOD WYY
g1 9¢ 0EX9N (S)1104 | Z1 48] g009/8¥‘DNTIHVHA | 9 & HANVHTI/ANYYE [ LT 4v 8/¢ld/9a1dvay
81 L9 12 ¥9 g 16 91 9G¢ ASSY V/T1d4d/7981dYQy¥
A 8¢ 6 ¥9 §009/d4 DNTYVHY | € 18 4 (%% 8/¢1Ld/ /4314y ay
1864 1 |2 T T B oo 91 ! S02G/44‘DNTEVAE | BT €L i 9T I N
g 8¢ 6 62 8 LS 91 T4 8/11d/1/4414avay
g 81 S 81 GY‘ONINVAD | 8 9¢ ¢ ST [ASSY 8/€4d/71/431dY¥ay
S 61 82 Y FZ8EOCIA/UNDONTYYHEE | €1 9¢ 61 LS
B 6 § 91 LT0Z9TIH/UN“DNIYYEY | & be 24 9G JASSY P/14d/71/4414vAY
8 9 L LT AT0HAN ‘DNTHYIL | 8T 82 91 vs
€ 4 1704 | 91 6 SY HOINTI“HNIHYHE | 8 82 TIvd 1 1T ¢y (dind/ 06)¥ALdVQY
ON ° 43¥ NOILdTIHOSHd ON ° JdHY NOILdIH¥DSHC ON ° AHY NOILdI¥ISHA ON * A3Y NOILdIUDSH(
1 ‘4 G0°C0 66 *xk  XAANT  T¥DILAEVHLTY KKk 0T-007-260-9897 870449



241

61 v [dW0D  Tafd/1d%0ved | v Gz ¥ Vi 0T 8¢
1T ¢ |[dHOD ¥ANVETD/LEXOVHE | 62 €L 8 g1 z 87 GZX8H/1104
I 8¢ lAWOD  HIXY/lE¥Ovud | T1 €L 8 1 3¢ 19
L 18 L gL 81 01 YES/A01S/1704 | LT 27 0ZX8H/ 1104
21 6 |dN0D iawoved | 81 1L AT 2 g LL 9IXSH/1704
v gz | HONVHDCLOOS | VT 04 | s T2 0 e 91 88 | ZIXPH/L10 |
g1 16 HOITAS/1008 [ 2¢ L8 AT 3 g gy
g1 Ll DNTHHHIS/1008 | LT LS 11 7l £ 5y 0SXZTH/ 1108
31 06 NUOH/LO0G | €1 Z¥ 6 i g 69
L1 II 1008 | 8 A% 21 el % 9y
L 89 3 1} 11 €1 AT | SYXZIN/17108
V4 ez | z1 68 | 6 ev | 7] 1
v 34 GZXSON/HSIT0d | sz 9¢ 3 3 [AEX
g gL dNOD (1ES“1709 | ¥ eg A3 ¢ 01 OYXZTH/L7T08
€1 7L SOXSH/SHAS 1104 | 2 97 6 1 L ¢9
g¢  ¥9 v 24 g 21 anis/i104 | z 6S GEXZTH/1T08
S-S 2 L £z 3 V8 61 ¥l
8z et | T N D v eg | s €1 e9 | ]
g7z Z1 | L SZNeW/SWASITod [ ST g g ¢y €T €l
01 €L 01T 9 1 8L g1 71 0EXZTR/LT08
21 L8 4 g 9 L9 9 6L
721 9% GPXPON/SHASLT08 | 02 ¥ v L9 9¢ VL
g 88 91 1 12 0F A
Zr 9 | s g1 1 (ds) _sHHs‘it09 |7 3 e & G 8 |
77 69 6 78 67 9¢ B Ly
L 01 6 08 e vl Z G¢
€T 6 12 8L ve ¥l Z 01
9 6 | 9TX8K (S) SHAS‘ITom | 0e 79 gz ¥l v 6 GZXZTH/17104
€1 19 8T 0% 61T I 9 16
g1 09 | T 2 D ee  oer |l 9z 9¢ | .« 0ZXZTH/1108
91 " 8v ¢z ve v eT € 9¢ 06X0TH/L1T0€
TS 07 ¥e ge 21 as/11oda | 01 1
11 2z 91 ¥z 0y 79 o1 &l
L7 01 g¢ V1 g g yas/1708 | 01 21 GGXOTH/LT0G
LI 01 1e el 8 78 v 5y §yX0TH/1704
A T R B R4 T P N o1 88 | s € ] 2 |
¢ 8 () Swas<itod [e1 e L9 v €1
62 06 6 I SWAS‘170d | 8T  ¥§ : [AGNA
71 18 Lz el MOLOANNOD 1108 | €2 01 S/1708 | ¥ 71 GEX0TH/ L1084
8 18 3 9 AMELIVECLTT08 | 2T 8 08X8H/1708 | 6  ¥9
Z 18 Lz ¥I 07X8/1704 | 6 69 0GX8K/1706 | € 79 0EX0TR/LT04
Vo o8 | § L dS/DNIA/1708 [ 2 { ov | IL/SPXSH/LT04 19 | 6g | 0ZX0TH/LT08
Z 08 8z 14 S T syXgH/IT0d |17 1L 9TX0TH/LT0d
6T 6L 1T 6V 01 6§ g L9 0OTXOTR/17T08
6 BL LT e 9 47 Z q¢
Lz 8L Z 11 QAKTYL/17T08 | 2 24 0EX8N/LT08 | 0T & 0ZXSZ " TX0TH/LT0G
97 8L 8T €9 01 ¥¥ T 9 ZEX90H/1104
01 4L (dS) SHAS‘1T0d |8 Al 1¥H$/0018/1708 | 0T €% GZX¥8H/1704 | 6 v 13SdY¥/80X90K/1708
ON ° 4dY NOIL1dI¥DSHA ON * a3y NOTLI4THSHd ON ° a3y NOTLATI¥OSAA ON 43y NOILdI¥DSAq
z G0°€0°66 sxx YAONT  TVOTLHEYHATV  #sx 0T-00T-460-989T  670dd



242

3 LL [dHOD ¥VHY/HSAG/HHAOD | T 08 [ASSY £/01Ld/HDINTO | T 79 TYNTA/HSYD | 8 09 9zZX8EX0Z/HSNE
¢ LL 4/HSNA/YAA0D | 91 137 HO0TA4TA/HIINTD | 7 1 YALTIA/ASYO | €1 0¥ 01XLIXGT/HsSnd
1 LL A/HSRA/¥AAOD | 42 i € 6-L"8/4SOH/dI D | 8 z9 AJIG/ESY0 | 8 L TIXGTX80/HSAY
g2 01 91 I 81 68 |ASSY gSVD | 21 701

g1 0T |ASSY 0Z/HOLNTD/¥HA0D | V1 ¥ Z1-1°TT/4S0H/AITD | 4 Iy JASSY 08/850T41¥VD | 11T vo1

| 82 6__JASSY I HOLNTO/¥HA0D | 22 1 Vo] 1°11-V"01/HSOH/dITD | SY 99 | 1 6 SS ]
Vi 8 LT LL (4)d110 | 01 99 LT 0§
91 €8 |dHOD HONVHD/¥AAQ0 | § g dIT0 4§ 99 4 08
4 ¢ JASSY YAAOD | 1 € |ASSY UIV/MANYHTD | G 8 € ¥
g¢ Vo1 ¢ LS 01 28 1€ B
vl Vo1 ez 9§ g 24 BATVA HUTLdVD | 8 B¢

§ LT S HHAOD L BT 2y | SOH HOIVIAVH dWVTO | & ¢ 6L | | (6)_MH4ENY‘dvo | 2T 88 4 ]
6 oe SEX0SXLE/ONITN0D | ¢ £6 8% 3¢ €1 92

44 6 Z9XLTXYT/ONITAN0D |G 6 9¢ Al 21 Ve Hsng
g SS9 | ONIHHILS/YHTTOUINGD | 11 16 e g1 01 L8

g Z¥ | §°Z/¥0HHD/MOIDANNOD | 81 6L ze 21 LAVHS 01d“dVD | & L8

92 1 YOLDEANNOD | 11 6L Z £9 ASSY 11I0°dvD | ¢ L8

AT o1 ) DNIHHALOANOD | 4T 7 A S T 01 ¢ 4 R g 98 | mSAZT/97108
9 vy [ 54 01 26 X08 ASNA‘dVD | 6 L8

9 ey L1 0§ 02 9¢ CZS/ANVIECAVD | 9 L8

01 L1 LSNYHL “¥¥ 1100 | 61 47 11 97 4 L8

22 9¢ YHLATHS “¥¥1100 | 12 e 11 37 ZIH/ANYTE4dYD | 7 9¢ BIZAZ1/97104
4 44 A" 1 SSANYYH ANYTD | § 97 OTH/ANVIEdVD | § 88 HS/AZ1/8104

AN €y _\LSMAYHL NOINI¥VTT00 | 6T 96 |___ ¢ G2-9T/HIOR/AHVTIO |9 S __ASSVY_ ONVLI/d¥D |8 ¢ 68 | w0y /ST /AZT /4704 |
L 62 EXLGX8V/¥YTT00 | 01 g GG-Ly/HYIA/INYTD | 9T 79 LY/VES/dV0 | 21 68

¥ 29 LIXZSX8¥/¥V1700 | 8 g 06-2v/3UIH/dHVID0|( 62 LL DNIY¥Yd/d¥D | V1 99
T 81 0TXSSXI¥/4V1T00 | 22 1 9 z8 A A 4104
02 8L O0TXSEXTE/UVTTI0D | 81 T yy~9e/d4IA/dRVTIO | ¢ 18 08/110/4V0 | v2 VL |dNOD PZR/NYAL*ATONG
44 oe EX9VXGZ/8V 10D | 61 1 8€-08/AYIA/dNVID | 4 08 8 87

87 (L VXZPXSGZ/¥VIT00 | 12 T LE-po/BYIA/dNYTO | ST L T 8% JASSY ¢ HOHS/3AVHE
[ 1z GZX0VXSZ/4¥T10D | 8z 1 ST-0T/3YIA/dRVTID | Z £§ 1 8

3 12 4 v ZT-0T/34IA/dHVTIO | € 1 d¥0 | B §  |dKOD ANVI/1EY0V YA
g1 91 ZOXSEXSZ/UVTION | 6 22 dHOD H°YOHHDNIVHD | 12 44 6 18 |d/INOYJI/LVES/18Y0VYY
3 zZ9 EXZEXCZ/UVTITO0 | 8 7 V/XOHHD‘NIVHD | 12 eV AI01~JATA KYD | 0T Z8 |dHOD /4/1VHES/IRNOVHE
g 61 ZOX9EXZZ/¥VTTIOD | 1 L9 HHANITAS “HSYD | 11 9 RYBLIYE E14VD | § 18 |dHOD 4/1¥ES/1d¥0Yyd

|8 9¢ | __ . TXOEXTZ/4VT1100 |2 ¢ LT ONINAS‘ASYD |1 L |Assy ¢ TVAHd/379V0 | v A N
z1 0% [ASSY TIXTZXLIZ¥VTI0D | T 44 L 9 099/R4ELLVE/HTEVD | 1 18

L g SeXZZX0T/4¥ 110D | 1 44 J3TA°H8YD | 81 8 YOLVYETEOOV /140 | 8 08 [dHOD 1yas/1a4ovye
g 78 4 71 02 68 ASSY 24149Y0 | 1 88

9 €8¢ BOXTIXOT/UYTI00 | 2 e1 6 i T4V | L 9¢ Y0103T484/1090YHd
L 78 4 Z1 [d4/NOISSIKSNYUL/HSYD | L1 9 YHAATHSNG | ¢ 0L

6 ¢ €8 | ___ TIXTIXLO0/¥VTI00 |1 1 y1 _|SH/NOISSIKSNVYL/HSVD | 01 ¢ €9 | { 06XL9XZ9/HSNE | 3 8 __|dKOD  ¥HAHT/LANOVYA |
9 0¢ TXVEXEZ WYTTOO | 1 Z1 MA/NOISSIHSNVYL/ASYD | 2 L9 0¢XEYXOV/HSNG | £ 88

5 ZL 41100 | 1 €1 | d/NOISSIHSNVHL/ASYD | ¢ L9 0CX6EXSE/HSNE | 1T 98 | YEAKON/JRVT/LANOYHY
01 2 9IX6IXST/UVEi0D | T . g¢ AIH/01d/38VD | & €9 9ZX6EXCE/HSNG | ¥1 9L |dKOD dHVT/18%0Y4g
9 62 AVA~ANOHOINTD | 8 19 8 8¢ LIX87XGZ/HSN4 | 22 €6

91 44 AD0T-44TA“HDINTD | £ 09 [ASSY INIOL/HSV0 | 2 0¢ S1XSZX2Z/HSNd | 22 6

V1 0¢ _JAssv 8/01d/HDINTD | 41 v9 TYNTA/ASYO | 6 19 92¥8EX02/HSNG | 81 L4 |dKOD ASnA/1AN0YYd
ON ° 44y NOILdTHISHA ON ° 474 NOILATHOSHA ON - AH¥ NOILdI¥0sdd ON ° 48y NOILdI¥DSHG

£ °d S0°€0°66 #%k  FHANT  TYOTIHEVHATY == 0T-007-L60~G89T 670d8



243

¢ 9z dWV1/000H | 1 97 dT1I89 | § Vs 11/73A84/4vaD | L 69 NOZHDLNOSH
I G |dHOD aoon | ¢ ¥ 41ddINTDARYD | ¥ 68 qyan | ¢ ¢ [issy INENATA
L 2 z 8¢ 81 22 TEAAT TI0°ABAYD | ¢ 4 INGNHTH
L €y | LAVHS NOINTJ‘¥AQTOH | €1  ¥¢ g g ASSY 1304/8D0VD | 82 LS
9z 0§ 91  gg AOTIEA/AITD | 8 ¥OT 0Z 9% [ASSY 1/ .,06/108713
48 ___ 6% |ASSV HM/LAVHS/NHQTOH |8 88 | ssvio vt __ et 4 ‘ez st o ]
vz 0§ [ A" 8e/THEHAWVEY [ €1 L 7 1y [ASsV .Sv/n0dTa
0¢ 6% [ASSY W1/LJVHS/MACTOH | 7 Ly 8G/¥NdS/4YAD | € L5 12 LS 10478
4 6S HOLIH/¥AA7TOH | 9 9g Z LS gl 8y
g 6L HY/4AQNAL/YHATOH | 6 L1 ve/dands/4van | ¢ 98 9 8y aNyue/NNua
17 6L HT/4IANEA/¥AATOH | § 0¢ £e/40ds/4van | 7 9¢ 9 5071 4LV1d¥sIa
9T 8 | 43@T0H | 1T 9T | 28/4NdS/4vAD | 4 ¢ I P 92 6 |« dNODHDINTO/ASIA |
1 8¢ | 1dS INOWA/HOLTH | 02 0€ 0Z-T¢/¥NdS/uvan |z Z N ER I )
1 10T | 1S WVEAVNA/HDLIH [¥S2  0€ 1z €8 9T 01 [dHOD 00Z/HDINTO/¥SIA
1T L9 YAANITAS avHH | 62 o€ 6 £6 T g0l aNvHe/%SIa
7 £6 8 L1 0e/4NdS/¥VHD | 12 28 g1 26 VS T/80010
Z 76 [AUNSSAYd TI0°SSANYVH | ¥ 62 | LS 97/4NdS/¥VID | 6 76 gay1a¢gsnd | 8 £6
IT 06 | HALUVLIS/SSANMVH |7 e | . X 0z __ 88 | 8 4 90010 |
Z1 g6 [KSSV vA/MVHH/SSEANYVH | S 67 97/4nds/4van [ 02 78 VozAZE/H504 |6 v [ASsy (T10) ¥adNvd
A4 PE/4VAN/SSANEVH | ¥ 8 61 €6 1 1L | 138 HAAHY
€1 €6 | HDNVHD/OLA/SSANYVH | L 12 §Z/8NdAS/4vaD | 61 28 YOTAZE/HSNd | 2 1L [ASSY  TT0d‘YRANOTAD
1z €6 1 61 £2-02/4NdS/4¥HD | L €6 1 ¥S [ASSV QOMAIL/HHANITAD
LZ 76 |KSSY  TTANVA/SSENYVH | T 02 02/4NdS/4VAY | L 76 n018A0TS/ASNA | GT 1L HADNOTHSNO
K 201 ] ANTA/VA/SSANMVR L TL 8T | o B 00T | ASSY TdCTANNAA | ¥ $
9 £6 g 81 62-61/80dS/uvVan | 6T 87 aNZ/LdTHS/Ydod [ 6T ¢ WHEAERNOTHSND
9 26 |ASSY VA/NIVW/SSANMVH | 0T 91 6Z-B1/4NdS/¥VHD | 9 87 IST/LATHS/¥Y¥04 | 68 08
9 88 dHYT/SSHNYYH | 2 81 61/4NdS/¥VED | 9T 82 9 137 47a4ny /8°NOTIHSND
9T €6 1 12 0e-81/40dS/4VAY | 2 Lz 8nsS/1ATHS/N¥04 | § v ano
91  Z6 [ASSY  ASNA/SSENUVH | 91 67 0Z-81/40dS/4¥aD | g L7 0Ld/1ATHS/MHO04 | € 89 LATTEANYHD
LR . I X 0L 08 | 81/4NdS/¥YED | 1 | ¢ sz | INONJ/IATHS/¥Y¥04 | 02 49 | - T0MINOD €0S‘HAA0D |
T 26 XSSV H/INOHJ/SSHENYVH | 9 L1 vZ-L1/740ds/uvan {81 vy z g9
1T s8¢ aIK/01d4/34I09 | €1 12 61 €% | W00TJ4TA/LAIHS/¥H04 | 8 Ve
£ 08 JdWOD H¥/¥AAHT/3AINY | & 81 L1/40dS/¥9¥3D | 21 6 ASya1aY/Y¥04 | 2 Ve 1SNA“YHAQD
I 08 |dH0D HT/¥HAET/3AIND | ¢ L1 ¥€-91/4NdS/4¥ED | 6 06 1dW0o AAVHE/NN04 | OT 8%
A 1 11 9¢ §1/4ndS/uya9 | z iz g 8% AYYYE ‘¥AA0D
eL___ 88 | HONVHD/HAINY | 21 91 | £e-y1/490dS/9VED | 2 €8 JW0D [ 1 HY/¥0014 182 _ %9 | - THAHA/YEA0D |
0 70T [KSSY qaIny | 1 91 yi/unds/uvan |1 T 0T 8L HY/48ANN/4TA0D
8 16 ZXSIX6/LAKNOUD | L 1g 1 €8 |dKOD H1/900714 | 7 81 H1/ 43NN/ ¥TAQD
0T 01 £OX0LXSZ/LAWKOUD | ¥¢  o¢ €2 06 [ASSY WAHSY1d [ 22 OF NOINNAYL/¥TAQD
9 V8 2 67 £I/40d4S/4VAD | 0T 4§ 6 8. HY/HATS/MEA0D
v V8 ST ¥ HY/T1/40dS/8YaD | 01 96 ONS/HONY T |1 8L H'1/8GIS/4FA0D
8 .3 A AR ey | 1 H1/1T/90dS/4VA9 | ¥T ___ 201 |STXSIXZI/ANTT/¥ALTIA | T | G¢ |dHOD _ QTAIHS/MHAQD
g €8 LANKOUD | €7 %9 Ly/TaAEg/4vED [T v JASSY TANA/¥4ALTTA [ 117 88
s 0L LEXLIXE0/dTUD | 8 v9 I gL [dHOD YALTIA | 1 Lg ALY/ 48400
9 8 ATLLOYHL/ATYD | 01 79 §T/78A94/8v89 | 9 v [ASSY HALTIA | 9 a1, Q00H/Y¥HA0D
8 gz ans/dIun | g 1254 z 64 |dHOD HY/HAQNZL | LT €6
¥I B¢ 0Ld/QIW/dATED | G £y VI/THATE/HYED | T 6L |dNOD H1/48QNRA | LT 26 gSN4/48A00
0z 8) a1yp | 0z b9 ZI/THAAE/9¥A9 | 21 01 |dW0D LSH/NYA | 92 2L }dKOD UVAY/HSAQ/MFAQD
ON * aay NOILdIN0SHEQ ON * 43y NOI1dI¥OSHA ON * A3Y NOTLAI¥DSHA ON ° 43y NOI1dI¥DSAq
votd 50°€0°66 wkx  YHONT  TVOTLHAVHATY s 0T-00T-L60-G99T  6%0dd



244

T ) 13Y0VUE ANIT] ¢S L6 YATAANH/A/THEYT | L 96 | NIVH/T04INOO/THEYT] 9T 0L | 9AS/4HAET/40IVINSNI
L 8 EOXOVXTT/ONINIT | 2 86 d/NVA/#/T3GYT | ST 96 9 101
8 0L ZOXOEXTI/BNINIT | 2 66 91 S6 lLSNray/T0MIN0O/738YT | 8 78
£2 VL |dHOO 1/q081411 | 2 L6 NYA/h/TAEYT | § 96 PT  LL
I1 §7 |dHOD any/¥3AET | 9 86 A/9EHIA/4/789Y1 L 1T S HY/NHNT00/788YT | ¢ )
| ¥T 97 JASSY ¢ AQAP/¥3ART ) 4 ¢ 66 | 1] v 96 | 9v .9 .\ ]
g €7 |dWoD gns/udAat | g L6 HHHIE/M/Taavi | 01 ¢s HT/NNNT00/78avT | 61§
el vz [xssy ans/¥aAat | 41 66 0Ld/WDLIAS/THAYT | § V6 g0/738¥1 | 21 1
g1 124 ans/¥aAat | 01 96 21 86 A/14THS/0/77188YT | TT 1
1 8¢ |dKOO  (IW/0Ld/HEAAT | 6 56 d/HOLIAS/T1A8YT | 21 66 LATHS/0/788Y1 | 01 ]
1 pe Vi L6 N/1MVLS/Ta4Y1 | L 86 |1/01d/QTAINS/0/TH4YT | 8 1 YOLVTASNT
ST ge MdHOD 0Ld/¥HAET | ST 86 | A/IMVIS/TAGVT | T L6 | D/AAING//T88YT ] S VL _|dHOD ___ LEX0¥XZZ/H0H |
eT oL NOTIIS0d/¥aAdT | 61 66 4/14V1S/788v1 | 1 86 A/9AT8d/0/784vT {0 1 0ZXVIX60/40H
a 0§ 6 96 a1S/aaads/1agy1 | 1 66 Q/3ATHA/D/71HGYT [F22 08 [dKOD HOLNTD/8NH
¥Z BV |[dHOD  DNINMYVA/HWHAHT | 8 36 1SH/GHAdS/THav1 | € 66 Lz 0g HOLATO/4NH
¢ 27 |dKOO NIVN/H3AAT | 8 96 £ 86 AMHLLVE/D/7TEVT | 6 i¢ (6YXZEXTZ)ANH
11 68 9 56 QIH/0Ld/T89YT | 22 9 21/19S“QONY | 8 67 any
9 €7 [dKOD ¢ OLd-W/HAAAT| VI 96 | . . 1} A 72 T B T ST _ASSY __ ] LSH
ey [dHOD T WOOT4dTa/wdAET [ €1 96 g 34 ZT/4FAGTOGoNY [T 01
6T 9L vl g6 vi 16 I & |dHOO HDLATO/DNISNOH
g 8 |dH0O wAAET | €1 §6 NAdO/HONN/T38Y1 ] ST 06 Z 9y
vl 06 ¥AAET | € L6 4/11/498n4/734y1 ] 81 8L z SY  |HY/4YHN/AIXV/DNISNOH
YA 71 ANV 1AAET | €1 66 ve v 1 9y
v g { le1 86 | 91 9z | |1 SV [W1/MVEN/HTXV/ONISNOH
0T 98 | 1HS IViduadiiN/duyi [z7 8 EVEEVAECIRE S doNY [T ¢g HTXV/DNISNOH
L gg  |xssy ayaH/dmy1| 81 €6 : 01 08 ASSY AZN | B 68 |ASSY ONISNO0H
1 L8 81 76 NIVH/ASNA/THEVT | 2 19 Z 68 |ASSY HALAN YNOH
1 9¢ | 18S INOHA/dWYT | TT 96 7 09 ASSY @CINIOL | 1 Zh ASSY 069/8S0H
8 L8 ST 46 Asnd/1a9y1 | 9 0¥ HUSOK TTV4 INIOL | #2 ¥ 099/3S0H
9 98 | HY/YVEH/IGKOO/dWVT) 4 1 0] HVEAYNQ/T3EVT | 4 0y | ] HIROW 11v8 INIOP |12 % | 028/3SOH |
g L8 AT v 19 gz 1 062 /9SOH
g 98 | HI/MVAM/IGH0D/dHYT ] € 36 4410/739¥1 | ¥ 09 INTOP |72 1 0TZ/3SOH
v 46 any*1a4ve | 6 86 4/48149V1S/0/7138¥1 | L1 8L Sz 1§
0T 66 a/71904¢7134¥7 | 6 66 8 8L 067901VT0SNI | 6 Z¥ |ASSV 0Se1/4SO0R
9 96 any/139¥7 | 6 L6 HHLYVIS/0/139Y1 | 9T 8L 0T  Z¥ JkSSY 00T1/H4SOH
9 66 | 0T 86 | . A/RMALIVE/Q/T88Y | L 8L | SYO/MOLVINSNT Vel v | ¢ 0SEX0TX90/8S0H |
8 L6 | 0Ld/TTHTHS/#/784VT [ 1T 686 Z 91 SLG/HOLVINSNI | ST ¥ 08ZX0TX90/ASOH
1 96 A/UTATHS/A/TEAYT | 0T L6 ANALIVE/Q/18EYT | VT ¢ 9€/40LVINSNI | 4T/ 1. | HY/AAIS/THAVYL/HSOH
v 66 LT 96 ST 8L 81 // 9¢ ANVL/HSOH
b L6 (THIHS/A/T49Y1 | 2T S6 (HOLIAS/TOYINOD/134V1 | 9 84 | 09X0EX0L/¥OLVIASNI | 02 ~ /I [ETINO/Y0LVIAYY/ISOH
91 86 06d/Sd0¥/A/ 1AV | 2 96 g SL | 9EXOVX0Z/MOLYTASNI | L1 T /| LATINI/40LYIQVE/HSOH
ST 46 | ( 0CH/SAOY/A/TAGYT | T ¢ 56 | ¢ ans/10MINGD/THAVT | 9 T | 0ZpX0ZXSI/HOLVIASNT [ 0€ 48 |/ ]
9T 86 0z8/Sdod/h/188V1 | ¢ 96 8 g ANVI/ZHOLVIASNT |22~ 98 [ASSV  A¥HATWHA/HSOH
8 86 | 4/H0IVIGVN/A/T8GYT] 2 g6 0Ld/T0¥INOD/T3EYT | PT 8L 6 ¢ | 131100/4ENVETO/HSOH
8 66 I 96 e1 8L v I ASOH
L L6 HOLVIQVY/A/TH8YT | L §6 [I1IS0d/104IN0D/184Y1| 9T  LL HY/HOLVIASNI | 82 06 [ASSY NYOR
g 86 A/7¥ATAANK/A/THAVT | 9T 96 g 8L L1 6L INTT dOL°YOOH
g 66 HATAANN/A/TAAVT | § 66 |NTHHVA/TOMINOD/TAGVT | ST 12 H1/40LVINSNT | 92 19 ONTHJS ‘ YOOH
ON * 48y NOTLJI¥DSHC ON * A8y NOTLAIHOSHA ON * 43y NOTIdI¥OSAC ON * a:y NOILJI¥DSHq
g °d 50°€0°66 sk XHAONI  TVOILEGVHATY s 01-00T-L60-989T  6¥0dd




g gz £l 9 GON/INN | 0T g
o 8 Sl 9d/0HAdS 10N | £ i 6 3 INN
hi 6 ¥s 8 89 L 14
1 24 AHLIOTIS“INN | 12 16 Z 0§
8 06 0" TXSZH/ONIHIAN | 6 18 L 67
xxxxxxxxxxxxxxxxxxxxxxx $ ¥ {  o9NT¥'IOW OV o8 | S AV
0Zd/ONTH-0 | €1 92 6¢ 05 4 11
11 6§ SH/NO0TELON | €2 Y 4 6 §/11d/9SYauD I 1ddIN
6 28 o1 0% 01 24
¢1 98 i 0§ ¥ ¥e | ¥/114/ASYHYD‘ATddIN
01 62 1¥ 6V £ 58
xxxxxxxxxx g1d/ONI8-0 )1 09 | le% __BY | o {L®__¥9 j______ HSYHYD HTIAIN
¥e [ ¥4 6% Z T |dHOD HYI#/LAN
11 1y YHHSVA/ION | 21T 8% 9 97 AT1IYD/ 1IN
L LL ONIYdS/10N | 6 6% g €01 ATQHEAN
11 ¥8 g7 137 1 2 |dHOD EEREER
12 gL L iv g g4 HY/HTIIYD/ONIATOK
R 3 0 T A — ¢ . 01 ov. | A g 1 ] H1/3TTIYD/ONTATON |
71 08 g1 ve 9 69 ASSY VOYUTH
43 6% g £ 67 71
s oY g 22 ez e1
F14/BNIN-0 | 91 129 £1 11 62 71 HY dASYD-44IQ°TVIRR
0% 01 SU/ION | ¥ 11 82 VI
..................... X2 4L} oo SIXQW/ZIONGOZ 8 VS W/INN|¥Z €T \ o ____.
01 v £1 £8 24 Z1 07 8SYO-4dIQ“TVIHAN
21 14 9 8¢ £1 y01 HAIIS/TYIEK
134 LL GRZ/INN | 9 g 9 H/ION T 1 A4 IATHS/TVIER
Z1d/BNTH-0 | €1 06 ZTWR/ION | LT 7201 £ A
¥ Vi L1 16 62 ¢l
....................... v NS ey e e R | D1d/TYIANR
71 89 STH/LON | 01 16 6 €8 JASSY VHM/LOAIA/TVLIAK
82 2 Z 16 72 £9 INQY¥A/LOATA/TVIHN
g £9 12 06 g1 el
VOTd/ONI¥-0 | 92 1§ £ LY 81 71 INANI/ V1AM
0Td/9NIN-Q | 6 gy 6 98 g1 VI ISH/TYLAH
||||||||||||||||||||||| & sy }\ Aee ®L |\ /| ¥L___ 88 i
8¢ A7 ¥4 VL Al 86
9¢ 187 11 0L g1 L6 b/dSNaf NUYH
L d/HNIY¥-0 | ¥ 01 12 73 11 86 REVRENERS LT
089/9NTY~0 | 92 & ZIW/ION | & gg 11 L6 TN YUVH
0LB/9NTY-0 | & 89 SZTIXOTH/ION | 62 19 8 1§ HI¥ 144001
xxxxxx 06SH 94 ONT¥-0 )8 o1 | &g 14 | o Vepo WL | dHOD HT dOLUNIT
T¥d/ YNI¥-0 | 01 6 8 gy €1 69 INVED“ENIT
0985 BNIN-0 | L 6 8 Sy i€ P4 dHOD HY/d0L/ANIT
11 g 67°T=d L4 OTH/ION | 92 ¥y 61 69/ 1AKOD 1H0ddNS/UNIT
HNI¥-0 | 6 L9 9z 57 71 89 |dKOD 100d4S/INI
¥207 ANIT dOLIAN | 4 21 L A 1 Vi JdH0D YEAOQT/ NI
9d/0AAdS IAN | 17 01 OIH/LON | L Z1 LN | 82 89 WYY IJIHS ANIT
ON ° auy NOILJdT¥DSHA ON * ad¥ NOILdTIHOSHA ON ° 34 NOT 14140554 ON " J8Y NOTILAT¥DSHA
g °d G0°C0°66 w3k XAANI  TYOLLHGVHATY  kxx 01-001-L60~G891 6Y0d8



246

57 ¥I YAAOD/AIVTd | ¢ 6¢ ve vl ve vl
¥ 8¢ 4AdNNE/aLy1d | 91 8¢ g VL A 2
% g AMALLYE/A1VId | 9 ge 8 69 AINITNIA | 08 €1
2 19 4/41y1d | 6 97 9z ¥1 HOONY“NId | €2 el
g1 1L |dKOD y/a1¥1d | 8 b2 | A SZX 9/9NIHAS*NId | € 8 YIVHNIA | §1 el
9T 8L | 91 87 | A 2€X G/DNIMASNIJ |91 _ ¥L |} NIVHONEd |08 20 | 4
0Z 0% JdHOD AIy1d [ ze 0g . ez L9 FAYNId | g2 ¢1
L 0L HIYTd | 8¢ 6% | # 82X G/DNIMASNIA| 9T 69 LIXG/NIA | ST 21 NId
I 0% [dHOD NOINNAYI/ZLOAIA |21 29 1 79 BIXLY/NId | T Iy | 18S 4/1SH/TY0dd
V1 501 IT ¥ | # GZY G/DNINAS‘NId |V 107 [dHOD Z9TX0E/NId | ¥ 17 |dHOD 4/1SH/1vadd
I 501 z 0L L 6S |[dHOD 0ZTX0E/NId | 87 €y |dKOD  ¥DOY¥JAJTIA/TVaEd
T 8BS | 1} NOISId |8 ¢ 52 | A 02X S/ONIHAS‘NIA |V N VREXZZ/NIA | 1 ] 11 _[dHOD __ HOLN10/71Vadd |
3 Ly £71/9d1d |77 19 ZEXE DNTHdSNIJ |G ug TSX07Z/NId | ¢ ¢
91 LS [KOD  4/dATVA/EdId | €1 WL 62X €/IITdS‘NId | 82 VL ELX9T/NId | § 8% |dHOD HY/ANVYA/TVAEd
g1 LS |dKOD  A/BATVA/EAIA | 81 1% T 29 I 16
ET 9 |dHOD N/3did | 02 BY 8T 6 SLXZT/NId | 1 8% | 1@S HT/3YV¥4/T¥qEd
08 €L 9 68 4T 7 8¥XZT/NId [¥1 08
8 €4 _JAHOD ___NoIlons/adid ot __ee | .. 81 _ee | TEX90/NId | T { 0§ _ldHOD ___ ¢ HAVYE/ 1V QAd |
97 gL |dKOD H/KMHATHAG/EdId [ €1 97 07 69 |dH0D 1¥0ddNS/NId | § L HOLVYITHD0Y /'TVadd
1€ 8L [dKOD 4/780/3d1d | 21 92 9 L DNIUdS/NIA | €8 €} [dHOD 1¥08d
27 €L oD 4/18G/8dId | 61 6 0ZY €/ITTdS‘NId |22 vv 1 68 |ASSY NAKNUISNI/THANYd
L g LHINT/HANYAT9/841d | 8T 11 GIX €/1I1dS‘NId |27 & QHILIIS/NId | 8 137 avd
9T  Z¥ |dKOD 29/8d1d | ¥ Ve 1 97 |dWOD INOWA/LAIHS/NId | 07 €L
S S 2 R U IT/TAAHANOINIA | TT 8 | ¢ GZXSZ/ITTASNIA | T ¢ es { 6 LS\
2 vy TTI/THHHANOINIA | €% 6% I vZ  |[dHOD LAIHS/NId |6 9g dNNd I0 HNTHOVd
£ 4 62 6% 11 /8% |dKOD W/KVO HAVHE/NIJ | L 78
g 47 ZU/THARG/NOINIA | 6T  g¢ 0ZXS°¢/1T1dSNId | ¥ 8V |[dHOD /YD ENVHE/NIA | ¥ 18
6 z9 T1/THARE/NOINId | 61 ¢ §IXG Z/LTTdSNId | 11 12 ¥ g HAAENY/DNINOYd
0T 81 | 1dS LO/TAARG/NOINIA | ¥ 59 9 61 | 91X0°9 # LITdS NId| 11 ¥s NOISIJ/DNINOVd
L AN N & ST w§ | ¢ 67X _Z/LITdS‘NId |6 89 | . | (88X27) NId | ST 8% _| HAVYE ¥AADD/DNINOVA |
I LY | TS T THAEG/NOINTA [ 17 9L 1 S VA FT'T ) NId | ¥1 L9
91 1§ RN eg ¢ 01 g £9
71 1§ Vi 1§ 62 ¥0I 01 ¥
1z 08 Le 0§ g 68 827 1 DNINOVd
9 0g 02 0§ 0T 19 Z V6 HY/822/INHHYNYEO
8T 68y | 8 s { 188 ¥ | T v |1 H1/£22/INHNYNYO |
vT Bb V H¥0ANId | 9T 6¥ 62 ¥9 e V6 DNTYAHLS/INTHVNYO
ge L ANIT dOL°NId |28  ¥¥ v v9 4 v6 OHAAH/INAKYNYO
Z 16 ze gy A 2 1 £9 TLd/DNIN-0
7 67 g A 8e 0% 7 69 §Sd/DNTH-0
7 187 0SX8/¥HAVINId | 6 1 L 97 12 b1 06SH §d/DNI¥-Q
e es 8 T 02X _2/LITdS‘NId |2 ¢ 1A A L] A Vyd/ONIN-0
L€ BY | K 82X 8/DNINASNIJ | 2T 69 6 2] 11 gg 9ed/BNTH-0
6 9¢ | M OVX 9/DNINASNIA| ¥T 69 8 vy 9 gL
9 19 ¥1 8¢ 81X Z/LITdS‘NId | 6 37 L 1L 82d/DNTH-0
9 09 A 78 195 IVAS‘NId | 8 £y g g
el 01 g 69 dHOD QOY‘NId | €1 187 Z 97 12d/9NIN-0
€2 6 | h ZEX 9/YNINAS‘NIA | § 101 ANITNId | 2 9g NId | 21 201 02d/DNT¥-0
ON ° JdY NOILJI¥0SHA ON * 43y NOTLJINOSAC ON * AR NOILdI¥OSEC ON * a3y NOI1d1¥0580
Lo*d G0°£0°66 *k%  XANT  TYOILHGVHATY %% 0T-00T-L60~9897 67044



247

6 16 ¢ 62 91 0¥ D GI/dVNS‘DNIY | 91 €1
7 58 AU 0 7G/dYNS‘DNIN | ¥1 82 O PI/dVNS‘ONIY | 9T 21
12 6L 82 VoI g 69 dNYOVE DNTY | € 6 NIVYGDNId
07 LL A S 7 0 LV/3YNS‘DNI¥ | ¥1  0¢ 08/DNI¥ | 9 €01
ATEY) ds/#7808S | 9 89 4 0¢ 72/00I8 | €7 201

lee word . ler vy | o D GE/dVNS‘DNIN | § 8g | 2% G0Nl
g1 L 72 T VT . 79 2 )
¥ Ls L Ly L ¥9 ) )
% 9¢ LANDOS/AHNOS | 1€ 0% 9T 29 Lz 9% TYAS/43405/901d
g S8 9IX9H/MAUDS | 8T  0F 8T 79 L 01 v08/501d
vz LL Z1X9N/AT¥0S | 8 og D 0E/dYNS‘ONIY | 8 Ly 12 vol

KIS A/MEYOS V8T €L | 6L 08 |k 02 ___¥OL 4 ]
0v  ¥0I L L8 01 82 dYNS/BNTY | ¥ €01
g7 g6 L 9g ey BT B 701

€2 186 6 2% D 8Z/dYNSONIN | L2 ¥OI 9 zL

6T 68 ABNOS |22 9 g1 z01 1z 1 B0Td
g1 18 g Z9 g L £ 001 0GIH/SHATTd

L] 18 | (V) NOIWsno‘¥maeny {0z 8y | ¢ 62 48 | s 8T WL | 1 HY/9T1X8E/T HIVTd
L7 Is 01 ge (X 2X" AEE7) H1/9T1X8¢/THIVTd
Vv 6¥ NOTHSAD‘ya@any | ¥1  g¢ 07 1§ ¥T 09 |dKOD any/alyid
¢ 1. | lgs NOLSId a0y | 9 ig 12 9¢ v B¢ YEEX6T/7/LY1d
8T 08 08/00¥ | 98 0% L1 9¢ 1 9z 192X61/Z/81¥1d
g 0V 4g/a0M | ¥z 0% 1 VS g 70T

A 1 zez/a0d €1 82 | oo g e A2 I X 7 VOL | % HATYA/HLY1d |
9z BV 081/a0¥ | ¥ 12 . 7 €7 0/9NTY |1 i) HSYAS/AIY1d
62 ¥ AN b g 6% 4/DNI¥ | €1 89 [dKOD  HAdOIS/HLVTd
62 £¥ 0e1/a0¥ | 9 91 9 GZ/JdYNSDNIY | €1 99 L 08 YHddOLS/HLYTd
0y 6 SiI/a0¥u | L1 91 8 28 8T 201
I 59 IxSSy AIL/aG0Y | ¥ L1 GZ/dYNS*ONIH | € 28 |dNOD TAAHA/HIY | 2 L ONI¥dS/HLYTd

(L] ve _[ASSV ) NOLSId/Q0¥ | & ] L R N 61 16 ]SSV EEREA ML TR T N
v 07 |dH0D SZIXQ0K/a04 | € 6¥ g7 706 dv/RVIaN | 61T T |dN0D HA/HIVTd
12 ¥L |dWOD H1/1AI71/008 | ¥1 8% 7 g8 €2 8L [dKOD  HY¥/¥D0T1/81Vd
A I 4/H0LNT0/40Y | L 8y 8 98 401087484 | 2 8L HE/N001/H1¥1d
11 11 Y/HOLOTO/a0Y | ¥ B1 D 72/dVNS‘ONIY | €8 1 72 8L [dKOD  HT1/¥001/31¥1d
61 19 2z voI 1 1 |ASsY YOIVIOVY | ¥2 8L H1/¥007/21V1d

(1L 08 L L e | | - R . 91 ___ 9/ JHOD ¥00'1/81Y1d |
126 W00 duvia/aod [ et oe T 9g XSSV W/AVED/diid |8 BY ¥3071/81¥71d
pe 0§ |dKOD aoy | 61 62 21 €L JASSY ¥ydan/dend | ve 1

8T 9L 01 1% LTy TaNd/dRad | VT T JdHOD HT1/HLVTd
4 69 L 81 21 501 ANVHE/AUNSSHYA | PT T £9X7¢/1/31V1d
L 11 a0y | 6 91 002/dYNS‘ONIYH | 61  ¥01 vz 9¢

A S T R G ] X I 02 2011 ] 1addod g ee \
v gl g 09 0 07/dVNSONTE [ 8T %9 9 97

1T S ONTTTE“13ATY | 0T B¢ 0T 9% £ 74 0SX08/I/51V1d
L 4 1AATY | 8T 92 01 SV (¥/1) NIVHQ‘DATA | 0T %2 S6ZX61/1/8LV1d
L 79 61 ¥ 0 8T/AVYNS‘ODNI¥ | €2 €L 8 ge S9ZX61/1/81V1d
LT 9 6 P01 0 LT/dYNSDNIY¥ | 61  ¥I I 44 2AIND/ALVTd
g ig 0 ZS/dYNSONIH | 61 0¥ D GT/AVNS‘HNIN | 9T  ¥I NIVHQ‘DNTd | 0T 94 |dWOD  HTTINDH/HLVI
ON * 43y NOTILdI¥OSHA ON * 48y NOILAI¥OSAA ON * a8Y NOILJI¥DSAa ON ° a3y NOTILAI¥OSHA

8 "d 50°£0°66 wk%  NHONI  TYDILEGVHATY  #xx 0T-001-L60-989T  6%0dd



248

8 99 6 L £G/NOTSNAL“ONTHAS [ § 20T ] I 1/N0D0TA/T00dS | 21 17 INOYA/14VHS
g 99 21-00S dp/3¥IL | 01 69 T€/NOISNEL‘DNI¥AS | 1 001 22/X0T“URNNYAS | 1 153
IT 2§ JASSV ST-0GL/GT€/3¥IL | 08 ¥V 8 001 ZZXBT/HANNVAS | 92 0¢
IT 99 [|ASSYZI-0S°0TXEZ/A¥IL | 0¢ €y | TZT/NOISNAL‘DNIUdS | L 001 LIXET/YANNYAS | T 62 0Ld/BATHA/LAVHS
21 99 Z1-87/4UNL/HYIL | 6 8y 9 001 FIXZT/YENNVAS | T 19

1. & Koo TANA/ANVL | 2 8y | NOISNAL‘ONINIS | & 001 ) 0TX8 /MANNVAS | T 08 | JA/3ATNQ/LAVHS
81T 9 "ldwod KudIlva/dnevi|z1 9t . v el ¥aoyds | z 91 AONVHO/LAVHS
A0} AT990L HOLTAS | 7 Ve v 7L | 18S aroNEos | 6 b9
¥ 16 g 57 YHLATIHS‘ONIHAS | 6T 68 A2 £
I 16 vz 1§ YAA0D GOY‘ONIYAS | €1 68 14¥00S | 61 V9 LAVHS
0z 06 XA 17 g1 o1 G8/DNIHAVNS | § 501 A1y1d4a1Vuydas
9 ] 2 S dOLS‘HOLIAS {82 &% | 0F/SSAMA‘ONI¥AS | 0T  GOT | 2E/DNINAYNS | T z8 ASSY . 1vas.
Z 06 | 1S WAINYISHOLIAS |8 8 22/SSHUdONTHdS | 8 01 DNIYAVNS | 2 501 L1/BNTHTVES
1 06 | ASSY YAINVIS‘HOIIAS | 61 — §0T AAYA/DNIYNAS | 8T  9¢ 3 S01 7€/ONTYTVES
8T 06 ASSY dNVTHOLIAS | 6 0L HAHSYA/ONTHAS | 2 4 9 29 12/71101y4S
61 06 | ASSY QUVZVH‘HOLIAS |61 8L gONN/DNI¥dS | VT 6 HARATIS | 7 89 908S80A/1I0T¥ES
1 16 |ASSY 0Ld/HOIIAS | LT 0% L90AH/DNIHAS | L 1 anouHs | z1 19

(21 06 | KSSY HOLIAS|ST 6 | . .. .1 0GOH/ONINdS |81 88 { 1] T 09 | G7£020A/1101TVAS |
LT 08 HOLIAS |9 1¢ 6 (34 HOHS |8 ¢ 8885€01/T1041vaS
9¢ ¥y v 1§ 1T 91 6T 9% 8765€01/110°TVAS
s ey GEXZTIH/ANLS | 9 6¥ Lz el 81 ¥

91 0§ DNINYVA/4BddOIS | ¥ 6¥ L7 Il g dsy0-44IQ°“HIHS | 8T €% 8G70€01/TI01¥HS
g 08 |dKOD 4AddOLS | 9 11 V60OH/DNINAS | 08 ¥1 61 17

oz ¥y \ 5 S D 0900H/DNINAS |92 8T | |« G A
0z tp ¥ I 0F00H/ONINAS | 92 21 V HSVO-JJIGWIHS | 2 91

8 67 YALATHSAVIS | 8 2L 9E00H/DNTHAS | 02 23 L*0=L/HIHS [ 02 6 L8€0Z01/T101¥dS
6 87 ANZ/LATHS/AVIS | L 201 LZOOH/ONIHAS | T Ve 0Ld/¥ALATHS | ¥ Lv |6 1T08874TD/TI0TVES
1 87 1ST/LATHS/RYIS | ¥ 8¢ I 89 LATTIAVHS | LT €L

g ve 01d/LATHS/AVLIS | VT ¥€ Z vy 0T ¥9

1 X ISH/LATHS/AVIS | 4T g8 | ] VZOOH/DNINIS | 2 ¢y | NOINIJ "dATQ‘LAVES {9 R
9z """ 06 " [dHOD AVTHM/AVIS [ 6 T 9 12 any/14VEs |9 98 TI0“IVas
Ve e I IV G 4 27 ¥9 8 1L 1Sna*1yds
61  ¥8 |dKOD NINYVA/01d/AVIS | L 87 £200H/DNTHAS | T Ly TAHHA/1AVES | § Vs aoy/vas
vl 6L [dHOD ALV1d/AVIS | 9 Lz 9 po1 NOINNOMI/LAVES | vZ2 9 9TITLSSEANTD/TYES
v S8 | HY/AHYT/HONYIN/KVIS | € L7 v 81 dNs/LAVES | 8¢ POI

& 68 | H1/dHYT/40MNIN/AVIS | & 9% | ZZ00H/ONINAS |8 ¢ SG KOO /ONTWARIS/IAVHS V¥E _ woL |

Vel ¥8 61 20T 0Z00H/ONINdS |6 61 ASHAARN/LAVES 197 701

S 7 g L Z10DH/ONIHAS | 0T 9% ATW/0Ld/1AVHS | 9 9 110/1¥4S
ST €% |dKOD  HY¥/MOOTA/AVIS | 9 201 AAIND/ONTHAS | ¢ 0€ |dHOD 0Ld/14VHS | 9 7S 1S0a/11ves
A S 7 ¥ 501 1 ze 0Ld/14YHS | 82 81 198
vl €8 |[dKOD  H1/800T4/AVIS | 9T %01 82 0% ¥ 001 ASSY YHATHQAANDS

| 21 ___ 6L _JdW0D ydaNRA/AVIS f ST ol o Ve BV | ONIWNVA/L4VHS | 1T R
A 7 YAQNITAD/AVIS | ¢ €01 v 701 d/L4VHS | 6 09 BNIddVI ‘NU0S
08 8L |dHOD  HY/¥BA0D/AVIS | 7 €01 g vo1 H/LAYHS | 22 WL dHOD PZH/HY“ARNOS
62 8L |dKOD  HT/4FAOD/AVIS | 0T  ¢L VI 0T 9 06 | 8X8°0XGH/SN'1dARYDS
Z v GATVA‘BNINAS | 2 VL 11 01 v 06 §XPH/SNTd* AHUDS
L1 9L 01 0% ONTHAS | 12 6 INANI/LAVHS | LT 68 9TX¥/HHNDS
21 0L £G/NOISNALHNINAS | 8 201 4Add01S/1004S | Z 02__{dnoo INOYA/LAVES | 1T 68 ONIddVL/ATYIS
oN * 43¥ NOTLJINOSAG ON ° 43y NOILdI¥0Sad ON * 43¥ NOILAT¥0SHA ON * A3Y NOTIATI¥DSAQ

6 °d 60°€0 66 s’k XHANT  TYDILAGVHATY % 0T-001~L80-9891  670dd



249

€ 101 11 8¢ 0g  0¢ B 06
L 6L g 87 LT 0g 9 69
Le L 12 el L o¢ ZXOVX0e/NHABSYA | TT 8L
YA 2) 12 21 6 88 Z0XPEXSZ/UANSYA | € 8L
61 L9 61 01 11 L 7' EX6XVZ/HBHSYA | 9T €L
ey v | AN A R & A L I D K S 2T T
v1 €9 V1€ § W/dS“NANSYA | 6 12 ZOXSEXTZ/HAHSYA | & 9g
3 65 2T Ll 9 W/dS‘¥AHSYA | 8T 67 Z0XZEX0Z/¥AHSYA | VT OF
¢ 69 LT 9T 9 zg ZY8ZX0Z/4AUSYA | 2T 8 HEHSYA
9 8¢ L1 8l 6 8¢ v b STA
A B 2 A A 9T/ TVAS YAHSYA | LT 97 71 L9 ASSY JHITHYHATYA
ot Av Vo lg 06 | YH/TAMAHSYA | 8T ¥T | ZOXOZXST/HANSYA |38 wOL ) ]
g 9y 97 €6 8 Ve g1 ¥o1
g ¥ 9z 26 1 gz ZXPIXQT/HAHSYA | LT V01 V/S/8ATVA
g ag 0z 9L Lz vl EXZEXCT/UANSYA | 6 £0T [ASSY  AHITAY/HATYA
9 01 L1 18 22 06 TOXVZXECT/HHUSYA | ¥T 68 | AL T/AZT/dHYT/TATVA
62 6 er. 16§ 0T 0L v 20T [ASS¥  NODO1A/EATYA
K I ZiW/ds‘uamsyatoe 08 | L 68 | T aL | 18S _____ ) XNV /AATYA
g L9 6177708 L L9 8 69 | XSSV T0MINOD HATYA
9 59 L 08 g £g 81 LS [ASSY TATVA
v 99 7y 8% 8 g1 1 0T fLaS AATYA
g 8¢ L2 6 g il 1 g AATVA
L 5g 61  B¥ 9 g1 Z 20T | 18S GIONET0S ‘TANTVA
g e¢ | N A R K 9 AN R & g1 09 | ¢ ONT¥VAL/ALIND |
61 18 18y vZ ot o1 1¢
9 97 1e ¥ 11 8 0T 6 LON-0
g av g B 6 8 0e WL dNOD HTDAENYNL
87 Wb g1 8¢ g1 & OTH/HEHSYA | 0T L
87 e 6 e /2 SN 0 WO0T/4AHSYA | 2T 11 BTHONENUNL
b 1 R AT TN el & 8 6L | N 6 ¢ 99 |
L 3 v 87 LI 7] ¥ 39 Z1-008/8401
9 y1 21 92 L 8¢ £z 1§ 0EXETX0T/88NL
§ g1 L g7 ey g 8¢ 0SXZTX0T/HANL
g 1 (8 S 7 L & 0T 11 ge0 /34Nl
2z 01 2z el v g¢ L A4 NIVH/L4THS/8ENL
6 (02 O A T R 8 oL | ZIN/ ¥AHSYA |8 z¢ |
8 6 61 11 ez L v 78 g1-8 /84Nl
A 61 9 6 LL g ) 0L/HIUL
v z OTH/dS‘HaHSYA | TE 1 8 W/Td‘dEHSYA | ST 69 g LL 0LS/WINL
Sz €6 g 06 g 1 % LL 0LV/HINL
sz 78 ¥ L8 ¥ 8 6 9z 0ZV/WIN¥L
5 WV R v 98 | A Lol L b | GO /HIUL |
vz LS 81 69 § W/TddHHSYA |G 9 gl / ¥EHSVA {61 7 LL 08¢ /WINIL
61  8¥ 0T 19 IT 89 9TH / WEHSVA | 2T/ 28 p-G1-0GL/GTE AULL
T 0T 09 ¥ W/7dCMHHSYA | 6 q0T1 9 78/ |\SSY HY¥/9T-G°6/3YIL
1 ¢ L 9. EXPIX9/HANSYA | TF V0T 1 76 |ASSY H1/97-G°6/3¥IL
6 Y 6 52 ZXVIX9/¥AHSYA | 9T 18 L z8
g 0¥ 8 W/dS‘HANSYA | 62 0€ ZX9VX0E/¥ANSYA [ 8T 16 HAHSYA | Z 28 P-91-G"6/841]
ON * J3Y NOILJI¥OSHA ON ° 48y NOTLdI¥DSHA ON ° 28y NOTLdT¥0SHq ON * 48y NOI1dI¥OSHA
01 *d 80°¢0°66 #xk  YAANT CTVOTLHEVHATY  #kx 0T-001-L60-989T  670dd



250

LT 67 219096
I P | R N I X 6T 1§ W0y NUOA |

g 19

g 09 @ ANITAS‘THOR

T I8

g 0§

€1 ¥ BT HNO0R
I S R A I I A LI dK0D ANOR |

L1 ey [dHOD AN0A

z 00T | BIXLT/LANDOS ‘HONHYA

g1 29

L 19

ge 09
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, I - S 1 2 N

3 6¢

LT 8g

01 ¥e

L £e

01 9z
.......................................... | S SRR NSRS I A S L N D

01 et

6 24

R S 4

6T 11

GRS B
lllllllll | R R N S S 1 2 S 1 A

vZ B

L L AUTA

€1 /26 [dWOD  @T0IXGT/THAHA

I ¢¢ [ASSY DNI¥HALS/TAHHA

9 99 ASSY HM/INOYA/THIHA
.................................................................................................. T____ 99 |ASSV _H1/INOHA/THAHA |

L 39

7 99 {dW0D THHHA

B ¥8

T1 €9 | NOISNAL BYIA“YAHSYA

81 L

0T 89 9TH/JSAHSYA
ON ° 48y NOTI4I¥DSEA ON * a8y NOTLJIHOSHG ON * 43y NOTLdI¥0SHC ON * a3y NOTIdI¥DSHA
11 °d 50°20°66 w6k XBONT  TVOILAGYHATY  sows 0T-001-460-989T  &90dd






L

LABEL NATUPE!

5

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l. du Brézet - 53014 Clermont-Ferrand Cedex 2
Tél:04 73 91 93 51 - Télécopie: 04 T390 23 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou copitol de 612 000 €



